JEG

Hlustrated Parts Manual

Models
3508PS, 3509PS,
3512PS, 3513PS,
4008PS, 4009PS,
4012PS, 4013PS,

4017PS

Agrovector
40.8, 40.9

31200204

Revised
June 8, 2012

An Oshkosh Corporation Company







EFFECTIVITY PAGE

September 14, 2007 - A - Original Issue Of Manual

April 16, 2007 - B - Revised Manual

November 3, 2008 - C - Revised Manual

July 24, 2009 - D - Revised Manual

July 28, 2010 - E - Revised Manual

September 21, 2010 - F - Revised Manual; added models 40.8 & 40.9
June 8, 2011 - G - Revised Manual

October 21, 2011 - H - Revised Manual

June 8, 2012 - | - Revised Manual

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9



EFFECTIVITY PAGE

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



TABLE OF CONTENTS

FIGURE NO. TITLE PAGE NO.
SECTION 1 -
FRAME & ATTACHING PARTS ... .. ittt it isae st snnnnnsssnnnnnasnnns 1-1
1-1 Frame Shrouding & Attaching Parts, Right Side . .......... ... ... .. . . ... ... ... .... 1-2
1-2 Frame Shrouding & Attaching Parts, Left Side . . . .. ... ... .. . . 1-8
1-3 Axle & Fender Installation . . ... ... e 1-12
1-4 Outrigger Installation . .. ... . 1-16
1-5 Draw Bar Coupling Installation . .. ... ... e 1-20
1-6 Site Hitch Installation . ........ ... . e e 1-22
1-7 Trailer Hitch Installation .. ... ... . e 1-24
1-8 Auto Hltch, Pin Hitch & Piton Frame-Auto Hitch . ....... .. ... ... . ... . ... . .. ... ... 1-26
1-9 PinHitch-Cuna C & Cuna D2 . ... ... . i e e e e e e 1-28
1-10  Hydraulic Hitch Installation . . ... ... . 1-30
1-11 Trailer Plug . . .o e 1-34
SECTION 2 -
5710 10 2-1
2-1 Boom Installation . . ... ... e 2-2
2-2 Boom Pin Installation ... ... ... .. e 2-8
2-3 First Boom Section Assembly . ... ... ... 2-10
2-4 Second Boom Section Assembly . .. ... .. e 2-16
2-5 Third Boom Section Assembly . . ... e 2-24
2-6 Fourth Boom Section Assembly . . ... ... e 2-30
2-7 Quick Attach Assembly, Mechanical & Hydraulic Quick Attach . ........... ... .. ... .. .... 2-34
2-8 Manitou Quick Attach . ... ... . 2-38
2-9 Boom Assembly, If Equipped For Platform .. ... ... ... . . . . . . . 2-40
2-10  Platform Sensor Installation . .. ... .. e 2-44
SECTION 3 -
ATTACHMENTS ...ttt it e e et annansssnnnnnsssnnnnnssnnnnnns 3-1
3-1 Manure Bucket . .. ... . 3-2
3-2 Multi-Purpose Bucket . .. ... . e 3-4
3-3 BUCKETS . . . o 3-6
3-4 Fork Mounted HOOK . . .. ... . e e 3-8
3-5 Crane HoOK . ... e e e 3-10
3-6 Concrete Bucket . ... ... 3-12
3-7 Carriage Assembly . ... . 3-14
3-8 Side Shift Carriage Assembly . . . .. ... 3-16
3-9 FOrK TiNeS . . e 3-18
3-10 TruSS BOOM . .. e 3-20
3-11  Fork Positioning Carriage W/FOrks . . ... ..o 3-22
3-12  Fixed Platform Installation .. ........ .. . 3-24

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 1



TABLE OF CONTENTS

FIGURE NO. TITLE PAGE NO.
3-13  Extendable Platform Installation . . ... ... ... 3-28
3-14  Extendable Platform Assembly . ... ... .. e e 3-32
3-15  Console BoX ASSEMbIY . ... . 3-34
3-16  Manitou Carriage . ... ...t e 3-38

SECTION 4 -

ENGINE & ATTACHING PARTS ... .. it it e ettt asan s nnnnnnasnnnnnns 4-1

4-1 Engine Installation . .. ... ... . e 4-2

4-2 Engine Assembly . . ... 4-4

4-3 Fuel Tank & Lines . .. ... . e 4-12
4-4 Cooling System Installation . . ... ... e 4-16
4-5 Air Filter Installation . . ... ... e 4-20
4-6 Muffler Installation . . ... ... 4-22
4-7 AC Pump Installation . ... ... ... . e 4-24
4-8 Transmission ASsembly . . ... . e 4-26
4-9 Transmission Assembly - Converter Housing . ....... ... ... 4-28
4-10  Transmission Assembly - Case & Plate .. .......... ... .. . . i 4-30
4-11  Transmission Assembly - Torque Converter ... ... . . e 4-32
4-12  Transmission Assembly - Gear GroUpD . .. ... v ittt ittt ettt e e 4-34
4-13  Transmission Assembly - Pump Drive Group .. ... ...ttt e 4-38
4-14  Transmission Assembly - Charge Pump . ... ... .. 4-40
4-15  Transmission Assembly - Reverse ldler . . ... .. . e 4-42
4-16  Transmission Assembly - Forward & Reverse Shaft ............. ... .. ... .. ... ....... 4-44
4-17  Transmission Assembly - 3rd Shaft .. ... . . . 4-46
4-18 Transmission Assembly - 1st&2nd Shaft ........ ... ... ... .. . . . .. .. . . e 4-50
4-19  Transmission Assembly - Output Shaft . ........ ... .. . . 4-52
4-20  Transmission Assembly - Control & Modulation Valve Assembly ........................ 4-54
4-21  Transmission Assembly - Drive Plate ... ..... ... .. . . . . . 4-56
4-22  Transmission Assembly - Drop BOX . . . .. ..ot e 4-58

SECTION 5 -

DRIVE TRAIN . ... i i i ittt et et aannnns 5-1
5-1 Front Axle Assembly . .. ... e 5-2
5-2 Front Axle Assembly - Central Housing & Steering .. ... ... . ... i, 5-6
5-3 Front Axle Assembly - Differential .. ... ... ... . .. . 5-8
5-4 Front Axle Assembly - Hub Reduction .. ......... ... . . . . . i 5-10
5-5 Front Axle Assembly - Brake Components ... ... ... ...t 5-18
5-6 Rear Axle Assembly . . .. ... 5-22
5-7 Rear Axle Assembly - Central Housing & Steering . ...... ... .. i, 5-24
5-8 Rear Axle Assembly - Differential . ........ ... .. 5-26
5-9 Rear Axle Assembly - External Axle Components .. ........... .. . . i 5-28
5-10  Rear Axle Assembly - Brake Components . . . ... .. . 5-32
5-11 Drive Train Installation . ... .. ... . e 5-34
5-12  Tire & Wheel Assembly . .. ..o e 5-36

2 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



TABLE OF CONTENTS

FIGURE NO. TITLE PAGE NO.
SECTION 6 -
L0 = 6-1
6-1 Cab Installation . . . ... .. e e e 6-2
6-2 Cab ASSEMDIY ... e e 6-6
6-3 Interior Installation . . . .. ... e 6-10
6-4 Cab Door & Window Installation . . . . ... . . e 6-12
6-5 Wiper System Installation . . ... ... ... .. e 6-16
6-6 Seat Installation . ... ... ... e e 6-18
6-7 Heater Installation & Circulation . . ... . 6-20
6-8 Air Conditioning Unit Installation . ....... ... . i e 6-22
6-9 Front Cab Glass Shield . ...... ... . e e e e e 6-26
SECTION 7 -
CONTROLS ...ttt ittt ettt s s s a st aannn s sannnnsssannnnnssnnnnns 7-1
7-1 Steering Control Installation . . ... . 7-2
7-2 Brake Installation . ... ... ... e 7-4
7-3 Throttle Installation . . . ... ... . e 7-6
7-4 Parking Brake Installation . . . .. .. ... . e 7-8
7-5 Mechanical Hand Brake Assembly . . . . ... ... . e 7-12
7-6 Joystick Controller . .. ... 7-14
SECTION 8 -
HYDRAULIC CIRCUITS ... . ittt ittt e e st snnnan s snnnnnsssnnnnnssnnns 8-1
8-1 Supply CirCUIt . . oo 8-2
8-2 Steering SUPPIY . ..o e 8-6
8-3 Service/Park BraKe . . .. ..o 8-8
8-4 Lift Cylinder . ... 8-14
8-5 Extend/Retract Cylinder . .. ... . e 8-22
8-6 Tilt & Tilt COMPENSation . . ... ... i e e 8-28
8-7 Auxiliary FUNCHON . . .. e 8-36
8-8 Hose & Cable Carrier Installation . ... .. ... 8-42
8-9 Frame Level & Non-Frame Level Hydraulics . ........ ... .. ... . . 8-44
8-10  Frame Level & OULNgger . . ... i e e e 8-46
8-11  Boom Rear Auxiliary . . .. ... 8-50
8-12  Trailer Brake Installation . . . ... ... .. e 8-52
8-13  Brake Accumulator Installation . . .. ... . . e 8-54
SECTION 9 -
HYDRAULIC COMPONENTS . ...ttt ittt ii e e st nnnnn s snnnnnersnns 9-1
9-1 Lift Cylinder ... 9-2
9-2 Extend/Retract Cylinder . . ... ... ... 9-16
9-3 il CyliNder ..o e 9-28
9-4 Compensation Cylinder . ... ... .. e 9-32
9-5 Frame Level Cylinder . . ... .. 9-36

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 3



TABLE OF CONTENTS

FIGURE NO. TITLE PAGE NO.
9-6 Outrigger Cylinder Assembly . . ... . e 9-40
9-7 Fork Locking Cylinder Assembly . ... ... ... . e 9-46
9-8 Main Control Valve Assembly . ... ... .. . 9-50
9-9 Hydraulic Tank Installation . ... ... ... e 9-54
9-10  Brake Cylinder ... ... e e e 9-56
9-11 Diverter Valve . ... .. e 9-60
9-12 PiStONn PUMD . .. e 9-64
9-13  Frame Level Valve . .. ... e 9-66
9-14  Outrigger & Frame Level Valve ... ... ... . e e 9-68
9-15  Steering Select Valve . . . ... e 9-70
9-16  Auxiliary Diverter Valve . ... ... .. 9-72
9-17  Actuator Assembly . . ... .. e 9-74

SECTION 10 -

ELECTRICAL ....... ittt ittt it e easaessseaasaasssaaansnesnnannnnns 10-1

10-1  Engine Electrical Installation . ... ... . . . e 10-2

10-2 Cab Electrical Installation . . ... ... . . . . . e 10-4

10-3  Electrical Installation, Cab Switches . . . ... .. .. . . . 10-8

10-4 Boom & Frame Electrical Installations . ... ..... ... .. ... . . . . 10-10
10-5  Electrical Installation, Boom Auxiliary Electric .. ... ... ... .. . . .. . 10-14
10-6  Electrical Installation, Lights . .. ... ... . e 10-18
10-7  Main Cab Harness . .. ...t e e e e 10-22
10-8  Boom Harness Auxiliary Electrical Adapter .. ... ... .. 10-28
10-9  Boom Lights Harness . . ... ... e 10-30
10-10 Boom Retract Harness . ... ... e e e 10-32
10-11 QuIick Connect Harness . . ... ..o i e e e e e 10-34
10-12 Cable Harness . ... ... e 10-36
10-13 Front Chassis Harness . . ... ... e e e e e e e e 10-38
10-14 Rear Chassis Harness ... ... i e e e 10-40
10-15 Cab RoOf Harness . ... ... e 10-42
10-16 Powershift Engine Harness . ... .. 10-46
10-17 Electrical Installation, Platform . ... ... . . . e 10-50
10-18 LMIS Installation . . ... e 10-52
10-19 LMIS Audible Tower/Beacon Installation . ......... ... ... ... . . . . . . . . . ... 10-56
10-20 Outrigger Harness .. ... ..ot e 10-58
10-21 LSIHaArNess . ... ... e 10-62
10-22 Platform Harness . ... ... e e e 10-64
10-23 Plattorm Cab Harness .. ........ .. . 10-66
10-24 Smartbasket Harness . . ... ... 10-68

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 4



TABLE OF CONTENTS

FIGURE NO. TITLE PAGE NO.
SECTION 11 -
0] 0 111
11-1 Frame & Boom Decals . . .. ... . 11-2
11-2  Decals - Cab .. ... 11-8
11-3  Cab & Frame Decals, (40.8 & 40.9) . ... .ottt 11-16
11-4  Boom Decals, (40.8 & 40.9) . . ...t e 11-20
SECTION 12 -
RECOMMENDED SPARE PARTS ... ittt ittt ittt itntsnnsananssnnsnnnsannns 12-1
SECTION 13— PARTNUMBER INDEX ......iitiitiiiteanseennsennsannseonnnnnnnss 13-1

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 5



TABLE OF CONTENTS

FIGURE NO. TITLE PAGE NO.

6 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



SECTION 1
FRAME & ATTACHING PARTS

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9



FRAME & ATTACHING PARTS

Figure 1-1 Frame Shrouding & Attaching Parts, Right Side

623 610

'
’

" 8M & 9M ONLY - IF EQUIPPED PZ0470

o —

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



FRAME & ATTACHING PARTS é

Figure 1-1 Frame Shrouding & Attaching Parts, Right Side (Continued)

17M ITALY ONLY

PAP4160

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 1-3



FRAME & ATTACHING PARTS

Figure 1-1 Frame Shrouding & Attaching Parts, Right Side

Item Part Number | Qty. Description Rev.
0275243 Ref | ENGINE COVER INSTALLATION, (not available to order, see items 1 thru 15 for E
service)
1 1001092126 1 HOOD COVER ASSY, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, C
4009PS, 4012PS, 4013PS & 4017PS), (includes items 21 thru 24)
1001092126G 1 HOOD COVER ASSY, (40.8 & 40.9), (includes items 21 thru 24) C
6 4341228 1 BRACKET
7 0761010 2 HEX HD CAPSCREW, M10X20, GR8.8
8 4812000 2 WASHER, 10mm
9 4806433 2 HOOD HINGE
10 0760812 8 HEX HD CAPSCREW, M8X25, GR8.8
11 8000420 1 GAS SPRING
13 4811900 8 WASHER, 8mm
15 3290807 2 HEX LOCKNUT, M8X1.25
21 8000382 1 HOOD LATCH
22 8000801 1 HOOD LOCK
23 2014226 AR | TRIM, (not shown)
24 3290607 3 HEX LOCKNUT, M6X1
0903586 Ref |RH LIGHT & MIRROR INSTALLATION, (8M, 9M, 12M & 13M), (not available to B
order, see items 101 thru 113 for service)
101 0701024 1 HEX HD CAPSCREW, M10X80, GR8.8
102 0761012 2 HEX HD CAPSCREW, M10X25, GR8.8
103 0903584 1 RIGHT SIDE MIRROR BRACKET, (3508PS, 3509PS, 3512PS, 3513PS,
4008PS, 4009PS, 4012PS & 4013PS)
0903584B 1 RIGHT SIDE MIRROR BRACKET, (40.8 & 40.9)
104 Ref RH DRIVING LIGHT, (includes mounting hardware),
(see Figure 10-6 for details)
105 3140007 1 RECTANGULAR MIRROR
107 3292001 2 HEX NUT, M20X2.5
109 4812000 3 WASHER, 10mm
110 4812500 2 WASHER, 20mm
111 8000704 1 STEEL PIPE
112 1001008436 1 MIRROR ASSY, (includes items 151 thru 153)
113 1001097298 1 MIRROR SUPPORT
151 1001008475 2 LOCKWASHER, #12
152 1001009062 2 |WASHER
153 1001010838 2 HEX BOLT
0275061 Ref | MOTOR SHIELD INSTALLATION, (not available to order, see items 251 thru D
264 for service)
251 0760608 7 HEX HD CAPSCREW, M6X16, GR8.8
252 0903422 1 ENGINE COVER BRACKET
253 0903424 1 ENGINE COVER BRACKET
254 0903426 1 ENGINE SUPPORT
255 1898686 AR TRIM
256 1001101018 1 RADIATOR PANEL ASSY, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS,
4009PS, 4012PS & 4013PS)
1001101018B 1 RADIATOR PANEL ASSY, (40.8 & 40.9)
257 1001099379 1 PROTECTING PANEL
258 5200608 2 RIPP BOLT, M6X16

1-4

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204




FRAME & ATTACHING PARTS

Figure 1-1 Frame Shrouding & Attaching Parts, Right Side (Continued)

Item Part Number | Qty. Description Rev.
259 5200812 1 RIPP BOLT, M8X25
260 5211702 12 RIPP WASHER, 6mm
262 5220800 1 NUT, 8mm
263 0760610 3 HEX HD CAPSCREW, M6X20mm, GR8.8
264 0760612 2 HEX HD CAPSCREW, M6X25mm, GR8.8
281 070057 4 |HEX HD CAPSCREW, M5X14, GR8.8
282 4811600 4 | WASHER, 5mm
283 1001099225 1 OIL DRAIN ACCESS COVER, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS,
4009PS, 4012PS & 4013PS)
1001099225B 1 OIL DRAIN ACCESS COVER, (40.8 & 40.9)
284 1001099294 1 BELLY PAN, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS &
4013PS)
1001099294B 1 BELLY PAN, (40.8 & 40.9)
285 1001099300 1 MAIN CONTROL VALVE ACCESS COVER, (3508PS, 3509PS, 3512PS,
3513PS, 4008PS, 4009PS, 4012PS & 4013PS)
1001099300B 1 MAIN CONTROL VALVE ACCESS COVER, (40.8 & 40.9)
351 0760407 2 |HEXHD CAPSCREW, M4X14, GR8.8
352 3290401 2 |HEX NUT, M4X0.7
353 3576678 1 PLATE, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS,
4013PS & 4017PS)
3576678B 1 PLATE, (40.8 & 40.9)
354 4400493 1 WASHER TANK
355 4811400 2 | WASHER, 4mm
356 5201012 2 | BOLT, M10X25
357 8001626 1 PLATE
358 Ref |HYDRAULIC FILTER BRACKET, (see Figure 8-1 for details)
401 Ref |BACK-UP ALARM, (see Figure 10-4 for details)
402 Ref | RIPP BOLT, M6X16, (see Figure 10-4 for details)
0275942 Ref |HEADLIGHT & MIRROR INSTALLATION, (17M), (not available to order, see D
items 451 thru 468 for service)
1001107965 Ref |HEADLIGHT & MIRROR INSTALLATION, (17M), (ITALY), (If equipped), B
(not available to order, see items 451 thru 469)
451 0701024 1 HEX HD CAPSCREW, M10X80, GR8.8
453 0761010 4 HEX HD CAPSCREW, M10X20, GR8.8
454 0761012 2 HEX HD CAPSCREW, M10X25, GR8.8
455 Ref LH DRIVING LIGHT, (includes mounting hardware),
(see Figure 10-6 for details)
456 Ref RH DRIVING LIGHT, (includes mounting hardware),
(see Figure 10-6 for details)
457 3140007 1 RECTANGULAR MIRROR
1001005981 1 RECTANGULAR MIRROR, (ITALY), (If equipped)
459 4341434 1 RH HEADLIGHT BRACKET
1001107552 1 RH HEADLIGHT BRACKET, (ITALY), (If equipped)
460 4341435 1 LH HEADLIGH BRACKET
1001107553 1 LH HEADLIGHT BRACKET, (ITALY), (If equipped)
461 4812000 11 WASHER, 10mm
462 8000704 1 STEEL PIPE
463 0761016 4 HEX HD CAPSCREW, M10X40, GR8.8
464 1001096588 1 ROD
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 1-5



g FRAME & ATTACHING PARTS

Figure 1-1 Frame Shrouding & Attaching Parts, Right Side (Continued)

Item Part Number Qty. Description Rev.
465 1001008436 1 MIRROR ASSY, (includes items 151 thru 153)
466 1001097618 1 RH MIRROR BRACKET
467 3292001 2 HEX NUT, M20X2.5
468 4812500 2 WASHER, 20mm
469 1001109474 1 HARNESS, LIGHT EXT, (ITALY), (If equipped)
2920210 Ref |REAR LIGHT INSTALLATION, (not available to order, see items 501 thru 513 for B
service)
501 0903501 1 LH REAR LIGHT BRACKET, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS,
4009PS, 4012PS, 4013PS & 4017PS)
0903501B 1 LH REAR LIGHT BRACKET, (40.8 & 40.9)
502 0903502 1 RH REAR LIGHT BRACKET, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS,
4009PS, 4012PS, 4013PS & 4017PS)
0903502B 1 RH REAR LIGHT BRACKET, (40.8 & 40.9)
503 Ref LH TAIL LIGHT, (see Figure 10-6 for details)
504 Ref RH TAIL LIGHT, (see Figure 10-6 for details)
505 4811900 4 WASHER, 8mm
506 3290807 4 HEX LOCKNUT, M8X1.25
507 5212000 4 RIPP WASHER, 10mm
508 0761012 4 HEX HD CAPSCREW, M10X25, GR8.8
509 1356294 4 WASHER, 13mm
510 0701219 2 HEX HD CAPSCREW, M12X55, GR8.8
511 3291207 2 HEX LOCKNUT, M12X1.75
512 8009517 2 BUFFER
513 8009226 2 PLATE, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS,
4013PS & 4017PS)
8009226B 2 PLATE, (40.8 & 40.9)
3380744 Ref | REAR COVER PANEL INSTALLATION, (12M, 13M & 17M), (8M & 9M, if H
equipped), (not available to order, see items 601 thru 626 for service)
601 1001094692 1 REAR PANEL, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS,
4012PS, 4013PS & 4017PS)
1001094692B 1 REAR PANEL, (40.8 & 40.9)
603 0760814 2 HEX HD CAPSCREW, M8X30, GR8.8
604 5211902 2 RIPP WASHER, 8mm
609 8006242 4 SCREW, M6X40
610 5211702 4 RIPP WASHER, 6mm
616 3290605 8 HEX LOCKNUT, 6mm
617 8006105 2 JOINT HINGE
618 909304 AR TRIM
619 0630576 4 SCREW, M6X20mm
621 1001093383 1 LOCKING LATCH
622 1001093372 1 LATCH BRACKET
623 1001093373 1 LATCH SPACER
624 1001099125 8 HEX HD CAPSCREW, M5X10
625 3290505 8 HEX LOCKNUT, M5X0.8
626 Ref LICENSE PLATE LIGHT & HARDWARE, (not shown),
(see Figure 10-6 for details)

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



FRAME & ATTACHING PARTS

Figure 1-1 Frame Shrouding & Attaching Parts, Right Side (Continued)

Item Part Number | Qty. Description Rev.
2902295 Ref | REAR ACCESS COVER INSTALLATION, (8M & 9M, if equipped), C
(not available to order, see items 701 thru 710 for service)
701 3380506 1 PANEL ASSY, (3508PS, 3509PS, 4008PS & 4009PS)
3380506B 1 PANEL ASSY, (40.8 & 40.9)
702 3380509 1 ACCESS DOOR, (3508PS, 3509PS, 4008PS & 4009PS),
(Before S/N 1160005648)
3380509B 1 ACCESS DOOR, (40.8 & 40.9)
1001112723 1 ACCESS DOOR, (3508PS, 3509PS, 4008PS & 4009PS),
(S/N 1160005648 & After)
703 2940155 1 L-HANDLE
704 8006105 2 JOINT HINGE
705 909304 AR TRIM
706 8006242 4 SCREW, M6X40
707 5211702 7 RIPP WASHER, 6mm
708 3290605 11 HEX LOCKNUT, 6mm
709 0630576 4 SCREW, M6X20
710 0700616 3 HEX HD CAPSCREW, M6X44, GR8.8
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 1-7



FRAME & ATTACHING PARTS

Figure 1-2 Frame Shrouding & Attaching Parts, Left Side

PAP4210

1-8

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



FRAME & ATTACHING PARTS

Figure 1-2 Frame Shrouding & Attaching Parts, Left Side (Continued)

PZ1051

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

1-9



FRAME & ATTACHING PARTS

Figure 1-2 Frame Shrouding & Attaching Parts, Left Side

Item Part Number Qty. Description Rev.
1 2360740 1 FRAME ASSY, (3508PS, 3509PS, 4008PS & 4009PS) L
2360740B 1 FRAME ASSY, (40.8 & 40.9)
2 2360735 1 FRAME ASSY, (12M & 13M) M
3 2360787 1 FRAME ASSY, (17M) M
4 1001092934 1 FRAME ASSY, (13M, if equipped for LMIS or platform) K
11 Ref |REAR TAIL LIGHT ASSY, (see Figure 10-6 for details)
51 8008971 Ref | COUNTERWEIGHT INSTALLATION, (3509PS, 3512PS, 4008PS & 40.8),
(not available to order, see items 52, 53 & 81 thru 84 for service)
52 8005317 1 COUNTERWEIGHT, 365kg, (left), (3509PS, 3512PS & 4008PS)
8005317B 1 COUNTERWEIGHT, 365kg, (left), (40.8)
53 8005318 1 COUNTERWEIGHT, 365kg, (right), (3509PS, 3512PS & 4008PS)
8005318B 1 COUNTERWEIGHT, 365kg, (right), (40.8)
61 8008969 Ref | COUNTERWEIGHT INSTALLATION, (3513PS, 4009PS, 4012PS, 4017PS &
40.9), (not available to order, see items 62, 63 & 81 thru 84 for service)
62 8005315 1 COUNTERWEIGHT, 750kg, (left), (3513PS, 4009PS, 4012PS & 4017PS)
8005315B 1 COUNTERWEIGHT, 750kg, (left), (40.9)
63 8005316 1 COUNTERWEIGHT, 750kg, (right), (3513PS, 4009PS, 4012PS & 4017PS)
8005316B 1 COUNTERWEIGHT, 750kg, (right), (40.9)
71 8009078 Ref | COUNTERWEIGHT INSTALLATION, (4013PS), (not available to order, see
items 72, 73 & 81 thru 84 for service)
72 8009124 1 COUNTERWEIGHT, 1170kg, (left), (4013PS)
73 8009125 1 COUNTERWEIGHT, 1170kg, (right), (4013PS)
81 0702037 8 |HEX HD CAPSCREW, 20-2.50X200mm
82 4812500 16 | FLAT WASHER, 20mm
83 3292007 8 |HEX LOCKNUT, M20
84 8009883 2 | PROTECTING CAP
0275260 Ref | TOOL BOX INSTALLATION, (if equipped), (not available to order, see items A
101 thru 104 for service)
101 0240147 1 TOOL BOX ASSY, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, B
4012PS, 4013PS & 4017PS), (includes items 111 thru 119)
0240147B 1 TOOL BOX ASSY, (40.8 & 40.9), (includes items 111 thru 119)
102 0760810 3 HEX HD CAPSCREW, 8-1.25X20mm
103 5211900 3 RIPP WASHER, 8mm
104 5220800 3 RIPP NUT, 8mm
111 0240148 1 TOOL BOX, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS,
4013PS & 4017PS)
0240148B 1 TOOL BOX, (40.8 & 40.9)
112 3180016 1 RUBBER SEAL
113 3380559 1 TOOL BOX COVER, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS,
4012PS, 4013PS & 4017PS)
3380559B 1 TOOL BOX COVER, (40.8 & 40.9)
114 5200608 3 RIPP BOLT, 6-36X16mm
115 5220600 6 | RIPP NUT, 6mm
116 5220800 2 | RIPP NUT, 8mm
117 8002332 1 HINGE
118 8006011 Ref | GAS SPRING, (no longer available, use 1001097296 for replacement)

1-10

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204




FRAME & ATTACHING PARTS é

Figure 1-2 Frame Shrouding & Attaching Parts, Left Side (Continued)

Item Part Number | Qty. Description Rev.
1001097296 1 GAS SPRING
119 8008701 1 LOCK
201 Ref | CAB INSTALLATION, (not available to order, see items 202 thru 207 for service),
(see Figure 6-1 for details)
202 1898686 AR TRIM
203 8001565 Ref WEATHER STRIP
205 3960927 AR TRIM
206 5200608 6 RIPP BOLT, 6-36X16mm
207 3380567 1 CAB BOTTOM SHIELD
0273866 Ref | CAB STEP INSTALLATION, (17M), (not available to order, see items 301 thru A
306 for service)
301 80383311 1 STAIR TREAD
302 4240168 2 STEP STRAP
303 3575424 4 STRAP COVER PLATE
304 0701015 8 HEX HD CAPSCREW, 10-1.75X35mm
305 3291007 8 HEX LOCKNUT, M10X1.5
306 4812000 4 WASHER, 10mm
401 8008721 12 |PLASTIC CAP, (8M, 9M,12M & 13M)
8008721 8 | PLASTIC CAP, (17M)
1001098946 Ref | WHEEL CHUCK INSTALLATION, (if equipped), (required in Germany), A
(not available to order, see items 501 thru 504 for service)
501 806253 1 WEDGE
502 806264 1 WEDGE HOLDER
503 2976912 4 PIPE
504 5200814 4 RIPP BOLT, M8X30
602 3575579 1 COVER PLATE, (17M)
603 0761008 2 |HEX HD CAPSCREW, M10X16, (17M)
1001109070 Ref | REAR HYDRAULIC BRACKET INSTALLATION, (8M & 9M, if equipped), A
(not available to order, see items 701 & 702 for service)
701 0761010 2 HEX HD CAPSCREW, M10X20, GR8.8
702 1001109069 1 REAR HYDRAULIC BRACKET
8004888 1 LIFTING SUPPORT SYSTEM, (includes items 801 thru 804) B
801 1001110099 1 BOOM SUPPORT CHANNEL ASSY
802 909304 AR TRIM
803 1784861 2 GASKET
804 443630 2 WING SCREW

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 1-11



FRAME & ATTACHING PARTS

Figure 1-3 Axle & Fender Installation

SHOWN IN STORAGE
POSITION

PZ0891

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



FRAME & ATTACHING PARTS

Figure 1-3 Axle & Fender Installation

Item Part Number Qty. Description Rev.
0274983 Ref | AXLE INSTALLATION, (8M, 9M,12M & 13M), (not available to order, see items 1 B
thru 4 for service)
0275000 Ref | AXLE INSTALLATION, (17M), (not available to order, see items 1 thru 4 for A
service)
1 0630574 8 HEX HD CAPSCREW, 20-1.5X130mm
2 3300478 8 WHEEL NUT, M20X1.5, (front axle torque to 550-600 Nm; rear axle torque to
550-660 Nm)
3 Ref FRONT AXLE, (see Figure 5-1 for details)
4 Ref REAR AXLE, (see Figure 5-6 for details)
5 Ref | FRAME INSTALLATION, (see Figure 1-1 for details)
101 Ref | TIRE & WHEEL ASSY, (see Figure 5-12 for details)
102 Ref |LUG NUT, (see Figure 5-12 for details)
0274857 Ref | FENDER INSTALLATION, (not available to order, see items 201 thru 211 for B
service)
201 0100011 AR LOCTITE® 242™
202 0630571 16 HEX HD CAPSCREW, 12-1.25X50mm
205 2090065 2 FENDER ASSY, (left), (includes items 301 thru 309), (not shown)
206 2090066 2 FENDER ASSY, (right), (includes items 301 thru 308 & 310)
211 4740532 16 FLAT WASHER, M12
301 0100011 AR |LOCTITE® 242™
302 328027 1 MUSHROOM HD BOLT, 8-1.25X20mm
303 0700818 4 |HEX HD CAPSCREW, 8-1.25X50mm
304 4811900 4 | WASHER, 8mm
305 5220800 5 |RIPP NUT, 8mm
306 8006580 2 PLUG
307 8010519 1 FENDER
308 8010524 1 SUPPORT PLATE, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS,
4012PS, 4013PS & 4017PS)
8010524B 1 SUPPORT PLATE, (40.8 & 40.9)
309 8010525 1 FENDER SUPPORT, (left), (3508PS, 3509PS, 3512PS, 3513PS, 4008PS,
4009PS, 4012PS, 4013PS & 4017PS), (not shown)
8010525B 1 FENDER SUPPORT, (left), (40.8 & 40.9), (not shown)
310 8010526 1 FENDER SUPPORT, (right), (3508PS, 3509PS, 3512PS, 3513PS, 4008PS,
4009PS, 4012PS, 4013PS & 4017PS)
8010526B 1 FENDER SUPPORT, (right), (40.8 & 40.9)
0275605 Ref |FRAME LEVEL COMPONENTS INSTALLATION, (if equipped), (not available E
to order, see items 401 thru 402 & 404 thru 414 for service)
0274852 Ref |NON-FRAME LEVEL COMPONENTS INSTALLATION, (8 & 12M - if C
equipped), (not available to order, see items 401 thru 411 for service)
401 0100011 AR LOCTITE® 242™
402 Ref “U” BOLT, (see Figure 5-1 for details)
403 0903159 1 NON-FRAME LEVEL BRACKET, (3508PS, 3509PS, 3512PS, 3513PS,
4008PS, 4009PS, 4012PS, 4013PS & 4017PS)
0903159B 1 NON-FRAME LEVEL BRACKET, (40.8 & 40.9)
404 Ref WHEEL NUT, (see Figure 5-1 for details)
406 3760493 2 RETAINING RING
408 4802008 1 PIN
409 4802122 1 PIN
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 1-13



FRAME & ATTACHING PARTS

Figure 1-3 Axle & Fender Installation (Continued)

Item Part Number | Qty. Description Rev.
410 Ref BRACKET, (see Figure 5-1 for details)
411 5201210 1 RIPP BOLT, 12-20mm, (torque to 125 Nm)
412 Ref | SWITCH BODY, (not shown), (see Figure 10-3 for details)
413 Ref | SWITCH KEY, (not shown), (see Figure 10-3 for details)
414 Ref |FRAME LEVEL CYLINDER, (see Figure 9-5 for details)
0274498 Ref | FRAME LEVEL STOP & BOOM STOP INSTALLATION, (if equipped), A
(required in Italy), (not available to order, see items 501 thru 506 for service)
501 443630 3 WING SCREW, M12X30
502 0903232 1 BRACKET
503 1321370 1 CLAMP
504 2902424 1 FRAME LEVEL CYLINDER STOP KIT
505 4220251 1 BOOM LEVEL STOP
506 5201010 2 RIPP BOLT, M10X20
1-14 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204




FRAME & ATTACHING PARTS

Figure 1-3 Axle & Fender Installation (Continued)

Item

Part Number

Qty.

Description

Rev.

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

1-15



FRAME & ATTACHING PARTS

Figure 1-4 Outrigger Installation

12M & 13M

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



FRAME & ATTACHING PARTS

Figure 1-4 Outrigger Installation

Item Part Number | Qty. Description Rev.
1001092002 Ref |OUTRIGGER INSTALLATION, (12M & 13M), (not available to order, see items 1 A
thru 3 for service)
1001092003 Ref |OUTRIGGER INSTALLATION, (12M & 13M, if equipped for platform or C
LMIS), (not available to order, see items 1 thru 4 for service)
1 1001091980 Ref OUTRIGGER WELDMENT INSTALLATION, (not available to order, see items A
51 thru 53 for service)
1001091981 Ref OUTRIGGER WELDMENT INSTALLATION, (if equipped for platform), A
(not available to order, see items 51 thru 53 for service)
2 1001091963 Ref OUTRIGGER CYLINDER & PIN INSTALLATION, (not available to order, see A
items 101 thru 108 for service)
3 1001092000 Ref ADDITIONAL OUTRIGGER COMPONENTS INSTALLATION, (not available A
to order, see items 201, 202, 210, 217 for service)
1001092001 Ref ADDITIONAL OUTRIGGER COMPONENTS INSTALLATION, (if equipped D
for platform), (not available to order, see items 201 thru 220 for service)
4 Ref HARNESS, (not shown), (if equipped for platform),
(see Figure 10-20 for details)
51 4210040 1 RIGHT OUTRIGGER ARM, (includes item 54)
1001091979 1 RIGHT OUTRIGGER ARM, (if equipped for platform), (includes item 54)
52 4210038 1 LEFT OUTRIGGER ARM, (includes item 54)
1001091978 1 LEFT OUTRIGGER ARM, (if equipped for platform), (includes item 54)
53 8009087 2 | OUTRIGGER PLATE
54 8008051 2 |BUSHING
101 0761010 4 |HEX HD CAPSCREW, M10X20
102 3760652 8 |DISK
103 4832000 4 | LOCKWASHER, 10mm
104 Ref |OUTRIGGER CYLINDER, (see Figure 6-6 for details)
105 4800482 4 |PIN
106 4800493 2 |PIN
107 4800562 2 PIN
108 5201210 8 | RIPP BOLT, M12X20mm
201 324590 2 | GREASE FITTING
202 466364 2 |BUFFER
203 0760605 4 |HEX HD CAPSCREW, M6X10, GR 8.8
204 0760810 8 |HEX HD CAPSCREW, M8X20, GR 8.8
205 0903295 1 RIGHT PROXIMITY BRACKET
206 0903296 1 LEFT PROXIMITY BRACKET
207 2141102 2 CONNECTOR, 90 DEGREES
208 2143602 2 | CONNECTOR
209 1001092224 2 | CONNECTOR
210 4800879 2 | PRESSURE SWITCH GUARD
3380608 2 | PRESSURE SWITCH GUARD, (if equipped for platform)
214 3576193 1 LEFT PROXIMITY GUARD
215 3576194 1 RIGHT PROXIMITY GUARD
216 4000017 2 | PROXIMITY SENSOR
217 4010612 2 | POZIDRIV PAN HD SCREW, M6X25mm
218 4360606 2 | PRESSURE SWITCH
219 1001094268 2 | STRIKER PLATE
220 5211900 4 WASHER, 8mm
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 117



FRAME & ATTACHING PARTS

Figure 1-4 Outrigger Installation

7 17M

COVERS REMOVED
FOR CLARITY

PZ0301

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



FRAME & ATTACHING PARTS

Figure 1-4 Outrigger Installation

Item Part Number | Qty. Description Rev.
0275736 Ref |OUTRIGGER INSTALLATION, (17M), (not available to order, see items 1 thru H
19 for service)
1001099646 Ref |OUTRIGGER INSTALLATION, (CE - 17M, if equipped for platform), D
(not available to order, see items 1 thru 11, 13 thru 19 for service)
1 4210014 2 OUTRIGGER MOUNT ASSY, (includes items 101 thru 103) C
2 4210010 2 OUTRIGGER PAD
3 3423129 2 PIN
4 3423127 2 PIN
5 3423125 2 PIN
6 Ref OUTRIGGER CYLINDER, (see Figure 9-6 for details)
7 5201210 6 RIPP BOLT, M12X20
8 2141102 2 ELBOW, 90 DEGREES
9 2143602 2 SWIVEL FITTING
10 4360661 2 PRESSURE SWITCH
11 1001092224 2 TUBE FITTING
12 4240017 3 TIE STRAP, (not shown), (attach Outrigger Harness to Front Chassis Harness
4923444)
13 Ref OUTRIGGER HARNESS, (see Figure 10-20 for details)
14 0760606 4 HEX HD CAPSCREW, M6X12, GR8.8
15 0903341 1 LEFT PROXIMITY BRACKET
16 0903342 2 STRIKER BRACKET
17 0903368 1 RIGHT PROXIMITY BRACKET
18 3291001 4 HEX NUT, M10X1.5
19 4000017 2 PROXIMITY SENSOR
101 4210009 1 OUTRIGGER ARM
102 0440309 4 | BEARING
103 2160016 3 | GREASE FITTING
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 1-19



% FRAME & ATTACHING PARTS

Figure 1-5 Draw Bar Coupling Installation

PZ2610

1-20 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



FRAME & ATTACHING PARTS

Figure 1-5 Draw Bar Coupling Installation

Item Part Number Qty. Description Rev.
4805932 Ref | DRAW BAR COUPLING INSTALLATION, (if equipped), (not available to order, B
see items 1 thru 5 for service)
1 4804533 1 TOWING ATTACHMENT, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS,
4009PS, 4012PS, 4013PS & 4017PS)

4804533B 1 TOWING ATTACHMENT, (40.8 & 40.9)
2 3944574 1 PIN
3 0771619 2 HEX HD CAPSCREW, 10.5-16X55mm
4 4805921 2 NUT, 16mm
5 4812300 2 WASHER, 16mm

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

1-21




% FRAME & ATTACHING PARTS

Figure 1-6 Site Hitch Installation

N\ O

h \ 2
X AQ/@Q;Q:Q:Q:\@X

e PZ1631

1-22 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



FRAME & ATTACHING PARTS

Figure 1-6 Site Hitch Installation

Item Part Number Qty. Description Rev.
1001096088 Ref | SITE HITCH ASSY, (if equipped), (not available to order, see items 1 thru 7 for B
service)
1 0712020 4 HEX HD CAPSCREW, 20-2.5X60mm, (torque to 580 Nm)
2 3332017 4 HEX NUT, M20X2.5
3 3944574 1 PIN, HITCH
4 4812500 4 WASHER, 20mm
5 8010200 1 HITCH, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS,
4013PS & 4017PS)
8010200B 1 HITCH, (40.8 & 40.9)
6 8010204 2 HITCH MOUNTING PIN
7 8010228 1 BRACKET, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS,
4013PS & 4017PS)
8010228B 1 BRACKET, (40.8 & 40.9)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 1-23



Before S/N 1160005199
g FRAME & ATTACHING PARTS

Figure 1-7 Trailer Hitch Installation

7 PZ1681

1-24 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Before S/N 1160005199

FRAME & ATTACHING PARTS

Figure 1-7 Trailer Hitch Installation

Item Part Number | Qty. Description Rev.
1001096052 Ref | TRAILER HITCH INSTALLATION, (if equipped), (not available to order, see C
items 1 thru 9 for service)

1 0711619 4 HEX HD CAPSCREW, 16-2X55mm
2 0712020 4 HEX HD CAPSCREW, 20-2.5X60mm, (torque to 580 Nm)
3 3331607 4 HEX NUT, M16X2, (torque to 295 Nm)
4 3332017 4 HEX NUT, M20X2.5
5 4812500 4 WASHER, 20mm
6 8002789 1 TRAILER COUPLING
7 8010204 2 HITCH MOUNTING PIN
8 8010228 1 HITCH
9 8010234 1 HITCH ADAPTER

101 Ref |TRAILER PLUG, (see Figure 1-11 for details)

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 1-25



FRAME & ATTACHING PARTS

S/N 1160003924 & After

Figure 1-8 Auto Hltch, Pin Hitch & Piton Frame-Auto Hitch

103

51

101
Lz

/-

o

o

S © © © ©o O

PITON FRAME-AUTO HITCH

102

101

301

PZ2621

1-26

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



S/N 1160003924 & After

FRAME & ATTACHING PARTS

Figure 1-8 Auto Hltch, Pin Hitch & Piton Frame-Auto Hitch

Item Part Number Qty. Description Rev.
1001103680 Ref | AUTO HITCH INSTALLATION, (if equipped), (not available to order, see items B
1 thru 6 for service)
1001103951 Ref |PIN HITCH INSTALLATION, (if equipped), (not available to order, see items 1 B
thru 3, 5, 6 & 51 for service)
1001104440 Ref | PITON FRAME-AUTO HITCH, (if equipped), (not available to order, see items 1 C
thru 4, 6, 7 & 52 for service)
1 0701619 10 HEX HD CAPSCREW, M16X55, GR8.8, (AUTO HITCH & PIN HITCH)
0701622 10 HEX HD CAPSCREW, M16X70, GR8.8, (PITON FRAME-AUTO HITCH)
2 3291601 10 HEX NUT, M16X2
3 4812300 20 WASHER, 16mm
4 1001098629 1 HITCH ASSY, (AUTO HITCH & PITON FRAME-AUTO HITCH), A
(includes items 101 thru 105)
5 1001103597 1 HITCH FRAME, (AUTO HITCH & PIN HITCH)
6 1001095650 AR LOCTITE® 243™
7 1001113624 2 SPACER, (PITON FRAME-AUTO HITCH)
51 1001098630 1 HITCH ASSY, (PIN HITCH), (includes items 101, 103 & 201) A
52 1001104302 1 HITCH FRAME, (PITON FRAME-AUTO HITCH), (includes item 301)
101 70022821 1 OPENING LEVER
102 70022822 1 BOX MECHANISM
103 70022823 1 SECURITY PIVOT
104 70022824 1 BUSHING
105 70022825 1 PIN
201 70022826 1 PIN
301 70023348 1 KEEPER KIT, (includes keeper, screw, nut, pin & ring pin)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

1-27



S/N 1160003924 & After
g FRAME & ATTACHING PARTS

Figure 1-9 Pin Hitch - Cuna C & Cuna D2

<
N 6

CUNAC / \ CUNA D2

PZ2630

1-28 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



S/N 1160003924 & After

FRAME & ATTACHING PARTS

Figure 1-9 Pin Hitch - Cuna C & Cuna D2

Item Part Number | Qty. Description Rev.
1001103963 Ref |PIN HITCH - CUNA C INSTALLATION, (CE), (if equipped), (not available to B
order, see items 1 thru 7 for service)
1001103964 Ref |PIN HITCH - CUNA D2 INSTALLATION, (CE), (if equipped), (not available to B
order, see items 1 thru 3, 5 thru 7 & 51 for service)
1 0701619 10 HEX HD CAPSCREW, M16X55, GR8.8
2 3291601 10 HEX NUT, M16X2
3 4812300 20 WASHER, 16mm
4 1001098631 1 HITCH ASSY, (PIN HITCH - CUNA C), (includes items 101 & 102) A
5 1001098636 1 PLATE ADAPTER
6 1001103597 1 HITCH FRAME
7 1001095650 AR LOCTITE® 243™
51 1001108632 1 HITCH ASSY, (PIN HITCH - CUNA D2), (includes items 102 & 103) A
101 70022818 1 PIN
102 70022819 4 | MOUNTING HARDWARE
103 70022820 1 PIN
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

1-29




Before S/N 1160003924
% FRAME & ATTACHING PARTS

Figure 1-10 Hydraulic Hitch Installation

PZ4071

1-30 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Before S/N 1160003924

FRAME & ATTACHING PARTS

Figure 1-10 Hydraulic Hitch Installation

Item Part Number | Qty. Description Rev.
Ref |HYDRAULIC HITCH INSTALLATION, (8M & 9M, if equipped), (not available to E
order, see items 1 thru 25 for service)

1 471678 1 CABLE BAND

2 0712020 4 HEX HD CAPSCREW, M20X60, GR10.9

3 0762216 2 HEX HD CAPSCREW, M22X40, GR8.8

4 0902987 1 BRACKET

5 935113 1 RUBBER TRIM

6 2142505 2 CAP

7 2620048 1 HYDRAULIC HITCH, (includes item 25)

8 2754009 2 HOSE ASSY

10 3291607 2 HEX LOCKNUT, M16X2

11 3332017 4 HEX NUT, M20X2.5

12 3841634 1 ROD

13 3890067 1 LOCK CABLE, (Before S/N 1160005648)

1001109240 LOCK CABLE, (S/N 1160005648 & After)

14 4812300 2 WASHER, 16mm

15 4812500 4 WASHER, 20mm

16 5220500 2 RIPP NUT, 5mm

17 80363195 1 MIRROR

19 1001094555 2 FEMALE QUICK DISCONNECT COUPLING

20 1001094556 2 MALE QUICK DISCONNECT COUPLING

21 1001098607 1 LICENSE PLATE BRACKET

22 1001093826 1 DUST CAP

23 1001093827 1 DUST PLUG

24 1001098705 1 BRACKET, (3508PS, 3509PS, 4008PS & 4009PS)

1001098705B 1 BRACKET, (40.8 & 40.9)

25 1001005240 1 PIN ASSY

101 Ref |LICENSE PLATE LIGHT, (see Figure 10-6 for details)
102 Ref |TRAILER PLUG, (see Figure 1-11 for details)

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 1-31




S/N 1160003924 & After
g FRAME & ATTACHING PARTS

Figure 1-10 Hydraulic Hitch Installation

PAP4310

1-32 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



S/N 1160003924 & After

FRAME & ATTACHING PARTS

Figure 1-10 Hydraulic Hitch Installation

Item Part Number | Qty. Description Rev.
1001098604 Ref |HYDRAULIC HITCH INSTALLATION, (8M & 9M, if equipped), (not available to G
order, see items 1 thru 25 for service)
1 471678 1 CABLE BAND
2 0701620 10 HEX HD CAPSCREW, M16X60, GR8.8, (torque to 219 Nm)
3 0762216 2 HEX HD CAPSCREW, M22X40, GR8.8
5 935113 1 RUBBER STRIP
6 2142505 2 CAP
7 1001103014 1 HYDRAULIC HITCH ASSY, (Before S/N 1160005835 including C
1160005819), (includes items 101 thru 111)
1001118096 1 HYDRAULIC HITCH ASSY, (S/N 1160005835 & After
excluding1160005819)
8 1001112952 2 HOSE ASSY
10 3291607 2 HEX LOCKNUT, M16X2
11 3291601 10 HEX NUT, M16X2
12 3841634 1 MIRROR ROD
13 1001109240 1 HITCH LOCK CABLE
14 4812300 22 WASHER, 16mm
16 5220500 2 RIPP NUT, 5mm
17 80363195 1 MIRROR
19 1001094555 2 FEMALE QUICK DISCONNECT COUPLING
20 1001094556 2 MALE QUICK DISCONNECT COUPLING
21 1001109319 1 BRACKET, (3508PS, 3509PS, 4008PS & 4009PS)
1001109319B 1 BRACKET, (40.8 & 40.9)
22 1001093826 1 DUST CAP
23 1001093827 1 PLUG
24 1001098705 1 BRACKET, (3508PS, 3509PS, 4008PS & 4009PS)
1001098705B 1 BRACKET, (40.8 & 40.9)
25 1001095650 AR LOCTITE® 243™
101 70022752 1 SLIDER
102 70022753 1 HOOK
103 70022754 1 CYLINDER PIN
104 70022755 1 HOOK PIN
105 70022756 1 CENTRAL PIN
106 70022757 1 LINK SYSTEM
107 70022758 2 |LINK PLATE
108 70022759 2 |LINKPIN
109 70022760 2 | SPRING
110 70022761 1 CYLINDER
111 70022762 1 CYLINDER PIN
201 Ref |LICENSE PLATE LIGHT, (see Figure 10-6 for details)
202 Ref | REAR BOOM AUXILIARY HYDRAULICS, (not shown),
(see Figure 8-11 for details)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 1-33



% FRAME & ATTACHING PARTS

Figure 1-11 Trailer Plug

PAP3061

1-34 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



FRAME & ATTACHING PARTS

Figure 1-11 Trailer Plug

Item Part Number | Qty. Description Rev.
1001096533 Ref | TRAILER PLUG & ELECTRIC ASSY, (if equipped), (not available to order, see B
items 1 thru 6 for service)
1 0760806 2 HEX HD CAPSCREW, 8-1.25X12mm
2 3290501 3 HEX NUT, M5X0.8
3 4031612 3 HEX SOCKET HD CAPSCREW, M5X40
4 4461170 1 CONNECTOR, 7-PIN
5 4811600 6 WASHER, 6mm
6 0903094 1 BRACKET
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 1-35



% FRAME & ATTACHING PARTS

This Page Intentionally Left Blank

1-36 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



SECTION 2
BOOM

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9



BOOM

Figure 2-1 Boom Installation

8M & 9M

109

PZ0020

2-2

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9

31200204



BOOM

Figure 2-1 Boom Installation

Item Part Number | Qty. Description Rev.
1001092817 Ref | BOOM INSTALLATION, (8M), (not available to order, see items 1 thru 4 for E
service)
1001092810 Ref |BOOM INSTALLATION, (9M), (not available to order, see items 1 thru 4 for D
service)
1 1 BOOM HYDRAULICS, (not shown)
2 1001092818 1 BOOM ASSEMBLY, (8M), (includes items 101 thru 116) G
1001092812 1 BOOM ASSEMBLY, (9M), (includes items 101 thru 116) G
3 Ref BOOM AUXILIARY HYDRAULICS, (not shown), (see Figure 8-7 for details)
4 Ref BOOM EXTENSION DECAL, (not shown), (see Figure 11-1 for details)
101 Ref |SECOND BOOM SECTION ASSY, (see Figure 2-4 for details)
102 Ref |FIRST BOOM SECTION ASSY, (see Figure 2-3 for details)
103 Ref | QUICK RELEASE ASSY, (see Figure 2-7 for details)
104 Ref |TILT CYLINDER ASSY, (see Figure 9-3 for details)
105 Ref | CROWD CYLINDER ASSY, (see Figure 9-2 for details)
106 8002640 1 PIN
107 3760463 2 | CIRCLIP
108 4805590 1 PIN
109 8006258 4 | CIRCLIP
110 8002320 2 | SPACER
111 8002331 1 PIN
112 8002641 1 COVER PLATE, (3508PS, 3509PS, 4008PS & 4009PS)
8002641B 1 COVER PLATE, (40.8, 40.9)
113 0760807 3 |HEX HD CAPSCREW, M8-1.25X14mm, (8M)
464022 3 |HEX HD CAPSCREW, M8X14, (9M)
114 8009939 1 S/N PLATE
115 1001112689 1 HYDRAULIC CLAMP
116 0761018 2 HEX HD CAPSCREW, M10X50, GR8.8
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 2-3



BOOM

Figure 2-1 Boom Installation

12M & 13M

113 109

PZ0060

2-4

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



BOOM

Figure 2-1 Boom Installation

Item Qty. Description Rev.
1001092772 Ref |BOOM INSTALLATION, (12M), (not available to order, see items 1 thru 4 for F
service)
1001092386 Ref | BOOM INSTALLATION, (13M), (not available to order, see items 1 thru 4 for |
service)
1 1 BOOM HYDRAULICS, (not shown)
2 1001092774 1 BOOM ASSEMBLY, (12M), (includes items 101 thru 119) G
1001092394 1 BOOM ASSEMBLY, (13M), (includes items 101 thru 117) E
3 Ref BOOM AUXILIARY HYDRAULICS, (not shown), (see Figure 8-7 for details)
4 Ref BOOM EXTENSION DECAL, (not shown), (see Figure 11-1 for details)
101 Ref | THIRD BOOM SECTION ASSY, (see Figure 2-5 for details)
102 Ref | SECOND BOOM SECTION ASSY, (see Figure 2-4 for details)
103 Ref |FIRST BOOM SECTION ASSY, (see Figure 2-3 for details)
104 Ref | QUICK RELEASE ASSY, (see Figure 2-7 for details)
105 Ref | TILT CYLINDER ASSY, (see Figure 9-3 for details)
106 Ref | CROWD CYLINDER ASSY, (see Figure 9-2 for details)
107 8002640 1 PIN
108 8002639 1 PIN
109 8002320 2 | SPACER
110 8002331 1 PIN
111 3760463 2 |CIRCLIP
112 314689 2 | CIRCLIP
113 8006258 2 | CIRCLIP
114 8002641 1 COVER PLATE
115 0760807 3 |HEX HD CAPSCREW, M8-1.25X14mm
116 8009939 1 S/N PLATE
117 4220272 2 |BAR, CYLINDER GUIDE
118 1321681 1 HYDRAULIC CLAMP
119 0761018 2 |HEX HD CAPSCREW, M10X50, GR8.8
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 2-5



5| Boow

Figure 2-1 Boom Installation

17M

NOTE: USE ITEM 101 ON ALL BOLT THREADS.

PZ0150

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



BOOM

Figure 2-1 Boom Installation

Item Part Number | Qty. Description Rev.
0275824 Ref |BOOM INSTALLATION, (17M), (not available to order, see items 1 & 2 for P
service)
1 Ref BOOM EXTENSION DECAL, (not shown), (see Figure 11-1 for details)
2 0801567 1 BOOM ASSEMBLY, (includes items 101 thru 146) R

101 0100011 AR LOCTITE®242™, (not shown)

102 0760810 3 HEX HD CAPSCREW, M8X20, GR8.8

105 0761218 2 HEX HD CAPSCREW, M12X50, GR8.8

106 Ref THIRD BOOM SECTION ASSY, (see Figure 2-5 for details)

107 Ref FIRST BOOM SECTION ASSY, (see Figure 2-3 for details)

108 Ref FOURTH BOOM SECTION ASSY, (see Figure 2-6 for details)

109 Ref SECOND BOOM SECTION ASSY, (see Figure 2-4 for details)

114 Ref TILT CYLINDER ASSY, (see Figure 9-3 for details)

115 Ref EXTEND/RETRACT CYLINDER, (see Figure 9-2 for details)

123 3291207 2 HEX LOCK NUT, M12X1.75, (torque to 135 Nm)

126 3423140 1 PIN

127 3423141 1 PIN

128 3760463 2 CIRCLIP

131 3760493 4 CIRCLIP

134 4220216 1 STOP BRACKET

136 4740532 4 WASHER

140 Ref QUICK RELEASE ASSY, (see Figure 2-7 for details)

141 8002640 1 PIN

142 8002641 1 COVER PLATE

145 1001098146 AR WASHER SHIM, 72X110X0.5, (not shown)

146 1001098147 AR WASHER SHIM, 72X110X1.0, (not shown)

201 8005792 1 TUBE HOLDER ASSY

203 0761010 3 |HEXHD CAPSCREW, M10X20, GR8.8

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 2-7



BOOM

Figure 2-2 Boom Pin Installation

NOTE: USE ITEM 1 ON ALL BOLT THREADS.

PZ0160

2-8

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9

31200204



BOOM

Figure 2-2 Boom Pin Installation

Item Part Number | Qty. Description Rev.
0275594 Ref |BOOM PIN INSTALLATION, (8M, 9M, 12M & 13M), (not available to order, see B
items 1 thru 8 for service)
1001098953 Ref |BOOM PIN INSTALLATION, (17M), (not available to order, see items 1 thru 9 for B
service)
1 0100011 AR LOCTITE® 242™, (not shown)
2 4801654 1 LIFT CYLINDER PIN
3 4803076 2 COMPENSATION CYLINDER PIN, (Before S/N 1160005367)
4 4803929 1 BOOM ATTACHMENT PIN, (8M, 9M, 12M & 13M)
3423139 1 BOOM ATTACHMENT PIN, (17M)
5 4803941 1 LIFT CYLINDER PIN
6 4804566 2 COMPENSATION CYLINDER PIN, (Before S/N 1160005367)
4804566 4 COMPENSATION CYLINDER PIN, (S/N 1160005367 & After)
7 5201210 4 RIPP BOLT, 12X20mm, (torque to 120 Nm)
8 5201612 4 RIPP BOLT, 16X25mm, (torque to 300 Nm)
9 4071103 AR BOOM SHIM
10 Ref |LIFT CYLINDER, (see Figure 9-1 for details)
11 Ref | COMPENSATION CYLINDER, (see Figure 9-4 for details)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 2-9



BOOM

Figure 2-3 First Boom Section Assembly

8M & 9M

- PAP3110

2-10

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



BOOM

Figure 2-3 First Boom Section Assembly

Item Part Number Qty. Description Rev.
0273115 1 BOOM SECTION ASSY, (8M), (includes items 1 thru 31) C
8007260 1 BOOM SECTION ASSY, (9M), (includes items 1 thru 32) B
1 8009103 1 FIRST BOOM SECTION, (3508PS & 4008PS)
8009103G 1 FIRST BOOM SECTION, (40.8)
8007283 1 FIRST BOOM SECTION, (3509PS & 4009PS)
8007283G 1 FIRST BOOM SECTION, (40.9)
2 8002201 2 PAD
3 8002200 4 PAD
7 0761010 8 HEX HD CAPSCREW, M10X20, (as required), (torque to 50 Nm)
0761012 8 HEX HD CAPSCREW, M10X25, (as required), (torque to 50 Nm)
14 0761215 4 HEX HD CAPSCREW, M12-35, GR8.8, (torque to 90 Nm)
22 8002907 4 SHIM
23 324590 2 GREASE FITTING
24 8008047 2 BUSHING
25 4812000 8 FLAT WASHER, 10mm
26 0761212 4 HEX HD CAPSCREW, M12X25, (as required), (torque to 90 Nm)
0761210 4 HEX HD CAPSCREW, M12X20, (as required), (torque to 90 Nm)
27 4740532 8 WASHER, 12mm
28 8008070 8 SHIM, 2X50X200mm
8008640 AR SHIM, 0.5X50X200mm
8008641 AR SHIM, 1X50X200mm
8008642 AR SHIM, 1.5X50X200mm
29 8002199 2 PAD
31 8003242 2 SHIM, 1X70X200mm, (8M)
8008069 AR SHIM, 2X70X200mm, (9M)
8008634 AR SHIM, 0.5X70X200mm
8008644 AR SHIM, 1X70X200mm
8008645 AR SHIM, 1.5X70X200mm
32 8002637 2 DISTANCE SHEET, (9M machines)
133 8010148 2 |PAD
134 4031911 4 |HEX HD CAPSCREW, M8X35 LG
144 8002972 AR | SHIM, 5X50X160mm
150 8009987 AR | SHIM, 2X50X160mm
151 8009988 AR | SHIM, 3X50X160mm
N1 Note Ref |ITEMS 133 THRU 151, QUANTITIES ARE FOR BOTH SIDES OF THE BOOM.
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 2-11




BOOM

Figure 2-3 First Boom Section Assembly

12M & 13M

NOTE: USE ITEM 29 ON ALL BOLT THREADS.

PAP3170

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



BOOM

Figure 2-3 First Boom Section Assembly

Item Part Number | Qty. Description Rev.
0273120 1 BOOM SECTION ASSY, (12M), (includes items 1 thru 28 & 101) C
8007269 1 BOOM SECTION ASSY, (13M), (includes items 1 thru 28 & 101) C
1 8009099 1 FIRST BOOM SECTION, (12M)
8007159 1 FIRST BOOM SECTION, (13M)
2 8002201 2 PAD
3 8002200 4 PAD
7 0761010 8 HEX HD CAPSCREW, M10X20, (as required), (torque to 50 Nm)
0761012 8 HEX HD CAPSCREW, M10X25, (as required), (torque to 50 Nm)
17 0761215 4 HEX HD CAPSCREW, M12-35, GR8.8, (torque to 90 Nm)
18 8002914 4 SHIM, 2X50X200mm
8008640 AR SHIM, 0.5X50X200mm
8008641 AR SHIM, 1X50X200mm
8008642 AR SHIM, 1.5X50X200mm
20 324590 2 GREASE FITTING
21 8008047 2 BUSHING
22 4740532 8 WASHER, 12mm
23 4812000 8 FLAT WASHER, 10mm
24 0761212 4 HEX HD CAPSCREW, M12X25, (as required), (torque to 90 Nm)
0761210 4 HEX HD CAPSCREW, M12X20, (as required), (torque to 90 Nm)
25 8008070 2 SHIM
26 8002199 2 PAD
27 8008069 4 SHIM, 2X70X200mm
8008634 AR SHIM, 0.5X70X200mm
8008644 AR SHIM, 1X70X200mm
8008645 AR SHIM, 1.5X70X200mm
28 8003242 2 SHIM, (12M)
8003242 AR SHIM, (13M)
29 1001095650 AR | LOCTITE® 243™, (12M)
0100011 AR |LOCTITE® 242™, (13M)
30 8010148 2 | SLIDE, 20X50X160mm
31 8010123 2 |HEX HD CAPSCREW, M8X30, GR10.9
5271809 AR |HEX HD CAPSCREW, M8X25, GR12.9, (12M)
4031909 AR |HEX HD CAPSCREW, M8X25, GR8.8, (13M)
32 8002972 2 | SHIM, 5X50X160
8009987 AR | SHIM, 2X50X160
8009988 AR | SHIM, 3X50X160
N1 Note Ref |ITEMS 30 THRU 32, QUANTITIES ARE FOR BOTH SIDES OF THE BOOM.
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 2-13



BOOM

Figure 2-3 First Boom Section Assembly

PAP3070

2-14

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9

31200204



BOOM

Figure 2-3 First Boom Section Assembly

Item Part Number | Qty. Description Rev.
0801452 1 BOOM SECTION ASSY, (17M), (includes items 1 thru 47) M
1 0801453 1 FIRST BOOM SECTION
4 1360276 2 CLEVIS, BL666
5 1360279 2 CLEVIS, BL1066
6 2160016 2 GREASE FITTING
7 3292401 4 HEX NUT, M24X3, (torque to 135 Nm)
8 3423110 2 ANCHOR PIN
9 3760488 4 RETAINING RING
17 4700021 2 PAD
18 4812000 8 FLAT WASHER, 10mm
19 8002200 4 PAD
20 8002201 2 PAD
22 8008047 2 BUSHING
23 8008070 8 SHIM
24 8009987 AR SHIM
25 8010148 2 SLIDE
27 4740532 8 FLAT WASHER, M12
30 0761015 8 HEX HD CAPSCREW, 10-1.5X35mm, (as required), (torque to 50 Nm)
0761014 8 HEX HD CAPSCREW, 10-1.5X30mm, (as required), (torque to 50 Nm)
34 0761214 4 HEX HD CAPSCREW, 12-1.75X30mm, (torque to 90 Nm)
35 4032110 4 SOCKET HD CAPSCREW, M12X30, (as required), (torque to 90 Nm)
4032111 4 SOCKET HD CAPSCREW, M12X35, (as required), (torque to 90 Nm)
4032112 4 SOCKET HD CAPSCREW, M12X40, (as required), (torque to 90 Nm)
36 4031908 4 SOCKET HD CAPSCREW, M8X20, (as required)
4031909 4 SOCKET HD CAPSCREW, M8X25, (as required)
41 8002904 6 SHIM
42 4071110 8 SHIM
43 1321570 1 TUBE SPACER CLAMP
44 1321590 1 COVER BAR CLAMP
45 0700817 2 HEX HD CAPSCREW, M8X45 LG
46 0100011 AR LOCTITE® 242™, (not shown)
47 1001116294 1 TRANSPARENT PLUG, 25mm
101 3423116 2 | CHAIN PIN
102 3423119 2 CHAIN PIN
103 Ref | EXTEND CHAIN, BL1066, (see Figure 2-5 for details)
104 3760490 4 | RETAINING RING
105 3760489 4 | RETAINING RING
106 Ref |RETRACT CHAIN, BL666, (see Figure 2-5 for details)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 2-15



BOOM

Figure 2-4 Second Boom Section Assembly

8M & 9M

PZ0030

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204

2-16



BOOM

Figure 2-4 Second Boom Section Assembly

Item Part Number | Qty. Description Rev.
1001096695 1 BOOM SECTION ASSY, (8M), (includes all items) B
1001096733 1 BOOM SECTION ASSY, (9M), (includes all items) B

1 1001096694 1 BOOM HEAD SECTION, (3508PS & 4008PS)
1001096694B 1 BOOM HEAD SECTION, (40.8)
1001096732 1 BOOM HEAD SECTION, (3509PS & 4009PS)
1001096732B 1 BOOM HEAD SECTION, (40.9)
4 8002199 2 PAD
5 8002200 2 PAD
8 8004285 4 LENS HD SCREW, M10X20, (as required), (Loctite & torque to 50 Nm)
8008054 4 LENS HD SCREW, M10X25, (as required), (Loctite & torque to 50 Nm)
10 8002637 2 SHIM
11 8002907 2 SHIM
15 8002201 1 PAD
21 8008046 2 BUSHING
24 324590 1 GREASE FITTING
25 4812000 4 FLAT WASHER, 10mm
26 8004444 1 STABILIZER
27 0761212 4 HEX HD CAPSCREW, 12-1.75X25mm, (as required), (torque to 90 Nm)
0761210 4 HEX HD CAPSCREW, 12-1.75X20mm, (as required), (torque to 90 Nm)
28 4740532 8 WASHER, M12
29 8008069 2 SHIM, 2.0X70X200mm
8008634 AR SHIM, 0.5X70X200mm
8008644 AR SHIM, 1.0X70X200mm
8008645 AR SHIM, 1.5X70X200mm
30 8008070 2 SHIM, 2.0X50X200mm
8008640 AR SHIM, 0.5X50X200mm
8008641 AR SHIM, 1.0X50X200mm
8008642 AR SHIM, 1.5X50X200mm
31 8008009 4 LENS HD SCREW, M12X25, (as required), (Loctite & torque to 90 Nm)
8008055 4 LENS HD SCREW, M12X20, (as required), (Loctite & torque to 90 Nm)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 2-17



BOOM

Figure 2-4 Second Boom Section Assembly

12M & 13M

NOTE: USE ITEM 25 ON ALL BOLT THREADS.

21 L2 PAP4240

2-18

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



BOOM

Figure 2-4 Second Boom Section Assembly

Item Part Number | Qty. Description Rev.
0273119 1 SECOND BOOM SECTION ASSY, (12M), (includes all items) B
8007268 1 SECOND BOOM SECTION ASSY, (13M), (includes all items) B
1 8009097 1 SECOND BOOM SECTION, (12M)
8007152 1 SECOND BOOM SECTION, (13M)
2 8002199 6 PAD
3 0761010 8 HEX HD CAPSCREW, 10-1.50X20mm, (as required)
0761012 8 HEX HD CAPSCREW, 10-1.50X25mm, (as required)
4 4812000 12 FLAT WASHER, 10mm
6 8002200 6 PAD
7 8002907 4 SHIM
8 8002201 2 PAD
17 8002637 6 SHIM
18 8002914 2 SHIM
19 8004285 4 LENS HD SCREW, M10X20, (as required), (Loctite & torque to 50 Nm)
8008054 4 LENS HD SCREW, M10X25, (as required), (Loctite & torque to 50 Nm)
20 8008009 4 LENS HD SCREW, M12X25, (as required), (Loctite & torque to 90 Nm)
8008055 4 LENS HD SCREW, M12X20, (as required), (Loctite & torque to 90 Nm)
21 4740532 16 WASHER, 12mm
22 0761212 12 HEX HD CAPSCREW, M12X25, (as required), (Loctite & torque to 90 Nm)
0761210 12 HEX HD CAPSCREW, M12X20, (as required), (Loctite & torque to 90 Nm)
23 8008069 4 SHIM, 2X70X200mm
8008634 AR SHIM, 0.5X70X200mm
8008644 AR SHIM, 1X70X200mm
8008645 AR SHIM, 1.5X70X200mm
24 8008070 4 SHIM, 2X50X200mm
8008640 AR SHIM, 0.5X50X200mm
8008641 AR SHIM, 1X50X200mm
8008642 AR SHIM, 1.5X50X200mm
25 0100011 AR LOCTITE® 242™, (not shown)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 2-19



BOOM

Figure 2-4 Second Boom Section Assembly

17M

104 >

o

12

\||p N

N

<

NOTE: USE ITEM 1 ON ALL BOLT THREADS.

PAP3080

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204

2-20



Boom |~

Figure 2-4 Second Boom Section Assembly (Continued)

PZ0130

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 2-21



5| Boow

Figure 2-4 Second Boom Section Assembly

Item Part Number | Qty. Description Rev.
0801578 1 SECOND BOOM SECTION ASSY, (17M), (includes items 1 thru 48) D
1 0100011 AR LOCTITE® 242™, (not shown)
2 0440296 2 BEARING
3 0440298 4 BEARING
4 0761010 AR HEX HD CAPSCREW, M10X20, GR8.8, (torque to 50 Nm)
5 0761012 AR HEX HD CAPSCREW, M10X25, GR8.8, (torque to 50 Nm)
6 0761014 AR HEX HD CAPSCREW, M10X30, GR8.8, (torque to 50 Nm)
7 0761015 AR HEX HD CAPSCREW, M10X35, GR8.8, (torque to 50 Nm)
8 0761210 AR HEX HD CAPSCREW, M12X20, GR8.8, (torque to 90 Nm)
9 0761212 AR HEX HD CAPSCREW, M12X25, GR8.8, (torque to 90 Nm)
10 0761214 AR HEX HD CAPSCREW, M12X30, GR8.8, (torque to 90 Nm)
11 0801579 1 SECOND BOOM SECTION WELDMENT
12 1360276 1 CHAIN CLEVIS, BL666
13 1360282 2 CHAIN CLEVIS, BL666
14 2160016 2 GREASE FITTING
15 2160018 2 GREASE FITTING, 90 DEGREES
16 3292001 4 HEX NUT, M20X2.5, (torque to 135 Nm)
17 3423110 1 CHAIN PIN
18 3423117 2 RETRACT SHEAVE PIN
19 3423118 2 EXTENSION SHEAVE PIN
20 3580330 2 SHEAVE PULLEY
21 3580336 2 RETRACT PULLEY
22 3760488 2 RETAINING RING
23 3960585 8 WIPER SEAL
24 4032110 AR HEX HD CAPSCREW, M12X30, (torque to 90 Nm)
25 4032111 AR HEX HD CAPSCREW, M12X35, (torque to 90 Nm)
26 4071085 AR SHIM, 2X70X200mm
27 4071093 AR SHIM, 2X60X200mm
28 4071098 AR SHIM, 3X70X200mm
29 4071099 AR SHIM, 2X60X200mm
30 4071104 AR SHIM, 4X70X200mm
31 4071107 AR SHIM, 1X60X200mm
32 4071108 AR SHIM, 3X60X200mm
33 4071109 AR SHIM, 4X60X200mm
34 4071110 AR SHIM, 3X50X200mm
35 4220215 4 PIN STOP PLATE
36 4700021 4 WEAR PAD
37 4700030 1 WEAR PAD
38 4700031 1 WEAR PAD
39 4700047 2 WEAR PAD
40 4740532 16 FLAT WASHER, 12mm
41 4740535 8 SPECIAL WASHER
42 4812000 16 FLAT WASHER, 10mm
43 8002200 8 WEAR PAD
44 8002637 AR SHIM, 2X70X200mm
45 8002904 AR SHIM, 1X50X200mm
46 8003242 AR SHIM, 1X70X200mm
47 8008070 AR SHIM, 2X50X200mm
48 8008055 4 LENS HEAD SCREW, M12X20mm LG

2-22 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 2-4 Second Boom Section Assembly (Continued)

BOOM

Item Part Number | Qty. Description Rev.
101 Ref | EXTEND CHAIN, BL666, (see Figure 2-6 item 104 for details)
102 3760489 6 | RETAINING RING
103 3423116 3 |PIN
104 Ref |RETRACT CHAIN, BL666, (see Figure 2-6 item 101 for details)
105 Ref |EXTEND CHAIN, BL1066, (see Figure 2-5 item 103 for details)
106 Ref | RETRACT CHAIN, BL666, (see Figure 2-5 item 106 for details)
31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

2-23




5| Boow

Figure 2-5 Third Boom Section Assembly

12M & 13M
/ :
i o
NOTE: USE ITEM 32 ON ALL BOLT THREADS. 7 > 23
,%/ x\; he
26 "/// ) )
- — = \ - e % j
/ 31 AN / ; ‘ ‘ |
/ N\ /////”/ . ' \
32 \\ // _~ 10 z X ll a
I | /
\ 33 ///f/ /
\\ | / /
\/\ - / //
/ ’ ’ F
A -
s
@S
s o
L‘[ @ ii
9
) V/ 7z
21 ﬂ 4’
PAP4230

2-24 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



BOOM

Figure 2-5 Third Boom Section Assembly

Item Part Number | Qty. Description Rev.
1001096648 1 THIRD BOOM SECTION ASSY, (12M), (includes items 1 thru 29) B
8007267 1 THIRD BOOM SECTION ASSY, (13M), (includes all items) C
1 1001096640 1 BOOM HEAD SECTION, (12M)
0801465 1 BOOM HEAD SECTION, (13M)
4 8002199 2 PAD, (12M)
8002199 4 PAD, (13M)
5 8002200 4 PAD, (12M)
8002200 2 PAD, (13M)
8 0761010 4 HEX HD CAPSCREW, M10X20, (as required), (Loctite & torque to 50 Nm)
0761012 4 HEX HD CAPSCREW, M10X25, (as required), (Loctite & torque to 50 Nm)
10 8002637 4 SHIM, 2X70X200mm, (12M)
8002637 2 SHIM, 2X70X200mm, (13M)
8008633 AR SHIM, 0.5X70X200mm
8003242 AR SHIM, 1X70X200mm
8003243 AR SHIM, 1.5X70X200mm
11 8002907 4 SHIM, 4X50X200mm, (12M)
8002907 2 SHIM, 4X50X200mm, (13M)
21 8008046 2 BUSHING
22 324590 1 GREASE FITTING
23 8002197 1 STABILIZER BLOCK
25 4740532 10 WASHER, 12mm
26 4812000 4 FLAT WASHER, 10mm
27 0761212 10 HEX HD CAPSCREW, M12X25, (as required), (Loctite & torque to 90 Nm)
0761210 10 HEX HD CAPSCREW, M12X20, (as required), (Loctite & torque to 90 Nm)
28 8008069 4 SHIM, 2X70X200mm
8008634 AR SHIM, 0.5X70X200mm
8008644 AR SHIM, 1X70X200mm
8008645 AR SHIM, 1.5X70X200mm
29 8008070 2 SHIM, 2X50X200mm
8008640 AR SHIM, 0.5X50X200mm
8008641 AR SHIM, 1X50X200mm
8008642 AR SHIM, 1.5X50X200mm
31 1321681 1 HYDRAULIC HOSE CLAMP
32 0100011 AR LOCTITE® 242™
33 0761018 2 HEX HD CAPSCREW, M10X50, GR8.8
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 2-25



5| Boow

Figure 2-5 Third Boom Section Assembly

P P
e <
a B
I \?/ T
\ , AN
v ,\/\\z//////
I \ Lo /
< %8,
<) =)
TN
\ % 7
et

NOTE: USE ITEM 50 ON ALL BOLT THREADS.

2-26 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



BOOM

Figure 2-5 Third Boom Section Assembly (Continued)

2-27

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

31200204



5| Boow

Figure 2-5 Third Boom Section Assembly

Item Part Number | Qty. Description Rev.
0801448 1 THIRD BOOM SECTION ASSY, (17M), (includes items 1 thru 50) M
1 0801449 1 THIRD BOOM SECTION WELDMENT
2 1360277 2 CHAIN CLEVIS, BL1066
3 1360278 2 CHAIN CLEVIS, BL666
4 3423117 1 RETRACT SHEAVE PIN
5 3423120 2 ANCHOR PIN
6 3423121 1 EXTENSION SHEAVE PIN
7 3580336 1 RETRACT PULLEY
8 3580332 1 SHEAVE PULLEY
9 4220215 2 PIN STOP PLATE
10 3960585 4 WIPER SEAL
11 0440296 3 BEARING
12 2160016 1 GREASE FITTING
13 2160018 1 GREASE FITTING, 90 DEGREES
14 3292001 4 HEX NUT, M20X2.5, (torque to 135 Nm)
15 8008070 AR SHIM, 2X50X200mm
17 8002200 8 WEAR PAD
18 8002201 2 WEAR PAD
19 3760488 4 RETAINING RING
20 4071085 AR SHIM, 2X70X200mm
21 4071087 AR SHIM, 4X50X200mm
22 4740535 4 SPECIAL WASHER
23 4700021 2 WEAR PAD
24 4812000 16 WASHER, 10mm
26 0761010 8 HEX HD CAPSCREW, M10X20, GR8.8, (torque to 50 Nm)
0761012 AR HEX HD CAPSCREW, M10X25, GR8.8, (torque to 50 Nm)
29 0761015 4 HEX HD CAPSCREW, M10X35, GR8.8, (torque to 50 Nm)
0761016 AR HEX HD CAPSCREW, M10X40, GR8.8, (torque to 50 Nm)
30 0761210 8 HEX HD CAPSCREW, M12X20, GR8.8, (torque to 90 Nm)
31 0761212 AR HEX HD CAPSCREW, M12X25, GR8.8, (torque to 90 Nm)
0761214 AR HEX HD CAPSCREW, M12X30, GR8.8, (torque to 90 Nm)
32 0761214 4 HEX HD CAPSCREW, M12X30, GR8.8, (torque to 90 Nm)
33 4740532 16 WASHER, 12mm
34 4700032 2 WEAR PAD
36 0761215 4 HEX HD CAPSCREW, M12X35, GR8.8, (torque to 90 Nm)
0761214 AR HEX HD CAPSCREW, M12X30, GR8.8, (torque to 90 Nm)
38 1001093784 2 WEAR PAD
40 8002904 AR SHIM, 1X50X200mm
41 8003242 AR SHIM, 1X70X200mm
44 0761011 AR HEX HD CAPSCREW, M10X22, GR8.8, (torque to 50 Nm)
0761012 AR HEX HD CAPSCREW, M10X25, GR8.8, (torque to 50 Nm)
45 4071110 AR SHIM, 3X50X200mm
46 4071104 AR SHIM, 4X70X200mm
47 4071105 AR SHIM, 3X70X200mm
4071106 AR SHIM, 4X70X200mm
49 8002637 2 SHIM, 2X70X200mm
50 0100011 AR LOCTITE®242™, (not shown)
101 3423119 2 |PIN
102 3760490 4 | RETAINING RING

2-28 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 2-5 Third Boom Section Assembly (Continued)

BOOM

Item Part Number | Qty. Description Rev.
103 1260391 2 | EXTEND CHAIN, BL1066
104 3760489 4 | RETAINING RING
105 3423116 2 |PIN
106 1260392 2 | RETRACT CHAIN, BL666
107 Ref | RETRACT CHAIN, BL666, (see Figure 2-6 item 101 for details)
108 Ref |EXTEND CHAIN, BL666, (see Figure 2-6 item 104 for details)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

2-29



5| Boow

Figure 2-6 Fourth Boom Section Assembly

17M

NOTE: USE ITEM 1 ON ALL BOLT THREADS.

PZ0080

2-30 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Boom |~

Figure 2-6 Fourth Boom Section Assembly (Continued)

NOTE: USE ITEM 1 ON ALL BOLT THREADS.

NS
\\\ S ~ - P
I TR PR
/) N7 -
// § - -
// ~ k
1] - - W
~ I
(| -
\ ~ - 1
A /
//
NS
N
N /f [
== = =
- = \l\ /////
~ \\\ s
1
’

PAP3830

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 2-31



5| Boow

Figure 2-6 Fourth Boom Section Assembly

Item Part Number | Qty. Description Rev.
0801568 1 FOURTH BOOM SECTION ASSY, (17M), (includes items 1 thru 30) B

1 0100011 AR LOCTITE®242™, (not shown)

4 0761010 8 HEX HD CAPSCREW, 10-1.50X20mm, (as required), (torque to 50 Nm)

5 0761012 8 HEX HD CAPSCREW, 10-1.50X25mm, (as required), (torque to 50 Nm)

6 0761210 4 HEX HD CAPSCREW, 12-1.75X20mm, (as required), (torque to 90 Nm)

7 0761212 4 HEX HD CAPSCREW, 12-1.75X25mm, (as required), (torque to 90 Nm)

8 0801569 1 FOURTH BOOM SECTION WELDMENT

9 1360276 2 CLEVIS, BL666

10 1360282 1 CLEVIS, BL666

11 2160016 1 GREASE FITTING

13 3292001 2 HEX NUT, M20X2.5, (torque to 135 Nm)

14 3423123 1 PIN

15 3760488 2 RETAINING RING

16 4071085 4 SHIM, 2X70X200mm, (as required)

17 4071087 8 SHIM, 4X50X200mm, (as required)

18 4071104 4 SHIM, 4X70X200mm, (as required)

19 4071105 2 SHIM, 3X70X200mm, (as required)

20 4071106 2 SHIM, 4X70X200mm, (as required)

21 4071110 8 SHIM, 3X50X200mm, (as required)

22 4700032 2 PAD

23 1001093784 2 PAD

24 4740532 8 WASHER, M12

25 4812000 8 FLAT WASHER, M10

26 8002200 4 PAD

27 8002637 2 SHIM, 2X70X200mm, (as required)

28 8002904 4 SHIM, 1X50X200mm, (as required)

29 8003242 2 SHIM, 1X70X200mm, (as required)

30 8008046 2 BUSHING

101 1260394 1 RETRACT CHAIN, BL666

102 3760489 6 | RETAINING RING

103 3423116 3 |PIN

104 1260393 2 |EXTEND CHAIN, BL666

2-32 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 2-6 Fourth Boom Section Assembly (Continued)

BOOM

Item

Part Number

Qty.

Description

Rev.

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

2-33



BOOM

Figure 2-7 Quick Attach Assembly, Mechanical & Hydraulic Quick Attach

QUICK ATTACH ASSY

7NN
~
NN
:\ F\\\g Sl
L ~
I :\ ”ﬁ&\k@\\ -
[ \ \ ~ ~.
MECHANICAL QUICK ATTACH o |l I \ =
| V4
| :‘ LTS L

PAP3010

2-34

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Boom |~

Figure 2-7 Quick Attach Assembly, Mechanical & Hydraulic Quick Attach (Continued)

HYDRAULIC QUICK ATTACH W/ MANUAL VALVE

e _

PAP3051

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 2-35



BOOM

Figure 2-7 Quick Attach Assembly, Mechanical & Hydraulic Quick Attach

Item Part Number | Qty. Description Rev.
8002145 1 QUICK ATTACH ASSY, (includes items 1 thru 9) N
1 8002005 1 QUICK RELEASE WELDMENT
2 8008046 4 BUSHING
3 4800948 1 PIN
4 4800959 2 PLATE
5 2982603 8 BOLT, SELF-LOCKING, 6X16mm
6 324590 2 GREASE FITTING
7 4800788 1 PIN
8 5201210 1 BOLT, 12X20mm
9 0100011 AR LOCTITE® 242™
8002072 1 MECHANICAL QUICK ATTACH, (if equipped), (includes items 102 thru 106) D
102 8002027 1 ROD
103 3964987 1 PIN
104 5200605 1 BOLT, 6X10mm
105 933940 AR CHAIN
106 463929 1 KEY RING
1001091903 1 HYDRAULIC QUICK ATTACH W/ ELECTRIC VALVE, (if equipped), G
(includes items 201 thru 229)
201 324590 2 GREASE FITTING
202 0760810 4 HEX HD CAPSCREW, 8-1.25X20mm
203 0761014 2 HEX HD CAPSCREW, 10-1.50X30mm
204 1302325 2 WASHER
205 1321141 2 CLAMP SET
206 2144807 2 ADAPTER
207 2143516 2 ADAPTER
208 2144805 2 ADAPTER
209 2144809 2 ADAPTER
210 2754151 2 HOSE ASSY
211 2902438 1 FORK LOCKING CYLINDER KIT, (includes items 301 thru 304)
212 3290801 2 HEX NUT, M8X1.25
213 3291001 2 HEX NUT, M10X1.50
214 4031716 2 SOCKET HD CAPSCREW, M6X60mm
215 4031919 2 SOCKET HD CAPSCREW, M8X75mm
216 4811900 2 WASHER, 8mm
217 4811902 4 LARGE WASHER, 8mm
218 8001918 1 PLATE
219 8002045 1 PLATE
220 1001093826 1 DUST CAP
221 1001094555 1 FEMALE QUICK DISCONNECT COUPLING
222 1001094556 1 MALE QUICK DISCONNECT COUPLING
223 1001093827 1 DUST PLUG
224 Ref DIVERTER VALVE, (see Figure 9-11 for details)
225 2143405 2 ELBOW, 90 DEGREES
226 1001092270 1 BRACKET
227 Ref SWITCH, (see Figure 10-3 for details)
228 Ref SWITCH KEY, (see Figure 10-3 for details)
229 2143605 2 ADAPTER
2-36 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



BOOM

Figure 2-7 Quick Attach Assembly, Mechanical & Hydraulic Quick Attach (Continued)

Item Part Number | Qty. Description Rev.
301 Ref | FORK LOCKING CYLINDER, (see Figure 9-7 for details)
302 3391410 2 | SPLIT PIN
303 8001888 2 |PIN
304 8002110 2 |CLEVISPIN
1001103517 1 HYDRAULIC QUICK ATTACH W/ MANUAL VALVE (if equipped), A
(includes items 218, 401 thru 425)
401 0761010 2 HEX HD SCREW, 10-1.50X20mm, GR8.8
402 1001093826 1 DUST CAP
403 1001093827 1 DUST CAP
404 1001094555 1 COUPLING
405 1001094556 1 COUPLING
406 324590 2 GREASE FITTING
407 0760810 4 HEX HD CAPSCREW, M8X20, GR8.8
408 0761014 2 HEX HD CAPSCREW, M10X30, GR8.8
409 1302325 2 WASHER
410 1321141 2 CLAMP SET
411 2141505 2 ADAPTER
412 2144805 2 ADAPTER
413 2143605 4 ADAPTER
414 1001105717 2 ELBOW, 90 DEGREES
415 2754151 2 HOSE ASSY
416 2902438 1 FORK LOCKING CYLINDER KIT, (includes items 501 thru 504)
417 3291001 2 HEX NUT, M10
418 4031716 2 SOCKET HD CAPSCREW, M6X60
419 4811902 4 LARGE WASHER, 8mm
421 8002045 1 PLATE
422 1001102724 1 MANUAL DIVERTER VALVE
424 1001103550 1 BRACKET
425 1001105804 2 ELBOW, 45 DEGREES
501 Ref |FORK LOCKING CYLINDER, (see Figure 9-7 for details)
502 3391410 2 |SPLITPIN
503 8001888 2 |PIN
504 8002110 2 |CLEVISPIN
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 2-37






Figure 2-8 Manitou Quick Attach

BOOM

Jﬁx

Item Part Number | Qty. Description Rev.
1001102552 1 MANITOU QUICK ATTACH, (13M & 17M, if equipped), (includes items 1 thru 3) B
1 NSS 1 WELDMENT
2 1001104349 1 PIN
3 1001104350 1 LATCH PIN

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

2-39



5| Boow

Figure 2-9 Boom Assembly, If Equipped For Platform

13M, IF EQUIPPED FOR PLATFORM

</ T =n

VIEWED FROM UNDERNEATH

PZ2130

2-40 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 2-9 Boom Assembly, If Equipped For Platform

BOOM

Item Part Number | Qty. Description Rev.
0801596 1 BOOM ASSY, (13M, if equipped for platform), (includes all items) M
1 Ref BOOM INSTALLATION, (see Figure 2-1 for details)
2 0700612 2 HEX HD CAPSCREW, M6X25, GR8.8
3 0761012 2 HEX HD CAPSCREW, M10X25, GR8.8
4 0903411 1 HARNESS BRACKET
8 Ref CABLE HARNESS, (see Figure 10-12 for details)
9 1062255 32 STRAP TIE
11 1001091581 1 CLAMP
13 3290601 2 HEX NUT, M6X1
16 3576791 1 CLAMP HOLDER
17 4031713 2 HEX HD CAPSCREW, M6X45
22 4831700 2 LOCKWASHER, 6mm
25 1001091331 1 CABLE PLUG BRACKET
26 1001091337 1 PLUG BRACKET
27 1001091338 1 PLUG COVER BRACKET
28 0760405 4 HEX HD CAPSCREW, M4X10, GR8.8
29 0761010 2 HEX HD CAPSCREW, M10X20, GR8.8
30 Ref SMARTBASKET HARNESS, (see Figure 10-24 for details)
31 0760816 2 HEX HD CAPSCREW, M8X40, GR8.8
32 0761212 2 HEX HD CAPSCREW, M12X25, GR8.8, (as required)
33 0761214 2 HEX HD CAPSCREW, M12X30, GR8.8, (as required)
34 1001092133 1 CABLE GUIDE BRACKET
35 Ref ADAPTER HARNESS, (see Figure 10-8 for details)
36 1001091904 1 COVER PLATE
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 2-41




5| Boow

Figure 2-9 Boom Assembly, If Equipped For Platform

17M, IF EQUIPPED FOR PLATFORM

VIEWED FROM BEHIND
PANEL REMOVED FOR
CLARITY

VIEWED FROM
UNDERNEATH

PAP3141

2-42 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 2-9 Boom Assembly, If Equipped For Platform

BOOM

Item Part Number | Qty. Description Rev.
0801566 1 BOOM ASSY, (17M, if equipped for platform), (includes all items) T
1 0700612 2 HEX HD CAPSCREW, M6X25, GR8.8
2 0700615 2 HEX HD CAPSCREW, M6X35, GR8.8
3 0760405 4 HEX HD CAPSCREW, M4X10, GR8.8
4 Ref BOOM INSTALLATION, (see Figure 2-1 for details)
5 0903411 1 HARNESS BRACKET
6 1001113749 1 CABLE GUIDE BRACKET
7 0761010 2 HEX HD CAPSCREW, M10X20, GR8.8
8 1001091581 2 CLAMP
9 1321669 1 CLAMP
10 1321675 1 CLAMP TOP PLATE
11 3290601 4 HEX NUT, M6X1
12 3576791 1 CLAMP HOLDER
13 1062255 23 STRAP TIE
14 3900357 4 BUTTON HD CAPSCREW, M6X16
16 4831700 4 LOCKWASHER, 6mm
17 Ref CABLE HARNESS, (see Figure 10-12 for details)
18 1001091337 1 PLUG BRACKET
19 1001091338 1 PLUG COVER BRACKET
21 1001114876 1 HARNESS
22 4031713 4 HEX HD CAPSCREW, M6X45
23 1001092069 1 CABLE GUIDE BRACKET
24 4812000 2 WASHER, 10mm
25 0761015 2 HEX HD CAPSCREW, M10X35, GR8.8
26 0761016 2 HEX HD CAPSCREW, M10X40, GR8.8
27 1001091904 1 COVER PLATE
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 2-43



5| Boow

Figure 2-10 Platform Sensor Installation

PAP3090

2-44 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



BOOM

Figure 2-10 Platform Sensor Installation

Item Part Number | Qty. Description Rev.
1001114181 Ref |PLATFORM SENSOR INSTALLATION, (AUS - 13M, if equipped for platform), B
(not available to order, see items 1 thru 10 for service)
1 0700615 6 HEX HD CAPSCREW, M6X35, GR8.8
2 0760810 4 HEX HD CAPSCREW, M8X20, GR8.8
3 4811900 4 WASHER, 8mm
4 80363166 1 PROXMITY SENSOR
5 1001095650 AR LOCTITE® 243™
6 1001105093 3 COVER PLATE
7 1001114167 1 SENSOR BRACKET
8 1001114436 1 STOP BRACKET
9 1001114577 3 HOSE CLAMP
10 1001114647 1 SENSOR HARNESS, (includes items 101 & 102) A
101 80963059 1 CONNECTOR
102 4461119 1 CONNECTOR
1001104499 1 PLUG
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 2-45



5| Boow

This Page Intentionally Left Blank

2-46 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



SECTION 3
ATTACHMENTS

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9



ATTACHMENTS

Jﬂx

cket

Bu

Figure 3-1 Manure

3-2



ATTACHMENTS

Figure 3-1 Manure Bucket

Item Part Number | Qty. Description Rev.
0930004 1 1.0m3 MANURE BUCKET, (CE & AUS - 8M & 9M), (includes all items) C
1 NSS 1 BUCKET ASSY
2 7028133 1 SIDE PLATE ASSY
3 7028132 1 BLADE ASSY, (includes blade and the following hardware)
7029356 8 HEX LOCKNUT, M16-8
70023484 8 BOLT, M16X60, GR10.9
4 7028126 2 ADJUSTING BRACKET
5 7028125 1 GRAPPLE
6 7028127 2 TILT CYLINDER
7028910 AR CYLINDER SEAL KIT
7 7028131 6 BUSHING
8 7028128 2 PIN
9 7028129 2 LOCKING PIN
10 7028130 2 PIN
11 7028135 4 ROLL PIN
12 7028134 8 ROLL PIN
13 7028124 2 CIRCLIP
14 7029749 1 CONNECTING ASSY
15 7028986 1 HOSE ASSY
16 7028987 1 HOSE ASSY
17 7028988 1 HOSE ASSY
18 7028989 1 HOSE ASSY
19 7028984 2 HOSE ASSY
20 Ref FEMALE SCREW COUPLER, (no longer available, order 1001097287 kit)
1001094555 1 FEMALE QUICK DISCONNECT COUPLING
21 Ref MALE SCREW COUPLER, (no longer available, order 1001097287 kit)
1001094556 1 MALE QUICK DISCONNECT COUPLING
K1 1001097287 1 QUICK DISCONNECT COUPLING KIT, (includes items 20, 21, dust cap & dust
plug)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 3-3



ATTACHMENTS

Jﬁx

Figure 3-2 Multi-Purpose Bucket

PAP13930

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204

3-4



ATTACHMENTS

Figure 3-2 Multi-Purpose Bucket

Item Part Number | Qty. Description Rev.
0930003 1 MULTI-PURPOSE BUCKET, (CE & AUS), (includes items 1 thru 23) C
1 7028990 2 TILT CYLINDER
7028910 AR CYLINDER SEAL KIT
2 7028911 2 PIN
3 7028912 6 NUT, (not shown)
4 7028913 2 PIN
5 7028914 2 PROTECTIVE PLATE
6 7028915 2 PIN
7 7028916 4 HEX HD SCREW
8 7028131 6 BUSHING
9 7028917 4 WASHER
10 7028918 6 GREASE NIPPLE
11 7028920 2 SCREW
12 7028919 4 SCREW
14 NSS 1 WELDMENT
15 7028923 1 GAUGE
16 Ref FEMALE SCREW COUPLER, (no longer available, order 1001097287 kit)
1001094555 1 FEMALE QUICK DISCONNECT COUPLING
17 Ref MALE SCREW COUPLER, (no longer available, order 1001097287 kit)
1001094556 1 MALE QUICK DISCONNECT COUPLING
18 1 WELDMENT
19 7028982 1 HOSE ASSY
20 7028983 1 HOSE ASSY
21 7028984 2 HOSE ASSY
22 7028985 1 HOSE ASSY
23 7028991 1 HOSE ASSY
K1 1001097287 1 QUICK DISCONNECT COUPLING KIT, (includes items 16, 17, dust cap & dust
plug)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 3-5



ATTACHMENTS

Figure 3-3 Buckets

3-6

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ATTACHMENTS

Figure 3-3 Buckets

Item Part Number | Qty. Description Rev.
4805670 1 0.8m?3 DIG BUCKET, W/TEETH, (CE - 12M, 13M & 17M) B
4802100 1 1.0m3 DIG BUCKET, W/TEETH, (CE & AUS), (includes items 1 thru 3) B
1 7028092 7 TOOTH
2 7028093 7 SECURING PIN
3 7028094 7 TOOTH MOUNT
8008424 1 TOOTH PROTECTION FOR 1.0m3
0930015 1 0.9m?3 DIG BUCKET, (CE & AUS)
70020392 1 BLADE KIT, (includes qty. 7 each of items 12 & 13)
0930016 1 1.8m3 DIG BUCKET, (CE & AUS)
70020392 1 BLADE KIT, (includes qty. 7 each of items 12 & 13)
1001094612 1 BUCKET TEETH KIT, (if equipped), (includes items 11 thru 13), A
(requires bucket 0930015 or bucket 0930016)
11 1001094611 7 BUCKET TEETH
12 1001094615 14 HEX HD CAPSCREW, M20X72
13 1001094616 14 HEX NUT, M20X2.5
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 3-7






Figure 3-4 Fork Mounted Hook

ATTACHMENTS

Item Part Number | Qty. Description Rev.
2700118 1 FORK MOUNTED HOOK, (CE), (includes items 1 thru 8) B
1 NSS 1 WELDMENT
2 70020201 1 PIN
3 70020202 1 HOOK
4 70020203 2 PIN
5 70020204 4 RETAINING PIN
6 70020205 1 BOLT
7 70020206 1 SELF LOCKING NUT
8 NSS 1 S/N PLATE
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 3-9



ATTACHMENTS

Figure 3-5 Crane Hook

13M & 17M

7D

>/

PZ0380

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 3-5 Crane Hook

ATTACHMENTS

Item Part Number | Qty. Description Rev.
1170058 1 CRANE HOOK, (CE - 13M & 17M), (includes all items) A
1 70020417 1 HOOK
2 70020205 1 BOLT
3 70020206 1 NUT
4 70020201 1 PIN
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 3-11




ATTACHMENTS

Figure 3-6 Concrete Bucket

W - PZ0170
6

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 3-6 Concrete Bucket

ATTACHMENTS

Item Part Number | Qty. Description Rev.
0240158 1 CONCRETE BUCKET, (CE), (includes all items) C
2 70020723 1 HYDRAULIC CYLINDER
4 70020724 2 BOLT
5 70020725 4 WASHER
6 70020726 2 NUT
7 70020727 2 PIN
8 70020728 2 WASHER
9 70020729 2 PIN
10 70020203 2 SAFETY PIN
11 70020204 4 RETAINING RING
14 70020730 2 GASKET
15 70020731 2 LINK
16 70020732 2 PIPE
17 1001094556 1 MALE QUICK DISCONNECT COUPLING
18 1001094555 1 FEMALE QUICK DISCONNECT COUPLING
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 3-13



‘FX ATTACHMENTS

Figure 3-7 Carriage Assembly

406 405

401
jz: 404
~,_—404
b — 402

o 202
/206

1-201

/7

el

}\ Al
@° < | 205
W ‘
203

PAP4320

3-14 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ATTACHMENTS

Figure 3-7 Carriage Assembly

Item Part Number | Qty. Description Rev.
1170028 1 CARRIAGE ASSY, (CE & AUS), (Benne), (includes items 1 thru 7) D
1 NSS 1 CARRIAGE WELDMENT
2 4040283 2 CARRIAGE SHAFT
3 3760508 4 SHAFT COLLAR
4 0700827 4 HEX HD CAPSCREW, 8-1.25X100mm, GR8.8
5 3290805 4 HEX LOCKNUT, 8mm
6 NSS 1 NAME PLATE
7 NSS 1 S/N PLATE
0240143 1 FORK TRANSPORT LATCH, (CE & AUS), (includes items 101 thru 104) A
101 0903366 2 LOCKING BRACKET
102 0761216 4 HEX HD CAPSCREW, 12X40
103 3291205 4 HEX LOCKNUT, 12mm
104 3423258 2 LOCKING PIN
1001107333 1 CARRIAGE ASSY, (500mm), (CE), (VETTER), (includes items 201 thru 206) A
1001107581 1 CARRIAGE ASSY, (600mm), (AUS), (VETTER), (includes items 201 thru 206) A
201 NSS 1 S/N PLATE
202 4032109 4 SOCKET HD CAPSCREW, M12X25
203 NSS 1 CARRIAGE WELDMENT
204 1001107336 1 CARRIAGE SHAFT
205 1001107338 2 SHAFT COVER
206 NSS 1 NAME PLATE
301 Ref | FORKS, (see Figure 3-9 for details)
1001120182 1 FORK TRANSPORT LATCH, (CE & AUS), (VETTER), (includes items 401 thru B
406)
401 0701216 2 HEX HD SCR CLS 8.8
402 3291205 2 PREV TORQ HEX LOCK NUT
403 3964987 2 SPLIT PIN
404 4812100 4 WASHER, 12mm
405 1001006141 Ref FORK LOCK BACK BRACKET, (no longer available, use 1001130822 for
replacement)
1001130822 2 FORK LOCK BACK BRACKET
406 1001100262 2 PIN,CARRIAGE FORK RETAINER
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 3-15



ATTACHMENTS

Jﬂx

Figure 3-8 Side Shift Carriage Assembly

N P\. AN

PZ1181

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204

3-16



ATTACHMENTS

Figure 3-8 Side Shift Carriage Assembly

Item Part Number | Qty. Description Rev.
1170002 1 SIDE SHIFT CARRIAGE ASSY, (CE), (Lamy), (includes items 1 thru 5 & 7 thru E

13)

1 NSS 1 WELDMENT

2 7028136 1 BAR, FORK CARRIER

3 7028137 2 COLLAR

4 3291005 2 NUT

5 0701029 2 CAPSCREW

6 Ref |FORK TINE, (see Figure 3-9 for details)

7 70021558 1 CYLINDER

8 70021559 2 |BOLT

9 70021560 1 PIN

10 70021561 1 PIN

11 70021562 2 WASHER

12 70021563 2 ROLL PIN

13 NSS 1 S/N PLATE

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 3-17



ATTACHMENTS

Figure 3-9 Fork Tines

PZ3840

3-18

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ATTACHMENTS

Figure 3-9 Fork Tines

Item Part Number | Qty. Description Rev.
1 2340030 1 FORK TINE ASSY, (CE), (Lamy), (100X50X1200mm), (4000kg per pair), D
(sold as a pair)
2 7028628 2 CAPSCREW
1 2340041 1 PALLET FORK ASSY, (CE & AUS), (Benne), (4000kg per pair), B
(100X50X1200mm), (sold as a pair)
2 0761612 2 HEX HD CAPSCREW, M16X25, GR8.8
1 1001100911 1 FORK TINE ASSY, (CE), (Vetter), (4000 kg per pair), (100X50X1200mm) C
(sold as a pair)
2 0761214 2 HEX HD CAPSCREW, M12X30, GR8.8
1 1001107586 1 FORK TINE ASSY, (AUS), (Vetter), (4000 kg per pair), (100X60X1200mm) B
(sold as a pair)
2 0761214 2 HEX HD CAPSCREW, M12X30, GR8.8
101 1001112559 2 | FORK EXTENSION, (110X55X1800), (CE) B
70022831 2 BOLT KIT, (includes washer & clip)
101 1001112560 2 | FORK EXTENSION, (110X65X1800), (AUS) B
70022831 2 BOLT KIT, (includes washer & clip)
N1 Note Ref |FORKS RATED LESS THAN THE ATTACHMENT OR MACHINE’S CAPACITY
DECREASES CAPACITY OF THE ATTACHMENT OR MACHINE TO THAT OF
THE FORKS. FORKS RATED MORE THAN THE ATTACHMENT OR
MACHINE’S CAPACITY DO NOT INCREASE ATTACHMENT OR MACHINE’S
CAPACITY.
N2 Note Ref |PLEASE CONSULT JLG PARTS DEPARTMENT TO DETERMINE THE
CORRECT FORKS APPLICABLE TO YOUR SPECIFIC CARRIAGE
ASSEMBLY AND APPLICATION.
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 3-19



‘kx ATTACHMENTS

Figure 3-10 Truss Boom

CE

2
102
PZ1240
=1
AUS
201
e n //
@)
O PZ1272

N

3-20 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ATTACHMENTS

Figure 3-10 Truss Boom

Item Part Number | Qty. Description Rev.
0240063 1 3.4m TRUSS BOOM, (CE), (1000kg), (includes items 1 & 2) C
1 70020421 1 HOOK
2 70020422 1 BOLT
0240110 1 3.6m TRUSS BOOM, (CE), (650kg), (includes items 101 & 102) D
101 70020423 1 HOOK
102 70020424 1 BOLT
201 1001101442 1 | 2.0m TRUSS BOOM, (AUS), (4000kg) C
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 3-21




‘kx ATTACHMENTS

Figure 3-11 Fork Positioning Carriage w/Forks

13M & 17M

PZ4110

3-22 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ATTACHMENTS

Figure 3-11 Fork Positioning Carriage w/Forks

Item Part Number | Qty. Description Rev.
1001091313 1 FORK POSITIONING CARRIAGE W/FORKS, (CE - 13M & 17M), A
(includes items 1 thru 35)

1 NSS 1 WELDMENT
2 70022922 2 FORKS, (100X50X1200), (2000kg per fork)
3 70021835 2 ROD PIN
4 2 NUT, M30X3
5 4 WASHER
6 70021836 2 SPLIT PIN
7 70022923 2 CARRIAGE SHAFT
8 70022924 4 SHAFT COLLAR
9 4 BOLT, M12X110

10 70021241 4 HEX LOCKNUT, M12

11 70023276 2 CYLINDER

70023278 AR SEAL KIT, (use with cylinders marked 1.3351.01C.02.01)
70023277 AR SEAL KIT, (use with cylinders marked 1.3351.01C.02.02)

12 2 BOLT, M10X70

13 2 LOCKNUT, M10

14 70022925 1 ELBOW, 90 DEGREES

15 1001103530 4 BOLT

16 70020730 8 O-RING

17 70021838 1 HOSE ASSY

18 70021839 1 HOSE ASSY

19 70021840 1 HOSE ASSY

20 70021841 1 HOSE ASSY

22 1001103533 3 CLAMP SET, (includes screw and plate)

23 70020731 3 FITTING

24 70022907 6 O-RING

25 70021842 1 COUNTER VALVE

26 70022927 1 O-RING

27 70022928 1 FITTING

28 70022929 1 FITTING

29 70021843 1 PRESSURE VALVE

30 70022906 2 ADAPTER

31 70022930 2 PIPE ASSY

32 1001094555 1 FEMALE QUICK DISCONNECT COUPLING

33 1001094556 1 MALE QUICK DISCONNECT COUPLING

34 2 BOLT

35 2 HEX NUT, M6

101 1001093826 1 DUST CAP

102 1001093827 1 DUST PLUG

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 3-23



‘kx ATTACHMENTS

Figure 3-12 Fixed Platform Installation

13M & 17M, IF EQUIPPED

VIEW FROM BEHIND 111 \\
129 I
132

204
208
N

207%

V.

——
Noh

//
/ ,-'

=
N

VIEW FROM
~~"—._ OTHER SIDE 12
e : 3

\

V137
142

— ;0 ]
= T

PAP3190

3-24 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ATTACHMENTS

Figure 3-12 Fixed Platform Installation

Item Part Number | Qty. Description Rev.
1001112107 Ref |FIXED PLATFORM INSTALLATION, (CE - 13M & 17M, if equipped), F
(not available to order, see items 1 thru 7 for service)
1001114460 Ref |FIXED PLATFORM INSTALLATION, (AUS - 13M & 17M, if equipped), B
(not available to order, see items 1 thru 7 for service)
1 0761015 2 HEX HD CAPSCREW, M10X35, GR8.8
2 3291005 2 HEX LOCKNUT, M10X1.5
3 4812002 4 WASHER, 10mm
4 Ref CONSOLE ASSY, (see Figure 3-15 for details)
5 1001097353 Ref FIXED PLATFORM INSTALLATION, (not available to order, see items 101 N
thru 169 for service)
6 NSS 1 NAME PLATE
7 NSS 4 METAL FASTENER
101 0100011 AR |LOCTITE®242™
102 0100048 AR | DIELECTRIC GREASE
103 Ref |ACTUATOR, (see Figure 9-17 for details)
104 1001096059 1 PLATFORM ADAPTER
105 0641606 4 |HEX HD CAPSCREW, 3/8-16X3/4
106 0700610 1 HEX HD CAPSCREW, M6X20, GR8.8
107 0700619 3 |HEX HD CAPSCREW, M6X55, GR8.8
108 0700819 3 |HEX HD CAPSCREW, M8X55, GR8.8
109 0711214 8 |HEX HD CAPSCREW, M12X30, GR10.9
110 0711624 4 |HEX HD CAPSCREW, M16X80, GR10.9
111 0760608 2 |HEX HD CAPSCREW, M6X16, GR8.8
112 1001095136 4 HEX HD CAPSCREW, M24X110, GR10.9
113 0902894 1 MOUNTING BRACKET
114 0902919 2 |LOAD SENSE GUARD BRACKET, LH
115 0902920 2 | LOAD SENSE GUARD BRACKET, RH
116 0962450 4 | SPACER BUSHING
118 0761012 2 |HEX HD CAPSCREW, M10X25, GR8.8
119 1320224 1 CABLE CLAMP
120 1600387 1 LOAD SENSE CONTROLLER
121 2420202 4 LOAD SENSE GAUGE
122 0761015 2 |HEX HD CAPSCREW, M10X35, GR8.8
123 3290805 3 |HEX LOCKNUT, M8X1.25
124 3331211 8 HEX NUT, M12X1.75
125 3291607 4 HEX LOCKNUT, M16X2
126 2143511 2 |CONNECTOR
127 4061054 2 | LOAD SENSE STRAIN RELIEF SHIELD
128 1001097734 1 PLATFORM SUPPORT
129 4811702 11 | WASHER, 6mm
130 4812002 8 |WASHER, 10mm
131 4811900 7 | WASHER, 8mm
132 3290605 6 |HEXLOCKNUT, M6X1
133 4891800 16 |WASHER, 1/2
134 4892000 8 |WASHER, 5/8
135 4923573 1 HARNESS
136 4892600 10 |WASHER, 1IN
137 0700814 1 HEX HD CAPSCREW, M8X30, GR8.8
138 0700615 8 |HEX HD CAPSCREW, M6X35, GR8.8
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 3-25



‘FX ATTACHMENTS

Figure 3-12 Fixed Platform Installation (Continued)

Item Part Number | Qty. Description Rev.

139 3291005 4 |HEX LOCKNUT, M10X1.5

140 1321141 4 CLAMP

141 1321675 4 | CLAMP TOP PLATE

142 8769140 1 CLAMP SET

143 8769123 1 COVER PLATE

144 1001105735 1 DECAL MOUNT PANEL

145 3510832 1 PLATFORM ASSY, (includes items 202 thru 212) J

146 1001093826 1 DUST CAP

147 1001094555 2 |FEMALE QUICK DISCONNECT COUPLING

148 1001094556 2 | MALE QUICK DISCONNECT COUPLING

149 1001093827 1 DUST PLUG

152 1001091189 1 HARNESS

154 4812000 4 WASHER, 10mm

155 1001097481 1 HEX HD CAPSCREW, M24X310, GR8.8

157 1001098827 5 |HEX LOCKNUT, M24, GR 10

158 1001098828 8 |HEX HD CAPSCREW, M12X70, GR10.9

159 1001099751 2 | CONNECTOR, 90 DEGREES

160 1001099800 2 |HOSE ASSY

161 1001099866 2 |LOAD SENSE WIRE CHANNEL

163 4240033 15 |WIRE TIE

164 1001098837 Ref | DECALS INSTALLATION, (not shown), (not available to order, see items 301 F
thru 312 for service)

165 0760807 HEX HD CAPSCREW, M8X14, GR8.8

166 1320301 CABLE CLAMP

167 3020039 AR |LOCTITE MOLY PASTE

169 4812300 AR |WASHER, 16mm

202 2080040 16 |FASTENER

203 2600281 2 |HINGE

204 2940074 1 LATCH

206 3510827 1 PLATFORM WELDMENT

207 3520072 1 CAP

208 3820020 4 |RIVET

211 4846452 1 GATE WELDMENT

212 3520198 2 PLUG

301 1701518 2 | CRUSHING DECAL

302 1701640 1 MANUAL DECAL

303 1702773 3 |JLG DECAL

304 1704016 1 FORK LIFT DECAL

305 1704277 3 | LANYARD ATTACH GRAPHIC DECAL

307 3820032 4 |RIVET

308 8006612 2 | STAY CLEAR WARNING DECAL

309 8990147 1 MANUAL HOLDER

310 1001099562 1 CAPACITY WARNING DECAL

311 1001099876 1 OUTRIGGER LOAD DECAL

312 4420051 1.8 m | SAFETY TAPE

3-26 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 3-12 Fixed Platform Installation (Continued)

ATTACHMENTS

Item

Part Number

Qty.

Description

Rev.

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

3-27



‘kx ATTACHMENTS

Figure 3-13 Extendable Platform Installation

13M & 17M, IF EQUIPPED

VIEWED FROM BEHIND
PART REMOVED
FOR CLARITY 101

VIEWED FROM
OTHER SIDE

169 150

PZ2101

3-28 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Jﬁx

ATTACHMENTS

Figure 3-13 Extendable Platform Installation (Continued)

13M & 17M, IF EQUIPPED

PAP3200

.E

W
/

. “ﬁ \

oo —Togog

3-29

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

31200204



‘FX ATTACHMENTS

Figure 3-13 Extendable Platform Installation

Item Part Number | Qty. Description Rev.
1001112108 Ref | EXTENDABLE PLATFORM INSTALLATION, (CE - 13M & 17M, if equipped F
with platform), (not available to order, see items 1 thru 7 for service)
1001114462 Ref | EXTENDABLE PLATFORM INSTALLATION, (AUS - 13M & 17M, if equipped B
with platform), (not available to order, see items 1 thru 7 for service)
1 0761015 2 HEX HD CAPSCREW, M10X35, GR8.8
2 3291005 2 HEX LOCKNUT, M10X1.5
3 4812002 4 WASHER, 10mm
4 NSS 4 METAL FASTENER
5 Ref CONSOLE ASSY, (see Figure 3-15 for details)
6 1001097355 1 EXTENDABLE PLATFORM INSTALLATION, (if equipped), (not available to N
order, see items 101 thru 171)
7 NSS 1 NAME PLATE, (CE)
NSS 1 NAME PLATE, (AUS)
101 0100011 AR |LOCTITE® 242™
102 0100048 AR |DIELECTRIC GREASE
103 0700610 1 HEX HD CAPSCREW, M6X20, GR8.8
104 0700814 1 HEX HD CAPSCREW, M8X30, GR8.8
105 0700615 8 |HEX HD CAPSCREW, M6X35, GR8.8
106 0700619 3 |HEX HD CAPSCREW, M6X55, GR8.8
107 0700819 3 HEX HD CAPSCREW, M8X55, GR8.8
108 0711214 8 |HEX HD CAPSCREW, M12X30, GR10.9
109 0711624 4 |HEX HD CAPSCREW, M16X80, GR10.9
110 0760814 2 |HEX HD CAPSCREW, M8X30, GR8.8
111 0761012 4 HEX HD CAPSCREW, M10X25, GR8.8
112 0761015 2 |HEX HD CAPSCREW, M10X35, GR8.8
113 0761214 2 |HEX HD CAPSCREW, M12X30, GR8.8
114 0902894 1 MOUNTING BRACKET
115 0903412 1 MOUNTING BRACKET
116 0962450 4 | SPACER BUSHING
117 1320224 1 CABLE CLAMP
118 1321141 4 CLAMP
119 1321675 4 | CLAMP TOP PLATE
120 1600387 1 LOAD SENSE CONTROLLER
121 3290605 4 |HEX LOCKNUT, M6X1
122 3290805 5 | HEX LOCKNUT, M8X1.25
123 3291005 6 |HEX LOCKNUT, M10X1.5
124 3291205 2 |HEX LOCKNUT, M12X1.75
125 3331211 8 |HEX NUT, M12X1.75
126 3291607 4 HEX LOCKNUT, M16X2
127 1001105735 1 MOUNT PANEL DECAL
130 4811702 7 | WASHER, 6mm
131 4811900 11 | WASHER, 8mm
132 4812000 8 WASHER, 10mm
133 4812002 4 WASHER, 10mm
134 4812100 4 | WASHER, 12mm
135 4891800 16 | WASHER, 1/2
136 4892000 8 |WASHER, 5/8
137 4892600 10 |WASHER, 1IN
138 4923573 1 HARNESS

3-30 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ATTACHMENTS

Figure 3-13 Extendable Platform Installation (Continued)

Item Part Number | Qty. Description Rev.

139 8769123 1 COVER PLATE

140 8769140 1 CLAMP SET

141 1001091189 HARNESS

143 Ref | EXPANDABLE PLATFORM ASSY, (see Figure 3-14 for details) C

144 1001093826 1 DUST CAP

145 1001093827 1 DUST PLUG

146 1001094198 1 PLATFORM SUPPORT

147 1001094555 2 FEMALE QUICK DISCONNECT COUPLING

148 1001094556 2 MALE QUICK DISCONNECT COUPLING

149 1001094577 2 LOAD SENSE WIRE CHANNEL

150 1001095136 4 HEX HD CAPSCREW, M24X110, GR10.9

151 Ref |ACTUATOR, (see Figure 9-17 for details)

152 1001096059 1 PLATFORM ADAPTER

153 1001097481 1 HEX HD CAPSCREW, M24X310, GR8.8

156 2143511 2 | CONNECTOR

157 0711220 8 |HEX HD CAPSCREW, M12X60, GR10.9

158 1001098827 5 HEX LOCKNUT, M24, GR10

160 2420202 4 | SHEAR BEAM STRAIN GAUGE

162 4240033 15 |WIRE TIE

163 2540049 1 GROMMET

164 1001099751 2 | CONNECTOR, 90 DEGREES

165 1001099800 2 HOSE ASSY

166 1001098838 Ref | DECALS INSTALLATION, (not shown), (not available to order, see items 201 E
thru 212 for service)

167 0760807 1 HEX HD CAPSCREW, M8X14, GR 8.8

168 1320301 1 CABLE CLAMP

169 3020039 AR |LOCTITE MOLY PASTE #51049

171 4812300 AR |WASHER, 16mm

201 1701518 4 | CRUSHING DECAL

202 1701640 1 MANUAL DECAL

203 1702773 3 |JLG DECAL

204 1704016 1 FORK LIFT DECAL

205 1704277 2 LANYARD ATTACH GRAPHIC DECAL

207 3820032 4 RIVET

208 8006612 4 | STAY CLEAR WARNING DECAL

209 8990147 1 MANUAL HOLDER

210 1001099563 1 CAPACITY WARNING DECAL

211 1001099876 1 OUTRIGGER LOAD DECAL

212 4420051 6.2m | SAFETY TAPE

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 3-31




‘kx ATTACHMENTS

Figure 3-14 Extendable Platform Assembly

13M & 17M, IF EQUIPPED

Pz2121

3-32 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ATTACHMENTS

Figure 3-14 Extendable Platform Assembly

Item Part Number | Qty. Description Rev.
1001093278 1 EXTENDABLE PLATFORM ASSY, (CE & AUS - 13M & 17M), (includes all C
items)
1 0100011 AR LOCTITE® 242™
3 0700620 2 HEX HD CAPSCREW, M6X60, GR8.8
4 0760508 8 HEX HD CAPSCREW, M5X16, GR8.8
5 0760812 4 HEX HD CAPSCREW, M8X25, GR8.8
6 0760814 8 HEX HD CAPSCREW, M8X30, GR8.8
7 0761014 16 HEX HD CAPSCREW, M10X30, GR8.8
8 0962257 4 BUSHING
9 0701219 8 HEX HD CAPSCREW, M12X55, GR8.8
10 2080040 32 FASTENER
11 3290606 4 HEX NUT, M6X1
12 2940074 2 LATCH
13 3020039 AR LOCTITE MOLY PASTE #51049
14 3290505 8 HEX LOCKNUT, M5X0.8
15 3290805 16 HEX LOCKNUT, M8X1.25
17 3520072 10 CAP PLUG
18 4010617 2 PAN HD SCREW, M6X45mm
19 4811702 4 WASHER, 6mm
20 4811600 8 WASHER, 5mm
21 4811900 24 WASHER, 8mm
22 4812000 18 WASHER, 10mm
23 1001093267 1 PLATFORM WELDMENT
24 1001093328 1 RIGHT RAIL WELDMENT
25 1001093329 1 LEFT RAIL WELDMENT
26 1001093774 4 HINGE WELDMENT
27 1001093819 1 LEFT GATE EXT WELDMENT
28 1001093820 1 RIGHT GATE EXT WELDMENT
29 1001093948 8 SHIM
33 1001094450 1 GATE RAIL WELDMENT
34 1001094451 1 GATE RAIL WELDMENT
35 4891800 8 WASHER, 1/2
36 1001094853 2 LEFT TORSION SPRING
37 1001094854 2 RIGHT TORSION SPRING
38 1001094867 4 LATCH HOOK
39 1001096209 24 SHIM
41 2600281 4 SELF CLOSING HINGE
42 1001099540 4 HANDLE EXTENSION
43 1001099641 4 GATE ROLLER
44 1001099685 4 BUTTON HD CAPSCREW, M8X1.25X70
45 1001099577 2 GATE HOLDER
46 0630585 2 SHOULDER BOLT, (METRIC)
47 0761214 2 HEX HD CAPSCREW, M12X30, GR8.8
48 3290801 2 HEX NUT, M8X1.25
49 3291201 2 HEX NUT, M12X1.75
50 4812100 4 WASHER, 12mm
51 1001101121 2 LATCH
52 0761010 4 HEX HD CAPSCREW, M10X20, GR8.8
53 4891600 4 WASHER, 3/8
54 1001103217 2 STOP GUIDE
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 3-33



‘kx ATTACHMENTS

Figure 3-15 Console Box Assembly

13M & 17M, IF EQUIPPED

} -

L o RPTR Y,
19 ';_ =) /(/)/Q (

4"

'll'll'!'lli!'l:"; § ===y 5 Leasl

o S "|
| %/f\e 7 N
Y

(—) L
C iQIgigigigl
\ -—/
302 13 90 27 2

PAP3020

3-34 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ATTACHMENTS

Figure 3-15 Console Box Assembly

Item Part Number Qty. Description Rev.

1001096359 1 CONSOLE BOX ASSY, (13M & 17M, if equipped), (includes items 1 thru 50) K

1 0100009 AR SEALANT, (not shown)

2 0100048 AR DIELECTRIC GREASE, (not shown)

3 0100081 AR LOCTITE® 454™, (not shown)

4 0140011 1 ALARM

5 3520030 1 PLUG

6 0641404 4 HEX HD CAPSCREW, 1/4-20X1/2, GR5

7 0641414 4 HEX HD CAPSCREW, 1/4-20X1-3/4, GR5

8 1001096358 1 CONSOLE BOX ASSY, (includes items 101 thru 106), (not shown) B

9 0902751 4 BRACKET

10 1001118417 1 CONTROLLER ASSY

11 1001097076 1 PLATFORM MODULE H

12 1671176 1 LIGHT COVER, (includes items 301 & 302) A

13 1001112646 1 COVER

15 0721006 1 INDENTED HEX HD CAPSCREW

16 1704260 1 EMS DECAL

17 3740080 1 RELAY

18 1001117889 1 PLATFORM DISPLAY DECAL

19 1706885 1 HORN DECAL

20 1702565 1 ROTATE DECAL

21 1706887 1 STOP DECAL

22 1702566 1 LIFT/TELESCOPE DECAL

23 2920154 1 LED PANEL GAUGE

24 3300353 4 NUT

25 3300408 3 NYLON LOCKNUT

26 3520054 7 PLUG

27 3790012 3 RING

28 3911018 2 SCREW, 10-24X1-1/8

29 4360328 2 TOGGLE SWITCH

30 4360330 2 TOGGLE SWITCH

31 4360387 1 BUTTON SWITCH

32 4360475 1 EMERGENCY STOP SWITCH

33 2820018 0.08 m | HEAT SHRINK TUBING

34 4460234 4 CABLE TIE

35 4460428 1 STRAIN RELIEF CONNECTOR

36 4460470 1 NUT

37 4460471 1 LOCKWASHER

38 4460496 1 LOCKWASHER

39 4460497 1 NUT

40 4751400 8 WASHER, 1/4

41 1001096360 1 CONSOLE HARNESS

42 1001096361 1 JOYSTICK CONTROLLER

43 1001096629 1 ENABLE DECAL

45 4751000 5 WASHER

46 4460761 1 TERMINAL

47 1001100711 1 PROXIMITY SWITCH

48 4240033 AR WIRE TIE

49 4460227 3 PIN

50 1001115140 1 WIRE PLATFORM DIODE

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 3-35




‘FX ATTACHMENTS
Figure 3-15 Console Box Assembly (Continued)

Item Part Number Qty. Description Rev.

101 1001096357 1 CONSOLE TOP CASTING

102 1220096 1 CONSOLE BOTTOM CASTING
103 3311601 1 HEX NUT, 3/8-16, GR2

104 3470003 2 COTTER PIN

105 0630568 1 SQ HD CAPSCEW, 3/8-16X4-1/2
106 4711500 2 WASHER, 5/16

301 1670829 1 HOUSING

302 3960601 1 SEAL

3-36 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 3-15 Console Box Assembly (Continued)

ATTACHMENTS

Item

Part Number

Qty.

Description

Rev.

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

3-37




‘kx ATTACHMENTS

Figure 3-16 Manitou Carriage

13M & 17M

101

PZ4140

3-38 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ATTACHMENTS "‘X
Figure 3-16 Manitou Carriage

Item Part Number | Qty. Description Rev.

1001102553 1 MANITOU CARRIAGE, (CE - 13M & 17M, if equipped), (includes items 1 thru A
6), (use with Manitou Quick Attach, see Figure 2-8 for details)

1 NSS 1 CARRIAGE WELDMENT
2 4040283 2 CARRIAGE SHAFT
3 3760508 4 SHAFT COLLAR
4 0700827 4 HEX HD CAPSCREW, M8X100
5 3290805 4 HEX LOCKNUT, M8
6 NSS 1 S/N PLATE
101 Ref |FORKS, (see Figure 3-9 for details)

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 3-39



‘kx ATTACHMENTS

This Page Intentionally Left Blank

3-40 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



SECTION 4
ENGINE & ATTACHING PARTS

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9



Figure 4-1 Engine Installation

PZ1021

(Lol 70 R .ﬂﬁ_\% T e
/| g - v’ @ﬂwm, V).

ENGINE & ATTACHING PARTS

O

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204

4-2



ENGINE & ATTACHING PARTS

Figure 4-1 Engine Installation

Item Part Number | Qty. Description Rev.
0274823 Ref |ENGINE INSTALLATION TURBO, (3 SPEED), TIER II, (not available to order, F
see items 1 thru 25 for service)
0274858 Ref |ENGINE INSTALLATION TURBO, (4 SPEED), TIER II, (not available to order, E
see items 1 thru 25 for service)
1001098271 Ref |ENGINE INSTALLATION TURBO, (3 SPEED), TIER IlI, (not available to order, A
see items 1 thru 25 for service)
1001098270 Ref |ENGINE INSTALLATION TURBO, (4 SPEED), TIER III, (not available to order, A
see items 1 thru 25 for service)
1 398929 4 BOLT, (torque to 210 Nm)
2 8004982 1 COUPLING
3 0760608 3 HEX HD CAPSCREW, 6-1.00X16mm
4 0771014 10 HEX HD CAPSCREW, 10-1.50X30mm, (torque to 63 Nm)
5 0902954 1 THROTTLE BRACKET
6 Ref PERKINS ENGINE, (see Figure 4-2 for details)
7 2060040 1 FAN
8 3290605 3 LOCKNUT, 6mm
9 Ref TRANSMISSION ASSY, (see Figure 4-8 for details)
10 4341229 1 LEFT REAR MOUNTING BRACKET
11 4801176 1 RIGHT REAR MOUNTING BRACKET
12 4341222 1 HOLDER BRACKET
13 1001093124 1 POWER SHIFT BRACKET
14 4806386 2 FRONT MOUNT
15 4806397 2 REAR MOUNT
16 4812300 4 FLAT WASHER, 16mm
17 5201014 16 BOLT, (torque to 120 Nm)
18 5201215 6 BOLT, (torque to 120 Nm)
19 5212000 9 RIPP WASHER, M10
20 5221000 16 RIPP NUT, 10mm
22 8003320 8 HEX HD CAPSCREW, 10-1.25X50mm, (torque to 37 Nm)
23 4812000 1 FLAT WASHER, 10mm
24 5221200 8 RIPP NUT, 12mm, (torque to 78 Nm)
25 0100011 AR LOCTITE®242™
101 Ref |FUEL TANK INSTALLATION, (see Figure 4-3 for details)
102 Ref |COOLING SYSTEM INSTALLATION, (see Figure 4-4 for details)
103 Ref |AIR FILTER INSTALLATION, (see Figure 4-5 for details)
104 Ref |EXHAUST INSTALLATION, (see Figure 4-6 for details)
201 Ref |SPACER, FAN, (see Figure 4-2 for details)
202 Ref | STUD, FAN MOUNTING, (see Figure 4-2 for details)
203 Ref |NUT, FAN MOUNTING, (see Figure 4-2 for details)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 4-3



Before S/N 1160003927

D ENGINE & ATTACHING PARTS

Figure 4-2 Engine Assembly

TIER I
Il - *
® © ® Q
N i
= © o
[ | . {[@ i ]I@)il ==
L] Wﬁ ©Re) 70) o
S o o ° 5
Il L 1
o ° oo of
=]
dr ==

K1

PAP13920

4-4 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Before S/N 1160003927

ENGINE & ATTACHING PARTS

Figure 4-2 Engine Assembly

Item Part Number | Qty. Description Rev.
2000353 1 PERKINS ENGINE, 99.5 BHP, TIER Il, (includes all items) D
7028687 1 FUEL INJECTION PUMP
7028688 1 O-RING, FUEL INJECTION PUMP
7028689 1 SOLENOID, FUEL SHUT-OFF
7028677 1 COLD START TEMPERATURE SENSOR
7028679 1 FLYWHEEL ASSY
7028680 1 STARTER RING GEAR
70021786 1 STARTER MOTOR

70021581 1 PULLEY, FAN DRIVE
70022353 1 FAN DRIVE HOUSING
70022793 4 SCREW, FAN DRIVE HOUSING
8035095 1 FAN BELT
70023479 1 SPACER, FAN
70023480 4 STUD, FAN MOUNTING
70023127 4 NUT, FAN MOUNTING
7028669 1 OIL PAN GASKET
7028659 2 OIL DRAIN PLUG
7028660 2 O-RING, OIL DRAIN PLUG
7028672 1 DIPSTICK
7029895 1 DIPSTICK TUBE
7028681 1 OIL CAP
7028682 1 O-RING, OIL CAP
70020571 1 OIL COOLER
7028684 2 GASKET, OIL COOLER
70020572 1 GASKET, OIL COOLER HOUSING
8006013 1 OIL FILTER
7028654 1 OIL FILTER GASKET
7028663 1 WATER PUMP ASSY
7028666 1 WATER PUMP GASKET
7028664 1 WATER PUMP REPAIR KIT
7028665 1 GASKET
7028667 1 THERMOSTAT, (o-ring not included)
7028668 1 O-RING, THERMOSTAT
1001090078 1 ALTERNATOR, 85A
70021487 1 ALTERNATOR BRACKET
70021488 1 ALTERNATOR ADJUSTING BAR
70021489 1 ALTERNATOR PULLEY
7028673 1 OIL PUMP
7028691 1 GASKET, TURBOCHARGER
7028690 1 TURBOCHARGER
7028674 1 EXHAUST MANIFOLD GASKET
7028676 4 GLOW PLUG
70020573 1 OIL PRESSURE SWITCH
70020574 1 FUEL LIFT PUMP
7028655 1 FUEL FILTER
70021501 1 FUEL FEED PIPE
70022792 1 CYL. HEAD COVER ASSY
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 4-5



ENGINE & ATTACHING PARTS

Figure 4-2 Engine Assembly (Continued)

Before S/N 1160003927

Item

Part Number

Qty.

Description

Rev.

K1

1001108812

FUEL/ENGINE OIL FILTER KIT

4-6

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Before S/N 1160003927

ENGINE & ATTACHING PARTS

Figure 4-2 Engine Assembly (Continued)

Item

Part Number

Qty.

Description

Rev.

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

4-7



S/N 1160003927 & After

D ENGINE & ATTACHING PARTS

Figure 4-2 Engine Assembly

TIER Il

ﬁL N
q ® © © 7@
: =0 @@ %
a1 | =) (I =
T )
<; 9 I O ® B\ O © ® O

(@)
@ - ©) © = l@o
=4 Qo jo © O/
® = 3
g ©
® O i,
A =@ i)
S d fo o
5 @ = = o
@ ® oM o
© O, ©
)l
10000
N
© o
K1
PAP3280

4-8 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



S/N 1160003927 & After

ENGINE & ATTACHING PARTS

Figure 4-2 Engine Assembly

Item Part Number | Qty. Description Rev.

1001094640 1 PERKINS ENGINE, 99.5 BHP, TIER lll, (includes all items) E
70021788 1 FUEL INJECTION PUMP
7028688 1 O-RING, FUEL INJECTION PUMP
7028689 1 SOLENOID, FUEL SHUT-OFF
7028677 1 COLD START TEMPERATURE SENSOR
7028678 1 COLD START CABLE
7028679 1 FLYWHEEL ASSY
7028680 1 STARTER RING GEAR
70021786 1 STARTER MOTOR
70021581 1 PULLEY, FAN DRIVE
70022353 1 FAN DRIVE HOUSING
70022793 4 SCREW, FAN DRIVE HOUSING
8035095 1 FAN BELT
70023478 1 SPACER, FAN
70023477 4 STUD, FAN MOUNTING
70023127 4 NUT, FAN MOUNTING
7028669 1 OIL PAN GASKET
7028659 2 OIL DRAIN PLUG
7028660 2 O-RING, OIL DRAIN PLUG
7028672 1 DIPSTICK
7029895 1 DIPSTICK TUBE
7028681 1 OIL CAP
7028682 1 O-RING, OIL CAP
70020571 1 OIL COOLER ASSY
7028684 2 GASKET, OIL COOLER
70020572 1 GASKET, OIL COOLER HOUSING
8006013 1 OIL FILTER
7028654 1 OIL FILTER GASKET
70021194 1 WATER PUMP ASSY
7028665 1 WATER PUMP GASKET
7028666 1 GASKET
70020209 1 THERMOSTAT, (includes o-ring)
70021193 1 O-RING

1001090078 1 ALTERNATOR, 85A
70021487 1 ALTERNATOR BRACKET
70021488 1 ALTERNATOR ADJUSTING BAR
70021489 1 ALTERNATOR PULLEY
7028673 1 OIL PUMP
7028691 1 GASKET, TURBOCHARGER
70021787 1 TURBOCHARGER
7028674 1 EXHAUST MANIFOLD GASKET
7028676 4 GLOW PLUG
70020573 1 OIL PRESSURE SWITCH
70020574 1 FUEL LIFT PUMP
7028655 1 FUEL FILTER
70021190 1 FUEL/WATER SEPARATOR ASSY
70021191 1 PRE-FUEL FILTER KIT
70021785 1 PRE-FUEL FILTER BOWL
70022027 1 FUEL FEED PIPE

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 4-9



ENGINE & ATTACHING PARTS

Figure 4-2 Engine Assembly (Continued)

S/N 1160003927 & After

Item Part Number | Qty. Description Rev.
70022792 1 CYL. HEAD COVER ASSY
70023613 1 SEAL, FRONT OIL
8030353 6 BOLT
K1 1001108812 1 FUEL/ENGINE OIL FILTER KIT

4-10

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



S/N 1160003927 & After

ENGINE & ATTACHING PARTS

Figure 4-2 Engine Assembly (Continued)

Item

Part Number

Qty.

Description

Rev.

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

4-11




Before S/N 1160003927

ENGINE & ATTACHING PARTS

Figure 4-3 Fuel Tank & Lines

O

TIER I

SUPPLY

W\

R

)
£ S
/,\

o
{ =
SA

=z
o
2
-
w
oc

PZ1580

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204

4-12



Before S/N 1160003927

ENGINE & ATTACHING PARTS

Figure 4-3 Fuel Tank & Lines

Item Part Number Qty. Description Rev.
0274853 Ref | FUEL SUPPLY INSTALLATION, (not available to order, see items 1 thru 9 for D
service)
1 4400488 1 FUEL TANK ASSY, (includes items 101 thru 109) D
2 2720519 2 HOSE ASSY
3 0700829 1 HEX HD CAPSCREW, 8X120, GR8.8
4 0760810 1 HEX HD CAPSCREW, 8-1.25X20mm, GR8.8
5 909304 1.05m | TRIM
6 1003721 1 CLIP
7 1062255 10 CABLE BAND
8 1321301 4 MINI-CLAMP
9 5220800 1 RIPP NUT, 8mm
101 0760408 6 HEX HD CAPSCREW, M4X16
102 2420224 1 SENSOR, FUEL LEVEL
103 4400489 1 PLASTIC TANK
104 4811400 6 FLAT WASHER
105 70020488 1 PLUG, (includes o-ring)
106 70020489 2 PIPE, (supply & return)
108 70020491 2 COMPRESSION FITTING
109 70020492 1 VENTED FUEL CAP
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 4-13




S/N 1160003927 & After

ENGINE & ATTACHING PARTS

O

Figure 4-3 Fuel Tank & Lines

6

PAP3160

@
o
-

e
/ \
/ 3{“\4«//07 QbW A\
e )

TIER Il

VENT
SUPPLY
S RETURN
"\» 5l
|
“
2

h

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204

4-14



S/N 1160003927 & After

ENGINE & ATTACHING PARTS

Figure 4-3 Fuel Tank & Lines

Item Part Number Qty. Description Rev.
1001101621 Ref |FUEL SUPPLY INSTALLATION, (not available to order, see items 1 thru 22 for E
service)
1 0700829 1 HEX HD CAPSCREW, M8X120, GR8.8
2 0760810 1 HEX HD CAPSCREW, M8X20, GR8.8
3 1003721 1 CLIP
4 11062255 5 TIE STRAP
5 1321301 8 CLAMP
6 5201214 2 RIPP BOLT, M12X30
7 5201016 2 RIPP BOLT, M10X40
8 5220800 1 RIPP NUT, 8mm
9 5221000 2 RIPP NUT, 10mm
12 1001095787 2 FUEL PIPE
13 1001095788 2 PIPE FITTING
14 1001095789 2 PIPE FITTING
15 1001098381 1 FUEL TANK ASSY, (includes items 101 thru 109) B
18 1001101737 1 HOSE ASSY
19 2720519 3 HOSE ASSY
20 909304 1.05m | SEAL
21 1001102418 1 BRACKET
22 1001102419 1 BRACKET
101 0760408 6 HEX HD CAPSCREW, M4X16
102 2420224 1 SENSOR, FUEL LEVEL
103 1001098380 1 PLASTIC TANK B
104 4811400 6 FLAT WASHER
105 70020488 1 PLUG, (includes o-ring)
106 70020489 2 PIPE, (supply & return)
107 70020490 1 PIPE, (Tier Ill vent)
108 70020491 3 COMPRESSION FITTING
109 70020492 1 VENTED FUEL CAP
201 Ref | FUEL/WATER SEPARATOR, (see Figure 4-2 for details)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 4-15




ENGINE & ATTACHING PARTS

Figure 4-4 Cooling System Installation

O

PAP3000

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204

4-16



ENGINE & ATTACHING PARTS

Figure 4-4 Cooling System Installation

Item Part Number | Qty. Description Rev.
1001092780 Ref | COOLING SYSTEM INSTALLATION, (not available to order, see items 3 thru G
34, 115 for service)
3 909304 0.8m | TRIM
6 2140809 2 FITTING, 90 DEGREE
7 2720608 1 UPPER RADIATOR HOSE
8 2720609 1 LOWER RADIATOR HOSE
10 4400483 1 RESERVOIR, COOLANT RETURN
11 4812100 4 WASHER, 12mm
12 4832100 3 SPRING LOCKWASHER, 12mm
13 5200810 11 RIPP BOLT, M8X20
15 8005376 4 HOSE CLAMP
16 1001092141 1 RADIATOR ASSY, (includes items 101 thru 114, 116 thru 119) H
17 8009666 09m | TRIM
19 2221280 1 FITTING, 7/8-14 UNF
20 2221281 1 FITTING, 1-1/16-12 UNF
21 2755017 1 HOSE
22 2755018 1 HOSE
23 1001096009 1 RADIATOR PLATE, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS,
4012PS, 4013PS & 4017PS)
1001096009B 1 RADIATOR PLATE, (40.8 & 40.9)
24 1001096363 1 RADIATOR GUARD PANEL, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS,
4009PS, 4012PS, 4013PS & 4017PS)
1001096363B 1 RADIATOR GUARD PANEL, (40.8 & 40.9)
25 1321316 1 CLAMP
26 816186 1 CLAMP, HOSE
27 0761214 3 HEX HD CAPSCREW, 12-1.75X30mm
29 4812002 2 WASHER, 10mm
30 5201010 2 RIPP BOLT, M10X20
31 3960927 25m SEAL
32 5220800 1 RIPP NUT, 8mm
33 1062255 2 TIE STRAP
34 5221200 1 RIPP NUT, 12mm
101 429063 2 RADIATOR MOUNT
102 1001100970 AR |TRIM, RUBBER
103 1629567 2 | WASHER, 10mm
104 2080088 7 RIVNUT, M8X1.25
105 2969548 2 RADIATOR MOUNT
106 3290805 12 |HEX LOCKNUT, 8mm-1.25
107 3291005 4 HEX LOCKNUT, 10mm-1.5
108 4811900 16 | WASHER, 8mm
109 4812002 4 | WASHER, 10mm
110 4812100 2 WASHER, 12mm
111 5200810 8 RIPP BOLT, 8-48X20mm
112 8005741 2 | WASHER SPACER, (5mm thick)
113 8005743 2 | WASHER SPACER, (2mm thick)
114 1001092121 1 SUPPORT, RADIATOR WALL, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS,
4009PS, 4012PS, 4013PS & 4017PS)
1001092121B 1 SUPPORT, RADIATOR WALL, (40.8 & 40.9)
115 1001092214 1 GUARD, RADIATOR FAN
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 4-17



ENGINE & ATTACHING PARTS

Figure 4-4 Cooling System Installation (Continued)

Item Part Number | Qty. Description Rev.
116 1001092268 1 SLEEVE, RADIATOR SHROUD

117 1001092284 1 RADIATOR, (includes item 120)

118 1001096207 1 SEAL

119 4811902 2 | WASHER, 8mm

120 7029722 1 RADIATOR CAP, PLASTIC THREADED, 1 BAR

4-18

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204




ENGINE & ATTACHING PARTS

Figure 4-4 Cooling System Installation (Continued)

Item

Part Number

Qty.

Description

Rev.

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

4-19



D ENGINE & ATTACHING PARTS

Figure 4-5 Air Filter Installation

PAP13910

4-20 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ENGINE & ATTACHING PARTS

Figure 4-5 Air Filter Installation

Item Part Number | Qty. Description Rev.
0275045 Ref | AIR CLEANER INSTALLATION, (not available to order, see items 1 thru 13 for D
service)
1 5200812 2 RIPP BOLT, 8X25mm
2 5200808 3 RIPP BOLT, 8-48X16mm
3 1001091939 1 HOSE CLAMP
4 1380161 3 TUBE CLAMP
5 2120212 1 AIR FILTER, (includes items 101 thru 104)
6 3929780 1 MOUTNING BAND
7 4341417 1 AIR FILTER MOUNT
8 4569357 1 HOSE
9 0840066 1 AIR FILTER INTAKE BOOT
10 5220800 2 RIPP NUT
11 8002927 1 PRECLEANER, (includes items 201 thru 203)
12 2988212 1 ELBOW, NIPPLE
13 8004981 1 LOW PRESSURE INDICATOR
101 80273010 1 MAIN FILTER ELEMENT
102 80273042 1 SECONDARY FILTER ELEMENT
103 7028118 1 PROTECTION CAP
104 10733183 1 VACUATOR VALVE
201 7028097 1 WING NUT
202 7028095 1 COVER
203 7028096 1 BOWL
K1 1001108802 1 HYDRAULIC/AIR FILTER KIT, (includes items 101, 102 plus the return &
transmission filters)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 4-21



D ENGINE & ATTACHING PARTS

Figure 4-6 Muffler Installation

PZ0191

4-22 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ENGINE & ATTACHING PARTS

Figure 4-6 Muffler Installation

Item Part Number | Qty. Description Rev.
0274857 Ref | MUFFLER INSTALLATION, (not available to order, see items 3 thru 14 for B

service)

3 0630582 3 BOLT

4 1686997 3 MUFFLER CLAMP

7 3220137 1 MUFFLER

8 3300486 3 HEX NUT, M10X1.5

9 3460346 1 TAIL PIPE

10 3960586 1 ENGINE EXHAUST SEAL

12 4806580 1 BRACKET

13 5200808 5 RIPP BOLT, 8X48X16mm

14 8007734 1 EXHAUST PIPE

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 4-23



ENGINE & ATTACHING PARTS

O

Figure 4-7 AC Pump Installation

PAP3250

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204

4-24



ENGINE & ATTACHING PARTS

Figure 4-7 AC Pump Installation

Item Part Number | Qty. Description Rev.
0275234 Ref | AIR CONDITIONING CONDENSOR, COLLECTOR & RADIATOR |
INSTALLATION, (not available to order, see items 1 thru 14 for service)
1 0120008 1 AIR CONDITIONER ADJUSTOR
2 0480138 1 COMPRESSOR BELT
3 0701030 2 HEX HD CAPSCREW, 10-1.5X130mm
4 0902966 1 AIR CONDITIONING BRACKET
6 3291001 2 HEX NUT, 10-1.5mm
7 3291005 2 SELF LOCKING NUT
8 4812000 8 WASHER, 10mm
9 5201010 1 RIPP BOLT, 10-48X20mm
10 5201012 3 RIPP BOLT, 10-48X25mm
11 8003167 1 COMPRESSOR
12 8005786 1 HOSE ASSY
14 1001091335 1 MECHANICAL CONDENSOR ASSY, (includes items 101 thru 106) E
15 Ref |HOSE, (see Figure 6-8 item 2 for details)
16 Ref |HOSE, (see Figure 6-8 item 7 for details)
101 0760810 2 HEX HD CAPSCREW, 8-1.25X20, GR8.8
102 1356341 2 WASHER, 8mm
103 2754993 1 AC PIPE
105 1001093363 1 CONDENSOR COOLING PACKAGE ASSY, (includes items 201 thru 205)
106 1001093371 1 O-RING
201 0760505 2 |HEXHD CAPSCREW, 5-80X10mm
202 3290501 2 |HEX NUT, 5-0.8mm
203 3620076 1 CONDENSOR
204 4831600 2 |LOCKWASHER
205 4000022 1 AC DRYER ASSY, (includes items 301 thru 304)
301 70021482 1 DRYER
302 70021483 1 CLAMP
303 70022545 1 BRACKET
304 70020721 1 PRESSURE SWITCH
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 4-25



D ENGINE & ATTACHING PARTS

Figure 4-8 Transmission Assembly

3 & 4 SPEED

PAP13700

4-26 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ENGINE & ATTACHING PARTS

Figure 4-8 Transmission Assembly

Item Part Number | Qty. Description Rev.
4540015 1 TRANSMISSION ASSY, (3 SPEED), (includes items 1 thru 15) A
4540016 1 TRANSMISSION ASSY, (4 SPEED), (includes items 1 thru 15) A
1 8006318 1 TEMPERATURE SWITCH
2 Ref CONVERTER HOUSING, (see Figure 4-9 for details)
3 Ref CASE & PLATE, (see Figure 4-10 for details)
4 Ref TORQUE CONVERTER, (see Figure 4-11 for details)
5 Ref GEAR GROUP, (see Figure 4-12 for details)
6 Ref PUMP DRIVE GROUP, (see Figure 4-13 for details)
7 Ref CHARGE PUMP, (see Figure 4-14 for details)
8 Ref REVERSE IDLER, (see Figure 4-15 for details)
9 Ref FORWARD & REVERSE SHAFT, (see Figure 4-16 for details)
10 Ref 3RD & HIGH(4TH) SHAFT, (see Figure 4-17 for details)
11 Ref 1ST & 2ND SHAFT, (see Figure 4-18 for details)
12 Ref OUTPUT SHAFT, (see Figure 4-19 for details)
13 Ref CONTROL & MODULATION VALVE ASSY, (see Figure 4-20 for details)
14 Ref DRIVE PLATE, (see Figure 4-21 for details)
15 Ref DROP BOX, (see Figure 4-22 for details)
K1 7028110 1 GASKET & SEAL KIT, (contains gaskets & seals for entire transmission with the
exception of the 4-shaft drop box)
Ref 4-SHAFT DROP BOX GASKET & SEAL KIT, (see Figure 4-22 for details)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 4-27



ENGINE & ATTACHING PARTS

Figure 4-9 Transmission Assembly - Converter Housing

3 & 4 SPEED

11

PZ0960

4-28 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ENGINE & ATTACHING PARTS

Figure 4-9 Transmission Assembly - Converter Housing

Item Part Number | Qty. Description Rev.
1 91474186 1 HOUSING, CONVERTER
2 8032526 4 | PLUG, (includes item 3)
3 91474188 4 O-RING
4 91474189 1 PLUG, REGULATOR PRESSURE SIDE
5 8032526 1 PLUG, (includes item 6)
6 91474188 1 O-RING
7 91474192 1 CHECK VALVE PLUG
8 91474193 6 |SCREW
9 91474194 16 |SCREW
10 91474195 1 SCREW
11 91474265 23 |LOCKWASHER
12 91474191 1 GASKET
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 4-29



D ENGINE & ATTACHING PARTS

Figure 4-10 Transmission Assembly - Case & Plate

3 & 4 SPEED

51
52
53
54

PZ0930

4-30

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ENGINE & ATTACHING PARTS

Figure 4-10 Transmission Assembly - Case & Plate

Item Part Number | Qty. Description Rev.
Ref | CASE & PLATE, (includes items 1 thru 36)
1 70020402 1 TRANSMISSION CASE
2 8032509 1 BREATHER
3 7028058 1 NIPPLE, PIPE
4 91474198 1 COUPLING, PIPE
5 91474199 1 FITTING, ELBOW
6 8032528 2 PLUG, MAGNETIC DRAIN
7 91474200 2 DOWEL PIN
8 91474201 1 GASKET PLATE
9 10837074 1 RING, OIL SUPPLY TUBE SEAL
10 7029822 1 PLATE
11 8034963 1 SEAT, SAFETY VALVE
12 91474205 1 SNAP RING, SEAT
13 91474206 1 POPPET, CONVERTER SAFETY VALVE
14 8034962 1 SPRING, CONVERTER SAFETY VALVE
15 8034961 1 WASHER, POPPET RETAINING
16 91474189 1 PLUG
17 8032526 3 PLUG, (incudes item 18)
18 91474188 3 O-RING
19 91474208 7 SCREW
20 91474209 2 SCREW
21 91474265 9 LOCKWASHER
22 91474210 1 SUCTION TUBE ASSY
23 91474211 1 PLUG, FILLER
24 91474189 1 PLUG
25 91474192 1 PLUG
26 90204823 1 DIPSTICK TUBE ASSY
27 70020403 1 DIPSTICK
28 91474213 2 PLUG, SPEED SENSOR
29 91474214 2 O-RING, SPEED SENSOR
30 8034940 2 SCREW, SPEED SENSOR
32 91474617 2 CAPSCREW
33 91474618 2 WASHER
34 NA 1 BAFFLE, SAFETY VALVE
35 70020405 1 PLATE
36 70020406 2 HEX HD CAPSCREW W/ FLANGE
0275674 1 SPEED SENSOR INSTALLATION, (if equipped), (includes items 51 & 57)
51 8007875 1 SPEED SENSOR ASSY, (includes one of items 29 & 30 & items 52 thru 56)
52 4461118 1 CONNECTOR
53 1001107854 2 CONTACT
54 1001104498 1 SEAL
55 1 SENSOR
56 7028927 1 CLIP
57 0100011 AR LOCTITE® 242™
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 4-31




D ENGINE & ATTACHING PARTS

Figure 4-11 Transmission Assembly - Torque Converter

3 & 4 SPEED

PZ1230

N

4-32 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ENGINE & ATTACHING PARTS

Figure 4-11 Transmission Assembly - Torque Converter

Item Part Number | Qty. Description Rev.
1 91474216 1 STATOR SUPPORT ASSY, (includes items 2 & 3)
2 91474217 1 BUSHING
3 91474218 1 BEARING
4 91474219 1 RING, STATOR SUPPORT PISTON
5 91474220 1 EXPANDER, STATOR SUPPORT PISTON RING
6 91474221 2 | SNAP RING, STATOR SUPPORT
7 10837072 1 SEAL
8 7028055 1 TORQUE CONVERTER ASSY
9 90204781 1 PLUG, TORQUE CONVERTER
10 77104039 1 O-RING, TORQUE CONVERTER PLUG
11 77104041 1 SNAP RING, TORQUE CONVERTER PLUG
12 91474224 1 GEAR, IMPELLER HUB
13 8034968 2 | SNAP RING, IMPELLER HUB
14 91474226 1 WASHER, IMPELLER HUB GEAR
15 10868235 1 BEARING, TORQUE CONVERTER
16 91474228 1 RING, OIL DISTRIBUTOR
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 4-33



ENGINE & ATTACHING PARTS

Figure 4-12 Transmission Assembly - Gear Group

3 SPEED

PZ1110

4-34 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ENGINE & ATTACHING PARTS

Figure 4-12 Transmission Assembly - Gear Group

Item Part Number | Qty. Description Rev.
1 7028060 1 REVERSE GEAR & BEARING ASSY, (includes items 2 & 3)
2 91474230 2 BEARING, REVERSE CLUTCH GEAR
3 91474231 1 SPACER, REVERSE CLUTCH GEAR BEARING
4 91474232 1 FORWARD CLUTCH GEAR & BEARING ASSY, (includes items 5 & 6)
5 91474230 2 BEARING, FORWARD CLUTCH GEAR
6 91474231 1 SPACER, FORWARD CLUTCH GEAR BEARING
7 91474389 1 3RD CLUTCH GEAR & BEARING ASSY, (includes item 8)
8 91474236 2 BEARING, NEEDLE
9 91474390 1 1ST CLUTCH GEAR & BEARING ASSY, (includes item 10)
10 91474230 2 BEARING, 1ST GEAR
11 91474239 1 2ND CLUTCH GEAR & BEARING ASSY, (includes item 12)
12 91474230 2 BEARING, 2ND GEAR
13 91474393 1 GEAR, 3RD DRIVE
14 91474394 1 GEAR, OUTPUT SHAFT
15 91474395 1 GEAR, REVERSE IDLER
16 91474396 1 GEAR, FIRST DRIVE
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 4-35



ENGINE & ATTACHING PARTS

Figure 4-12 Transmission Assembly - Gear Group

4 SPEED

| SEEI SR

-

| P,

L

=

e
A
A

Pra
BN

N

LS
g
- jb
,.-Z,/“
\
LR
'Z*“i- Py VO
- ,\‘- X
.

PZ1100

4-36 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ENGINE & ATTACHING PARTS

Figure 4-12 Transmission Assembly - Gear Group

Item Part Number | Qty. Description Rev.
1 7028060 1 REVERSE GEAR & BEARING ASSY, (includes items 2 & 3)
2 91474230 2 BEARING, REVERSE CLUTCH GEAR
3 91474231 1 SPACER, REVERSE CLUTCH GEAR BEARING
4 91474232 1 FORWARD CLUTCH GEAR & BEARING ASSY, (includes items 5 & 6)
5 91474230 2 BEARING, FORWARD CLUTCH GEAR
6 91474231 1 SPACER, FORWARD CLUTCH GEAR BEARING
7 7028061 1 4TH CLUTCH GEAR & BEARING ASSY, (includes items 8 & 9)
8 91474387 2 BEARING, NEEDLE
9 91474388 1 SPACER, HIGH CLUTCH GEAR BEARING
10 91474389 1 3RD CLUTCH GEAR & BEARING ASSY, (includes item 11)
11 91474236 2 BEARING, NEEDLE
12 91474390 1 1ST CLUTCH GEAR & BEARING ASSY, (includes item 13)
13 91474230 2 BEARING, 1ST GEAR
14 91474239 1 2ND CLUTCH GEAR & BEARING ASSY, (includes item 15)
15 91474230 2 BEARING, 2ND GEAR
16 91474393 1 GEAR, 3RD DRIVE
17 91474394 1 GEAR, OUTPUT SHAFT
18 91474395 1 GEAR, REVERSE IDLER
19 91474396 1 GEAR, FIRST DRIVE
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 4-37



D ENGINE & ATTACHING PARTS

Figure 4-13 Transmission Assembly - Pump Drive Group

3 & 4 SPEED

PZ1170

4-38 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ENGINE & ATTACHING PARTS

Figure 4-13 Transmission Assembly - Pump Drive Group

Item Part Number | Qty. Description Rev.
1 91474241 1 GEAR, PUMP DRIVE IDLER
2 91474242 1 BEARING, IDLER GEAR
3 91474243 1 GEAR, PUMP DRIVE
4 10868243 2 | WASHER, PUMP DRIVE IDLER THRUST
5 91474245 1 PUMP DRIVE SHAFT & PIN ASSY, (includes item 6)
6 10868248 1 PIN, ROLL
7 91474247 1 BEARING, PUMP DRIVE GEAR
8 91474248 1 BEARING, PUMP DRIVE GEAR
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 4-39



D ENGINE & ATTACHING PARTS

Figure 4-14 Transmission Assembly - Charge Pump

3 & 4 SPEED

K1 PAP13710

4-40 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ENGINE & ATTACHING PARTS

Figure 4-14 Transmission Assembly - Charge Pump

Item Part Number | Qty. Description Rev.
1 70020407 1 CHARGE PUMP ASSY
70021830 1 O-RING, (located between two halves of charge pump)
2 8008101 1 HYDRAULIC SPIN FILTER ASSY
3 91474251 1 SLEEVE, REGULATOR VALVE
4 91474252 1 PISTON, REGULATOR VALVE
5 91474253 1 SPRING, REGULATOR VALVE
6 91474254 1 PIN
7 91474255 1 BALL CHECK VALVE ASSY, (includes items 8 thru 11)
8 91474256 1 BALL
9 91474257 1 SPRING, CHECK VALVE
10 91474258 1 PIN, CHECK VALVE
11 91474259 1 O-RING
12 10868254 2 | GASKET, PUMP & ADAPTER
13 7028063 4 |SCREW
14 91474262 1 STUD
15 91474263 5 |LOCKWASHER
16 91474264 1 STUD
17 91474265 1 LOCKWASHER
18 91474266 1 NUT
19 91474274 1 NUT
20 91474268 1 | ADAPTER
21 91474273 1 REGULATOR VALVE ASSY, (includes items 3 thru 6)
K1 1001108802 1 HYDRAULIC/AIR FILTER KIT, (includes item 2 plus the return, air & secondary
air filters)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 4-41




D ENGINE & ATTACHING PARTS

Figure 4-15 Transmission Assembly - Reverse Idler

3 & 4 SPEED

PZ1120

4-42 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ENGINE & ATTACHING PARTS

Figure 4-15 Transmission Assembly - Reverse Idler

Item Part Number | Qty. Description Rev.
1 91474275 1 SHAFT, IDLER & PILOT
2 91474276 1 SNAP RING, IDLER SHAFT
3 91474277 1 BEARING, REVERSE IDLER GEAR
4 91474278 1 WASHER, THRUST
5 91474279 1 PLATE, END
6 91474280 1 CAPSCREW
7 91474281 1 WASHER
8 91474282 1 ROLL PIN
9 Ref |REVERSE IDLER GEAR, (see Figure 4-12 for details)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 4-43



D ENGINE & ATTACHING PARTS

Figure 4-16 Transmission Assembly - Forward & Reverse Shaft

3 & 4 SPEED

PZ1040

4-44 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ENGINE & ATTACHING PARTS

Figure 4-16 Transmission Assembly - Forward & Reverse Shaft

Item Part Number | Qty. Description Rev.
1 1 TURBINE SHAFT, DRUM & PLUG ASSY
91474283 1 3 SPEED
8035031 1 4 SPEED
2 91474284 1 SLEEVE, OIL DISTRIBUTOR
3 8035035 1 SCREW, RETAINER
4 91474286 3 RING, PISTON
5 91474287 2 | PISTON & SEALS ASSY, (includes items 6 & 7)
6 91474288 2 SEAL, CLUTCH PISTON, (outer)
7 91474289 2 SEAL, CLUTCH PISTON, (inner)
8 91474290 2 | PLATE, END
9 91474309 2 | SNAP RING
10 91474292 2 | PLATE, CLUTCH PISTON WEAR
11 91474310 2 DISC SPRING ASSY, (includes 5 washers)
12 91474294 2 | RETAINER, SNAP RING
13 91474295 2 | SNAP RING, RETAINER
14 91474296 12 | DISC, OUTER, (6 forward, 6 reverse)
15 91474297 12 | DISC, INNER, (6 forward, 6 reverse)
16 91474298 4 | BEARING, CLUTCH GEAR THRUST
17 91474299 8 |WASHER, CLUTCH GEAR THRUST
18 91474300 1 BEARING, TURBINE SHAFT REAR
19 Ref |BEARING, CLUTCH GEAR, (see Figure 4-12 for details)
20 Ref |SPACER, CLUTCH GEAR, (see Figure 4-12 for details)
21 Ref | GEAR, REVERSE CLUTCH, (see Figure 4-12 for details)
22 Ref | GEAR, FORWARD CLUTCH, (see Figure 4-12 for details)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 4-45



D ENGINE & ATTACHING PARTS

Figure 4-17 Transmission Assembly - 3rd Shaft

3 SPEED

PZ1210

4-46 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ENGINE & ATTACHING PARTS

Figure 4-17 Transmission Assembly - 3rd Shaft

Item Part Number | Qty. Description Rev.
1 91474301 1 3RD SHAFT ASSY
2 91474302 1 BEARING, ROLLER
3 91474303 1 BEARING & SEAL ASSY
4 91474304 1 WASHER, BEARING SUPPORT
5 10868284 1 SLEEVE, OIL DISTRIBUTOR
6 91474306 1 SCREW, SLEEVE RETAINING
7 91474286 2 | RING, PISTON
8 91474307 1 PISTON & SEALS ASSY, (includes items 9 & 10)
9 91474288 1 SEAL, CLUTCH PISTON, (outer)
10 91474289 1 SEAL, CLUTCH PISTON, (inner)
11 91474296 5 |DISC, OUTER, (3rd)
12 91474297 5 |DISC, INNER, (3rd)
13 91474290 1 PLATE, END
14 91474309 1 SNAP RING, END PLATE
15 91474292 1 PLATE, CLUTCH PISTON WEAR
16 91474310 1 DISC SPRING ASSY, (3rd)
17 91474294 1 RETAINER, SNAP RING
18 91474295 1 SNAP RING, RETAINER
19 91474311 2 |BEARING, THRUST NEEDLE ROLLER
20 91474312 4 | WASHER, CLUTCH GEAR THRUST
21 91474313 3 | SNAP RING, GEAR HUB
22 Ref |BEARING, 3RD CLUTCH GEAR, (see Figure 4-12 for details)
23 Ref | GEAR, 3RD CLUTCH, (see Figure 4-12 for details)
24 Ref | GEAR, 1ST DRIVE, (see Figure 4-12 for details)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 4-47



D ENGINE & ATTACHING PARTS

Figure 4-17 Transmission Assembly - 3rd & High (4th) Shaft

4 SPEED 19

PZ1130

4-48 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ENGINE & ATTACHING PARTS

Figure 4-17 Transmission Assembly - 3rd & High (4th) Shaft

Item Part Number | Qty. Description Rev.
1 91474399 1 HIGH & 3RD SHAFT ASSY
2 91474302 1 BEARING, ROLLER
3 91474303 1 BEARING & SEAL ASSY
4 91474304 1 WASHER, BEARING SUPPORT
5 10868284 1 SLEEVE, OIL DISTRIBUTOR
6 91474306 1 SCREW, SLEEVE RETAINING
7 91474286 2 | RING, PISTON
8 91474307 2 | PISTON & SEALS ASSY, (includes items 9 & 10)
9 91474288 2 SEAL, CLUTCH PISTON, (outer)
10 91474289 2 SEAL, CLUTCH PISTON, (inner)
11 91474296 6 | DISC, OUTER, (high)
12 91474297 6 | DISC, INNER, (high)
13 91474296 5 DISC, OUTER, (3rd)
14 91474297 5 DISC, INNER, (3rd)
15 91474290 2 | PLATE, END
16 91474309 2 | SNAP RING, END PLATE
17 91474292 2 | PLATE, CLUTCH PISTON WEAR
18 91474310 2 DISC SPRING ASSY, (3rd & high), (includes 5 washers)
19 91474294 2 | RETAINER, SNAP RING
20 91474295 2 | SNAP RING, RETAINER
21 91474311 4 | BEARING, THRUST NEEDLE ROLLER
22 91474312 8 |WASHER, CLUTCH GEAR THRUST
23 91474313 5 | SNAP RING, GEAR HUB
24 Ref |BEARING, 4TH CLUTCH GEAR, (see Figure 4-12 for details)
25 Ref |SPACER, CLUTCH GEAR BEARING, (see Figure 4-12 for details)
26 Ref |BEARING, 3RD CLUTCH GEAR, (see Figure 4-12 for details)
27 Ref |GEAR, 4TH CLUTCH, (see Figure 4-12 for details)
28 Ref | GEAR, 3RD CLUTCH, (see Figure 4-12 for details)
29 Ref | GEAR, 1ST DRIVE, (see Figure 4-12 for details)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 4-49



D ENGINE & ATTACHING PARTS

Figure 4-18 Transmission Assembly - 1st & 2nd Shaft

3 & 4 SPEED

PZ1030

4-50 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ENGINE & ATTACHING PARTS

Figure 4-18 Transmission Assembly - 1st & 2nd Shaft

Item Part Number | Qty. Description Rev.

1 91474314 1 1ST & 2ND SHAFT ASSY

2 91474315 1 BEARING, ROLLER

3 91474303 1 BEARING & SEAL ASSY

4 91474286 2 | RING, PISTON

5 91474316 2 PISTON & SEALS ASSY, (includes items 6 & 7)

6 91474288 2 SEAL, CLUTCH PISTON, (outer)

7 91474289 2 SEAL, CLUTCH PISTON, (inner)

8 91474290 2 | PLATE, END

9 91474309 2 | SNAP RING, END PLATE

10 91474292 2 | PLATE, CLUTCH PISTON WEAR

11 91474310 1 DISC SPRING ASSY, (2nd), (includes 5 washers)

12 91474317 1 DISC SPRING ASSY, (1st), (includes 7 washers)

13 91474294 2 | RETAINER, SNAP RING

14 91474295 2 | SNAP RING, RETAINER

15 91474298 4 |BEARING, CLUTCH GEAR THRUST

16 91474299 8 |WASHER, CLUTCH GEAR THRUST

17 91474318 2 | SNAP RING, 2ND CLUTCH GEAR HUB

18 91474319 1 SLEEVE, OIL DISTRIBUTOR

19 91474306 1 SCREW, SLEEVE RETAINING

20 91474296 10 |DISC, OUTER, (1st)

21 91474297 10 | DISC, INNER, (1st)

22 91474296 5 |DISC, OUTER, (2nd)

23 91474297 5 |DISC, INNER, (2nd)

24 Ref |BEARING, CLUTCH, (see Figure 4-12 for details)

25 Ref |GEAR, 1ST CLUTCH, (see Figure 4-12 for details)

26 Ref |GEAR, 2ND CLUTCH, (see Figure 4-12 for details)

27 Ref | GEAR, 3RD DRIVEN, (see Figure 4-12 for details)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 4-51



ENGINE & ATTACHING PARTS

O

Figure 4-19 Transmission Assembly - Output Shaft

3 & 4 SPEED

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204

4-52



ENGINE & ATTACHING PARTS G

Figure 4-19 Transmission Assembly - Output Shaft
Item Part Number | Qty. Description Rev.

1 91474320 1 SHAFT, OUTPUT

2 10723509 1 BALL BEARING

3 77104081 1 BEARING

4 91474321 2 RING, SNAP

5 91474322 1 SNAP RING

6 91474323 1 PLUG, END

7 91474324 1 COUPLING, DRIVE

8 91474313 2 SNAP RING, EXTERNAL

9 Ref |GEAR, OUTPUT SHAFT, (see Figure 4-12 for details)

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 4-53



ENGINE & ATTACHING PARTS

Figure 4-20 Transmission Assembly - Control & Modulation Valve Assembly

101

102
108

103

3 SPEED

109

Bt

104

.
.
/-
P
S e
'\

l
+
.
)
L F

/

-

4 SPEED

—

PZ2021

4-54

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9

31200204



Figure 4-20 Transmission Assembly - Control & Modulation Valve Assembly

ENGINE & ATTACHING PARTS

Item Part Number | Qty. Description Rev.
Ref | TRANSMISSION CONTROL & MODULATION VALVE GROUP, (not available to
order, see below for service items)
1 91514287 4 | SOLENOID, (includes items 2 thru 5), (3 SPEED)
91514287 5 | SOLENOID, (includes items 2 thru 5), (4 SPEED)
2 91514288 4 O-RING, 21.5X1.5mm, (3 SPEED)
91514288 5 O-RING, 21.5X1.5mm, (4 SPEED)
3 91514289 4 O-RING, 15.1X1.6mm, (3 SPEED)
91514289 5 O-RING, 15.1X1.6mm, (4 SPEED)
4 91514290 4 O-RING, 14.1X1.6mm, (3 SPEED)
91514289 5 O-RING, 15.1X1.6mm, (4 SPEED)
5 91514291 4 O-RING, 12.1X1.6mm, (3 SPEED)
91514291 5 O-RING, 12.1X1.6mm, (4 SPEED)
6 7029459 1 SOLENOID PLUG, (includes items 7 thru 9), (3 SPEED)
7 70020410 1 O-RING, 18.0X2.2mm, (3 SPEED)
8 91514289 1 O-RING, 15.1X1.6mm, (3 SPEED)
9 91514291 1 O-RING, 12.1X1.6mm, (3 SPEED)
10 91514292 6 | CLAMP, SOLENOIDS
11 70020411 12 | SCREW, M4X10
101 91474338 1 HOUSING, MODULATION VALVE
102 91474339 1 O-RING, MODULATION HOUSING
103 91474345 1 PIN-STOP
104 91474340 1 | SPRING, (inner)
105 91474341 1 SPRING, (middle)
106 91474342 1 SPRING, (outer)
107 91474346 1 | ACCUMULATOR SPOOL
108 91474349 1 SPRING, (retainer)
109 91474350 1 SPACER, SPRING
110 91474348 1 SPRING, MODULATION VALVE
111 91474347 1 REGULATOR SPOOL
112 91474343 1 SLEEVE, MODULATION VALVE
113 91474344 1 O-RING, SLEEVE
114 91474352 1 PIN, (lower)
115 91474351 1 | PIN, (upper)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 4-55



D ENGINE & ATTACHING PARTS

Figure 4-21 Transmission Assembly - Drive Plate

3 & 4 SPEED

K1

PAP13720

4-56 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ENGINE & ATTACHING PARTS

Figure 4-21 Transmission Assembly - Drive Plate

Item Part Number | Qty. Description Rev.
1 1 DRIVE PLATE ASSY
2 1 PLATE, DRIVE
3 77104044 1 RING, BACKING
4 91474356 6 |CAPSCREW
5 77104007 6 |LOCKWASHER

K1 7028057 1 DRIVE PLATE KIT, (includes items 1 thru 5)

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

4-57




ENGINE & ATTACHING PARTS

O

Figure 4-22 Transmission Assembly - Drop Box

3 & 4 SPEED

PAP13730

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204

4-58



ENGINE & ATTACHING PARTS

Figure 4-22 Transmission Assembly - Drop Box

Item Part Number | Qty. Description Rev.
70020869 1 DROP BOX ASSY, (includes all items)
1 70023065 1 COVER, REAR
2 70023066 1 COVER, FRONT
3 7028069 1 GASKET
4 7028070 1 SHAFT, INPUT
5 7028071 1 GEAR, IDLER
6 91474362 1 GEAR, IDLER
7 7028085 1 SHAFT, OUTPUT
8 91474364 2 BEARING
9 91474365 2 REAR BEARING
10 91474366 4 BEARING, ROLLER
11 91474200 2 PIN, ROLL
12 91474209 13 CAPSCREW
13 91474265 13 LOCKWASHER
14 91474367 2 OIL SEAL
15 7028086 2 FLANGE, YOKE
16 91474369 2 O-RING
17 91474370 2 WASHER
18 91474371 2 NUT, IDLER SHAFT
19 91474372 1 SLEEVE, OIL SEAL
20 91474373 1 O-RING
21 91474374 2 SEAL, OIL
22 91474375 8 LOCKWASHER
23 91474376 8 SCREW
24 8007824 1 PLUG, MAGNETIC DRAIN
25 91474377 1 OIL LEVEL GLASS
26 8007822 1 PLUG
27 91474381 1 SLEEVE PILOT
28 91474382 2 O-RING
29 91474321 1 RING, SNAP
30 91474600 1 ADAPTER
31 91474601 1 BREATHER
32 91474383 1 FITTING, ELBOW 90 DEGREE STREET
K1 70020412 1 SEAL KIT, (includes items 3, 14, 16, 20, 21 & 28)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 4-59



D ENGINE & ATTACHING PARTS

This Page Intentionally Left Blank

4-60 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



SECTION 5
DRIVE TRAIN

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9



DRIVE TRAIN

Figure 5-1 Front Axle Assembly

8M, 9M, 12M & 13M

PZ0582

5-2

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



DRIVE TRAIN

Figure 5-1 Front Axle Assembly

Item Part Number | Qty. Description Rev.
4803372 1 FRONT AXLE, (8M, 9M, 12M & 13M), (includes items 1 thru 4) B
1 Ref FRONT AXLE - CENTRAL HOUSING & STEERING,
(see Figure 5-2 for details)
2 Ref FRONT AXLE - DIFFERENTIAL, (see Figure 5-3 for details)
3 Ref FRONT AXLE - HUB REDUCTION, (see Figure 5-4 for details)
4 Ref FRONT AXLE - BRAKES, (see Figure 5-5 for details)
201 3300479 4 | WHEEL NUT, (torque to 639 Nm)
202 4341221 1 AXLE BRACKET, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS,
4012PS & 4013PS)
4341221B 1 AXLE BRACKET, (40.8 & 40.9)
203 0630589 2 |“U’BOLT
204 0100011 AR |LOCTITE®242™
31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

5-3




DRIVE TRAIN

Figure 5-1 Front Axle Assembly

17M

PZ0742

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9

31200204



DRIVE TRAIN

Figure 5-1 Front Axle Assembly

Item Part Number | Qty. Description Rev.
0280173 1 FRONT AXLE, (17M), (includes items 1 thru 4) B
1 Ref FRONT AXLE - CENTRAL HOUSING & STEERING,
(see Figure 5-2 for details)
2 Ref FRONT AXLE - DIFFERENTIAL, (see Figure 5-3 for details)
3 Ref FRONT AXLE - HUB REDUCTION, (see Figure 5-4 for details)
4 Ref FRONT AXLE - BRAKES, (see Figure 5-5 for details)
201 3300479 4 | WHEEL NUT, (torque to 639Nm)
202 4341221 1 AXLE BRACKET
203 0630589 2 |“U’BOLT
204 0100011 AR |LOCTITE®242™
31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

5-5




DRIVE TRAIN

Figure 5-2 Front Axle Assembly - Central Housing & Steering

K1

PAP13740

5-6

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



DRIVE TRAIN

Figure 5-2 Front Axle Assembly - Central Housing & Steering

Item Part Number | Qty. Description Rev.
1 91474507 3 O-RING
2 91474509 1 INTERMEDIATE COVER
3 7029426 1 HOUSING
8007744 Ref |HOUSING, (no longer available; order 7029426 housing, 91514098 plug &
80204005 circlip)
4 91514098 1 PLUG
5 91474512 1 AIR VENT
7 91514188 1 PLUG
8 91474513 1 MAGNET PLUG, (includes seal)
9 80204005 1 CIRCLIP
101 91474522 4 | CYLINDER BOLT
102 7028707 1 SENSOR
103 8008175 3 |BOLT
104 7028708 1 CYLINDER
7029920 1 SEAL KIT
105 8007803 1 TIE ROD, (left)
106 8007804 1 TIE ROD, (right)
201 91474516 4 | REDUCTION BUSHING
202 91474515 2 | THRUST BUSHING
203 7028083 2 | SUPPORT
204 91514099 2 | GREASE FITTING
205 80204117 2 PLUG
206 7028084 2 | SUPPORT, (includes items 201 thru 205)
K1 91514275 1 NUT & COTTER PIN KIT
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 5-7



DRIVE TRAIN

Figure 5-3 Front Axle Assembly - Differential

PZ0590

5-8

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 5-3 Front Axle Assembly - Differential

DRIVE TRAIN

Item Part Number | Qty. Description Rev.
1 91474528 1 NUT
2 7029427 1 FLANGE
4 91474532 1 SEAL
5 91474591 4 | CYLINDER BOLD
6 91474550 4 | CIRCLIP
7 91474529 1 O-RING
8 91474533 1 RING NUT
9 91474539 1 SPACER
10 91474535 1 SHIM
91474536 1 SHIM
91474537 1 SHIM
91474538 1 SHIM
11 91474541 1 SHIM
91474541 1 SHIM
91474542 1 SHIM
91474543 1 SHIM
12 3968141 2 | BEARING, ROLLER
13 8007749 1 BEVEL GEAR SET
14 91514134 2 | CYLINDER BOLT
15 91474548 2 | ROLLER BEARING
17 91474549 2 | GEAR, SIDE SHAFT
18 7029129 4 | DIFFERENTIAL PINION
19 7029131 4 |PIN
20 91474551 4 | CIRCLIP
21 91474553 4 | FRICTION WASHER
23 91514123 12 |BOLT
24 91474547 2 |RING NUT
27 8007751 1 HOUSING, DIFFERENTIAL
28 7028710 1 LIMITED SLIP DIFFERENTIAL KIT, (includes items 6, 17 thru 21, 28 & 29)
29 8007755 2 |DISCKIT
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 5-9



DRIVE TRAIN

Figure 5-4 Front Axle Assembly - Hub Reduction

8M, 9M, 12M & 13M

PZ0601

5-10

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



DRIVE TRAIN

Figure 5-4 Front Axle Assembly - Hub Reduction

Item Part Number | Qty. Description Rev.

1 91514082 2 NUT

2 2400600 2 |BOLT

3 8007758 2 | AXLE CASE

4 7029428 32 |BOLT

6 91514149 2 REDUCTION BUSHING, (includes items 7 thru 10 & 50)

7 91514147 2 SEAL

8 91514146 2 BALL BEARING

9 80204071 2 CIRCLIP

10 91514148 2 O-RING

11 8007770 2 | JOINT, (Before axle S/N KITA786982)
7029811 AR CROSS KIT, (includes cross for double joint, circlips & needle bearings),

(Before axle S/N KITA786982)
70023105 2 | JOINT, (Axle S/N KITA786982 & After)
70021898 AR CROSS KIT, (includes cross for double joint, circlips, bearings & grease seal),
(Axle S/N KITA786982 & After)

12 8004468 1 | THRUST BRUSHING

13 70020173 2 |BUSHING

14 8006604 20 |BOLT

15 91474524 2 COVER

16 80204117 4 |PLUG

18 8006603 2 |PIVOTPIN

19 8006605 2 |PIVOTPIN

20 2401043 2 SEAL

21 2401258 2 | ARTICULATION

22 8007775 1 STEERING CASE, (right)

23 8007771 2 SEAL

25 91474513 2 MAGNET PLUG

26 91514188 4 |PLUG

27 7029429 1 STEERING CASE, (left)

28 7029430 2 | OIL SEAL

29 3984301 4 |BALL BEARING

30 8000877 20 |WHEEL STUD

31 8005801 2 |WHEEL HUB

32 80204002 2 | O-RING

33 91474580 2 | RING GEAR

34 3983720 2 | RING GEAR SUPPORT

35 91474585 8 |CIRCLIP

36 91474586 8 |PLANETARY GEAR

37 91474587 8 BEARING

40 91514189 4 | COUNTERSUNK BOLT

41 7029286 2 | PLANETARY GEAR CARRIER

42 91474583 16 |STUD

43 91474584 16 |NUT

44 91474579 2 | CIRCLIP

45 91514117 4 |BOLT

46 80204065 4 |NUT

49 3983731 2 | PLATE, LOCKING

50 80204005 2 | CIRCLIP

57 8007779 2 |SHIM

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 5-11




% DRIVE TRAIN

Figure 5-4 Front Axle Assembly - Hub Reduction (Continued)

Item Part Number | Qty. Description Rev.

8007780 2 |SHIM
8007782 2 |SHIM

58 7028115 2 |GREASE FITTING

60 7029431 2 | PLANETARY HOUSING ASSY, (includes items 35, 36, 37 &41)

65 8007774 1 SPINDLE ASSY, (right), (includes items 12 & 22)

66 8007777 1 SPINDLE ASSY, (left), (includes items 12 & 27)

72 7028733 4 | STEERING ADJUST BOLT, (includes items 45 & 46)

76 7029432 2 | RING GEAR SUPPORT KIT, (includes items 33, 34 & 44)

5-12 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



DRIVE TRAIN

Figure 5-4 Front Axle Assembly - Hub Reduction (Continued)

Item

Part Number

Qty.

Description

Rev.

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

5-13



% DRIVE TRAIN

Figure 5-4 Front Axle Assembly - Hub Reduction

17M

PZ0321

5-14 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 5-4 Front Axle Assembly - Hub Reduction

DRIVE TRAIN

Item Part Number | Qty. Description Rev.
1 91514082 2 NUT
2 91514081 2 BOLT
3 7028711 2 | AXLE CASE
4 7028712 24 |STUD
5 91514084 32 |WASHER
6 91514149 2 | REDUCTION BUSHING, (includes items 7 thru 8, 10 & 50)
7 91514147 2 SEAL
8 91514146 2 BALL BEARING
9 80204071 2 | CIRCLIP
10 91514148 2 O-RING
11 7028713 2 | JOINT
12 91514111 1 | THRUST BEARING
13 7028714 2 BUSHING
14 91514123 24 |BOLT
15 91474524 2 |COVER
16 80204117 2 |PLUG
18 91514112 2 PIVOT PIN
19 7028715 2 | PIVOT PIN
20 7028716 2 | DUST EXCLUDER
21 91514095 2 |BEARING
22 7028717 1 STEERING CASE, (right)
23 7028718 1 SEAL
25 91474513 2 | MAGNET PLUG
26 91514188 4 |PLUG
27 7028720 1 STEERING CASE, (left)
28 7028721 2 SEAL
29 91474576 4 |BEARING
30 8000877 20 |WHEEL STUD
31 7028722 2 WHEEL HUB
32 91514181 2 O-RING
33 91514176 2 | RING GEAR
34 7028723 2 | RING GEAR SUPPORT
35 7028724 6 |CIRCLIP
36 7028725 6 | DIFFERENTIAL PINION
40 91514189 4 | COUNTERSUNK BOLT
41 7028726 2 | PLANETARY GEAR CARRIER
42 91474583 20 |STUD
43 91474584 20 |NUT
44 91514175 2 | CIRCLIP
45 91514117 4 |BOLT
46 80204065 4 |NUT
49 91474582 2 | LOCKING PLATE
50 80204005 2 | CIRCLIP
57 91514113 2 |SHIM
91514114 2 SHIM
91514115 2 SHIM
59 7028727 2 | PLANETARY GEAR CARRIER KIT, (includes items 33 thru 37, 41, 44 & 70 thru
71)
60 7028115 2 |GREASE FITTING
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 5-15



DRIVE TRAIN

Figure 5-4 Front Axle Assembly - Hub Reduction (Continued)

Item Part Number | Qty. Description Rev.
62 91474507 2 O-RING

63 7028728 8 |STUD

64 91514083 32 |NUT

66 7028729 1 STEERING POSITIONING KIT, (right), (includes items 12 & 22)

67 7028730 1 STEERING POSITIONING KIT, (left), (includes items 12 & 27)

70 7028731 6 |BEARING

71 7028732 6 |BEARING

73 7028733 4 | STEERING ADJUST BOLT KIT, (includes items 45 thru 46)

5-16 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204




DRIVE TRAIN

Figure 5-4 Front Axle Assembly - Hub Reduction (Continued)

Item

Part Number

Qty.

Description

Rev.

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

5-17



DRIVE TRAIN

Figure 5-5 Front Axle Assembly - Brake Components

8M, 9M, 12M & 13M

~ PZ0g10

5-18

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 5-5 Front Axle Assembly - Brake Components

DRIVE TRAIN

Item Part Number | Qty. Description Rev.
1 8007785 1 LEVER, (left)
2 80204281 2 | BLEEDING BOLT
3 80204117 2 |PLUG
4 2401736 6 |BOLT
5 3986405 2 | O-RING
6 8007788 2 | REDUCTION BUSHING
7 8002798 2 | GRUBBOLT
8 8008168 2 |NUT
9 7028038 2 | O-RING
10 8006699 2 |LEVER
11 7028039 2 |WASHER
12 8008169 2 | COUNTERSUNK BOLT
13 91474569 10 | INTERMEDIATE BRAKE DISC
14 8008171 6 | ADJUSTING BOLT
15 91514165 3 | SPRING
16 8007794 1 PISTON, (right)
17 3984436 1 BACK-UP RING
18 3984458 1 O-RING
19 7029433 2 |DOWEL
20 8007786 1 LEVER, (right)
21 3984425 6 SPRING
22 2903197 2 PUSHER
23 3984447 1 BACK-UP RING
24 3984469 1 O-RING
25 91474568 8 |BRAKE DISC
26 8007798 1 PISTON, (left)
36 8007800 1 PISTON KIT, (right), (includes items 15 thru 18, 22 thru 23 & 24)
37 8007801 1 PISTON KIT, (left), (includes items 15, 17, 18, 22 thru 23, 24 & 26)
38 8007802 2 |O-RING
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 5-19



% DRIVE TRAIN

Figure 5-5 Front Axle Assembly - Brake Components

17M

PZ0310

5-20 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 5-5 Front Axle Assembly - Brake Components

DRIVE TRAIN

Item Part Number | Qty. Description Rev.
1 7028734 2 SPACER
2 91474559 4 SPRING
3 91474560 2 | PISTON
4 91474561 2 |O-RING
5 91514167 4 O-RING
6 91514153 4 | BACK-UP RING
7 7028735 2 |COVER
8 91474562 2 | O-RING
9 91474563 2 | BACK-UP RING
10 91474564 2 PISTON
11 91474565 2 | INTERMEDIATE BRAKE DISC
12 91514159 6 |SPRING
13 91514160 6 | ADJUSTING BOLT
14 91474568 8 BRAKE DISC
15 91474569 8 |INTERMEDIATE BRAKE DISC
16 91474570 2 |SPACER
17 7028736 4 BOLT
18 7029787 6 | ADJUSTING BOLT
19 91514165 6 |SPRING
20 80204060 4 |NUT
21 80204108 4 | LOCK WASHER
22 80204281 4 BLEEDING BOLT
23 80204117 4 |PLUG
24 91474571 2 |SHIM
91474572 2 SHIM
91474573 2 SHIM
25 91514154 4 |BOLT
26 91514155 4 | SEAL WASHER
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 5-21



% DRIVE TRAIN

Figure 5-6 Rear Axle Assembly

5-22 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



DRIVE TRAIN

Figure 5-6 Rear Axle Assembly

Item Part Number | Qty. Description Rev.
4803383 1 REAR AXLE ASSY, (includes items 1 thru 4) C
1 Ref FRONT AXLE - CENTRAL HOUSING & STEERING,
(see Figure 5-7 for details)
2 Ref FRONT AXLE - DIFFERENTIAL, (see Figure 5-8 for details)
3 Ref FRONT AXLE - HUB REDUCTION, (see Figure 5-9 for details)
4 Ref FRONT AXLE - BRAKES, (see Figure 5-10 for details)
31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

5-23




% DRIVE TRAIN

Figure 5-7 Rear Axle Assembly - Central Housing & Steering

K1

PAP13750

5-24 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



DRIVE TRAIN

Figure 5-7 Rear Axle Assembly - Central Housing & Steering

Item Part Number | Qty. Description Rev.
1 91474507 3 O-RING
2 91474509 1 INTERMEDIATE COVER
3 7029426 1 HOUSING
4 91514098 1 PLUG
5 91474512 1 VENT
7 91514188 1 PLUG
8 91474513 1 MAGNET PLUG, (includes seal)
9 80204005 1 CIRCLIP
101 91474522 4 | CYLINDER BOLT
102 7028707 1 ELECTRONIC SENSOR
103 8008175 3 |BOLT
104 7028708 1 CYLINDER
7029920 1 SEAL KIT
105 8007803 1 ARTICULATED TIE ROD, (right)
106 8007804 1 ARTICULATED TIE ROD, (left)
201 91474516 4 | REDUCTION BUSHING
202 91474515 2 | THRUST BUSHINGF
203 7028083 2 | SUPPORT
204 91514099 2 |GREASE FITTING
205 80204117 2 |PLUG
206 7028084 2 SUPPORT, (includes items 201 thru 205)
K1 91514275 1 NUT & COTTER PIN KIT
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 5-25



% DRIVE TRAIN

Figure 5-8 Rear Axle Assembly - Differential

PAP13760

5-26 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 5-8 Rear Axle Assembly - Differential

DRIVE TRAIN

Item Part Number | Qty. Description Rev.
1 91474528 1 NUT
2 7029427 1 FLANGE
4 91474532 1 SEAL
5 91474591 4 | CYLINDER BOLT
6 Use Kit K1 4 | CIRCLIP
7 91474529 1 O-RING
8 91474533 1 RING NUT
9 91474539 1 SPACER
10 91474535 1 SHIM
91474536 1 SHIM
91474537 1 SHIM
91474538 1 SHIM
11 91474540 1 SHIM
91474541 1 SHIM
91474542 1 SHIM
91474543 1 SHIM
12 3968141 2 | TAPER ROLLER BEARING
13 7028043 1 BEVEL GEAR SET
14 91514134 2 | CYLINDER BOLT
15 91474548 2 | TAPER ROLLING BEARING
17 Use Kit K1 2 | DIFFERENTIAL SIDE GEAR
18 Use Kit K1 4 | DIFFERENTIAL PINION
19 Use Kit K1 4 |PIN
20 91474551 4 | CIRCLIP
21 Use Kit K1 4 | FRICTION WASHER
23 91474123 12 |BOLT
24 91474547 2 | RING NUT
27 Use Kit K1 1 DIFFERENTIAL CARRIER
28 91474596 1 DIFFERENTIAL, (includes items 6, 17 thru 21, 27 & 29)
29 Use Kit K1 2 | FRICTION WASHER
K1 70021140 1 DIFFERENTIAL ASSY, (includes items 6, 17, 18, 19, 21, 27 & 29)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 5-27



% DRIVE TRAIN

Figure 5-9 Rear Axle Assembly - External Axle Components

5-28 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



DRIVE TRAIN

Figure 5-9 Rear Axle Assembly - External Axle Components

Item Part Number | Qty. Description Rev.

1 91514082 2 NUT

2 2400600 2 |BOLT

3 7028048 2 | AXLE CASE

4 7029428 32 |BOLT

6 91514149 2 REDUCTION BUSHING, (includes items 7 thru 10 & 50)

7 91514147 2 SEAL

8 91514146 2 BALL BEARING

9 80204071 2 CIRCLIP

10 91514148 2 O-RING

11 8007770 2 | JOINT, (Before axle S/N KITA783471)
7029811 AR CROSS KIT, (includes cross for double joint, circlips & needle bearings),

(Before axle S/N KITA783471)
70023105 2 | JOINT, (Axle S/N KITA783471 & After)
70021898 AR CROSS KIT, (includes cross for double joint, circlips, bearings & grease seal),
(Axle S/N KITA783471 & After)

12 8004468 1 THRUST BUSHING

13 70020173 2 |BUSHING

14 8006604 20 |BOLT

15 91474524 2 COVER

16 80204117 4 |PLUG

17 91514099 2 |GREASE FITTING

18 8006603 2 |PIVOTPIN

19 8006605 2 |PIVOTPIN

20 2401043 2 |SEAL

21 2401258 2 | ARTICULATION

22 8007775 1 STEERING CASE, (left)

23 8007771 2 SEAL

25 91474513 2 | MAGNET PLUG

26 91514188 4 |PLUG

27 7029429 1 STEERING CASE, (right)

28 7029430 2 SEAL

29 3984301 4 |BEARING

30 8000877 20 |WHEEL STUD

31 8005801 2 | WHEEL HUB

32 80204002 2 | O-RING

33 91474580 2 | RING GEAR

34 3983720 2 | RING GEAR SUPPORT

35 91474585 8 |CIRCLIP

36 91474586 8 |PLANETARY GEAR

37 91474587 8 |BEARING

40 91514189 4 | COUNTERSUNK BOLT

41 7029286 2 | PLANETARY GEAR CARRIER

42 91474583 16 |STUD

43 91474584 16 |NUT

44 91474579 2 | CIRCLIP

45 91514117 4 BOLT

46 80204065 4 |NUT

49 3983731 2 |LOCKING PLATE

50 80204005 2 | CIRCLIP

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 5-29



% DRIVE TRAIN

Figure 5-9 Rear Axle Assembly - External Axle Components (Continued)

Item Part Number | Qty. Description Rev.
57 8007779 2 |SHIM
8007780 2 |SHIM
8007782 2 |SHIM
58 7028115 2 | GREASE FITTING, (includes item 17)
60 7029431 2 | PLANETARY GEAR CARRIER, (includes items 35 thru 37 & 41)
65 8007774 1 STEERING CASE, (left), (includes items 12 & 22)
66 8007777 1 STEERING CASE, (right), (includes items 12 & 27)
72 7028733 4 | STEERING ADJUST BOLT, (includes items 45 thru 46)
76 7029432 2 | RING GEAR SUPPORT, (includes items 33 thru 34 & 44)

5-30 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



DRIVE TRAIN

Figure 5-9 Rear Axle Assembly - External Axle Components (Continued)

Item

Part Number

Qty.

Description

Rev.

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

5-31




% DRIVE TRAIN

Figure 5-10 Rear Axle Assembly - Brake Components

PZ0630

5-32 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 5-10 Rear Axle Assembly - Brake Components

DRIVE TRAIN

Item Part Number | Qty. Description Rev.
1 91474568 6 BRAKE DISC
2 7029786 6 | ADJUSTING BOLT
3 91514165 6 |SPRING
4 7028052 2 |PISTON
5 3984425 6 |SPRING
6 3984436 2 | BACK-UP RING
7 3984458 2 |O-RING
8 3984447 2 |BACK-UP RING
9 3984469 2 | O-RING
10 91474569 8 | INTERMEDIATE BRAKE DISC
11 80204281 2 | BLEEDING BOLT
12 80204117 2 |PLUG
13 7029433 2 | DOWEL
14 7028053 2 PISTON KIT, (includes items 4 thru 9)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 5-33



% DRIVE TRAIN

Figure 5-11 Drive Train Installation

PZ0290

5-34 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



DRIVE TRAIN

Figure 5-11 Drive Train Installation

Item Part Number | Qty. Description Rev.
0275545 1 DRIVE TRAIN INSTALLATION, (includes all items) A
1 1671331 1 DRIVE TRAIN COVER, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS,
4009PS, 4012PS, 4013PS & 4017PS)
1671331B 1 DRIVE TRAIN COVER, (40.8 & 40.9)
2 4341332 2 MOUNT, DRIVE TRAIN COVER, (3508PS, 3509PS, 3512PS, 3513PS,
4008PS, 4009PS, 4012PS, 4013PS & 4017PS)
4341332B 2 MOUNT, DRIVE TRAIN COVER, (40.8 & 40.9)
3 5200808 4 RIPP BOLT, 8-48X16mm
4 5200810 2 RIPP BOLT, 8-48X20mm
5 5220800 2 RIPP NUT, 8mm
6 8004069 1 DRIVESHAFT
7028929 2 UNIVERSAL JOINT
7 8004070 1 DRIVESHAFT
7028929 2 UNIVERSAL JOINT
8 8005079 8 DRIVESHAFT ATTACHMENT KIT, (includes strap & bolts), (torque to 38 Nm)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 5-35



% DRIVE TRAIN

Figure 5-12 Tire & Wheel Assembly

5-36



DRIVE TRAIN

Figure 5-12 Tire & Wheel Assembly

Item Part Number | Qty. Description Rev.
4520389 1 TIRE ASSY, 405/70-24, (17M only), (MPT-01 Agricultural), (includes item 7) 3
4520388 2 RH TIRE & WHEEL ASSY, 405/70-24, MPT-01, (includes items 3, 5 & item 6) 2
4520387 2 LH TIRE & WHEEL ASSY, 405/70-24, MPT-04, (includes items 3, 5 & item 6) 2
4520393 1 TIRE ASSY, 405/70-24, (17M only), (MPT-04 Construction), (includes item 7) 3
4520392 2 RH TIRE & WHEEL ASSY, 405/70-24, MPT-01, (includes items 4 thru 6) 2
4520391 2 LH TIRE & WHEEL ASSY, 405/70-24, MPT-04, (includes items 4 thru 6) 2
8002772 1 TIRE ASSY, 405/70-24, (8M, 9M, 12M & 13M), (MPT-01 Agricultural), 4
(includes item 7)
4520335 2 RH TIRE & WHEEL ASSY, 405/70-24, MPT-01, (includes items 1, 5 & item 6) 2
4520334 2 LH TIRE & WHEEL ASSY, 405/70-24, MPT-01, (includes items 1, 5 & item 6) 2
8002777 1 TIRE ASSY, 405/70-24, (8M, 9M, 12M & 13M), (MPT-04 Construction), 4
(includes item 7)

4520337 2 RH TIRE & WHEEL ASSY, 405/70-24, MPT-04, (includes items 2, 5 & item 6) 2
4520336 2 LH TIRE & WHEEL ASSY, 405/70-24, MPT-04, (includes items 2, 5 & item 6) 2

1 3767864 1 TIRE, (Agricultural), (8M, 9M, 12M & 13M)

2 8002778 1 TIRE, (Construction), (8M, 9M, 12M & 13M)

3 4520386 1 TIRE, (Agricultural), (17M only), (not shown)

4 4520390 1 TIRE, (Construction), (17M only)

5 8001143 1 RIM

6 8008675 1 VALVE, (not shown)

7 1706373 1 DECAL, 4.5 BAR, (17M only), (not shown)
8005827 1 DECAL, 4.0 BAR, (8M, 9M, 12M & 13M), (not shown)

8 2478782 10 |LUG NUT, (torque to 575 Nm)

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 5-37



% DRIVE TRAIN

This Page Intentionally Left Blank

5-38 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



SECTION 6
CAB

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9



CAB

Figure 6-1 Cab Installation

) prd
> > P
l
| _3
10 \
11 o
>
s | B 8
\%% —-//
‘ 4
1
©
N
7 < N\
5 / _ “ )
103 v i
2 \ f /
\\i P
K1

o REE

251 301
253 252 303 353
355
2
55 305 354
304 352

gf,254

252~ 256 302’*i2306 31
REAR - LH -
FRONT MOUNTS MOUNTS Rl\%ﬁNTRsH

PAP13860

6-2

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



CAB

Figure 6-1 Cab Installation

Item

Part Number

Qty.

Description

Rev.

A WON =

(¢)]

8
10
11
12

103

1040061

1001122236

1040062

1001122237

1040065

1001122238

1040066

1001122239

1001106529

1001122240

1001106530

1001122241

Ref

Ref

Ref

Ref

Ref

Ref

Ref

Ref

Ref

Ref

Ref

Ref

Ref
Ref
Ref
Ref
Ref
Ref
Ref
Ref
Ref
Ref
Ref
Ref
Ref

CAB INSTALLATION, (with A/C), (3508PS, 3509PS, 3512PS, 3513PS,
4008PS, 4009PS, 4012PS & 4013PS Before S/N 1160005993 excluding
1160005949 & 1160005950), (not available to order, see items 1 thru 12 for
service)
CAB INSTALLATION, (with A/C), (3508PS, 3509PS, 3512PS, 3513PS,
4008PS, 4009PS, 4012PS & 4013PS S/N 1160005993 & After including
1160005949 & 1160005950), (not available to order, see items 1 thru 12 for
service)
CAB INSTALLATION, (without A/C), (3508PS, 3509PS, 3512PS, 3513PS,
4008PS, 4009PS, 4012PS & 4013PS Before S/N 1160005993 excluding
1160005949 & 1160005950), (not available to order, see items 1 thru 12 for
service)
CAB INSTALLATION, (without A/C), (3508PS, 3509PS, 3512PS, 3513PS,
4008PS, 4009PS, 4012PS & 4013PS S/N 1160005993 & After including
1160005949 & 1160005950), (not available to order, see items 1 thru 12 for
service)
CAB INSTALLATION, (with A/C), (4017PS Before S/N 1160005937 including
1160005952, 11160005960, 1160005963, 116000966 & 1160005978),
(not available to order, see items 1 thru 12 & 103 for service)
CAB INSTALLATION, (with A/C), (4017PS S/N 1160005937 & After excluding
1160005952, 11160005960, 1160005963, 116000966 & 1160005978),
(not available to order, see items 1 thru 4, 6 thru 103 for service)
CAB INSTALLATION, (without A/C), (4017PS Before S/N 1160005937
including 1160005952, 11160005960, 1160005963, 116000966 &
1160005978), (not available to order, see items 1 thru 12 & 103 for service)
CAB INSTALLATION, (without A/C), (4017PS S/N 1160005937 & After
excluding 1160005952, 11160005960, 1160005963, 116000966 &
1160005978), (not available to order, see items 1 thru 4, 6 thru 103 for service)
CAB INSTALLATION, (with A/C), (40.8 & 40.9 Before S/N 1160005993
excluding 1160005949 & 1160005950), (not available to order, see items 1 thru
12 for service)
CAB INSTALLATION, (with A/C), (40.8 & 40.9 S/N 1160005993 & After
including 1160005949 & 1160005950), (not available to order, see items 1 thru
12 for service)
CAB INSTALLATION, (without A/C), (40.8 & 40.9 Before S/N 1160005993
excluding 1160005949 & 1160005950), (not available to order, see items 1 thru
12 for service)
CAB INSTALLATION, (without A/C), (40.8 & 40.9 S/N 1160005993 & After
including 1160005949 & 1160005950), (not available to order, see items 1 thru
12 for service)

HANDBRAKE, (see Figure 7-4 for details)

SERVICE BRAKE INSTALLATION, (see Figure 8-3 for details)

CAB ASSY, (see Figure 6-2 for details)

HVAC SYSTEM ASSY, (with A/C), (see Figure 6-8 for details)

HVAC SYSTEM ASSY, (without A/C), (see Figure 6-7 for details)

LH DRIVING LIGHT, (see Figure 10-6 for details)

HVAC PLATE ASSY, (with A/C), (see Figure 6-8 for details)

HVAC PLATE, (without A/C), (see Figure 6-7 for details)

SEAT INSTALLATION, (see Figure 6-6 for details)

BOOM LIGHTS SWITCH BODY, (if equipped), (see Figure 10-3 for details)

POWERSHIFT CLUTCH LOCK SWITCH KEY, (see Figure 10-3 for details)

ELECTRIC SWITCH, forward/reverse, (see Figure 7-1 for details)

GROMMET, (see Figure 10-7 for details)

AC

AC

AC

AC

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

6-3



CAB

Figure 6-1 Cab Installation (Continued)

Item Part Number | Qty. Description Rev.
104 2820255 1 FLOOR MAT
4341252 1 FRONT CAB MOUNTS, (includes items 251 thru 256) D
251 0712028 1 HEX HD CAPSCREW, 20-2.5X110mm, (torque to 150 Nm)
252 1781813 2 DISK
253 4806626 Ref BUSHING, (no longer available, use 8000567 for replacement)
254 8000565 1 RUBBER WASHER
255 8000567 1 RUBBER ELEMENT
256 3292001 1 HEX NUT, 20X2.5
4341253 1 LH REAR CAB MOUNTS, (includes items 301 thru 306) D
301 0712028 1 HEX HD CAPSCREW, 20-2.5X110mm, (torque to 150 Nm)
302 1781813 1 DISK
303 4806626 1 BUSHING, (no longer available, use 8000567 for replacement)
304 8000565 1 RUBBER WASHER
305 8000567 1 RUBBER ELEMENT
306 3292001 1 HEX NUT, 20X2.5
4341254 1 RH REAR CAB MOUNTS, (includes items 351 thru 355) C
351 0712028 1 HEX HD CAPSCREW, 20-2.5X110mm, (torque to 150 Nm)
352 1781813 1 DISK
353 4806626 1 BUSHING, (no longer available, use 8000567 for replacement)
354 8000565 1 RUBBER WASHER
355 8000567 1 RUBBER ELEMENT
K1 70022073B 1 REPLACEMENT CAB, (40.8 & 40.9), (includes cab weldment, door & windows)

6-4

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204




Figure 6-1 Cab Installation (Continued)

CAB

Item

Part Number

Qty.

Description

Rev.

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

6-5



CAB

Figure 6-2 Cab Assembly

|

2 ,

SN

e /.!,&

PLATFOR

IF EQUIPPED FOR

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204

6-6



CAB

Figure 6-2 Cab Assembly (Continued)

251

6-7

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

31200204



CAB

Figure 6-2 Cab Assembly

Item Part Number | Qty. Description Rev.
1040060 1 CAB ASSEMBLY, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, P
4012PS & 4013PS Before S/N 1160005993 excluding 1160005949 &
1160005950), (4017PS Before S/N 1160005937 including 1160005952,
11160005960, 1160005963, 116000966 & 1160005978), (includes items 1 thru
11, 13 thru 44, 48 thru 52 & 54 thru 72)
1001128136 1 CAB ASSEMBLY, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, C
4012PS & 4013PS S/N 1160005993 & After including 1160005949 &
1160005950), (4017PS S/N 1160005937 & After excluding 1160005952,
11160005960, 1160005963, 116000966 & 1160005978), (includes items 1 thru
11, 13 thru 44, 48 thru 52 & 54 thru 72)
1001106538 1 CAB ASSEMBLY, (40.8PS & 40.9PS Before S/N 1160005993 excluding K
1160005949 & 1160005950), (includes items 1 thru 11, 13 thru 44, 48 thru 52 &
54 thru 71)
1001139511 1 CAB ASSEMBLY, (40.8PS & 40.9PS S/N 1160005993 & After including A
1160005949 & 1160005950), (includes items 1 thru 11, 13 thru 44, 48 thru 52 &
54 thru 71)
1 Ref BRAKE PEDAL, (see Figure 7-2 for details)
2 Ref CAB INTERIOR INSTALLATION, (see Figure 6-3 for details)
3 321779 2 RING
4 0498748 6 LOCKWASHER, 7mm
5 0760608 2 HEX HD CAPSCREW, 6-1.0X16mm
6 0760812 2 HEX HD CAPSCREW, 8-1.25X25mm
7 0761008 2 HEX HD CAPSCREW, 10-1.50X16mm
8 845749 2 RIVET
9 0879192 4 PIN
10 Ref WASHER, 25mm, (see Figure 7-2 for details)
11 Ref REAR WINDOW BRACKET, (see Figure 6-4 for details)
12 0903674 1 BRACKET, (Before S/N 1160005851)
13 1000331 1 RUBBER STOP
14 1040055 1 CAB
15 Ref CIRCLIP, (see Figure 7-2 for details)
16 Ref STEERING WHEEL ASSY, (see Figure 7-1 for details)
17 Ref STEERING COLUMN, (see Figure 7-1 for details)
18 Ref ELECTRICAL INSTALLATION, (see Figure 10-2 for details)
19 2080080 5 HEX RIVNUT, 6X1.0
20 Ref ROUND RIVNUT, 6X1.25, (see Figure 6-4 for details)
21 2080087 9 ROUND RIVNUT, 6X1.25
22 2080088 6 ROUND RIVNUT, 8X1.25
23 2440675 1 RIPP NUT, 12mm
24 Ref FRONT WINDOW, (see Figure 6-4 for details)
25 Ref LH REAR WINDOW, (see Figure 6-4 for details)
26 Ref RH REAR WINDOW, (see Figure 6-4 for details)
27 Ref RH SIDE WINDOW, (see Figure 6-4 for details)
28 Ref REAR WINDOW ASSY, (see Figure 6-4 for details)
29 2480082 2 WINDOW PIN
30 2540051 4 GROMMET
34 2902506 1 REAR VIEW MIRROR KIT, (includes items 101 thru 106) A
35 3290605 1 HEX LOCKNUT, M6X1
36 Ref CAB DOOR ASSY, (see Figure 6-4 for details)
37 Ref THROTTLE INSTALLATION, (see Figure 7-3 for details)
6-8 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



caB %

Figure 6-2 Cab Assembly (Continued)

Item Part Number | Qty. Description Rev.
38 Ref REAR WINDOW LATCH PIN, (see Figure 6-4 for details)
39 Ref BUSHING, (see Figure 7-2 for details)

41 4010408 2 LENS HD SCREW, 4X16mm

42 Ref SOCKET HD CAPSCREW, 6-1.0X20mm, (see Figure 6-4 for details)
43 NSS 1 S/N PLATE

44 Ref RESTORING SPRING, (see Figure 7-2 for details)
48 4807616 1 PLATE

49 4811700 4 WASHER, 6mm

50 4812000 2 WASHER, 10mm

51 4812100 1 WASHER, 12mm

52 5211702 1 RIPP WASHER, 6mm

53 5220800 2 RIPP NUT, 8mm, (Before S/N 1160005851)

54 8000803 1 DOOR STRIKER PIN

57 8002985 1 GROMMET

58 8003009 1 SUNVISOR

59 Ref WIPER ASSY, (see Figure 6-5 for details)

60 8009464 1 CAP

61 1001005960 1 LOADCHART HOLDER

63 3290607 2 HEX NUT, 6mm

64 0700619 2 HEX HD CAPSCREW, 6-1.0X55mm

66 1001097263 1 FABRIC DOOR STOP STRAP

67 1001096669 1 PLATE

68 3934378 2 LENS HD CAPSCREW, 4.8X16mm

69 1001093344 1 LEVELING INDICATOR BRACKET

70 Ref NON RETURN VALVE, (see Figure 6-5 for details)
71 3746405 5m HOSE

72 Ref LATCH CABLE, (see Figure 6-4 for details)

101 0760812 2 |HEX HD CAPSCREW, 8-1.25X25mm
102 848120 2 |WASHER, 10mm
103 885849 8 | SPRING
104 3290805 2 |HEX LOCKNUT, 8X1.25
105 3945575 1 MIRROR ROD
106 3949091 1 MIRROR
151 Ref |JOYSTICK CONTROLLER, (see Figure 7-6 for details)
152 Ref | GAUGE CLUSTER, (see Figure 10-2 for details)

153 Ref |LSI DISPLAY, (see Figure 10-2 for details)

154 Ref |ELECTRIC SWITCH, lights & wipers, (see Figure 7-1 for details)
155 Ref |IGINITION SWITCH, (see Figure 10-2 for details)

161 8466306 1 LEVEL INDICATOR GAUGE
1001100873 Ref |BOOM AUX ELECTRICAL INSTALLATION, (if equipped for platform) A
(not available to order, see items 201 & 202 for service)

201 4360664 1 SWITCH BODY
202 1001092862 1 SWITCH KEY
251 Ref | WASHER TANK, (see Figure 1-1 for details)

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 6-9



CAB

Figure 6-3 Interior Installation

PAP13870

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9

31200204



CAB

Figure 6-3 Interior Installation

Item Part Number | Qty. Description Rev.
0275115 Ref | CAB INTERIOR INSTALLATION, (8M PS, 9M PS, 12M PS, 13M PS & 17M PS), |
(not available to order, see items 3 thru 21 for service)
1001128139 Ref |CAB INTERIOR INSTALLATION, (40.8 & 40.9), (includes items 3 thru 21) B
3 1671273 1 FRONT DASH LOWER CONSOLE
4 1671275 1 SIDE PANEL COVER
5 1671276 1 REAR CONSOLE CAB PANEL
6 1671277 1 RH POST COVER
7 1671278 1 LH POST COVER
8 1671279 1 CAB CEILING LINER
9 1671280 1 LSI HOLDER, (8M PS, 9M PS, 12M PS, 13M PS &17M PS)
1001128137 1 LSI HOLDER, (40.8 & 40.9)
10 1671282 1 CIRCUIT DOOR
11 1671300 1 CUP HOLDER ASSY
12 1671344 1 SIDE CONSOLE
13 2080092 1 THUMB SCREW, 6X16mm
14 1671326 2 SPEAKER GRILL
15 1671327 1 RADIO COVER
16 3933468 8 STAMPED CLIP
17 3934378 8 LENS HD CAPSCREW, 4.8X16mm
18 1001100722 1 UPPER DASH COVER ASSY, (includes items 101 & 102) A
19 8305919 38 RETAINER NUT, M6X1
20 1001098150 49 NYLON WASHER, M6
21 1001132564 49 SCREW, M6X20
101 1560038 1 HVAC FRONT DUCT
102 1671272 1 FRONT DASH UPPER CONSOLE
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 6-11




CAB

Figure 6-4 Cab Door & Window Installation

303

PAP3101

6-12

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



CAB

Figure 6-4 Cab Door & Window Installation

Item Part Number | Qty. Description Rev.
3380772 1 CAB DOOR ASSY, (includes items 1 thru 26) G
1001110934 1 CAB DOOR ASSY, (steel bottom), (includes items 1 thru 7, 10 thru 23 & 26) C
1 4010608 2 HEX HD CAPSCREW, 6-1.0X16mm
2 0760808 3 HEX HD CAPSCREW, 8-1.25X16mm
4 8001833 1 STRIKER
5 0903653 1 DOOR BRACKET
6 1398374 4 FLAT HD SOCKET SCREW, 8X35mm
7 1749733 4 BUSHING
9 2480066 1 LOWER DOOR GLASS
10 2480067 1 TOP SWING DOOR GLASS, (includes items 101 thru 119) D
12 1001108830 1 DOOR HANDLE, (includes screw, washer & item 13) A
13 3946123 1 DOOR HANDLE SPACER
14 8001144 1 STRIKER MECHANISM
16 1001096365 1 COVER NUT
18 3380640 1 DOOR FRAME, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS,
4012PS, 4013PS & 4017PS)
3380640B 1 DOOR FRAME, (40.8 & 40.9)
1001115093 1 DOOR FRAME, (steel bottom), (3508PS, 3509PS, 3512PS, 3513PS,
4008PS, 4009PS, 4012PS, 4013PS & 4017PS)
1001115093B 1 DOOR FRAME, (steel bottom), (40.8 & 40.9)
19 3960608 1 UPPER WINDOW SEAL
20 3960609 1 DOOR SEAL
21 4811700 2 WASHER, 6mm
22 4811900 3 WASHER, 8mm
23 1001096790 1 LATCH HANDLE, (includes items 24 & 25)
24 1001110874 1 POSIDRIVE PAN HD SCREW, 8 X 16mm
25 1001110875 1 WASHER, 8mm
26 5220800 2 RIPP BOLT
101 0903395 4 | SPACER
102 0903396 1 DOOR HOLD ASSY
103 0903397 4 |HINGE SPACER
104 2480068 1 UPPER DOOR GLASS
105 2480069 1 HINGE PLATE
106 2560199 1 UPPER DOOR GLASS HANDLE
107 1001117206 2 | UPPER DOOR STRAP HINGE
108 1001134159 1 STRIKER PIN
109 0760808 1 HEX HD CAPSCREW, 8-1.25X16mm
110 0760815 4 |HEX HD CAPSCREW, 8X35mm
111 1749733 4 |HINGE SPACER BUSHING
112 2440675 1 RIPP NUT, 12X1mm
113 2540050 4 | GROMMET, METRIC
114 3290801 3 HEX NUT, 8X1.25mm
115 3300504 1 GLASS PENTRATION NUT
116 4811900 8 | WASHER, 8mm
117 1001096365 8 | COVER NUT, M8
118 1001110798 2 | DOOR HANDLE BRACKET
119 4812100 2 WASHER, 12mm
2480074 1 REAR WINDOW ASSY, (includes items 201 thru 209) C
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 6-13



% CAB
Figure 6-4 Cab Door & Window Installation (Continued)
Item Part Number | Qty. Description Rev.

201 2080078 2 FLAT HEX HD SCREW, 8X1.25mm
202 2480075 1 WINDOW, REAR

203 8004398 2 SPACER

204 8000759 2 SPACER

205 8000344 2 HINGE

206 2480079 1 REAR WINDOW SEAL

207 2480080 1 LATCH ASSY, (includes screw shackle) C
209 3290806 2 HEX CAP NUT, 8X1.25mm

252 1001112579 1 LATCH CABLE

261 4031708 2 | SOCKET HD CAPSCREW, 6X20mm
262 4811700 2 | WASHER, 6mm

263 2080086 2 | ROUND RIVNUT, 6X1.25mm

264 3423262 1 LATCH PIN

265 0903398 1 WINDOW BRACKET

301 2480070 1 FRONT WINDOW

302 2480071 1 LH REAR WINDOW

303 2480072 1 RH REAR WINDOW

304 2480073 1 RH SIDE WINDOW

6-14 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 6-4 Cab Door & Window Installation (Continued)

CAB

Item

Part Number

Qty.

Description

Rev.

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

6-15



CAB

Figure 6-5 Wiper System Installation

PZ1320

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204

6-16



CAB

Figure 6-5 Wiper System Installation

Item Part Number | Qty. Description Rev.
8007808 Ref | WIPER SYSTEM INSTALLATIONS, (not available to order, see items 1 thru 32 C
for service)

8000340 Ref FRONT WIPER SYSTEM, (includes items 1, 2, 3, one of item 4 & 5 thru 8) B
8000341 Ref REAR WIPER SYSTEM, (includes one of item 4 & items 20 thru 22) B

1 4807707 1 FRONT WIPER ASSY, (includes items 15 thru 19) B

2 3746392 1 DOUBLE NOZZLE

3 3746405 6 HOSE

4 1366865 2 NON RETURN VALVE

5 8002985 1 DUCT SOCKET

6 8005447 1 ANGLE

7 5200810 1 BOLT, 8X20mm

8 5220800 1 NUT, 8mm

15 4807752 1 WIPER MOTOR

16 4807729 2 WIPER BLADE

17 4807730 1 WIPER ARM

18 4807741 1 WIPER DRIVE ARM ASSY

19 5200608 4 BOLT, 6X16mm

20 4807661 1 REAR WIPER ASSY, (includes items 30 thru 32) B

21 3746392 1 DOUBLE NOZZLE

22 3746405 6 HOSE

30 4807694 1 WIPER ARM

31 4807718 1 WIPER BLADE

32 4807763 1 WIPER MOTOR

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 6-17



CAB

Figure 6-6 Seat Installation

6-18

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



CAB

Figure 6-6 Seat Installation

Item Part Number Qty. Description Rev.
3980046 Ref | MECHANICAL DRIVER SEAT INSTALLATION, (3508PS, 3509PS, 3512PS, C
3513PS, 4008PS, 4009PS, 4012PS, 4013PS & 4017PS), (not available to order,
see items 1 thru 4 for service)
1001099551 Ref | AIR SUSPENSION DRIVER SEAT INSTALLATION, (3508PS, 3509PS, 3512PS, B
3513PS, 4008PS, 4009PS, 4012PS, 4013PS & 4017PS - if equipped),
(not available to order, see items 2 & 4 for service)
1001106672 1 AIR SUSPENSION DRIVER SEAT ASSY, (40.8 & 40.9), (includes items 1 thru B
4)
1 0760814 3 HEX HD CAPSCREW, 8-1.25X30mm
2 3980043 1 MECHANICAL SEAT, (no longer available, use 1001119461 for replacement),
(3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS &
4017PS), (includes items 202 thru 206)
1001119461 1 MECHANICAL SEAT, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS,4009PS,
4012PS, 4013PS & 4017PS), (includes items 202 thru 206)
1001119462 1 MECHANICAL SEAT, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS,
4012PS, 4013PS & 4017PS - if equipped), (includes items 202 thru 206)
1001099530 1 AIR SUSPENSION SEAT, (no longer available, use 1001119462 for
replacement), (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS,
4012PS, 4013PS & 4017PS - if equipped), (includes items 202 thru 206)
1001106668 1 AIR SUSPENSION SEAT, (no longer available, use 1001119462 for
replacement), (40.8 & 40.9), (includes items 202 thru 206)
3 4341193 1 ARMREST ASSY, (includes items 101 thru 108)
4 1001119467 1 HEAD REST, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS,
4012PS, 4013PS & 4017PS), (not shown)
1001119468 1 HEAD REST, CLOTH, (40.8 & 40.9), (not shown)
101 1671270 1 LOWER ARMREST COVER
102 1671271 1 UPPER ARMREST COVER
103 2080081 2 FASTENER
104 2080089 2 | SCREW, 4-0.7X10mm
105 2080091 5 | SCREW, 4-0.7X16mm
106 4220292 1 ARMREST PAD
107 4341192 1 ARMREST BRACKET
108 4811400 7 |WASHER, 4mm
201 70022032 1 HEADREST, (no longer available, use 1001119467 for service), (3508PS,
3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS & 4017PS),
(not shown)
70022516 1 HEADREST, (no longer available, use 1001119468 for service), (40.8 & 40.9),
(not shown)
202 70022033 1 UPPER SEAT, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS,
4013PS & 4017PS)
70022517 1 UPPER SEAT, (40.8 & 40.9)
203 7029767 1 SEAT BELT KIT
204 70021252 1 SLIDE RAIL KIT
205 70021251 1 MECHANICAL SEAT SUSPENSION KIT
70020687 1 AIR SUSPENSION SUSPENSION KIT, (no longer available, use 70023468 for
replacement)
70023468 1 AIR SUSPENSION SUSPENSION KIT
206 70022034 1 SUSPENSION COVER KIT
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 6-19



% cAB

Figure 6-7 Heater Installation & Circulation

PZ0493

6-20 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



CAB

Figure 6-7 Heater Installation & Circulation

Item Part Number | Qty. Description Rev.
2580066 Ref |HEATING UNIT INSTALLATION, (not available to order, see items 1 thru 21 for E
service)
1 3900357 4 BUTTON HD CAPSCREW, 6.0X16mm
3 885236 4 SCREW, 3.5X16mm
4 1001096170 1 ROUND NOZZLE
5 2080086 4 RIVNUT, 6X1.25mm
7 1001094923 1 HOSE
8 1001094922 1 HOSE
9 1001094918 1 HOSE
10 1001094924 1 HOSE
11 3576512 1 PLATE, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS,
4013PS & 4017PS)
3576512B 1 PLATE, (40.8 & 40.9)
12 3890060 1 WATER VALVE CABLE
13 3953973 2 LINEAR NOZZLE
14 4360708 1 CONTROL SWITCH, HEAT & AIR
15 4831700 4 SPRING LOCKWASHER, 6mm
16 1001096169 3 ROUND NOZZLE
18 1001091140 Ref HEATER INSTALLATION, (not available to order, see items 101 thru 103 for B
service)
19 2720601 1 HOSE
20 2720602 1 HOSE
21 1001091871 1 BRACKET
101 0760812 6 |HEX HD CAPSCREW, 8-1.25X25mm
102 2580071 1 HEATER CORE UNIT, (includes items 201 thru 207) F
103 3576596 1 PLATE
201 70021122 1 WATER VALVE
202 70021127 1 HEAT EXCHANGER
203 70021124 1 CLAMP
204 8008218 1 VENTILATOR
205 70021125 1 RESISTOR
206 1001118439 1 FILTER
207 70021967 1 ELBOW
304 3759535 6 |CLAMP
305 Ref | ENGINE, (see Figure 4-2 for details)
401 0760608 4 |HEX HD CAPSCREW, M6X16
407 3380737 1 HVAC PLATE, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS,
4013PS & 4017PS)
3380737B 1 HVAC PLATE, (40.8 & 40.9)
411 4831700 4 | SPRING LOCKWASHER, 6mm
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 6-21




% cAB

Figure 6-8 Air Conditioning Unit Installation

PZ0503

6-22 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



CAB

Figure 6-8 Air Conditioning Unit Installation

Item Part Number | Qty. Description Rev.
2580067 Ref | AIR CONDITIONING UNIT INSTALLATION, (not available to order, see items 1 G
thru 45 for service)
1 3900357 4 BUTTON HD CAPSCREW, 6.0X16mm
2 2754879 1 HOSE
3 885236 4 SCREW, 3.5X16mm
4 0903508 1 BRACKET, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS,
4013PS & 4017PS)
0903508B 1 BRACKET, (40.8 & 40.9)
5 4191706 8 THREADED SCREW, 6-1.0X12mm
6 4360704 1 HEAT/AIR CONDITIONING CONTROL SWITCH
7 1001095750 1 HOSE
9 2180869 4 ELBOW, 45 DEGREES
10 2520145 1 GRILL, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS,
4013PS & 4017PS)
2520145B 1 GRILL, (40.8 & 40.9)
12 2720590 1 HOSE
13 2720591 5 HOSE
14 2720592 1 HOSE
15 2720593 1 HOSE
25 3890060 1 WATER VALVE CONTROL CABLE
26 3890061 1 AC FLAP CONTROL CABLE
27 3953973 2 RECTANGULAR NOZZLE
31 4831700 4 SPRING LOCKWASHER, 6mm
39 2720602 1 HOSE
40 2720601 1 HOSE
41 1001091139 Ref HEATER UNIT WITH AC INSTALLATION, (not available to order, see items A
101 thru 103 for service)
42 1001096170 1 ROUND NOZZLE
43 1001096169 3 ROUND NOZZLE
44 1001091871 1 BRACKET
45 4191406 4 SCREW, 4-0.7X12mm
101 0760812 6 |HEX HD CAPSCREW, 8-1.25X25mm
102 2580070 1 HEATER w/ AC, (includes 4 elbows & items 103 & 201 thru 213) E
103 3576596 1 PLATE, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS,
4013PS & 4017PS)
3576596B 1 PLATE, (40.8 & 40.9)
201 70021116 1 CLAMP
202 8003164 1 WATER VALVE
203 70021139 1 EVAPORATOR
204 70021128 1 EXPANSION VALVE
205 1001118308 1 O-RING
206 70021130 1 O-RING
207 70021137 1 THERMOSTAT
208 70021127 1 HEAT EXCHANGER
209 70021124 1 CLAMP
210 8008218 1 VENILATOR
211 70021125 1 RESISTOR
212 1001118439 1 FILTER
213 70021138 1 DRAIN
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 6-23



% cAB

Figure 6-8 Air Conditioning Unit Installation (Continued)

Item Part Number | Qty. Description Rev.
214 70021967 1 ELBOW
3380769 Ref |HVAC COVER PLATE INSTALLATION, (not available to order, see items 301 A
thru 306 for service)
301 0760608 4 HEX HD CAPSCREW, 6X16mm
302 0903627 2 BRACKET, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS,

4013PS & 4017PS)

0903627B 2 BRACKET, (40.8 & 40.9)
303 2080086 4 RIVNUT, 6X1.25mm
304 3380737 1 HVAC PLATE
305 4191406 4 SCREW, 4X12mm
306 4831700 4 SPRING LOCKWASHER, 6mm
307 3759535 6 |CLAMP

6-24 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 6-8 Air Conditioning Unit Installation (Continued)

CAB

Item

Part Number

Qty.

Description

Rev.

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

6-25



% cAB

Figure 6-9 Front Cab Glass Shield

6-26



CAB

Figure 6-9 Front Cab Glass Shield

Item Part Number Qty. Description Rev.
8009532 Ref | FRONT CAB GLASS SHIELD, (if equipped), (not available to order, see items 1 B

thru 5 for service)

1 8009533 1 SCREEN GRID, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS,

4012PS, 4013PS & 4017PS)
8009533B 1 SCREEN GRID, (40.8 & 40.9)

2 0700815 2 HEX HD CAPSCREW, 8-1.25X35mm

3 4811900 8 WASHER, 8mm

4 3290807 4 HEX LOCK NUT, 8X1.25

5 1391297 2 HEX HD CAPSCREW, 8X65mm

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

6-27




% caB

This Page Intentionally Left Blank

6-28 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



SECTION 7
CONTROLS

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9



IN

CONTROLS

Figure 7-1 Steering Control Installation

W
7|

iy,
L2

777y
Q)
( 1%
SN
&
7

1022@%1 /

PAP4200

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



CONTROLS

Figure 7-1 Steering Control Installation

IN

Item Part Number | Qty. Description Rev.
1001112160 1 STEERING COLUMN ASSY, (includes items 1 thru 5) B
1 70020923 1 NUT, 18X1.5mm
2 70020791 1 FLAT WASHER, 19X34X3
3 70020792 1 RUBBER CAP
4 70020793 1 BELLOWS
5 70020794 1 LOCKING HANDLE
1460013 1 STEERING WHEEL ASSY, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, C
4009PS, 4012PS, 4013PS & 4017PS), (includes items 101 & 102)
1001106621 1 STEERING WHEEL ASSY, (40.8 & 40.9), (includes items 101 & 102) B
101 1001091033 1 STEERING WHEEL, (includes items 201 thru 207) A
102 1001096877 1 STEERING WHEEL CENTER, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, B
4009PS, 4012PS, 4013PS & 4017PS)
1001114608 1 STEERING WHEEL CENTER, (40.8 & 40.9) A
201 70020783 1 CAP
202 70020784 1 GRIP
203 70020785 1 BASE
204 70020786 1 FLAT WASHER
205 70020787 1 SCREW, 8X65mm
206 70020788 1 FLAT WASHER
207 70020789 3 |NUT, 8mm
301 0761012 4 HEX HD CAPSCREW, 10-1.50X25mm
302 2142204 1 TEE FITTING
303 2144804 4 | FITTING, MALE 3/4-16 UNF
304 4360585 1 PRESSURE SWITCH
305 4641521 1 ORBITAL STEERING VALVE
306 4832000 4 | LOCKWASHER, 10mm
307 2143402 1 FITTING, SWIVEL ELBOW, 90 DEGREES
308 2144801 1 FITTING, MALE 7/16-20 UNF
309 1001097510 1 MALE CONNECTOR
310 1001097511 1 CHECK VALVE
311 2180864 1 | ADAPTER, SWIVEL GAUGE
330 1074306 1 SEAL, RING
401 1001097681 1 FORWARD/REVERSE SWITCH A
402 4360631 1 TURN/WIPER/HORN SWITCH, (includes mounting hardware) B
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 7-3



IN

CONTROLS

Figure 7-2 Brake Installation

PZ1260

7-4

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9

31200204



Figure 7-2 Brake Installation

CONTROLS

IN

Item Part Number | Qty. Description Rev.
Ref | BRAKE INSTALLATION, (not available to order, see items 1 thru 5 for service)
1 0200837 1 BRAKE PEDAL WELDMENT
2 899276 1 FLAT WASHER, 25mm
3 1398443 1 SNAP RING
4 3976436 1 BUSHING
5 4160212 1 SPRING
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 7-5




IN

CONTROLS

Figure 7-3 Throttle Installation

PZ1350

7-6

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



CONTROLS

Figure 7-3 Throttle Installation

IN

Item Part Number | Qty. Description Rev.
3400029 Ref | THROTTLE INSTALLATION, (not available to order, see items 2 thru 13 for C
service)
2 899276 1 FLAT WASHER, 25mm
3 1398443 1 SNAP RING
5 3010163 1 THROTTLE LINK LEVER WELDMENT
6 3290605 2 HEX LOCKNUT, 6X1mm
8 3890064 1 THROTTLE CONTROL CABLE
9 3976436 2 BUSHING
10 4160221 1 SPRING
11 5211702 2 FLAT WASHER, 6mm
13 1000331 2 RUBBER STOP
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 7-7



lk CONTROLS

Figure 7-4 Parking Brake Installation

8M, 9M, 12M & 13M

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204

7-8



CONTROLS

Figure 7-4 Parking Brake Installation (Continued)

IN

17M

215 214

211

e
R,
&7 DY4550
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 7-9



lh. CONTROLS

Figure 7-4 Parking Brake Installation

Item Part Number | Qty. Description Rev.
0920123 Ref | PARKING BRAKE INSTALLATION, (8M, 9M, 12M & 13M), (not available to E
order, see items 1 thru 10 for service)
1 0760610 5 HEX HD CAPSCREW, 6X20mm
2 0903365 1 SENSOR SWITCH BRACKET
3 0903686 1 HAND BRAKE BRACKET, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS,
4009PS, 4012PS & 4013PS)
0903686B 1 HAND BRAKE BRACKET, (40.8 & 40.9)
4 Ref MECHANICAL HAND BRAKE ASSY, (see Figure 7-5 for details)
5 2443576 1 HOSE CLAMP
6 3291001 3 HEX NUT, 10X1.5mm
7 4360580 1 WATERPROOF SWITCH
8 4831700 5 SPRING LOCKWASHER, 6mm
9 5200808 1 BOLT, 8X16mm
10 8000347 Ref HAND BRAKE CABLE, (no longer available, use 8008251 for replacement)
8008251 1 HAND BRAKE CABLE
101 2905871 2 |BUSHING
102 4812000 4 | FLAT WASHER, 10mm
103 2454999 2 | BOLT, 10X55mm
104 3291007 2 HEX LOCKNUT, 10X1.5mm
0920136 Ref |HYDRAULIC HAND BRAKE INSTALLATION, (17M), (not available to order, see F
items 204 thru 219 for service)
204 Ref STRAIGHT FITTING, (not shown), (see Figure 8-3 for details)
207 Ref HOSE ASSY, (see Figure 8-3 for details)
211 8307024 11 SPRING LOCKWASHER, 6mm
212 1001098153 1 HANDBRAKE VALVE A
70020922 1 SEAL KIT
70022847 1 MICROSWITCH KIT
213 3290601 4 HEX NUT, 6MM-1.0
214 3900357 4 BUTTON HD CAPSCREW, 6X16mm
215 3900363 7 BUTTON HD SCREW, 6X25mm
216 1001098184 1 HAND BREAK HYDRAULIC COVER
217 1001098272 1 HAND BRAKE COVER PLATE
218 Ref HOSE ASSY, (see Figure 8-3 for details)
219 Ref HOSE ASSY, (see Figure 8-3 for details)

7-10 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 7-4 Parking Brake Installation (Continued)

CONTROLS

IN

Item

Part Number

Qty.

Description

Rev.

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

7-11




IN

CONTROLS

Figure 7-5 Mechanical Hand Brake Assembly

104

103

PZ1570

7-12

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



CONTROLS

Figure 7-5 Mechanical Hand Brake Assembly

IN

Item Part Number Qty. Description Rev.
0920126 1 MECHANICAL HAND BRAKE ASSY, (includes all items) D
101 70020848 2 CIRCLIP
102 70020849 1 HEX HD CAPSCREW, 8X35mm
103 70020850 3 SPACER
104 70020851 3 HEX HD CAPSCREW, 10X45mm
105 70020852 3 BEARING LOCKWASHER
106 70020853 3 HEX NUT, 10mm
107 70020854 1 HINGE
108 70020855 3 FLAT WASHER
109 70020856 2 CIRCLIP
110 70020857 1 HEX NUT, 8mm
111 70020858 1 SPACER
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 7-13



IN

CONTROLS

Figure 7-6 Joystick Controller

PZ1410

7-14

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 7-6 Joystick Controller

CONTROLS

IN

Item Part Number | Qty. Description Rev.
1001097750 1 |JOYSTICK CONTROLLER C
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 7-15



lh. CONTROLS

This Page Intentionally Left Blank

7-16 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



SECTION 8
HYDRAULIC CIRCUITS

1

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9



HYDRAULIC CIRCUITS

Figure 8-1 Supply Circuit

8M, 9M, 12M & 13M 8M, 9M, 12M & 13M
BEFORE S/N 1160005851 S/N 1160005851 & AFTER

N

~* PZ1851

17M BEFORE S/N 1160005851 17M S/N 1160005851 & AFTER

8-2

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9

31200204



HYDRAULIC CIRCUITS

Figure 8-1 Supply Circuit (Continued)

133

13M & 17M, IF EQUIPPED FOR PLATFORM

\\ R 113
\E@CS‘TOPORT1ON
137j}§&\\ HYDRAULIC
. 112 ANK
\@‘TO PORT 50N

T

HYDRAULIC
TANK
K1
403 137
AUS - 13M, IF EQUIPPED FOR PLATFORM 5

PAP13940

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

8-3



HYDRAULIC CIRCUITS

Figure 8-1 Supply Circuit

Item Part Number | Qty. Description Rev.
1 0903493 1 HYDRAULIC FILTER BRACKET
0903693 1 HYDRAULIC FILTER BRACKET, (13M & 17M, if equipped for platform)
2 0903666 1 MAIN CONTROL VALVE BRACKET
3 1616551 1 TEST PORT
4 1001099873 1 RETURN FILTER ASSY
1001099798 1 FILTER, SPIN-ON CARTRIDGE
1001099874 1 FILTER, HEAD MOUNT
1001099875 1 INDICATOR ASSY SWITCH, DIFFERENTIAL PRESSURE
5 2140827 1 STRAIGHT FITTING
6 2140806 2 | STRAIGHT FITTING, (8M, 9M, 12M & 13M), (Before S/N 1160005851)
2140806 3 | STRAIGHT FITTING, (8M, 9M, 12M & 13M), (S/N 1160005851 & After)
2140806 3 | STRAIGHT FITTING, (17M)
7 2143827 3 |PLUG, (8M, 9M, 12M & 13M), (Before S/N 1160005851)
2143827 2 | PLUG, (8M, 9M, 12M & 13M), (S/N 1160005851 & After)
2143827 2 | PLUG, (17M)
8 2144104 2 |TEST PORT, (8M, 9M, 12M & 13M)
2144104 1 TEST PORT, (17M)
9 2142741 2 | STRAIGHT FITTING
11 2144815 1 STRAIGHT FITTING, (includes o-ring)
12 2144826 1 STRAIGHT FITTING, (includes o-ring)
15 Ref | MAIN CONTROL VALVE, (see Figure 9-8 for details)
16 5201010 4 | RIPP BOLT, 10X20mm
17 2754626 1 HOSE ASSY
18 2754855 1 HOSE ASSY
19 2754892 1 HOSE ASSY
21 Ref |PISTON PUMP, (see Figure 9-12 for details)
22 4804306 1 DISTANCE SHEET
26 5201017 3 | RIPP BOLT, 10X45mm
27 2144802 2 STRAIGHT FITTING, (includes o-ring)
28 5220800 2 | RIPP NUT, 8mm
29 5221000 7 | RIPP NUT, 10mm
30 8001635 1 HOSE ASSY
31 8001642 1 HOSE ASSY
32 2144810 1 STRAIGHT FITTING
34 1001098928 1 CLAMP
35 3625158 1 CLAMP
36 2144803 4 STRAIGHT FITTING, (includes o-ring)
38 4740532 2 |WASHER
39 0681812 2 |HEX HD CAPSCREW, 1/2-13X1-1/2, GR8
40 1062255 AR |TIE STRAP
41 0100011 AR |LOCTITE® 242™
42 0100019 AR |LOCTITE®271™
46 2754934 1 HOSE ASSY
48 2755038 1 HOSE ASSY
58 5201215 4 | RIPP BOLT, 12X35mm
61 2143417 1 ELBOW, 90 DEGREES
63 2143409 2 | ELBOW, 90 DEGREES
65 5201014 4 | RIPP BOLT, 10X30mm
66 2142204 1 TEE FITTING, (8M, 9M, 12M & 13M), (S/N 1160005851 & After)
8-4 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC CIRCUITS

Figure 8-1 Supply Circuit (Continued)

Item Part Number | Qty. Description Rev.
2142204 1 TEE FITTING, (17M), (Before S/N 1160005851)
2142204 3 | TEE FITTING, (17M), (S/N 1160005851 & After)
104 0700617 2 |HEX HD CAPSCREW, M6X45, GR8.8, (13M & 17M, if equipped for platform)
105 0791609 2 SCREW, 3/8-16X1-1/8, (13M & 17M, if equipped for platform)
112 2140806 1 STRAIGHT FITTING, (13M & 17M, if equipped for platform)
113 2140827 1 STRAIGHT FITTING, (13M & 17M, if equipped for platform)
115 2142206 1 TEE FITTING, (13M & 17M, if equipped for platform)
118 2143405 1 ELBOW, 90 DEGREES, (13M & 17M, if equipped for platform)
123 2144803 1 STRAIGHT FITTING, (includes o-ring), (13M & 17M, if equipped for platform)
125 2144806 1 STRAIGHT FITTING, (13M & 17M, if equipped for platform)
126 2144810 1 STRAIGHT FITTING, (13M & 17M, if equipped for platform)
128 2144819 1 STRAIGHT FITTING, (13M & 17M, if equipped for platform)
129 2144820 1 STRAIGHT FITTING, (13M & 17M, if equipped for platform)
133 2754871 1 HOSE ASSY, (13M & 17M, if equipped for platform)
137 2755095 1 HOSE ASSY, (13M & 17M, if equipped for platform)
138 2755096 1 HOSE ASSY, (13M & 17M, if equipped for platform)
139 3290607 2 HEX LOCKNUT, M6X1, (13M & 17M, if equipped for platform)
140 3600422 1 AUXILIARY POWER PUMP, (13M & 17M, if equipped for platform)
142 4641524 1 DIVERTER VALVE, (13M & 17M, if equipped for platform)
70021930 1 COIL, (13M & 17M, if equipped for platform)
70021931 1 SOLENOID CARTRIDGE, (13M & 17M, if equipped for platform)
70021932 1 VALVE BODY, (13M & 17M, if equipped for platform)
145 4811700 2 | WASHER, 6mm, (13M & 17M, if equipped for platform)
158 1001093394 1 HOSE ASSY, (13M & 17M, if equipped for platform)
244 2143404 1 ELBOW, 90 DEGREES, (17M)
302 Ref |HOSE ASSY, (see Figure 8-3 for details)
303 Ref |STRAIGHT FITTING, (see Figure 8-10 for details)
1001099056 Ref |HYDRAULIC COMPONENT INSTALLATION, (AUS - 13M, if equipped for D
platform), (not available to order, see items 401 thru 410 for service)
401 0700618 2 HEX HD CAPSCREW, M6X50, GR8.8
402 2140825 2 STRAIGHT FITTING
403 2142204 2 TEE FITTING
404 3290601 2 HEX NUT, M6X1
405 3576270 1 SOLENOID VALVE PLATE
406 1001108578 1 RELIEF VALVE
407 4811700 4 WASHER, 6mm
408 1001099116 1 HOSE ASSY
409 1001099117 1 HOSE ASSY
410 0100011 AR LOCTITE® 242™
K1 1001108802 1 HYDRAULIC/AIR FILTER KIT, (includes return filter plus the transmission, air &
secondary air filters)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 8-5



ﬁl HYDRAULIC CIRCUITS

Figure 8-2 Steering Supply

MOUNTING LOCATION
IN
HYDRAULIC TANK

e
/

TO FRONT
STEERING CYLINDER 111 113

NV

—

109
110 PZ1470

8-6

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC CIRCUITS

Figure 8-2 Steering Supply

Item Part Number | Qty. Description Rev.
0275921 1 STEERING SYSTEM INSTALLATION, (includes items 1 thru 11) D
1 462780 6 RING
2 2144804 3 STRAIGHT FITTING, MALE 3/4-16 UNF, (includes o-ring)
3 2443576 5 HOSE CLAMP
4 2471354 3 FEMALE SCREW, 18-1.50X32mm
5 2754987 1 HOSE ASSY
6 2754988 1 HOSE ASSY
7 2754989 1 HOSE ASSY
8 4031910 2 SOCKET HD CAPSCREW, 8X30mm
9 Ref STEERING SELECT VALVE, (see Figure 9-15 for details)
10 5200810 4 RIPP BOLT, M8X20mm
11 1001099124 1 ELBOW, 90 DEGREES
109 2754811 1 HOSE ASSY
110 2754813 1 HOSE ASSY
111 2754814 1 HOSE ASSY
113 2755062 1 HOSE ASSY
114 2755063 1 HOSE ASSY
117 Ref | STEERING CONTROL ASSY, (see Figure 7-1 for details)
210 2140806 1 STRAIGHT FITTING
219 2144803 1 STRAIGHT FITTING, (includes o-ring)
220 2144804 1 STRAIGHT FITTING, MALE 3/4-16 UNF, (includes o-ring)
230 Ref | MAIN CONTROL VALVE, (see Figure 9-8 for details)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 8-7



A1
ﬁl HYDRAULIC CIRCUITS

Figure 8-3 Service/Park Brake

8M & 9M

| ! TO PORT 6 ON
& \ HYDRAULIC TANK
10477 \ A\ 18
e 2 " 33
. <

TO FRONT AXLE 31

L MOUNTING LOCATION
IN HYDRAULIC TANK

Sy

3 \
}I .
i
i

8-8

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



L
HYDRAULIC CIRCUITS ﬁl

Figure 8-3 Service/Park Brake (Continued)

12M & 13M

- TO PORT 6 ON
\ l HYDRAULIC TANK

TO FRONT AXLE

i MOUNTING LOCATION
"\ INHYDRAULIC TANK

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 8-9



HYDRAULIC CIRCUITS

Figure 8-3 Service/Park Brake (Continued)

17M

TO FRONT AXLE

BEFORE S/N 1160005851

MOUNTING LOCATION
IN HYDRAULIC TANK

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9

31200204



HYDRAULIC CIRCUITS

Figure 8-3 Service/Park Brake

Item Part Number | Qty. Description Rev.
2 Ref |BRAKE CYLINDER, (see Figure 9-10 for details)
3 1616551 1 TEST PORT
4 2141303 1 TEE FITTING, (Before S/N 1160005851)
8 2754739 1 HOSE ASSY, (Before S/N 1160005851)
12 2754859 1 HOSE ASSY, (Before S/N 1160005851)
15 4031909 2 | SOCKET HD CAPSCREW, 8X25mm, (Before S/N 1160005851)
18 4831900 2 | SPRING LOCKWASHER, 8mm
20 8002321 1 BRAKE RESERVOIR, (no longer available, use 4400472 for replacement),
(Before S/N 1160005851)
4400472 1 BRAKE RESERVOIR, (Before S/N 1160005851)
22 8009974 2 HOSE CLAMP, (Before S/N 1160005851)
23 8006515 1 FLUID LEVEL DECAL, (min), (Before S/N 1160005851)
24 8006516 1 FLUID LEVEL DECAL, (max), (Before S/N 1160005851)
31 2142203 1 TEE FITTING, (S/N 1160005851 & After)
32 2144803 2 STRAIGHT FITTING, (includes o-ring), (S/N 1160005851 & After)
33 Ref |BRAKE CYLINDER COMPONENTS, (S/N 1160005851 & After),
(see Figure 9-10 for details)
38 1001092584 1 ELBOW, 90 DEGREES, (S/N 1160005851 & After)
40 1001107597 1 HOSE ASSY, (S/N 1160005851 & After)
4 1001107616 1 HOSE ASSY, (S/N 1160005851 & After)
42 1001107630 1 HOSE ASSY, (S/N 1160005851 & After)
0275852 Ref |BRAKE LINES INSTALLATION, (8M, 9M, 12M & 13M), (not available to order, B
see items 101 thru 112 for service)
1001092507 Ref | BRAKE LINES INSTALLATION, (17M), (not available to order, see items 101 B
thru 130 for service)
101 1616551 2 TEST PORT, (8M, 9M, 12M & 13M)
1616551 3 TEST PORT, (17M)
102 2140803 4 STRAIGHT FITTING, (8M, 9M, 12M & 13M)
2140803 6 STRAIGHT FITTING, (17M)
103 2141908 3 TEE FITTING, (8M, 9M, 12M & 13M)
2141908 2 TEE FITTING, (17M)
104 2142103 2 TEE FITTING, (8M, 9M, 12M & 13M)
2142103 5 TEE FITTING, (17M)
105 2966454 3 HOSE CLAMP, (8M, 9M, 12M & 13M)
2966454 4 HOSE CLAMP, (17M)
106 5200810 3 RIPP BOLT, 8X20mm, (8M, 9M, 12M & 13M)
5200810 4 RIPP BOLT, 8X20mm, (17M)
107 8002096 1 TUBE ASSY
108 8002097 1 TUBE ASSY
109 8002323 2 TUBE ASSY, (8M, 9M, 12M & 13M)
8002323 1 TUBE ASSY, (17M)
110 8002324 2 TUBE ASSY, (8M, 9M, 12M & 13M)
8002324 1 TUBE ASSY, (17M)
111 2477156 2 HOSE ASSY
112 0100011 AR LOCTITE® 242™
126 2443576 1 HOSE CLAMP, (17M)
129 3460374 1 TUBE ASSY, (17M)
130 3460380 1 TUBE ASSY, (17M)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 8-11




HYDRAULIC CIRCUITS

Figure 8-3 Service/Park Brake (Continued)

Item Part Number | Qty. Description Rev.

207 Ref |PLUG, (8M, 9M, 12M & 13M), (Before S/N 1160005851),
(see Figure 8-1 for details)

308 Ref | TEST PORT, (see Figure 8-1 for details)

314 Ref |TEE FITTING, (17M), (see Figure 8-1 for details)

336 Ref | STRAIGHT FITTING, (see Figure 8-1 for details)

366 Ref | TEE FITTING, (see Figure 8-1 for details)

430 Ref | MAIN CONTROL VALVE, (see Figure 9-8 for details)

436 Ref | CONNECTOR, (see Figure 8-1 for details)

444 Ref |ELBOW, 90 DEGREES, (17M), (see Figure 8-1 for details)

504 2142709 3 | STRAIGHT FITTING, (17M)

507 2754863 1 HOSE ASSY, (17M)

512 Ref | HYDRAULIC HAND BRAKE VALVE, (17M), (see Figure 7-4 for details)

516 Ref |HAND BRAKE COVER PLATE & HARDWARE, (17M),
(see Figure 7-4 for details)

517 Ref |HAND BRAKE COVER PLATE & HARDWARE, (17M),
(see Figure 7-4 for details)

518 1001098817 1 HOSE ASSY, (17M)

519 1001098818 1 HOSE ASSY, (17M)

604 Ref |TEE FITTING, (12M & 13M), (see Figure 8-10 for details)

620 Ref |HOSE ASSY, (12M & 13M), (see Figure 8-10 for details)

8-12

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204




HYDRAULIC CIRCUITS

Figure 8-3 Service/Park Brake (Continued)

Item

Part Number

Qty.

Description

Rev.

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

8-13



HYDRAULIC CIRCUITS

Figure 8-4 Lift Cylinder

8M, 9M, 12M & 13M

16 PZ1290

8-14

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC CIRCUITS

Figure 8-4 Lift Cylinder

Item Part Number | Qty. Description Rev.
2 0700817 1 HEX HD CAPSCREW, 8X45mm, GR8.8
6 1309435 1 COVER PLATE
9 Ref | CLAMP SET, (see Figure 8-6 for details)

10 1321329 2 |CLAMP SET

13 1001092511 2 | STRAIGHT FITTING, (includes o-ring)
14 2143406 2 ELBOW, 90 DEGREES
15 2754619 1 HOSE ASSY
16 2754620 1 HOSE ASSY

32 3924730 2 |CLIP

36 8002716 1 TUBE ASSY

37 8002718 1 TUBE ASSY

38 Ref |LIFT CYLINDER, (see Figure 9-1 for details)
39 8009759 2 |CLIP

115 Ref | MAIN CONTROL VALVE, (see Figure 9-8 for details)

123 1001092511 2 | STRAIGHT FITTING, (includes o-ring)

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 8-15



HYDRAULIC CIRCUITS

Figure 8-4 Lift Cylinder

9M & 13M
EQUIPPED WITH LMIS

PZ4011

8-16

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC CIRCUITS

Figure 8-4 Lift Cylinder

Item Part Number | Qty. Description Rev.
2 0700817 1 HEX HD CAPSCREW, M8X45, GR8.8
3 0700827 1 HEX HD CAPSCREW, M8X100, GR8.8
6 1309435 2 | COVER PLATE
9 1321324 1 DOUBLE CLAMP
10 1321329 1 CLAMP SET
13 Ref |LIFT CYLINDER, (see Figure 9-1 for details)
14 1001092511 2 | STRAIGHT FITTING, (includes o-ring)
17 2143406 2 |ELBOW, 90 DEGREES
19 2754619 1 HOSE ASSY
21 2754620 1 HOSE ASSY
39 1001101855 2 | ELBOW, 90 DEGREES
40 1001101954 2 | PRESSURE SENSOR
115 Ref | MAIN CONTROL VALVE, (see Figure 9-8 for details)
123 1001092511 2 | STRAIGHT FITTING, (includes o-ring)
8-17

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9



HYDRAULIC CIRCUITS

Figure 8-4 Lift Cylinder

17M

PZ1331

8-18

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9

31200204



HYDRAULIC CIRCUITS

Figure 8-4 Lift Cylinder

Item Part Number | Qty. Description Rev.
2 0700616 6 |HEX HD CAPSCREW, 6X40mm, GR8.8
6 0701021 4 HEX HD CAPSCREW, 10X65mm, GR8.8
12 1321264 6 | TUBE CLAMP
13 1321704 2 |CLAMP SET

20 Ref |LIFT CYLINDER, (see Figure 9-1 for details)

21 1001092511 2 | STRAIGHT FITTING, (includes o-ring)

22 2221085 2 | ELBOW, 90 DEGREES

29 1001093397 1 HOSE ASSY

30 2754276 1 HOSE ASSY

39 1001104018 1 PIPE ASSY

40 1001091870 1 PIPE ASSY

56 2755053 1 HOSE ASSY

57 4341384 1 HOSE SUPPORT

130 Ref | MAIN CONTROL VALVE, (see Figure 9-8 for details)

143 1001092511 2 | STRAIGHT FITTING, (includes o-ring)

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 8-19



ﬁl HYDRAULIC CIRCUITS

L

Figure 8-4 Lift Cylinder

17M
EQUIPPED WITH LMIS

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204

8-20



HYDRAULIC CIRCUITS

Figure 8-4 Lift Cylinder

Item Part Number | Qty. Description Rev.
1 0700616 6 |HEX HD CAPSCREW, M6X40, GR8.8
5 0701021 4 HEX HD CAPSCREW, M10X65, GR8.8

12 1321264 6 | TUBE CLAMP

17 1321704 2 |TUBE CLAMP

23 2221085 2 | ELBOW, 90 DEGREES

29 2754276 1 HOSE ASSY

32 2755053 1 HOSE ASSY

38 4341384 1 HOSE SUPPORT

44 1001091870 1 PIPE ASSY

45 1001092511 4 | STRAIGHT FITTING, (includes o-ring)

46 1001093397 1 HOSE ASSY

48 1001101954 2 | PRESSURE SENSOR

49 1001104018 1 PIPE ASSY

50 Ref |LIFT CYLINDER, (see Figure 9-1 for details)

130 Ref | MAIN CONTROL VALVE, (see Figure 9-8 for details)

143 1001092511 2 | STRAIGHT FITTING, (includes o-ring)

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 8-21




A1
ﬁl HYDRAULIC CIRCUITS

Figure 8-5 Extend/Retract Cylinder

8M & 9M

111 134

135
133

109 PZ1360

8-22 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 8-5 Extend/Retract Cylinder

HYDRAULIC CIRCUITS

Item Part Number | Qty. Description Rev.
11 8007353 1 | TUBE ASSY
12 8007354 1 TUBE ASSY
16 4010615 4 | MACHINE SCREW, 6X35mm
18 1024044 2 |CLAMP SET
21 2144826 2 | STRAIGHT FITTING, (includes o-ring)
35 8005792 1 HOLDER
36 0761010 3 |HEX HD CAPSCREW, 10X20mm, GR8.8
49 1302325 4 | FLAT WASHER
101 0700626 2 |HEX HD CAPSCREW, 6X90mm, GR8.8
107 1321285 2 CLAMP SET
109 Ref | CLAMP SET, (see Figure 8-7 for details)
110 1321329 1 CLAMP SET
111 1377299 1 COVER PLATE
121 2754833 1 HOSE ASSY
122 2754834 1 HOSE ASSY
133 3962930 1 CLAMP
134 4811700 2 FLAT WASHER, 6mm
135 5200812 1 RIPP BOLT, 8X25mm
215 Ref | MAIN CONTROL VALVE, (see Figure 9-8 for details)
223 1001092511 2 | STRAIGHT FITTING, (includes o-ring)
301 Ref |EXTEND/RETRACT CYLINDER, (see Figure 9-2 for details)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 8-23



A1
ﬁl HYDRAULIC CIRCUITS

Figure 8-5 Extend/Retract Cylinder

12M & 13M L

109 PZ1400

8-24 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC CIRCUITS

Figure 8-5 Extend/Retract Cylinder

Item Part Number | Qty. Description Rev.
2 8002581 3 |BLOCK
3 8002794 3 | PRESSURE PLATE
4 8005252 6 | COUNTERSUNK SCREW, 8X50mm, GR8.8
6 8009353 1 TUBE ASSY, (12M)
8007162 1 TUBE ASSY, (13M)
9 8007165 1 TUBE ASSY
14 1024044 3 |CLAMP SET
17 4010615 6 | MACHINE SCREW, 6X35mm
19 2144826 1 STRAIGHT FITTING, (includes o-ring)
21 8005850 1 HOSE ASSY, (12M)
8007990 1 HOSE ASSY, (13M)
22 8003001 1 HOSE ASSY
23 1001092483 1 STRAIGHT FITTING, (includes o-ring)
24 2904472 1 RUN TEE
34 4804806 1 FENDER, RH
35 4804760 1 FENDER, LH
36 0760810 4 | BOLT, 8X20mm
37 8002627 2 | PRESSURE PLATE
38 0712020 4 |HEX HD CAPSCREW, 20-60mm, GR10.9
39 4812500 4 | FLAT WASHER, 20mm
40 0903602 1 HOSE GUIDE
41 0761214 4 HEX HD CAPSCREW, 12X30mm, GR8.8
44 8002570 1 HOLDER
45 0761010 3 |HEX HD CAPSCREW, 10-20mm, GR8.8
46 3291201 4 HEX NUT, 12X1.75mm
47 4740532 8 WASHER
54 1302325 4 | FLAT WASHER, 6X1mm
101 0700626 2 |HEX HD CAPSCREW, 6X90mm, GR8.8
107 1321285 2 CLAMP SET
109 Ref |CLAMP SET, (see Figure 8-7 for details)
110 1321329 1 CLAMP SET
111 1377299 1 COVER PLATE
121 2754833 1 HOSE ASSY
122 2754834 1 HOSE ASSY
133 3962930 1 CLAMP
134 4811700 2 | FLAT WASHER, 6mm
135 5200812 1 RIPP BOLT, 8X25mm
215 Ref | MAIN CONTROL VALVE, (see Figure 9-8 for details)
223 1001092511 2 | STRAIGHT FITTING, (includes o-ring)
301 Ref | EXTEND/RETRACT CYLINDER, (see Figure 9-2 for details)
417 Ref | CYLINDER GUIDE BAR, (see Figure 2-1 for details)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 8-25



A1
ﬁl HYDRAULIC CIRCUITS

Figure 8-5 Extend/Retract Cylinder

17M

10 PZ1900

8-26 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 8-5 Extend/Retract Cylinder

HYDRAULIC CIRCUITS

Item Part Number | Qty. Description Rev.
3 0700617 4 | HEX HD CAPSCREW, 6-1.00X45mm
4 0700626 3 |HEX HD CAPSCREW, 6-1.00X90mm

10 1062255 2 |TIE STRAP

14 1321285 4 |CLAMP SET

16 Ref | CLAMP SET, (see Figure 8-7 for details)

17 1321324 1 CLAMP SET

18 1377299 3 | COVER PLATE

21 1001092511 2 | STRAIGHT FITTING, (includes o-ring)

33 2755043 1 HOSE ASSY

34 2143406 2 ELBOW, 90 DEGREES

41 3962930 1 CLAMP

47 4811700 3 | FLAT WASHER, 6mm

48 5200812 1 RIPP BOLT, 8X25mm

53 1001091050 1 HOSE ASSY

115 Ref | EXTEND/RETRACT CYLINDER, (see Figure 9-2 for details)

230 Ref | MAIN CONTROL VALVE, (see Figure 9-8 for details)

243 1001092511 2 | STRAIGHT FITTING, (includes o-ring)

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 8-27



A1
ﬁl HYDRAULIC CIRCUITS

Figure 8-6 Tilt & Tilt Compensation

9M EQUIPPED WITH LMIS

5 /"\w
< 7

PZ1832

8-28 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC CIRCUITS

Figure 8-6 Tilt & Tilt Compensation

Item Part Number | Qty. Description Rev.
3 1001111730 1 TWINLINE HOSE ASSY, (8M)
1001111731 1 TWINLINE HOSE ASSY, (9M)
5 8009358 1 TUBE ASSY, (8M)
8007355 1 TUBE ASSY, (9M)
6 8009359 1 TUBE ASSY, (8M)
8007352 1 TUBE ASSY, (9M)
7 8005639 1 BLOCK
8 8005640 1 PRESSURE PLATE
9 8005252 2 | COUNTERSUNK SCREW, 8X50mm
10 8000778 2 |U-PIPE
13 874993 1 BODY CLIP
14 874960 1 COVER PLATE
15 0700816 1 HEX HD CAPSCREW, 8-1.25X40mm, (8M)
0700816 2 |HEX HD CAPSCREW, 8-1.25X40mm, (9M)
16 4010614 8 | MACHINE SCREW, M6X30
17 877203 4 | BODY CLIP
19 1001092483 2 | STRAIGHT FITTING, (includes o-ring)
20 2903062 2 | ELBOW, 90 DEGREES
30 0903601 1 BRACKET
32 0761214 4 |HEX HD CAPSCREW, M12X30, GR8.8
35 Ref |HOLDER, (see Figure 8-5 for details)
37 3291201 4 HEX NUT, M12X1.75
45 4740532 8 | WASHER, 13mm
46 1321324 1 DOUBLE CLAMP
47 0700820 1 HEX HD CAPSCREW, 8-1.25X60mm
48 3290807 1 LOCKNUT, 8mm
49 1302325 8 | FLAT WASHER
52 1309345 1 COVER PLATE
101 0700626 2 HEX HD CAPSCREW, 6-1.0X90mm
102 0700817 4 HEX HD CAPSCREW, 8-1.25X45mm
103 0700827 1 HEX HD CAPSCREW, 8-1.25X100mm
104 874960 4 | CLAMP SET
105 1009352 2 |CLIP
106 1309435 1 COVER PLATE
108 1321323 2 |CLAMP SET
109 1321324 1 CLAMP SET
110 Ref | CLAMP SET, (see Figure 8-4 for details)
111 1377299 1 COVER PLATE
112 Ref | TILT CYLINDER, (see Figure 9-3 for details)
117 2754829 1 HOSE ASSY
118 2754831 1 HOSE ASSY
120 2754832 2 HOSE ASSY
125 2754837 1 HOSE ASSY
126 2754838 1 HOSE ASSY
127 2754839 1 HOSE ASSY
128 2754840 1 HOSE ASSY
129 2904789 2 |RUNTEE
130 2912085 4 | CLAMP SET
131 2980565 2 | TEEFITTING
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 8-29



A1
ﬁl HYDRAULIC CIRCUITS

Figure 8-6 Tilt & Tilt Compensation (Continued)

Item Part Number | Qty. Description Rev.
133 Ref | CLAMP, (see Figure 8-5 for details)

134 4811700 2 | FLAT WASHER, 6mm

215 Ref | MAIN CONTROL VALVE, (see Figure 9-8 for details)

220 1001092483 2 | STRAIGHT FITTING, (includes o-ring)

301 Ref |HYDRAULIC CLAMP, (see Figure 2-1 for details)

302 Ref | TILT COMPENSATION CYLINDERS, (see Figure 9-4 for details)
415 2142204 2 | TEE FITTING, (9M, if equipped with LMIS)

416 2143404 1 ELBOW, 90 DEGREES, (9M, if equipped with LMIS)

418 2180864 2 | SWIVEL GAUGE ADAPTER, (9M, if equipped with LMIS)

440 1001101954 2 | PRESSURE SENSOR, (9M, if equipped with LMIS)

8-30 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC CIRCUITS

Figure 8-6 Tilt & Tilt Compensation (Continued)

Item

Part Number

Qty.

Description

Rev.

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

8-31




A1
ﬁl HYDRAULIC CIRCUITS

Figure 8-6 Tilt & Tilt Compensation

13M EQUIPPED W/ LMIS 12M & 13M

e

// N,

N
{e
\‘\\V

/

106 PZ1391
103

8-32 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC CIRCUITS

Figure 8-6 Tilt & Tilt Compensation

Item Part Number | Qty. Description Rev.
2 Ref |BLOCK, (see Figure 8-5 for details)
7 8009355 1 TUBE ASSY, (12M)
8007164 1 TUBE ASSY, (13M)
8 8009354 1 TUBE ASSY, (12M)
8007163 1 TUBE ASSY, (13M)
10 874993 1 CLAMP SET
11 874960 1 COVER PLATE
12 0700816 1 HEX HD CAPSCREW, 8X40mm, GR8.8
13 4010614 4 | MACHINE SCREW, 6X30mm
15 877203 2 |CLAMP SET
18 2903062 2 | ELBOW, 90 DEGREES
20 2754700 1 HOSE ASSY, (12M)
2754342 1 HOSE ASSY, (13M)
23 1001092483 2 | STRAIGHT FITTING, (includes o-ring)
44 Ref |HOLDER, (see Figure 8-5 for details)
48 1321324 1 CLAMP SET, (12M)
49 0700820 1 HEX HD CAPSCREW, 8X60mm, (12M)
50 3290807 1 LOCKNUT, 8mm, (12M)
54 1302325 4 | FLAT WASHER, 6X1mm
58 1309435 1 COVER PLATE, (12M)
101 0700626 2 |HEX HD CAPSCREW, 6X90mm, GR8.8
102 0700817 4 |HEX HD CAPSCREW, 8X45mm, GR8.8
103 0700827 1 HEX HD CAPSCREW, 8X100mm, GR8.8
104 874960 4 | COVER PLATE
105 1009352 2 |CLIP
106 1309435 1 COVER PLATE
108 1321323 2 | CLAMP SET
109 1321324 1 CLAMP SET
111 1377299 1 COVER PLATE
112 Ref | COMPENSATION CYLINDER, (see Figure 9-4 for details)
117 2754829 1 HOSE ASSY
118 2754831 1 HOSE ASSY
120 2754832 1 HOSE ASSY
125 2754837 1 HOSE ASSY
126 2754838 1 HOSE ASSY
127 2754839 1 HOSE ASSY
128 2754840 1 HOSE ASSY
129 2904789 2 | TEEFITTING
130 2912085 4 | CLAMP SET
131 2980565 2 | TEEFITTING
133 Ref | CLAMP, (see Figure 8-5 for details)
134 4811700 2 | FLAT WASHER, 6mm
215 Ref | MAIN CONTROL VALVE, (see Figure 9-8 for details)
220 1001092483 2 | STRAIGHT FITTING, (includes o-ring)
301 Ref | TILT CYLINDER, (see Figure 9-3 for details)
415 2142204 2 | TEEFITTING, (13M, if equipped with LMIS)
416 2143404 1 ELBOW, 90 DEGREES, (13M, if equipped with LMIS)
418 2180864 2 | SWIVEL GAUGE ADAPTER, (13M, if equipped with LMIS)
440 1001101954 2 | PRESSURE SENSOR, (13M, if equipped with LMIS)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 8-33



ﬁl HYDRAULIC CIRCUITS

L

Figure 8-6 Tilt & Tilt Compensation

EQUIPPED W/ LMIS

PZ1911

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204

8-34



HYDRAULIC CIRCUITS

Figure 8-6 Tilt & Tilt Compensation

Item Part Number | Qty. Description Rev.
4 0700626 2 |HEX HD CAPSCREW, 6X90mm
5 0700817 4 |HEX HD CAPSCREW, 8X45mm
7 0760819 1 HEX HD CAPSCREW, 8X55mm
9 874960 4 | COVER PLATE
10 1062255 2 |TIE STRAP
11 1309435 1 COVER PLATE
15 1321323 2 |CLAMP
16 1321324 1 CLAMP
18 1377299 1 COVER PLATE
19 Ref | COMPENSATION CYLINDER, (see Figure 9-4 for details)
24 2754090 2 |HOSE ASSY
25 2754142 1 HOSE ASSY
26 2754143 1 HOSE ASSY
27 2754144 1 HOSE ASSY
28 2754145 1 HOSE ASSY
32 2755042 1 HOSE ASSY
35 2904789 2 | TEE REDUCER FITTING
36 2912085 4 | CLAMP
37 2980565 2 |TEEFITTING
41 Ref | CLAMP, (see Figure 8-5 for details)
47 4811700 2 FLAT WASHER, 6mm
54 1001091051 1 HOSE ASSY
55 1009352 2 |CLIP
104 0761214 8 |HEX HD CAPSCREW, 12X30mm, GR8.8
114 Ref |TILT CYLINDER, (see Figure 9-3 for details)
116 1001092483 2 | STRAIGHT FITTING, (includes o-ring)
118 2754157 1 HOSE ASSY
119 2754158 1 HOSE ASSY
121 2754236 1 HOSE ASSY
122 2903062 2 ELBOW, 90 DEGREES
135 Ref |BOOM HYDRAULICS ASSY, (see Figure 8-8 for details)
137 4812100 6 | FLAT WASHER, 12mm
202 1320626 4 CLAMP ASSY
203 1321073 2 | CLAMP ASSY
210 4031710 4 | SOCKET HD CAPSCREW, 6X30mm
213 4568998 1 TUBE ASSY
214 4568999 1 TUBE ASSY
221 Ref |HOLDER, (see Figure 2-1 for details)
232 0700816 4 |HEX HD CAPSCREW, 8-1.25X40mm
330 Ref | MAIN CONTROL VALVE, (see Figure 9-8 for details)
341 1001092483 2 | STRAIGHT FITTING, (includes o-ring)
415 2142204 2 | TEE FITTING, (if equipped with LMIS)
416 2143404 1 ELBOW, 90 DEGREES, (if equipped with LMIS)
418 2180864 2 | SWIVEL GAUGE ADAPTER, (if equipped with LMIS)
440 1001101954 2 | PRESSURE SENSOR, (if equipped with LMIS)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 8-35



A1
ﬁl HYDRAULIC CIRCUITS

Figure 8-7 Auxiliary Function

8M & 9M

PZ1960

8-36 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC CIRCUITS

Figure 8-7 Auxiliary Function

Item Part Number | Qty. Description Rev.
1 0700626 2 |HEX HD CAPSCREW, 6X90mm, GR8.8
3 0700827 1 HEX HD CAPSCREW, 8X100mm, GR8.8
6 1309435 1 COVER PLATE
8 1321323 2 | CLAMP SET
9 1321324 1 CLAMP SET
10 Ref | CLAMP SET, (see Figure 8-5 for details)
11 1377299 1 COVER PLATE
23 1001099190 1 HOSE ASSY
24 1001099192 1 HOSE ASSY
33 Ref | CLAMP, (see Figure 8-5 for details)
34 4811700 2 | FLAT WASHER, 6mm
115 Ref | MAIN CONTROL VALVE, (see Figure 9-8 for details)
120 1001092483 2 | STRAIGHT FITTING, (includes o-ring)
201 1001094555 1 FEMALE QUICK DISCONNECT COUPLING
202 1001093827 1 DUST PLUG
203 874993 1 CLAMP SET
204 874960 1 COVER PLATE
205 0700817 1 BOLT
206 877203 4 | CLAMP SET
207 4010614 8 | MACHINE SCREW, 6X30mm, GR4.8
208 8000778 2 | PIPE BEND
209 8009360 1 PIPE ASSY, (8M)
8007351 1 PIPE ASSY, (9M)
210 8009361 1 PIPE ASSY, (8M)
8007350 1 PIPE ASSY, (9M)
212 8001275 1 COVER PLATE
213 0761010 2 |BOLT
214 1001094556 1 MALE QUICK DISCONNECT COUPLING
215 2754348 1 TWIN HOSE ASSY, (8M)
2754346 1 TWIN HOSE ASSY, (9M)
219 1001093826 1 DUST CAP
235 1302325 8 | WASHER
335 Ref | HOLDER, (see Figure 8-5 for details)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 8-37



A1
ﬁl HYDRAULIC CIRCUITS

Figure 8-7 Auxiliary Function

12M & 13M

PZ1970

8-38 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC CIRCUITS

Figure 8-7 Auxiliary Function

Item Part Number | Qty. Description Rev.
1 0700626 2 |HEX HD CAPSCREW, 6X90mm, GR8.8
3 0700827 1 HEX HD CAPSCREW, 8X100mm, GR8.8
6 1309435 1 COVER PLATE
8 1321323 2 | CLAMP SET
9 1321324 1 CLAMP SET
10 Ref | CLAMP SET, (see Figure 8-5 for details)
11 1377299 1 COVER PLATE
23 2754835 1 HOSE ASSY
24 2754836 1 HOSE ASSY
33 Ref | CLAMP, (see Figure 8-5 for details)
34 4811700 2 | FLAT WASHER, 6mm
115 Ref | MAIN CONTROL VALVE, (see Figure 9-8 for details)
120 1001092483 2 | STRAIGHT FITTING, (includes o-ring)
203 874993 1 CLAMP SET
204 874960 1 COVER PLATE
205 0700817 1 BOLT
206 877203 4 |CLAMP SET
207 4010614 8 MACHINE SCREW, 6X30mm, GR4.8
209 8009356 1 PIPE ASSY, (12M)
8007160 1 PIPE ASSY, (13M)
210 8009357 1 PIPE ASSY, (12M)
8007161 1 PIPE ASSY, (13M)
212 8001275 1 COVER PLATE
213 0761010 2 |BOLT
214 1001094555 1 FEMALE QUICK DISCONNECT COUPLING
215 2754701 1 TWIN HOSE ASSY, (12M)
2754343 1 TWIN HOSE ASSY, (13M)
218 1001093827 1 DUST PLUG
219 1302325 8 |WASHER
260 1001094556 1 MALE QUICK DISCONNECT COUPLING
261 1001093826 1 DUST CAP
302 Ref |BLOCK, (see Figure 8-5 for details)
344 Ref | HOLDER, (see Figure 8-5 for details)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 8-39



A1
ﬁl HYDRAULIC CIRCUITS

Figure 8-7 Auxiliary Function

17M

PZ1980

8-40 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC CIRCUITS

Figure 8-7 Auxiliary Function

Item Part Number | Qty. Description Rev.
4 0700626 2 |HEX HD CAPSCREW, 6X90mm, GR8.8
8 0760827 1 HEX HD CAPSCREW, 8X100mm, GR8.8
10 1062255 2 |TIE STRAP
11 1309435 1 COVER PLATE
15 1321323 2 |CLAMP SET
16 1321324 1 CLAMP SET
17 Ref |CLAMP SET, (see Figure 8-5 for details)
18 1377299 1 COVER PLATE
23 1001099233 1 HOSE ASSY
4 Ref | CLAMP, (see Figure 8-5 for details)
47 4811700 2 | WASHER, 6mm
52 1001091049 1 HOSE ASSY
102 1320626 4 CLAMP ASSY
103 1321073 2 | CLAMP ASSY
110 4031710 4 | SOCKET HD CAPSCREW, 6X30mm
115 4569000 1 | TUBE ASSY
116 4569001 1 | TUBE ASSY
121 Ref |HOLDER, (see Figure 2-1 for details)
132 0700816 4 |HEX HD CAPSCREW, 8-1.25X40mm
143 Ref |TUBE SPACER, (see Figure 8-6 for details)
203 0761010 2 HEX HD CAPSCREW, 10-1.50X20mm, GR8.8
217 2754140 1 TWIN HOSE ASSY
220 2754159 2 |HOSE ASSY
232 1001093826 1 DUST CAP
233 1001093827 1 DUST PLUG
235 Ref |BOOM HYDRAULICS ASSY, (see Figure 8-8 for details)
238 8001275 1 COVER PLATE
243 1001094556 1 MALE QUICK DISCONNECT COUPLING
244 1001094555 1 FEMALE QUICK DISCONNECT COUPLING
330 Ref | MAIN CONTROL VALVE, (see Figure 9-8 for details)
341 1001092483 2 | STRAIGHT FITTING, (includes o-ring)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 8-41



ﬁl HYDRAULIC CIRCUITS

L

Figure 8-8 Hose & Cable Carrier Installation

PAP3180

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204

8-42



HYDRAULIC CIRCUITS

Figure 8-8 Hose & Cable Carrier Installation

Item Part Number | Qty. Description Rev.
4341152 Ref |HOSE & CABLE CARRIER INSTALLATION, (not available to order, see items 1 H
thru 17 for service)
1 1001095650 AR LOCTITE® 243™
2 0903405 2 MOUNTING BRACKET WELDMENT
3 1260409 Ref HOSE/CABLE CARRIER, (Before S/N 1160006063 excluding
1160005937,1160005942, 110005945, 110005947, 110005954 &
110005956), (no longer available, order Kit K1 for replacement)
1001120416 1 HOSE/CARRIER ASSY, (S/N 1160006063 & After including 1160005937,
110005942, 110005945, 110005947, 110005954 & 110005956), (includes
items 101 thru 105)
5 2141505 4 BULKHEAD FITTING, 156X15
6 1001093238 1 REAR MOUNT ASSY BRACKET
7 2754141 1 HOSE BAYONET, RH
8 2754150 1 HOSE BAYONET, LH
10 3576314 1 HOSE CARRIER WELDMENT
11 3900362 12 BUTTON HD CAPSCREW, 6-1X12mm
12 3900380 12 SOCKET HD CAPSCREW, 6-1.00X20mm
13 1001091758 2 TUBE ASSY
14 1001091759 2 TUBE ASSY
15 4700044 2 SLIDE
16 4811700 12 FLAT WASHER, 6mm
17 1001100075 6 TUBING CLAMP
101 3290505 8 |PREV TORQ HEX LOCK NUT
102 4031608 8 |HEXHD SCR
103 4811600 8 | WASHER, 5mm
104 1001120191 2 |PLATE
105 1001120254 1 HOSE CARRIER, (includes the following items)
70029398 54 INNER LINK, TYPE 2
70023942 54 INNER LINK, TYPE 1
70023976 1 LOCKING END BRACKET SET
K1 1001128976 1 HOSE CARRIER ASSY KIT, (Before S/N 1160006063 excluding 1160005937,
110005942, 110005945, 110005947, 110005954 & 110005956), (includes item
1,3,12&17)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 8-43



ﬁl HYDRAULIC CIRCUITS

L

Figure 8-9 Frame Level & Non-Frame Level Hydraulics

8M & 9M

PZ1501

St

8M NON-FRAME LEVEL
MACHINES

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204

8-44



HYDRAULIC CIRCUITS

Figure 8-9 Frame Level & Non-Frame Level Hydraulics

Item Part Number | Qty. Description Rev.
1001093026 Ref | FRAME LEVEL HYDRAULIC INSTALLATION, (8M, if equipped), (9M), C
(not available to order, see items 1 thru 24 for service)
1 0700817 1 HEX HD CAPSCREW, 8-1.25X45mm
2 874960 1 COVER PLATE
3 1003721 1 CLIP
4 2141104 2 ELBOW, 90 DEGREES
6 2144804 2 STRAIGHT FITTING, MALE 3/4-16 UNF, (includes o-ring)
9 2754819 1 HOSE ASSY
10 2754936 1 HOSE ASSY
11 2912085 1 CLAMP SET
12 Ref FRAME LEVEL VALVE, (see Figure 9-13 for details)
13 5200614 4 RIPP BOLT, M6X30
14 5200810 1 RIPP BOLT, M8X20
16 2144806 2 STRAIGHT FITTING
17 1001091795 2 HOSE ASSY
18 1001092483 1 STRAIGHT FITTING, (includes o-ring)
19 0100011 AR LOCTITE® 242™
20 2144807 1 STRAIGHT FITTING
21 2143403 1 ELBOW, 90 DEGREES
22 2144802 1 STRAIGHT FITTING, (includes o-ring)
23 2754847 1 HOSE ASSY
24 2144803 1 STRAIGHT FITTING, (includes o-ring)
1001094581 Ref | NON-FRAME LEVEL HYDRAULIC INSTALLATION, (8M), (not available to A
order, see items 101 thru 103 for service)
1001109283 Ref | NON-FRAME LEVEL HYDRAULIC INSTALLATION, (8M, if equipped for trailer A
brakes), (not available to order, see items 101, 103, 104 & 105 for service)
101 2220237 1 PLUG
102 2220239 1 PLUG, (8M)
103 2220240 1 PLUG
104 2143405 1 ELBOW, 90 DEGREES, (8M, if equipped for trailer brakes)
105 2144807 1 STRAIGHT FITTING, (8M, if equipped for trailer brakes)
201 Ref | MAIN CONTROL VALVE, (see Figure 9-8 for details)
202 Ref |FRAME LEVEL CYLINDER, (see Figure 9-5 for details)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 8-45



A1
ﬁl HYDRAULIC CIRCUITS

Figure 8-10 Frame Level & Outrigger

12M & 13M

PZ1780

8-46 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



L
HYDRAULIC CIRCUITS ﬁl

Figure 8-10 Frame Level & Outrigger (Continued)

17M

N V PAP3030

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 8-47



HYDRAULIC CIRCUITS

Figure 8-10 Frame Level & Outrigger

Item Part Number | Qty. Description Rev.
1001092869 Ref | FRAME LEVEL & OUTRIGGER HYDRAULIC INSTALLATION, D
(12M, if equipped with frame level), (13M), (not available to order, see items 1
thru 28 for service)
1001093047 Ref | OUTRIGGER HYDRAULIC INSTALLATION, (12M, non frame level), D
(not available to order, see items 4, 6, 8 thru 11, 15 thru 20, 22 thru 23, 25 thru
28 for service)
1001093058 Ref |FRAME LEVEL & OUTRIGGER HYDRAULIC INSTALLATION, (17M), D
(not available to order, see items 1 thru 7 & 10 thru 34 for service)
1 0700817 1 HEX HD CAPSCREW, 8-1.25X45mm
2 874960 1 CLAMP
3 2141104 2 ELBOW, 90 DEGREES
4 2142204 1 TEE FITTING
6 2144804 6 STRAIGHT FITTING, MALE 3/4-16 UNF, (includes o-ring), (12M, if equipped
with frame level), (13M), (17M)
2144804 4 STRAIGHT FITTING, MALE 3/4-16 UNF, (includes o-ring), (12M, non frame
level)
7 2754819 1 HOSE ASSY
8 2754820 2 HOSE ASSY
9 2754821 2 HOSE ASSY
10 2144809 3 STRAIGHT FITTING, (includes o-ring)
11 Ref OUTRIGGER & FRAME LEVEL VALVE, (see Figure 9-14 for details)
13 2754936 1 HOSE ASSY
14 2912085 1 CLAMP
15 1001092584 1 ELBOW, 90 DEGREES
16 5200614 4 RIPP BOLT, M6X30
17 1003721 1 CLIP
18 5200810 1 RIPP BOLT, M8X20
19 2141105 4 ELBOW, 90 DEGREES, (12M & 13M)
2143007 4 ELBOW, 90 DEGREES, (17M)
20 1001092844 1 HOSE ASSY
22 0100011 AR LOCTITE®242™
23 2144803 2 STRAIGHT FITTING, (includes o-ring)
25 2754847 1 HOSE ASSY
26 1001093395 1 HOSE ASSY
27 1001093396 1 HOSE ASSY
28 1001092511 1 STRAIGHT FITTING, (includes o-ring)
30 1001091365 1 HOSE ASSY
31 1001091366 1 HOSE ASSY
32 1001091391 1 HOSE ASSY
33 1001091392 1 HOSE ASSY
34 2144104 1 TEST PORT FITTING
101 Ref | MAIN CONTROL VALVE, (see Figure 9-8 for details)
102 Ref | FRAME LEVEL CYLINDER, (see Figure 9-5 for details)
103 Ref |OUTRIGGER CYLINDER, (see Figure 9-6 for details)

8-48

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204




HYDRAULIC CIRCUITS

Figure 8-10 Frame Level & Outrigger (Continued)

Item

Part Number

Qty.

Description

Rev.

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

8-49



A1
ﬁl HYDRAULIC CIRCUITS

Figure 8-11 Boom Rear Auxiliary

8M & 9M

8-50 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC CIRCUITS

Figure 8-11 Boom Rear Auxiliary

Item Part Number | Qty. Description Rev.

1 0700626 2 |HEX HD CAPSCREW, 6-1.0X90mm

3 0700827 1 HEX HD CAPSCREW, 8-1.25X100mm

6 1309435 1 COVER PLATE

8 1321323 2 |CLAMP

9 1321324 1 CLAMP

10 Ref | CLAMP, (see Figure 8-5 for details)

11 1377299 1 COVER PLATE

22 1001098141 1 HOSE ASSY

23 1001098142 1 HOSE ASSY

24 1001098143 1 HOSE ASSY

25 1001098144 1 HOSE ASSY

34 3962930 1 CLAMP

35 4811700 2 | WASHER, 6mm

36 5200812 1 RIPP BOLT, M8X25

41 Ref |HEX HD CAPSCREW, (see Figure 1-2 for details)

42 2142715 6 | STRAIGHT FITTING

43 Ref | PLATE, (see Figure 1-2 for details)

44 4031919 2 SOCKET HD CAPSCREW, M8X75

45 Ref | SWITCH, BODY, (not shown), (see Figure 10-3 for details)

46 Ref | SWITCH, KEY, (not shown), (see Figure 10-13 for details)

47 Ref |AUXILIARY DIVERTER VALVE, (see Figure 9-16 for details)

48 1001093826 1 DUST CAP

49 1001093827 1 DUST CAP

50 1001094555 1 FEMALE COUPLING

51 1001094556 1 MALE COUPLING

52 1001098189 1 HOSE ASSY

53 1001098190 1 HOSE ASSY

101 Ref | MAIN CONTROL VALVE, (see Figure 9-8 for details)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 8-51



A1
ﬁl HYDRAULIC CIRCUITS

Figure 8-12 Trailer Brake Installation

EQUIPPED WITH FRAME LEVEL 8M & 9M

16 PZ4080

\\3@\

TO HYDRAULIC TANK

HYDRAULIC TANK CONNECTION
/ 103

8-52 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC CIRCUITS

Figure 8-12 Trailer Brake Installation

Item Part Number | Qty. Description Rev.
1001103224 Ref | TRAILER BRAKE INSTALLATION, (CE - 8M & 9M, if equipped), D
(not available to order, see items 1 thru 25 for service)
1 0700822 2 HEX HD CAPSCREW, M8X70, GR8.8
3 2140806 1 STRAIGHT FITTING
4 2142011 1 TEE FITTING
5 2142203 1 TEE FITTING
6 2142204 1 TEE FITTING
7 2143604 1 FITTING
8 2144803 3 STRAIGHT FITTING, (includes o-ring)
9 2144806 1 STRAIGHT FITTING
11 2221193 1 QUICK DISCONNECT CONNECTOR
12 1001112197 1 TRAILER BRAKE VALVE
14 1001111825 1 HOSE ASSY
15 1001103253 1 HOSE ASSY
16 1001103254 1 HOSE ASSY
17 1001103255 1 HOSE ASSY
18 1001103256 1 HOSE ASSY
20 1001104019 1 ADAPTER
21 1001104027 1 ADAPTER
22 1001104083 1 BLEED SCREW
23 2142205 1 TEE FITTING
24 2144804 1 STRAIGHT FITTING, MALE 3/4-16 UNF, (includes o-ring)
25 1001112385 1 SPACER
101 Ref | MAIN CONTROL VALVE, (see Figure 9-8 for details)
102 Ref |REAR HYDRAULIC BRACKET, (see Figure 1-2 for details)
103 Ref |HYDRAULIC TANK ASSY, (see Figure 9-9 for details)
104 Ref |BOOM REAR AUXILIARY , (see Figure 8-11 for details)
105 Ref |HOSE ASSY, (see Figure 8-3 for details)
106 Ref |TUBE ASSY, (see Figure 8-3 for details)
107 Ref |HOSE ASSY, (see Figure 8-1 for details)
108 Ref | CONNECTOR, (see Figure 8-1 for details)
109 Ref | CONNECTOR, (see Figure 8-9 for details)
110 Ref |ELBOW, 90 DEGREES, (see Figure 8-9 for details)
111 Ref |HOSE ASSY, (see Figure 8-9 for details)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 8-53



ﬁl HYDRAULIC CIRCUITS

L

Figure 8-13 Brake Accumulator Installation

LOCATION INSIDE ENGINE COMPARTMENT

103

e

11
iﬁ

TO HYDRAULIC
HANDBRAKE

PZ4100

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204

8-54



HYDRAULIC CIRCUITS

Figure 8-13 Brake Accumulator Installation

Item Part Number | Qty. Description Rev.
1001103108 Ref |BRAKE ACCUMULATOR INSTALLATION, (CE - 17M, if equipped), A
(not available to order, see items 1 thru 11 for service)
1 2142204 1 TEE FITTING
2 2142712 1 STRAIGHT FITTING
3 2143604 1 FITTING
4 4341078 1 CLAMP, (includes bolt & nut)
5 4400474 1 HYDRAULIC ACCUMULATOR TANK
6 5200810 2 RIPP BOLT, M8X20mm
7 5200812 2 RIPP BOLT, M8X25
8 5220800 4 RIPP NUT, 8mm
9 1001103129 1 CHECK VALVE
10 1001103130 1 BRACKET
11 1001103181 1 HOSE ASSY
101 Ref |HOSE ASSY, (see Figure 8-3 for details)
102 Ref | MAIN CONTROL VALVE, (see Figure 9-8 for details)
103 Ref |HYDRAULIC FITTINGS, (see Figure 8-1 for details)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 8-55



A1
ﬁl HYDRAULIC CIRCUITS

This Page Intentionally Left Blank

8-56 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



SECTION 9
HYDRAULIC COMPONENTS

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9



Before S/N 1160005745
HYDRAULIC COMPONENTS

Figure 9-1 Lift Cylinder

8M

PAP4300

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Before S/N 1160005745

HYDRAULIC COMPONENTS

Figure 9-1 Lift Cylinder

Item Part Number | Qty. Description Rev.
1001092822 1 LIFT CYLINDER, (3508 & 4008), (includes all items) C
1001092822B 1 LIFT CYLINDER, (40.8), (includes all items) C
1 7029434 1 CYLINDER HOUSING
2 7028547 1 PISTON ROD ASSY
3 Use Kit K2 1 BEARING
4 7029435 1 PISTON
5 Use Kit K2 1 BEARING
6 Use Kit K1 1 WIPER
7 Use Kit K1 1 ROD SEAL
8 Use Kit K1 1 BACKUP RING
9 Use Kit K1 1 O-RING
10 Use Kit K1 1 O-RING
11 Use Kit K1 1 PISTON SEAL
12 Use Kit K1 2 PISTON GUIDE RING
13 Use Kit K1 1 O-RING
14 Use Kit K1 1 SET SCREW
15 7028314 2 GREASE NIPPLE
16 70020633 1 LOAD CONTROL VALVE, (3508 & 4008)
70020633B 1 LOAD CONTROL VALVE, (40.8)
17 7028584 4 HEX SOCKET HD SCREW
19 7029231 2 BUSHING
K1 7029437 1 SEAL KIT, (includes items 6 thru 14)
K2 7029438 1 GLAND ASSY, (includes items 3 & 5)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-3



S/N 1160005745 & After
HYDRAULIC COMPONENTS

Figure 9-1 Lift Cylinder

PAP4290

9-4

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



S/N 1160005745 & After

HYDRAULIC COMPONENTS

Figure 9-1 Lift Cylinder

Item Part Number | Qty. Description Rev.
1001107520 1 LIFT CYLINDER, (3508PS & 4008PS) A
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-5



Before S/N 1160005648
HYDRAULIC COMPONENTS

Figure 9-1 Lift Cylinder

9M & 13M

PAP4140

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Before S/N 1160005648
HYDRAULIC COMPONENTS f

Figure 9-1 Lift Cylinder

Item Part Number | Qty. Description Rev.

1001092763 1 LIFT CYLINDER, (3509PS, 3513PS, 4009PS & 4013PS), (includes 1 thru 19)
1001092763B 1 LIFT CYLINDER, (40.9), (includes all items)

1001106760 1 LIFT CYLINDER, (3509PS, 3513PS, 4009PS & 4013PS, if equipped with
LMIS), (includes all items)

mw oo

1 7029442 1 CYLINDER HOUSING

2 7028547 1 PISTON ROD

3 Use Kit K2 1 BEARING

4 7028549 1 PISTON

5 Use Kit K2 1 BEARING

6 Use Kit K1 1 WIPER

7 Use Kit K1 1 ROD SEAL

8 Use Kit K1 1 BACKUP RING

9 Use Kit K1 1 O-RING

10 Use Kit K1 1 O-RING

11 Use Kit K1 1 PISTON SEAL

12 Use Kit K1 2 WEAR RING

13 Use Kit K1 1 O-RING

14 Use Kit K1 1 SET SCREW

15 7028314 2 GREASE FITTING

16 70020633 1 LOAD CONTROL VALVE, (3509PS, 3513PS, 4009PS & 4013PS)

70020633B 1 LOAD CONTROL VALVE, (40.9)

17 7028584 4 HEX SOCKET HD SCREW

19 7029231 2 BUSHING
118 1001101830 1 LMIS MANIFOLD VALVE, (if equipped with LMIS)
119 1001102080 2 O-RING, (if equipped with LMIS)
120 1001095650 AR LOCTITE® 243™, (if equipped with LMIS)
K1 7028545 1 SEAL KIT, (includes items 6 thru 14)

K2 7029443 1 GLAND ASSY, (includes items 3 & 5)

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-7



S/N 1160005648 & After
HYDRAULIC COMPONENTS

Figure 9-1 Lift Cylinder

10

PAP4330

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



S/N 1160005648 & After

HYDRAULIC COMPONENTS %
Figure 9-1 Lift Cylinder
Item Part Number | Qty. Description Rev.
1001107514 1 LIFT CYLINDER, (includes all items) AE
1001109933 1 LIFT CYLINDER, (3509PS, 3513PS, 409PS & 4013PS, if equipped with A
LMIS), (includes items 101 thru 104)
1 70024027 1 ROD ASSY
2 70024028 1 BUSHING
3 70024020 1 GREASE FITTING
4 70024029 1 BARREL ASSY
5 70029966 4 HEX HD CAPSCREW
6 70029940 1 SET SCREW
7 70024030 1 PISTON
8 70024031 1 GLAND
9 70024032 2 CIRCLIP
10 70024033 1 SPHERICAL BALL BEARING
11 Use Kit K1 1 O-RING SEAL
12 Use Kit K1 1 BEARING RING
13 Use Kit K1 1 SEAL
15 Use Kit K1 1 O-RING SEAL
17 Use Kit K1 1 O-RING
18 Use Kit K1 1 WIPER SEAL
19 Use Kit K1 1 BEARING RING
20 Use Kit K1 1 SEAL GLAND
21 Use Kit K1 1 O-RING SEAL
22 Use Kit K1 1 O-RING SEAL
23 70024034 1 OIL PIPE
24 70024035 1 HOLLOW SCREW
101 4031919 4 | SOCKET HD CAPSCREW, M8X75
102 1001095650 AR |LOCTITE® 243™
103 1001101830 1 CYLINDER MANIFOLD PLATE
104 1001102080 2 |O-RING
K1 70024036 1 SEAL KIT, (includes items 11 thru 22)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-9



HYDRAULIC COMPONENTS

Figure 9-1 Lift Cylinder

12M

20

PAP4280

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC COMPONENTS

Figure 9-1 Lift Cylinder

Item Part Number | Qty. Description Rev.
1001092779 1 LIFT CYLINDER, (12M), (includes all items) C
1 7029442 1 CYLINDER HOUSING
2 7028547 1 PISTON ROD
3 Use Kit K2 1 BEARING
4 7028549 1 PISTON
5 Use Kit K2 1 BEARING
6 Use Kit K1 1 WIPER
7 Use Kit K1 1 ROD SEAL
8 Use Kit K1 1 BACKUP RING
9 Use Kit K1 1 O-RING
10 Use Kit K1 1 O-RING
11 Use Kit K1 1 PISTON SEAL
12 Use Kit K1 2 WEAR RING
13 Use Kit K1 2 O-RING
14 Use Kit K1 1 SET SCREW
15 7028314 2 GREASE NIPPLE
16 70020633 1 LOAD CONTROL VALVE
17 7028584 4 HEX SOCKET SCREW
18 7029444 1 SPACER
19 7029231 1 BUSHING
20 7029439 1 BUSHING
K1 7028545 1 SEAL KIT, (includes items 6 thru 14)
K2 7029443 1 GLAND SEAL, (includes items 3 & 5)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-11



Before S/N 1160005738
HYDRAULIC COMPONENTS

Figure 9-1 Lift Cylinder

PAP4270

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Before S/N 1160005738

HYDRAULIC COMPONENTS

Figure 9-1 Lift Cylinder

Item Part Number | Qty. Description Rev.
1001092504 1 LIFT CYLINDER, (17M), (includes items 1 thru 19) C
1001106978 1 LIFT CYLINDER, (17M, if equipped with LMIS), (includes all items) B

1 7029454 1 CYLINDER HOUSING

2 7028851 1 PISTON ROD

3 Use Kit K2 1 BEARING

4 7028549 1 PISTON

5 Use Kit K2 1 BEARING

6 Use Kit K1 1 WIPER

7 Use Kit K1 1 ROD SEAL

8 Use Kit K1 1 O-RING

9 Use Kit K1 1 BACKUP RING

10 Use Kit K1 1 O-RING

11 Use Kit K1 1 O-RING

12 Use Kit K1 1 PISTON SEAL

13 Use Kit K1 2 WEAR RING

14 Use Kit K1 1 SET SCREW

15 7028314 1 GREASE FITTING

16 7029455 1 GREASE FITTING

17 1001114162 1 LOAD CONTROL VALVE
18 7028584 4 HEX SOCKET HD CAPSCREW
19 7029231 2 BUSHING

118 4031919 4 SOCKET HD CAPSCREW, M8X75, (if equipped with LMIS)

119 1001101830 1 LMIS MANIFOLD VALVE, (if equipped with LMIS)

120 1001102080 2 O-RING, (if equipped with LMIS)

121 1001095650 AR LOCTITE® 243™, (if equipped with LMIS)

K1 7028545 1 SEAL KIT, (includes items 6 thru 14)
K2 7029443 1 GLAND ASSY, (includes items 3 & 5)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-13



S/N 1160005738 & After
HYDRAULIC COMPONENTS

Figure 9-1 Lift Cylinder

PAP4260

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



S/N 1160005738 & After

HYDRAULIC COMPONENTS /
Figure 9-1 Lift Cylinder

Item Part Number | Qty. Description Rev.
1001107507 1 LIFT CYLINDER, (17M) A
1001109935 1 LIFT CYLINDER, (17M, if equipped with LMIS), (includes items 101 thru 104) A

101 4031919 4 SOCKET HD CAPSCREW, M8X75

102 1001095650 AR LOCTITE® 243™

103 1001101830 1 CYLINDER MANIFOLD PLATE

104 1001102080 2 O-RING

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

9-15




% HYDRAULIC COMPONENTS

Figure 9-2 Extend/Retract Cylinder

8M
i} - 17 -
5
/ /1 4 13 14 21
16 10 )2% / lf;; . Nl
3 777 y /) Y
7 /// 7 N O
- SN
IS NI A i SN\ = =
7 \_|8 2 15 }’1 1\2 20
9
K1

PAP4120

9-16 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC COMPONENTS

Figure 9-2 Extend/Retract Cylinder

Item Part Number | Qty. Description Rev.
1001092819 1 EXTEND/RETRACT CYLINDER, (8M), (includes all items) E
1 7029729 1 CYLINDER HOUSING
2 7029730 1 PISTON ROD
3 7028355 1 BEARING
4 7028356 1 PISTON
5 7028357 1 BEARING
6 Use Kit K1 1 WIPER
7 Use Kit K1 1 ROD SEAL
8 Use Kit K1 1 O-RING
9 Use Kit K1 1 BACKUP RING
10 Use Kit K1 1 O-RING
11 Use Kit K1 2 O-RING
12 Use Kit K1 1 PISTON SEAL
13 Use Kit K1 2 WEAR RING
14 Use Kit K1 1 SET SCREW
15 Use Kit K1 1 SPACER
16 Use Kit K1 1 ROD HEAD
17 70020633 1 LOAD CONTROL VALVE
20 7029624 1 PLUG
21 7028584 4 HEX SOCKET HD SCREW
K1 7028352 1 SEAL KIT, (includes items 6 thru 16)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-17



% HYDRAULIC COMPONENTS

Figure 9-2 Extend/Retract Cylinder

9M
18
19-F% §
17 ,ﬁl
5
4 1 4 13 14 20
/ O iy i | @/
15 10 l‘l / N = / /
3 7 7177, Y7 A 7 <
A N e
A./ 7 Nl O
TESG T ST |
; Y e ] X\i’ \y @
7 \-|g 2 16 1 12
K1

PAP4180

9-18 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC COMPONENTS

Figure 9-2 Extend/Retract Cylinder

Item Part Number | Qty. Description Rev.
1001092813 1 EXTEND/RETRACT CYLINDER, (9M), (includes all items) C
1 7029725 1 CYLINDER HOUSING
2 7029726 1 PISTON ROD
3 7028355 1 BEARING
4 7028356 1 PISTON
5 7028357 1 BEARING
6 Use Kit K1 1 WIPER
7 Use Kit K1 1 ROD SEAL
8 Use Kit K1 1 O-RING
9 Use Kit K1 1 BACKUP RING
10 Use Kit K1 1 O-RING
11 Use Kit K1 2 O-RING
12 Use Kit K1 1 PISTON SEAL
13 Use Kit K1 2 WEAR RING
14 Use Kit K1 1 SET SCREW
15 70024026 1 ROD HEAD
16 7029727 1 SPACER
17 70020633 1 LOAD CONTROL VALVE
18 7029728 1 BUFFER DISC
19 7029626 4 COUNTERSUNK SCREW
20 7028584 4 HEX SOCKET HD SCREW
K1 7028352 1 SEAL KIT, (includes items 6 thru 14)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-19



% HYDRAULIC COMPONENTS

Figure 9-2 Extend/Retract Cylinder

12M

14

35 1o5 /{12
% 9 /13
/ /

38

40

%
W]
)

K1
K2

PAP4250

9-20 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC COMPONENTS

Figure 9-2 Extend/Retract Cylinder

Item Part Number | Qty. Description Rev.
1001092783 1 EXTEND/RETRACT CYLINDER, (12M), (includes all items) C
1 7029628 1 CYLINDER HOUSING ASSY
2 7029629 1 CYLINDER HOUSING ASSY
3 7029630 1 PISTON ROD
4 7029631 1 PISTON ROD
5 Use Kit K2 1 BEARING
6 7029615 1 GLAND
7 7029616 1 PISTON
8 7029617 1 PISTON
9 Use Kit K2 1 BEARING
10 Use Kit K1 1 ROD SEAL
11 Use Kit K1 1 WIPER
12 Use Kit K1 1 O-RING
13 Use Kit K1 1 BACKUP RING
14 Use Kit K1 1 O-RING
15 Use Kit K1 2 ROD GUIDE RING
16 Use Kit K1 1 WIPER RING
17 Use Kit K1 1 ROD SEAL
18 Use Kit K1 1 O-RING
19 Use Kit K1 1 BACKUP RING
20 Use Kit K1 1 O-RING
21 Use Kit K1 1 PISTON SEAL
22 Use Kit K1 2 WEAR RING
23 Use Kit K1 1 O-RING
24 Use Kit K1 1 PISTON SEAL
25 Use Kit K1 2 WEAR RING
26 Use Kit K1 1 O-RING
27 Use Kit K1 2 O-RING
28 Use Kit K1 2 BACKUP RING
29 Use Kit K1 1 SET SCREW
30 Use Kit K1 1 SET SCREW
31 7029619 1 SNAP RING
32 7029618 1 CHECK VALVE
33 7029620 1 SPACER
34 7029621 1 ROD EYE
35 7029622 1 BUFFER DISC
36 7029623 1 BUFFER DISC
37 7029624 2 PLUG
38 70020633 1 LOAD CONTROL VALVE
39 7028584 4 HEX SOCKET HD SCREW
40 7029626 4 COUNTERSUNK SCREW
K1 7029632 1 SEAL KIT, (includes items 10 thru 30)
K2 7029614 1 GLAND ASSY, (includes items 5 & 9)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-21




% HYDRAULIC COMPONENTS

Figure 9-2 Extend/Retract Cylinder

13M

38
3
O
AR\
3@1\1 F 206
32 15
/29 |\ 30\ 1
40\ D4 | T AN |
a g @
O]
IR .
K1
K2

PAP4190

9-22 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC COMPONENTS

Figure 9-2 Extend/Retract Cylinder

Item Part Number | Qty. Description Rev.
1001092395 1 EXTEND/RETRACT CYLINDER, (13M), (includes all items) D
1 7029610 1 CYLINDER HOUSING
2 7029611 1 CYLINDER HOUSING
3 7029612 1 PISTON ROD
4 7029613 1 PISTON ROD
5 Use Kit K2 1 BEARING
6 7029615 1 GLAND
7 7029616 1 PISTON
8 7029617 1 PISTON
9 Use Kit K2 1 BEARING
10 Use Kit K1 1 WIPER
11 Use Kit K1 1 ROD SEAL
12 Use Kit K1 1 O-RING
13 Use Kit K1 1 BACK-UP RING
14 Use Kit K1 1 O-RING
15 Use Kit K1 2 ROD GUIDE RING
16 Use Kit K1 1 WIPER RING
17 Use Kit K1 1 ROD SEAL
18 Use Kit K1 1 O-RING
19 Use Kit K1 1 BACKUP RING
20 Use Kit K1 1 O-RING
21 Use Kit K1 1 O-RING
22 Use Kit K1 1 PISTON SEAL
23 Use Kit K1 2 WEAR RING
24 Use Kit K1 1 O-RING
25 Use Kit K1 1 PISTON SEAL
26 Use Kit K1 2 WEAR RING
27 7029618 1 CHECK VALVE
28 7029619 1 SNAP RING
29 Use Kit K1 1 SET SCREW
30 Use Kit K1 1 SET SCREW
31 Use Kit K1 2 O-RING
32 Use Kit K1 2 BACK-UP RING
33 7029620 1 SPACER
34 7029621 1 ROD EYE
35 7029622 1 BUFFER DISC
36 7029623 1 BUFFER DISC
37 7029624 2 PLUG
38 70020633 1 LOAD CONTROL VALVE
39 7028584 4 HEX SOCKET HD SCREW
40 7029626 4 COUNTERSUNK SCREW
K1 7029632 1 SEAL KIT, (includes items 10 thru 26 & 29 thru 32)
K2 7029614 1 GLAND ASSY, (includes items 5 & 9)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-23



% HYDRAULIC COMPONENTS

Figure 9-2 Extend/Retract Cylinder

17M

NOTE: CHECK CYLINDER FOR PART
NUMBER PRIOR TO ORDERING
REPLACEMENT PARTS

PAP3850

9-24 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC COMPONENTS

Figure 9-2 Extend/Retract Cylinder

Item Part Number | Qty. Description Rev.
1001092364 1 EXTEND/RETRACT CYLINDER, (17M), (no longer available, order 1001107509 B
for replacement), (includes all items)
1 7028559 1 BARREL ASSY
2 7028560 1 PISTON ASSY
3 Use Kit K2 1 GLAND
4 Use Kit K1 1 PISTON
5 Use Kit K1 1 WIPER
6 Use Kit K1 1 ROD SEAL
7 Use Kit K2 1 BEARING
8 Use Kit K1 1 BACK-UP RING
9 Use Kit K1 1 O-RING
10 Use Kit K1 1 O-RING
11 Use Kit K1 2 O-RING
12 Use Kit K1 1 PISTON GUIDE RING
13 Use Kit K1 1 PISTON SEAL
14 7028315 1 SET SCREW
15 7028569 1 SPACER
16 1001114162 1 LOAD CONTROL VALVE
17 7028584 4 HEX SOCKET HD CAPSCREW
K1 7029232 1 SEAL KIT, (includes items 4 thru 6 & 8 thru 13)
K2 7029449 1 GLAND ASSY, (includes items 3 & 7)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-25



% HYDRAULIC COMPONENTS

Figure 9-2 Extend/Retract Cylinder

17M

NOTE: CHECK CYLINDER FOR PART
NUMBER PRIOR TO ORDERING
REPLACEMENT PARTS

PAP3851

9-26 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC COMPONENTS

Figure 9-2 Extend/Retract Cylinder

Item Part Number | Qty. Description Rev.
1001107509 1 EXTEND/RETRACT CYLINDER, (17M), (includes all items) D
1 70023088 1 BARREL ASSY
2 70023091 1 PISTON ASSY
3 70023090 1 GLAND
4 70023091 1 PISTON
5 Use Kit K1 1 WIPER
6 Use Kit K1 1 ROD SEAL
7 Use Kit K1 1 BEARING
8 Use Kit K1 1 BACK-UP RING
9 Use Kit K1 1 O-RING
10 Use Kit K1 1 O-RING
11 Use Kit K1 2 O-RING
12 Use Kit K1 1 PISTON GUIDE RING
13 Use Kit K1 1 PISTON SEAL
14 70029940 1 SET SCREW
15 70023092 1 SPACER
16 1001114162 1 LOAD CONTROL VALVE
17 70029966 4 HEX SOCKET HD CAPSCREW
K1 70023095 1 SEAL KIT, (includes items 5 thru 13)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-27



% HYDRAULIC COMPONENTS

Figure 9-3 Tilt Cylinder

15 NOTE: CHECK CYLINDER FOR PART
NUMBER PRIOR TO ORDERING
? REPLACEMENT PARTS

PAP3840

9-28 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC COMPONENTS

Figure 9-3 Tilt Cylinder

Item Part Number | Qty. Description Rev.
1001092404 1 TILT CYLINDER, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, D
4012PS, 4013PS & 4017PS), (no longer available, order 1001107510 for
replacement), (includes all items)
1001092404B 1 TILT CYLINDER, (40.8 & 40.9), (no longer available, order 1001107510 for D

replacement), (includes all items)

1 7028573 1 BARREL ASSY

2 7028574 1 ROD ASSY

3 7028575 1 GLAND

4 7028576 1 PISTON

5 7028856 1 BEARING

6 Use Kit K1 1 WIPER RING

7 Use Kit K1 1 ROD SEAL

8 Use Kit K1 1 O-RING

9 Use Kit K1 1 BACK-UP RING

10 Use Kit K1 1 O-RING

11 Use Kit K1 1 O-RING

12 Use Kit K1 1 PISTON SEAL

13 Use Kit K1 2 PISTON GUIDE RING

14 Use Kit K1 1 SET SCREW

15 7028314 2 GREASE FITTING

16 70020633 1 LOAD CONTROL VALVE, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS,

4009PS, 4012PS, 4013PS & 4017PS)
70020633B 1 LOAD CONTROL VALVE, (40.8 & 40.9)

17 7028584 4 HEX SOCKET HD CAPSCREW

18 7028840 2 BUSHING

K1 7028572 1 SEAL KIT, (includes items 6 thru 14)

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-29



% HYDRAULIC COMPONENTS

Figure 9-3 Tilt Cylinder

NOTE: CHECK CYLINDER FOR PART
NUMBER PRIOR TO ORDERING
REPLACEMENT PARTS

PAP3840

9-30 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 9-3 Tilt Cylinder

HYDRAULIC COMPONENTS

Item Part Number | Qty. Description Rev.
1001107510 1 TILT CYLINDER, (includes all items) A
1 70024022 1 BARREL ASSY
2 70024018 1 ROD ASSY
3 70024023 1 GLAND
4 70024021 1 PISTON
5 Use Kit K1 1 BEARING
6 Use Kit K1 1 WIPER RING
7 Use Kit K1 1 ROD SEAL
8 Use Kit K1 1 O-RING
9 Use Kit K1 1 BACK-UP RING
10 Use Kit K1 1 O-RING
11 Use Kit K1 1 O-RING
12 Use Kit K1 1 PISTON SEAL
13 Use Kit K1 2 PISTON GUIDE RING
14 Use Kit K1 1 SET SCREW
15 70024020 2 GREASE FITTING
16 1001114162 1 LOAD CONTROL VALVE
17 70029966 4 HEX SOCKET HD CAPSCREW
18 70024019 2 BUSHING
K1 7028572 1 SEAL KIT, (includes items 5 thru 14)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-31



% HYDRAULIC COMPONENTS

Figure 9-4 Compensation Cylinder

NOTE: CHECK CYLINDER FOR PART
NUMBER PRIOR TO ORDERING
REPLACEMENT PARTS

15

5

19

18

PAP4130

9-32 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC COMPONENTS

Figure 9-4 Compensation Cylinder

Item Part Number | Qty. Description Rev.
1684383 Ref | COMPENSATION CYLINDER, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, D
4009PS, 4012PS, 4013PS & 4017PS), (no longer available, order 1001107508
for replacement), (includes items 1 thru 16)
1684383B Ref | COMPENSATION CYLINDER, (40.8 & 40.9), (no longer available, order D

1001107508 for replacement), (includes items 1 thru 16)

1 7028586 1 CYLINDER HOUSING

2 7029445 1 PISTON ROD

3 Use Kit K2 1 GLAND

4 7028589 1 PISTON

5 Use Kit K2 1 BEARING

6 Use Kit K1 1 WIPER RING

7 Use Kit K1 1 ROD SEAL

8 Use Kit K1 1 BACKUP RING

9 Use Kit K1 1 O-RING

10 Use Kit K1 1 O-RING

11 Use Kit K1 1 PISTON SEAL

12 Use Kit K1 2 PISTON GUIDE RING

13 Use Kit K1 1 SET SCREW

14 Use Kit K1 1 O-RING

15 7028314 2 GREASE NIPPLE

16 7028857 2 BUSHING

17 Ref | PIN, (see Figure 2-2 for details)

18 Ref |RIPP BOLT, 12X20mm, (see Figure 2-2 for details)

19 Ref | PIN, (see Figure 2-2 for details)

20 0100011 AR |LOCTITE®242™

K1 7028585 1 SEAL KIT, (includes items 6 thru 14)

K2 7029446 1 GLAND ASSY, (includes items 3 & 5)

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-33



% HYDRAULIC COMPONENTS

Figure 9-4 Compensation Cylinder

NOTE: CHECK CYLINDER FOR PART

6 NUMBER PRIOR TO ORDERING

%1 REPLACEMENT PARTS
&>

21

©

a

22

PAP13770

9-34 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC COMPONENTS

Figure 9-4 Compensation Cylinder

Item Part Number | Qty. Description Rev.
1001107508 2 | COMPENSATION CYLINDER, (includes items 1 thru 20) A
1 70029943 1 CYLINDER HOUSING
2 70029944 1 PISTON ROD ASSY
4 70029937 1 GLAND
5 70029938 1 PISTON
7 Use Kit K1 1 ROD SEAL
8 Use Kit K1 1 WIPER SEAL
9 Use Kit K1 1 BEARING
10 Use Kit K1 1 BACK-UP RING
11 Use Kit K1 1 O-RING
12 Use Kit K1 1 O-RING
13 Use Kit K1 2 PISTON GUIDE
14 Use Kit K1 1 O-RING
15 70029940 1 SET SCREW
16 70029941 2 GREASE NIPPLE
18 Use Kit K1 1 PISTON SEAL
19 Use Kit K1 1 O-RING
20 70029942 2 BUSHING
21 Ref | PIN, (see Figure 2-2 for details)
22 Ref | RIPP BOLT, 12X20mm, (see Figure 2-2 for details)
23 Ref | PIN, (see Figure 2-2 for details)
K1 70029972 1 SEAL KIT, (includes items 7 thru 14, 18 & 19)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-35



% HYDRAULIC COMPONENTS

Figure 9-5 Frame Level Cylinder

NOTE: CHECK CYLINDER FOR PART
NUMBER PRIOR TO ORDERING
REPLACEMENT PARTS

PAP4150

9-36 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC COMPONENTS

Figure 9-5 Frame Level Cylinder

Item Part Number | Qty. Description Rev.
1684405 Ref | FRAME LEVEL CYLINDER, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, F
4009PS, 4012PS, 4013PS & 4017PS), (no longer available, order 1001107511
for service replacement), (includes all items)
1684405B Ref | FRAME LEVEL CYLINDER, (40.8 & 40.9), (no longer available, order F

1001107511B for service replacement), (includes all items)

1 7028600 1 CYLINDER HOUSING

2 7028601 1 PISTON ROD

3 Use Kit K2 1 BEARING

4 7028858 1 PISTON

5 Use Kit K2 1 BEARING

6 Use Kit K1 1 WIPER RING

7 Use Kit K1 1 ROD SEAL

8 Use Kit K1 1 BACKUP RING

9 Use Kit K1 1 O-RING

10 Use Kit K1 1 O-RING

11 Use Kit K1 1 PISTON SEAL

12 Use Kit K1 1 SET SCREW

13 Use Kit K1 1 O-RING

14 7028314 2 GREASE NIPPLE

15 Use Kit K1 1 WEAR RING

16 7029847 1 VALVE PISTON

17 7029845 2 CHECK VALVE

K1 7028599 1 SEAL KIT, (includes items 6 thru 13 & 15)

K2 7028602 1 GLAND ASSY, (includes items 3 & 5)

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-37



% HYDRAULIC COMPONENTS

Figure 9-5 Frame Level Cylinder

23 21 NOTE: CHECK CYLINDER FOR PART
NUMBER PRIOR TO ORDERING
20 REPLACEMENT PARTS

PAP13780

9-38 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC COMPONENTS

Figure 9-5 Frame Level Cylinder

Item Part Number | Qty. Description Rev.
1001107511 1 FRAME LEVEL CYLINDER, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, A
4009PS, 4012PS, 4013PS & 4017PS), (includes items 1 thru 17)
1001107511B 1 FRAME LEVEL CYLINDER, (40.8 & 40.9), (includes items 1 thru 17) A
1 70029960 1 CYLINDER HOUSING ASSY
2 70029961 1 PISTON ROD ASSY
4 70029956 1 GLAND
5 70029957 1 PISTON
9 70002222 4 SNAP RING
10 70029958 1 BEARING
11 Use Kit K1 1 ROD SEAL
12 Use Kit K1 1 WIPER RING
13 Use Kit K1 1 O-RING
14 Use Kit K1 1 BACK-UP RING
15 Use Kit K1 1 O-RING
16 Use Kit K1 1 WEAR RING
17 Use Kit K1 1 PISTON SEAL
18 70029940 1 SET SCREW
19 Use Kit K1 1 O-RING
20 70029948 2 CHECK VALVE
21 Not available 2 PLUG
22 Use Kit K1 1 O-RING
23 70029941 2 GREASE NIPPLE
24 70029949 1 VALVE PISTON
K1 70029959 1 SEAL KIT, (includes items 11 thru 17, 19 & 22)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-39



% HYDRAULIC COMPONENTS

Figure 9-6 Outrigger Cylinder Assembly

12M & 13M

PAP4110

9-40 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC COMPONENTS

Figure 9-6 Outrigger Cylinder Assembly

Item Part Number | Qty. Description Rev.
1684411 1 OUTRIGGER CYLINDER, (12M & 13M), (includes all items) C
1 7028895 1 CYLINDER HOUSING
2 7028896 1 PISTON ROD
3 Use Kit K2 1 BEARING
4 7028898 1 PISTON
5 Use Kit K2 1 BEARING
6 Use Kit K1 1 WIPER
7 Use Kit K1 1 ROD SEAL
8 Use Kit K1 1 O-RING
9 Use Kit K1 1 BACK-UP RING
10 Use Kit K1 1 O-RING
11 Use Kit K1 1 PISTON SEAL
12 Use Kit K1 1 PISTON GUIDE SEAL
13 Use Kit K1 1 O-RING
14 7028902 1 HEXAGON SCREW
15 7028314 2 GREASE NIPPLE
16 7029847 1 VALVE PISTON
17 7029845 2 CHECK VALVE
18 7028899 2 BUSHING
19 7028900 1 SPHERICAL BEARING
K1 7028901 1 SEAL KIT, (includes items 6 thru 13)
K2 7028897 1 GLAND ASSY, (includes items 3 & 5)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-41



% HYDRAULIC COMPONENTS

Figure 9-6 Outrigger Cylinder Assembly

17M

NOTE: CHECK CYLINDER FOR PART
NUMBER PRIOR TO ORDERING
18 REPLACEMENT PARTS

19

PAP13790

9-42 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC COMPONENTS

Figure 9-6 Outrigger Cylinder Assembly

Item Part Number | Qty. Description Rev.
1001098161 Ref |OUTRIGGER CYLINDER, (17M), (includes all items), (no longer available, see B
1001107512 for replacement)
1 70020654 1 CYLINDER HOUSING
2 7028609 1 PISTON ROD
3 Use Kit K2 1 BEARING
4 7028611 1 PISTON
5 Use Kit K2 1 BEARING
6 Use Kit K1 1 WIPER RING
7 Use Kit K1 1 ROD SEAL
8 Use Kit K1 1 O-RING
9 Use Kit K1 1 BACK-UP RING
10 Use Kit K1 1 O-RING
11 Use Kit K1 1 PISTON SEAL
12 Use Kit K1 2 PISTON GUIDE RING
13 Use Kit K1 1 SET SCREW
14 Use Kit K1 1 O-RING
15 70021494 1 LOAD CONTROL VALVE
16 7028584 4 HEX SOCKET HD CAPSCREW
17 70020655 1 SCREW PLUG
18 7028314 2 GREASE NIPPLE
19 7028841 2 BUSHING
20 7028840 2 BUSHING
K1 7028607 1 SEAL KIT, (includes items 6 thru 14)
K2 70020657 1 GLAND ASSY, (includes items 3 & 5)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-43



% HYDRAULIC COMPONENTS

Figure 9-6 Outrigger Cylinder Assembly

17m
18
% NOTE: CHECK CYLINDER FOR PART
NUMBER PRIOR TO ORDERING
! REPLACEMENT PARTS
@ 2
19
Q\ 103
102
20
K1

@ 101

102

PAP13800

9-44 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC COMPONENTS

Figure 9-6 Outrigger Cylinder Assembly

Item Part Number | Qty. Description Rev.
1001107512 1 STABILIZER CYLINDER, (17M), (includes items 1 thru 20) A
1 70029970 1 CYLINDER HOUSING
2 70029971 1 PISTON ROD
3 70029962 1 BEARING
4 70029963 1 PISTON
5 70029965 1 BEARING
6 Use Kit K1 1 WIPER RING
7 Use Kit K1 1 ROD SEAL
8 Use Kit K1 1 O-RING
9 Use Kit K1 1 BACK-UP RING
10 Use Kit K1 1 O-RING
11 Use Kit K1 1 PISTON SEAL
12 Use Kit K1 2 PISTON GUIDE RING
13 70029940 1 SET SCREW
14 Use Kit K1 1 O-RING
15 70021494 1 LOAD CONTROL VALVE
16 70029966 4 HEX SOCKET HD CAPSCREW
17 Not Available 1 SCREW PLUG
18 70029941 2 GREASE NIPPLE
19 70029968 2 BUSHING
20 70029967 2 BUSHING
101 3423127 1 STABILIZER PIN
102 0761210 4 |HEX HD CAPSCREW, 12-1.75X20mm
103 3423129 1 STABILIZER PIN
K1 70029969 1 SEAL KIT, (includes items 6 thru 12 & 14)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-45



% HYDRAULIC COMPONENTS

Figure 9-7 Fork Locking Cylinder Assembly

NOTE: CHECK CYLINDER FOR PART
NUMBER PRIOR TO ORDERING
REPLACEMENT PARTS

K1

PAP13810

9-46 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC COMPONENTS

Figure 9-7 Fork Locking Cylinder Assembly

Item Part Number | Qty. Description Rev.
1684404 Ref | FORK LOCKING CYLINDER, (includes all items), (no longer available, order E
1001107513 for service replacement)
1 7028792 1 CYLINDER HOUSING
2 7028784 1 PISTON ROD
3 7028786 1 BEARING
4 7028794 1 PISTON
5 7028787 1 BEARING
6 Use Kit K1 1 ROD SEAL
7 Use Kit K1 1 WIPER
8 Use Kit K1 1 BACK-UP RING
9 Use Kit K1 1 O-RING
10 Use Kit K1 1 O-RING
11 Use Kit K1 1 O-RING
12 Use Kit K1 1 PISTON SEAL
13 Use Kit K1 1 WEAR RING
14 Use Kit K1 1 LOCKNUT
K1 7029225 1 SEAL KIT, (includes items 6 thru 14)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-47



% HYDRAULIC COMPONENTS

Figure 9-7 Fork Locking Cylinder Assembly

NOTE: CHECK CYLINDER FOR PART
NUMBER PRIOR TO ORDERING
REPLACEMENT PARTS

PAP13820

9-48 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC COMPONENTS

Figure 9-7 Fork Locking Cylinder Assembly

Item Part Number | Qty. Description Rev.
1001107513 1 FORK LOCKING CYLINDER, (includes items 1 thru 13) A
1 70022698 1 CYLINDER HOUSING
2 70022699 1 PISTON ROD
3 70022704 1 GLAND
4 70022703 1 PISTON, (torque to 36 Nm)
6 70022701 1 CLEVIS, (torque to 36 Nm)
7 70022702 1 SET SCREW, (torque to 20 Nm)
8 70022700 1 RETAINER RING
9 Use Kit K1 1 PISTON SEAL
10 Use Kit K1 1 ROD SEAL
11 Use Kit K1 1 2 PIECE SEAL
12 Use Kit K1 1 O-RING
13 Use Kit K1 1 O-RING
14 0100011 AR |LOCTITE®242™, (apply to items 4 & 6)
15 0100035 AR |LOCTITE®222™, (apply to item 7)
K1 70022705 1 SEAL KIT, (includes items 9 thru 13)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-49



HYDRAULIC COMPONENTS

&

Figure 9-8 Main Control Valve Assembly

=
[
o
'S
-
<
e |
a
=
=
a
w
o
2
=
]
w
L

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204

9-50



HYDRAULIC COMPONENTS

Figure 9-8 Main Control Valve Assembly

Item Part Number | Qty. Description Rev.
4641514 Ref | MAIN CONTROL VALVE, (no longer available, use 1001114769 for replacement D
or items 1 thru 44 & 46 for service)
1001091692 Ref | MAIN CONTROL VALVE, (if equipped w/ platform), (no longer available, use D
1001114768 for replacement or items 1 thru 44 & 46 for service)
1001114769 1 MAIN CONTROL VALVE, (includes items 1 thru 46) A
1001114768 1 MAIN CONTROL VALVE, (if equipped w/ platform), (includes items 1 thru 46) A
1 70020688 1 SECTION ASSY, (inlet), (includes items 7 thru 21 & 44)
70021868 1 SECTION ASSY, (inlet), (if equipped w/ platform), (includes items 7 thru 21
& 44)
2 70020689 1 SECTION ASSY, (lift), (includes items 23 thru 35 & 46)
3 70020690 1 SECTION ASSY, (telescope), (includes items 8, 22 thru 35 & 46)
4 70020691 1 SECTION ASSY, (tit), (includes items 8, 22 thru 35 & 46)
5 70020692 1 SECTION ASSY, (outlet), (includes items 19 & 36 thru 41)
70021869 1 SECTION ASSY, (outlet), (if equipped w/ platform), (includes items 19, 36
thru 41 & 45)
6 70022829 1 SECTION ASSY, (auxiliary), (includes items 8, 22 thru 35 & 46)
7 70020693 1 PRESSURE RELIEF VALVE
8 70020694 6 LOCKING COVER
9 Use Kit K5 1 O-RING
10 Use Kit K5 1 THRUST RING
11 Use Kit K5 1 O-RING
12 70020695 1 FLOW REGULATOR, (includes items 14 thru 16 & 44)
14 Use Kit K4 1 O-RING
15 Use Kit K4 1 THRUST WASHER
16 Use Kit K4 1 O-RING
17 70021870 1 REGULATOR KIT, (includes item 18 & shims not shown)
18 Use Kit K1 1 O-RING
19 70020697 2 PLUG
20 70020698 1 FILTER
21 70020699 1 SHUTTLE VALVE
22 70020700 5 PRESSURE RELIEF VALVE
23 70020701 8 CHECK VALVE
24 Use Kit K2 8 O-RING
25 Use Kit K2 8 THRUST WASHER
26 Use Kit K2 8 O-RING
27 70020702 4 SOLENOID
28 70020714 4 INTERFACE & SOLENOID KIT
29 Use Kit K3 4 O-RING
30 Use Kit K3 4 O-RING
31 Use Kit K3 4 O-RING
32 70020703 4 INTERFACE & SOLENOID
33 70020704 4 PRESSURE COMPENSATOR
34 NSS 4 O-RING
35 70020705 3 PLUG
36 Use Kit K6 1 THRUST RING
37 Use Kit K6 1 O-RING
38 Use Kit K6 1 O-RING
39 Use Kit K6 1 THRUST RING
40 Use Kit K6 1 O-RING
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-51




% HYDRAULIC COMPONENTS

Figure 9-8 Main Control Valve Assembly (Continued)

Item Part Number | Qty. Description Rev.
41 70020706 1 VALVE COVER ASSY

42 70020707 1 TIE RODS

43 70021223 1 PRESSURE REDUCING VALVE

44 70021874 1 FLOW REGULATOR FILTER

45 70021872 2 ACCUMULATOR LOAD CHECK VALVE KIT, (if equipped w/ platform)

46 70023735 4 INTERFACE & SOLENOID W/COVER

K1 70020708 1 REGULATOR SEAL KIT, (includes item 18 & others not shown)

K2 70020709 4 PRESSURE RELIEF SEAL KIT, (includes items 24 thru 26)

K3 70020710 4 | SOLENOID & VALVE SECTION SEAL KIT, (includes items 29 thru 31 & others

not shown)

K4 70020711 1 FLOW REGULATOR SEAL KIT, (includes items 14 thru 16)

K5 70020712 1 PRESSURE RELIEF SEAL KIT, (includes items 9 thru 11)

K6 70020713 1 PRESSURE REDUCING SEAL KIT, (includes items 36 thru 40)

9-52 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC COMPONENTS

Figure 9-8 Main Control Valve Assembly (Continued)

Item

Part Number

Qty.

Description

Rev.

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

9-53



ﬁ HYDRAULIC COMPONENTS

Figure 9-9 Hydraulic Tank Installation

PZ0250

¥
é/s

9-54 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC COMPONENTS %

Figure 9-9 Hydraulic Tank Installation

Item Part Number | Qty. Description Rev.
0275192 Ref |HYDRAULIC TANK INSTALLATION, (not available to order, see items 1 thru 6 A
for service)
0275193 Ref |HYDRAULIC TANK INSTALLATION, (if equipped w/ toolbox), (not available to A
order, see items 1 thru 6 for service)
1 4400495 1 HYDRAULIC TANK, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS,

4012PS, 4013PS & 4017PS)

4400495B 1 HYDRAULIC TANK, (40.8 & 40.9)
2 2420226 1 LEVEL INDICATOR GAUGE
3 5212000 12 RIPP WASHER, 10mm
4 0761015 6 HEX HD CAPSCREW, 10-1.50X35mm
5 3291005 6 HEX LOCKNUT, M10X1.5
6 1120598 1 FILL CAP W/LOCK
70022100 1 CAP, SCREW ON
1120597 1 FILL CAP, (if equipped w/ toolbox)
70022099 1 CAP, SCREW ON

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-55



Before S/N 1160005851
/ HYDRAULIC COMPONENTS

Figure 9-10 Brake Cylinder

PAP13830

9-56 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Before S/N 1160005851

HYDRAULIC COMPONENTS

Figure 9-10 Brake Cylinder

Item Part Number | Qty. Description Rev.
0920133 1 BRAKE CYLINDER ASSY, (includes items 1 thru 28) C
1 70020736 1 PISTON
2 70020737 1 STOP RING
3 Use Kit K1 1 SEAL
4 70020739 1 STOP RING
5 70020740 1 SEAL
6 70020741 1 PUSH ROD
7 70020742 1 NUT
8 70020743 1 YOKE PIN
9 70020745 1 YOKE RING
10 70020744 1 YOKE
11 70020746 1 SPRING
12 70020747 1 BALL
13 Use Kit K1 1 SEAL
14 70020749 1 WASHER
15 Use Kit K1 1 SEAL
16 70020751 1 SPOOL
17 70020752 1 WASHER
18 Use Kit K1 1 SEAL
19 70020754 1 SPRING GUIDE
20 70020755 1 SPRING
21 70020756 1 SPRING GUIDE
22 70020757 1 SPRING
23 70020758 1 PISTON
24 70020759 1 RESERVOIR JOINT
25 Use Kit K1 1 JOINT SEAL
26 Use Kit K1 1 SEAL
27 70020762 1 CYLINDER HOUSING
28 Use Kit K1 1 SEAL
K1 70020763 1 SEAL KIT, (includes items 3, 13, 15, 18, 25, 26 & 28)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-57



S/N 1160005851 & After
% HYDRAULIC COMPONENTS

Figure 9-10 Brake Cylinder

9-58 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



S/N 1160005851 & After

HYDRAULIC COMPONENTS

Figure 9-10 Brake Cylinder

Item Part Number | Qty. Description Rev.
1 1001105987 1 BRAKE CYLINDER, (includes item 51) A
51 70023460 1 DUST COVER

133 1001003797 1 GASKET

134 3290801 2 |HEX NUT, M8X1.25

135 1001009133 1 ROD

136 1001009219 1 PIN

137 1001009220 1 CLIP

139 1001104280 1 HEX NUT, M10X1.5

218 Ref |SPRING LOCKWASHER, 8mm, (see Figure 8-3 for details)

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-59



Before S/N 1160005127
% HYDRAULIC COMPONENTS

Figure 9-11 Diverter Valve

K1

PAP13840

9-60 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Before S/N 1160005127

HYDRAULIC COMPONENTS

Figure 9-11 Diverter Valve

Item Part Number | Qty. Description Rev.
1001006487 1 DIVERTER VALVE, (includes items 1 thru 4) E
1 70020764 1 COIL
2 Use Kit K1 2 O-RING
3 70020766 1 RETAINER KIT, (includes o-rings & nut)
4 Use Kit K1 1 O-RING
K1 70020765 1 SEAL KIT, (includes item 2 & 4)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-61




S/N 1160005127 & After
ﬁ HYDRAULIC COMPONENTS

Figure 9-11 Diverter Valve

9-62 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



S/N 1160005127 & After

HYDRAULIC COMPONENTS

Figure 9-11 Diverter Valve

Item Part Number | Qty. Description Rev.
1001104477 1 DIVERTER VALVE, (includes all items) B
1 70020764 1 COIL
2 70021531 1 RETAINER KIT, (includes o-rings & nut)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-63






HYDRAULIC COMPONENTS

Figure 9-12 Piston Pump

Item Part Number | Qty. Description Rev.
1001092487 1 PISTON PUMP, (includes all items) B
1 70020797 1 CONTROL PUMP
2 7024947 1 SHAFT SEAL RING, (not shown)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-65



IC COMPONENTS




HYDRAULIC COMPONENTS

Figure 9-13 Frame Level Valve

Item Part Number | Qty. Description Rev.
4641518 1 FRAME LEVEL VALVE, (includes all items) D
1 Not Available 3 WASHER, M8
2 70021202 1 BOLT KIT, M8X80, (includes 3 bolts & item 1)
3 70021203 1 L.S. ORIFICE, 0.7mm, (not shown)
4 70021204 1 INLET BODY
5 70021205 1 COVER
7 70021210 1 SECTION ASSY, (includes items 8 thru 10)
8 70021207 1 VALVE SECTION
9 70021208 2 COIL
10 70021209 2 RETAINER KIT W/ SEALS
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-67



HYDRAULIC COMPONENTS

&

Figure 9-14 Outrigger & Frame Level Valve

12M, 13M & 17M

105

OUTRIGGER VALVE

N —
=
S ~ e

7

OUTRIGGER & FRAME
LEVEL VALVE

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204

9-68



HYDRAULIC COMPONENTS

Figure 9-14 Outrigger & Frame Level Valve

Item Part Number | Qty. Description Rev.
4641516 1 OUTRIGGER & FRAME LEVEL VALVE, (12M, if equipped), (13M & 17M), B
(includes items 1 thru 16)
1 70021211 3 BOLT, M8X185
2 70021212 3 NUT, M8
3 70021201 3 WASHER, M8
4 70021205 1 COVER
5 70021215 1 INLET BODY
6 70021214 2 SECTION ASSY, (includes items 7 thru 9)
7 70020868 2 COIL
8 70021217 2 RETAINER KIT W/ SEALS
9 70021218 1 VALVE SECTION
10 70021213 1 SECTION ASSY, (includes items 11 thru 13)
11 70021208 2 COIL
12 70021209 2 RETAINER KIT W/ SEALS
13 70021219 1 VALVE SECTION
14 70022147 1 COIL
15 70023327 1 SOLENOID
16 70023326 1 ORIFICE, 1mm, (not shown, located internally between frame level &
outrigger section)
1001093049 1 OUTRIGGER VALVE, (12M, if not equipped with frame level), C
(includes items 101 thru 110)
101 70021201 3 WASHER, M8
102 70021222 3 BOLT, M8X125
103 70021205 1 COVER
104 70021215 1 INLET BODY
105 70021214 2 SECTION ASSY, (includes items 106 thru 108)
106 70020868 2 COIL
107 70021217 2 RETAINER KIT W/ SEALS
108 70021218 1 VALVE SECTION
109 70022147 1 COIL
110 70023327 1 SOLENOID
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-69



% HYDRAULIC COMPONENTS

Figure 9-15 Steering Select Valve

9-70 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC COMPONENTS

Figure 9-15 Steering Select Valve

Item Part Number | Qty. Description Rev.
4641519 1 STEERING SELECT VALVE, (includes all items) A
1 70020866 1 VALVE BODY
2 70020867 1 SEAL KIT
3 70020868 1 COIL
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-71




HYDRAULIC COMPONENTS

&

Valve

Figure 9-16 Auxiliary Diverter




HYDRAULIC COMPONENTS

Figure 9-16 Auxiliary Diverter Valve

Item Part Number | Qty. Description Rev.
4641404 1 AUXILIARY DIVERTER VALVE, (includes all items) A
1 70021530 1 COIL, (includes item 2)
2 7028909 1 CONNECTOR
3 70021531 1 RETAINER KIT, (includes o-rings & nut)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-73



% HYDRAULIC COMPONENTS

Figure 9-17 Actuator Assembly

13
14
1
12
14
13
4
K1
K2

PAP13850

9-74 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



HYDRAULIC COMPONENTS

Figure 9-17 Actuator Assembly

Item Part Number | Qty. Description Rev.
1001095681 1 ACTUATOR ASSY, (includes all items) E
2 70021727 1 SHAFT
3 7017168 1 PISTON SLEEVE
4 7017169 1 END CAP
8 70021729 1 HARDWARE KIT
9 Use Kit K1 1 O-RING
10 Use Kit K1 1 BACK-UP RING
11 Use Kit K1 1 ROD SEAL
12 Use Kit K1 1 PISTON SEAL
13 Use Kit K1 2 CUP SEAL
14 Use Kit K2 2 WEAR GUIDE
15 Use Kit K2 2 THRUST WASHER
16 70021730 1 COUNTERBALANCE VALVE ASSY
70021731 2 O-RING
K1 70021728 1 SEAL KIT, (includes items 9 thru 13)
K2 7017178 1 BEARING KIT, (includes items 14 & 15)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 9-75



% HYDRAULIC COMPONENTS

This Page Intentionally Left Blank

9-76 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



SECTION 10
ELECTRICAL

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9



ELECTRICAL

Figure 10-1 Engine Electrical Installation

K &
A~y
/.IP.S\‘

)

BATTERY SWITCH, IF EQUIPPED

PZ2581

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204

10-2



ELECTRICAL

Figure 10-1 Engine Electrical Installation

Item Part Number | Qty. Description Rev.
1001097165 Ref | ENGINE ELECTRICAL INSTALLATION, (not available to order, see items 1 thru J
29 for service)
1001099630 Ref |ENGINE ELECTRICAL INSTALLATION, (if equipped for platform), C
(not available to order, see items 1 thru 29 for service)
1 1001097335 AR LOCTITE®567™
2 4240017 36 TIE STRAP
3 0760814 2 HEX HD CAPSCREW, M8X30
4 0902991 1 ELECTRIC RELAY BRACKET
5 1787217 1 CLAMP
6 2400073 1 FUSE HOLDER
7 2400074 1 50 AMP FUSE
8 2420229 1 TEMPERATURE SENSOR
9 3290305 2 HEX LOCK NUT, M3X0.5
10 3291001 1 HEX NUT, M10X1.5
11 3740112 2 75 AMP RELAY
12 4010308 2 PAN HD CAPSCREW, M3X16
13 4811900 2 WASHER, 8mm
14 4812000 1 WASHER, 10mm
15 Ref POWERSHIFT ENGINE HARNESS, (see Figure 10-16 for details)
16 5200810 2 RIPP BOLT, M8X20
17 5201014 1 RIPP BOLT, M10X30
18 8008750 1 12V BATTERY
19 4923515 1 POSITIVE BATTERY HARNESS
1001091615 1 POSITIVE BATTERY HARNESS, (if equipped for platform)
20 4923516 1 NEGATIVE BATTERY HARNESS
21 4923517 1 HARNESS, STARTER GROUND
22 816186 3 HOSE CLAMP
25 5200605 7 RIPP BOLT, M6X10
27 1001103638 1 ENGINE SPEED SENSOR
28 3300480 1 HEX NUT, M5X0.8mm
29 3300481 1 HEX NUT, M6X1mm
8002791 Ref |BATTERY SWITCH INSTALLATION, (if equipped), (not available to order, see D
items 101 & 102 for service)
101 1786385 1 BATTERY SWITCH
102 8006680 1 PLATE
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 10-3



ELECTRICAL

Figure 10-2 Cab Electrical Installation

8M, 9M, 12M & 13M S/N 1160005993 & AFTER
INCLUDING 1160005949 & 1160005950

17M S/N 1160005937 & AFTER EXCLUDING
1160005952, 1160005960, 1160005963,
1160005966 & 1160005978

8M, 9M, 12M & 13M

BEFORE S/N 1160005993
EXCLUDING 1160005949 &
1160005950

17M BEFORE S/N 1160005937
INCLUDING 1160005952,
1160005960, 1160005963,
1160005966 & 1160005978

= PZ2663

10-4 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ELECTRICAL

Figure 10-2 Cab Electrical Installation

Item Part Number | Qty. Description Rev.
1810033 Ref | CAB ELECTRICAL INSTALLATION, (3508PS, 3509PS, 3512PS, 3513PS, M
4008PS, 4009PS, 4012PS & 4013PS Before S/N 1160005993 excluding
1160005949 & 1160005950), (4017PS Before S/N 1160005937 including
1160005952, 1160005960, 1160005963, 1160005966 & 1160005978), (not
available to order, see items 1 thru 33 for service)
1001128149 Ref |CAB ELECTRICAL INSTALLATION, (3508PS, 3509PS, 3512PS, 3513PS, D
4008PS, 4009PS, 4012PS & 4013PS S/N 1160005993 & After including
1160005949 & 1160005950), (4017PS S/N 1160005937 & After excluding
1160005952, 1160005960, 1160005963, 1160005966 & 1160005978), (not
available to order, see items 1 thru 33 & 501 for service)
1001106619 Ref | CAB ELECTRICAL INSTALLATION, (40.8 & 40.9 Before S/N 1160006512 H
excluding 1160006505 & 1160006507), (not available to order, see items 1 thru
33 & 501 for service)
1001139510 Ref | CAB ELECTRICAL INSTALLATION, (40.8 & 40.9 S/N 1160006512 & After C
including 1160006505 & 1160006507), (not available to order, see items 1 thru
29, 32, 33 & 501 for service)
1 0760618 5 HEX HD CAPSCREW, M6X50, GR8.8
2 1600447 1 GROUND CONTROLLER
3 Ref JOYSTICK CONTROLLER, (not shown), (see Figure 7-6 for details)
4 1600449 1 GAUGE CLUSTER ASSY CONTROLLER, (3508PS, 3509PS, 3512PS,
3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS)
1001106611 1 GAUGE CLUSTER ASSY CONTROLLER, (40.8 & 40.9)
5 1001134580 1 POWER DISTRIBUTION ASSY
6 1810046 1 LS| DISPLAY, (8M, 9M, 12M & 13M Before S/N 1160005993 excluding
1160005949 & 1160005950), (17M Before S/N 1160005937 including
1160005952, 1160005960, 1160005963, 1160005966 & 1160005978)
1001121516 Ref LSI DISPLAY, (no longer available, use 1001127308 for replacement),
(8M, 9M, 12M & 13M S/N 1160005993 & After including 1160005949 &
1160005950), (17M S/N 1160005937 & After excluding 1160005952,
1160005960, 1160005963, 1160005966 & 1160005978)
1001127308 1 LS| DISPLAY, (8M, 9M, 12M & 13M S/N 1160005993 & After including
1160005949 & 1160005950), (17M S/N 1160005937 & After excluding
1160005952, 1160005960, 1160005963,1160005966 & 1160005978),
(40.8 & 40.9)
7 2920209 1 DOME LIGHT
70020795 1 REPLACEMENT BULB
8 3290605 5 HEX LOCK NUT, M6X1
9 Ref TURN/WIPER/HORN SWITCH, (see Figure 7-1 for details)
10 Ref CAB SWITCHES, (see Figure 10-3 for details)
15 4360657 1 IGNITION SWITCH, (includes item 401)
16 4360658 1 BRAKE LIGHT SWITCH
17 4360660 1 KEYPAD SWITCH, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS,
4012PS, 4013PS & 4017PS)
1001106590 1 KEYPAD SWITCH, (40.8 & 40.9)
21 4461174 1 12V POWER SUPPLY TERMINAL
22 4740563 5 WASHER
23 4811700 10 WASHER, 10mm
24 Ref MAIN CAB HARNESS, (see Figure 10-7 for details)
25 Ref CAB ROOF HARNESS, (see Figure 10-15 for details)
27 1001095804 1 CONNECTOR, 12V POWER SOCKET
28 1001102866 1 HOLE PLUG
29 4360688 16 SWITCH RING ADAPTER
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 10-5



ELECTRICAL

Figure 10-2 Cab Electrical Installation (Continued)

Item Part Number | Qty. Description Rev.

30 1001113167 1 LSI ADAPTER, (8M, 9M, 12M & 13M S/N 1160005993 & After including
1160005949 & 1160005950), (17M S/N 1160005937 & After excluding
1160005952, 1160005960, 1160005963, 1160005966 & 1160005978),
(40.8 & 40.9)

31 8310612 4 SOCKET HD CAPSCREW, M4X20, GR8.8, (8M, 9M, 12M & 13M S/N
1160005993 & After including 1160005949 & 1160005950), (17M S/N
1160005937 & After excluding 1160005952, 1160005960, 1160005963,
1160005966 & 1160005978), (40.8 & 40.9)

32 4010403 4 PAN HD CAPSCREW, M4X6, (8M, 9M, 12M & 13M S/N 1160005993 & After
including 1160005949 & 1160005950), (17M S/N 1160005937 & After
excluding 1160005952, 1160005960, 1160005963, 1160005966 &
1160005978), (40.8 & 40.9)

33 1001095650 AR LOCTITE®243™, (8M, 9M, 12M & 13M S/N 1160005993 & After including
1160005949 & 1160005950), (17M S/N 1160005937 & After excluding
1160005952, 1160005960, 1160005963, 1160005966 & 1160005978),

(40.8 & 40.9)
0275575 Ref |BEACON LIGHT INSTALLATION, (not available to order, see items 101 thru 103 B
for service)
101 1001091573 1 BEACON WARNING LIGHT
70020186 1 REPLACEMENT BULB
102 Ref BEACON SWITCH BODY, (not shown), (see Figure 10-3 for details)
103 Ref BEACON SWITCH KEY, (now shown), (see Figure 10-3 for details)
8100058 Ref | RADIO PREP INSTALLATION, (includes items 202 thru 205)
8100059 Ref | RADIO INSTALLATION, (if equipped), (not available to order, see items 201

thru 204 for service)

201 2913406 1 RADIO, STEREO, (not shown)

202 3938394 2 LOUDSPEAKER, (not shown)

203 3938407 1 CABLE SET, (not shown)

204 8005901 1 ANTENNA, (not shown)

401 70021220 1 REPLACEMENT KEY KIT, (includes ring)

501 1001128537 1 LSI CUT-OUT LAMP HARNESS, (8M, 9M, 12M & 13M S/N 1160005993 & After

including 1160005949 & 1160005950), (17M S/N 1160005937 & After
excluding 1160005952, 1160005960, 1160005963, 1160005966 &
1160005978), (40.8 & 40.9)

502 1001127546 1 LSI CUT-OUT LAMP DECAL, (8M, 9M, 12M & 13M S/N 1160005993 & After
including 1160005949 & 1160005950), (17M S/N 1160005937 & After
excluding 1160005952, 1160005960, 1160005963, 1160005966 &
1160005978)

10-6 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 10-2 Cab Electrical Installation (Continued)

ELECTRICAL

Item

Part Number

Qty.

Description

Rev.

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

10-7



ELECTRICAL

Figure 10-3 Electrical Installation, Cab Switches

PZ1441

10-8 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ELECTRICAL

Figure 10-3 Electrical Installation, Cab Switches

Item Part Number | Qty. Description Rev.

1 4360644 1 SWITCH BODY, BEACON LIGHT, (if equipped)

2 4360649 1 SWITCH KEY, BEACON LIGHT, (if equipped)

3 4360664 1 SWITCH BODY, AUXILIARY ELECTRIC, (if equipped)

4 1001092862 1 SWITCH KEY, AUXILIARY ELECTRIC, (if equipped)

5 1001092861 1 SWITCH BODY, QUICK DISCONNECT, (if equipped)

6 1001092863 1 SWITCH KEY, QUICK DISCONNECT, (if equipped)

7 4360647 1 SWITCH BODY, FRAME LEVEL, (9M, 13M & 17M), (8M & 12M, if equipped)

8 4360648 1 SWITCH KEY, FRAME LEVEL, (9M, 13M & 17M), (8M & 12M, if equipped)

9 4360644 1 SWITCH BODY, BOOM LIGHTS, (if equipped)

10 4360650 1 SWITCH KEY, BOOM LIGHTS, (if equipped)

11 4360644 1 SWITCH BODY, REAR WORK LIGHTS, (if equipped)

12 4360652 1 SWITCH KEY, REAR WORK LIGHTS, (if equipped)

13 4360644 1 SWITCH BODY, FRONT WORK LIGHTS, (if equipped)

14 4360651 1 SWITCH KEY, FRONT WORK LIGHTS, (if equipped)

15 4360644 1 SWITCH BODY, POWERSHIFT CLUTCH LOCK

16 4360645 1 SWITCH KEY, POWERSHIFT CLUTCH LOCK

17 4360640 1 SWITCH ASSY, HAZZARD

18 4360642 1 SWITCH BODY, REAR WIPER

19 4360643 1 SWITCH KEY, REAR WIPER

20 4360653 1 SWITCH BODY, DRIVING LIGHTS

21 4360654 1 SWITCH KEY, DRIVING LIGHTS

22 4360665 1 SWITCH BODY, AUXILIARY HYDRAULICS

23 4360666 1 SWITCH BODY, AUXILIARY HYDRAULICS

24 4360644 1 SWITCH BODY, FRONT/REAR AUXILIARY HYDRAULICS

25 4360646 1 SWITCH BODY, FRONT/REAR AUXILIARY HYDRAULICS

26 4360669 13 |SWITCH ASSY, BLANK

27 4360688 16 |SWITCH, ADAPTER

28 4360475 1 SWITCH, E-STOP, PLATFORM, (if equipped)

29 1704260 1 EMS DECAL, PLATFORM, (if equipped)

30 1001096680 1 SWITCH KEY, AUX POWER UNIT ENABLE, PLATFORM, (if equipped)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 10-9



ELECTRICAL

Figure 10-4 Boom & Frame Electrical Installations

S/N 1160003938 & AFTER

8M, 9M, 12M & 13M S/N 1160005993

& AFTER INCLUDING 1160005949
8M, 9M, 12M & 13M BEFORE & 160005950

S/N 1160005993 EXCLUDING

1160005949 & 1160005950 17M S/N 1160005937 & 210
AFTER EXCLUDING

17M BEFORE S/N 1160005937 1160005952, 1160005960, 208
INCLUDING 1160005952, 160005963, 1160005966 &

1160005960, 1160005963, 1160005978 212
160005966 & 1160005978

PAP3260

10-10 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ELECTRICAL

Figure 10-4 Boom & Frame Electrical Installations

Item Part Number | Qty. Description Rev.
1001097274 Ref | AUXILIARY ELECTRIC INSTALLATION, (if equipped), (not available to order, B
see items 1 thru 4 for service)
1 Ref AUXILIARY ELECTRIC SWITCH BODY, (not shown),
(see Figure 10-3 for details)
2 Ref AUXILIARY ELECTRIC SWITCH KEY, (not shown),
(see Figure 10-3 for details)
3 Ref PLATFORM HARNESS, (see Figure 10-17 for details)
4 4240017 8 TIE STRAP
0275838 Ref |BOOM RETRACT SENSOR, (if equipped), (Before S/N 1160003938) E
(not available to order, see items 101 thru 106 for service)
1001107285 Ref |BOOM RETRACT SENSOR, (if equipped), (S/N 1160003938 & After), A
(8M & 9M), (includes 101 thru 106)
1001108193 Ref |BOOM RETRACT SENSOR, (if equipped), (S/N 1160003938 & After), A
(12M), (includes 101 thru 106)
1001108190 Ref |BOOM RETRACT SENSOR, (if equipped), (S/N 1160003938 & After), A
(13M), (includes 101 thru 106)
1001108176 Ref |BOOM RETRACT SENSOR, (if equipped), (S/N 1160003938 & After), A
(17M), (includes 101 thru 106)
101 0760808 2 HEX HD CAPSCREW, 8-1.25X16mm
102 0903563 1 BRACKET, (Before S/N 1160003938)
1001103728 1 BOOM RETRACT SENSOR BRACKET, (S/N 1160003938 & After),
(8M, 9M, 12M & 17M)
1001108275 1 BOOM RETRACT SENSOR BRACKET, (S/N 1160003938 & After), (13M)
103 4811900 2 WASHER, 8mm
104 Ref BOOM RETRACT HARNESS, (see Figure 10-10 for details)
105 80363166 1 PROXIMITY SENSOR
80963060 4 SHROUD
80963069 12 MALE PIN TERMINAL
91143187 12 GREEN CABLE SEAL
106 4240017 4 TIE STRAP, (not shown)
0275620 Ref |BOOM ANGLE SENSOR, (8M, 9M, 12M & 13M), (not available to order, see A
items 201 thru 211 for service)
0275621 Ref |BOOM ANGLE SENSOR, (17M), (not available to order, see items 201 thru 213 B
for service)
1001099018 Ref |BOOM ANGLE SENSOR, (13M, if equipped for platform), (not available to A
order, see items 201 thru 214 for service)
1001099723 Ref |BOOM ANGLE SENSOR, (CE - 17M, if equipped for platform), (not available A
to order, see items 201 thru 214 for service)
201 0903610 1 BRACKET
202 5200608 2 RIPP BOLT, M6X16
203 4000015 1 90 DEGREE ANGLE SENSOR
1001099717 1 90 DEGREE ANGLE SENSOR, (if equipped for platform)
204 4010408 2 HEX HD CAPSCREW, M4X16
4010416 2 HEX HD CAPSCREW, M4X40, (if equipped for platform)
205 3290405 2 HEX LOCK NUT, M4X0.7
206 1001098041 1 BOOM ANGLE SENSOR PLATE
207 4010608 1 HEX HD CAPSCREW, M6X16
208 3290607 4 HEX LOCK NUT, M6X1
209 3371705 1 PIN
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 10-11




ELECTRICAL

Figure 10-4 Boom & Frame Electrical Installations (Continued)

Item Part Number | Qty. Description Rev.
210 466104 2 ANGLE JOINT

211 3841763 1 ROD, M6X1.0

212 1001093875 1 SPRING

213 1001098059 1 BRACKET

214 4811400 2 WASHER, 4mm

301 0140046 1 HORN

302 4240017 AR |TIE STRAP

305 0140047 1 BACK-UP ALARM, (Before S/N 1160004670)

1001099810 1 BACK-UP ALARM W/ GRILL, (S/N 1160004670 & After)

313 4000011 1 REAR AXLE LSI SENSOR, (8M, 9M, 12M & 13M Before S/N 1160005993
excluding 1160005949 & 1160005950), (17M Before S/N 1160005937
including 1160005952, 1160005960, 1160005963, 1160005966 & 1160005978)
1001129370 1 REAR AXLE LS| SENSOR, (3508PS, 4008PS, 3509PS, 4009PS, 3512PS,
4012PS & 3513PS S/N 1160005993 & After including 1160005949 &
1160005950)

1001129371 1 REAR AXLE LSI SENSOR, (4013PS S/N 1160005993 & After including
1160005949 & 1160005950), (4017PS S/N 1160005937 & After excluding
1160005952, 1160005960, 1160005963, 1160005966 & 1160005978)

317 Ref | REAR FRAME HARNESS, (see Figure 10-14 for details)

318 Ref |FRONT FRAME HARNESS, (see Figure 10-13 for details)

328 5200608 2 | RIPP BOLT, M6X16

335 0760805 1 HEX HD CAPSCREW, 8-1.25X10mm

337 1001098600 1 BACKUP ALARM GRILL, (Before S/N 1160004670)

338 Ref |LSI HARNESS, (8M, 9M, 12M & 13M S/N 1160005993 & After including

1160005949 & 1160005950), (17M S/N 1160005937 & After excluding
1160005952, 1160005960, 1160005963, 1160005966 & 1160005978),
(see Figure 10-21 for details)

339 5272010 2 | SOCKET HD CAPSCREW, M10X30, (3508PS, 4008PS, 3509PS, 4009PS,
3512PS, 4012PS & 3513PS S/N 1160005993 & After including 1160005949 &
1160005950)
5272011 2 | SOCKET HD CAPSCREW, M10X35, (4013PS S/N 1160005993 & After

including 1160005949 & 1160005950), (4017PS S/N 1160005937 & After
excluding 1160005952, 1160005960, 1160005963, 1160005966 &

1160005978)
340 1001125465 AR |LOCTITE® 7063™ CLEANER
341 1001129425 1 LOCTITE® 7063™ AND INI NO. 5 ACTIVATOR
1001135162 1 INI NO. 5 ACTIVATOR
343 1001009092 2 |HARDENED WASHER

10-12 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ELECTRICAL

Figure 10-4 Boom & Frame Electrical Installations (Continued)

Item

Part Number

Qty.

Description

Rev.

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

10-13



ELECTRICAL

Figure 10-5 Electrical Installation, Boom Auxiliary Electric

8M, 9M, 12M & 13M

PAP3040

10-14 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ELECTRICAL

Figure 10-5 Electrical Installation, Boom Auxiliary Electric

Item Part Number | Qty. Description Rev.
1001094191 1 AUX ELECTRIC BOOM ASSY, (8M), (includes items 1 thru 18) K
1001094190 1 AUX ELECTRIC BOOM ASSY, (9M), (includes items 1 thru 18) J
1001094189 1 AUX ELECTRIC BOOM ASSY, (12M), (includes all items) K
1001091902 1 AUX ELECTRIC BOOM ASSY, (13M), (includes all items) L

1 0700612 2 HEX HD CAPSCREW, 6-1.0X25mm
2 0761015 2 HEX HD CAPSCREW, M10X35, GR8.8, (8M & 9M)
0760816 2 HEX HD CAPSCREW, M8X40, GR8.8, (12M & 13M)
3 0761012 2 HEX HD CAPSCREW, 10-1.50X25mm
4 0903411 1 BRACKET
5 1062255 32 TIE STRAP
6 3290601 2 HEX NUT, M6X1
7 3576791 1 PLATE
8 4031713 2 HEX SOCKET HD CAPSCREW, M6X45
9 4831700 2 SPRING LOCKWASHER, 6mm
10 Ref CABLE HARNESS, (see Figure 10-12 for details)
11 1001091331 1 BRACKET
12 1001091581 1 CLAMP
13 1001091904 1 COVER PLATE
14 Ref QUICK CONNECT ADAPTER HARNESS, (see Figure 10-11 for details)
17 Ref BOOM AUX ELECTRIC ADAPTER HARNESS, (see Figure 10-8 for details)
18 Ref BOOM ASSEMBLY, (see Figure 2-1 for details)
19 0761212 2 HEX HD CAPSCREW, M12X25, GR8.8, (12M & 13M)
20 0761214 2 HEX HD CAPSCREW, M12X30, GR8.8, (12M & 13M)
21 1001100671 1 CABLE GUIDE BRACKET, (12M)
1001092133 1 CABLE GUIDE BRACKET, (13M)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 10-15



ELECTRICAL

Figure 10-5 Electrical Installation, Boom Auxiliary Electric

17M

PZ1521

10-16 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ELECTRICAL

Figure 10-5 Electrical Installation, Boom Auxiliary Electric

Item Part Number | Qty. Description Rev.
1001094188 1 BOOM ASSY WITH AUXILIARY ELECTRIC, (17M), (includes all items) O
1 0700612 2 HEX HD CAPSCREW, M6X25, GR8.8
2 0700615 2 HEX HD CAPSCREW, M6X35, GR8.8
3 0761012 2 HEX HD CAPSCREW, M10X25, GR8.8
4 0903411 1 BRACKET
5 1062255 24 TIE STRAP
6 3290601 4 HEX NUT, M6X1
7 3576791 1 PLATE
8 4031713 4 HEX HD CAPSCREW, M6X45
9 4831700 4 SPRING LOCKWASHER, 6mm
10 1321669 1 CLAMP
11 1321675 1 CLAMP
12 1001091581 2 CLAMP
13 1001091904 1 COVER
14 Ref QUICK CONNECT HARNESS, (see Figure 10-11 for details)
15 3900357 4 BUTTON HD CAPSCREW, M6X16
17 Ref CABLE HARNESS, (see Figure 10-12 for details)
18 Ref BOOM INSTALLATION, (see Figure 2-1 for details)
19 Ref AUXILIARY ELECTRIC ADAPTER HARNESS, (see Figure 10-8 for details)
20 101113749 1 BRACKET
21 0761016 2 HEX HD CAPSCREW, M10X40, GR8.8
22 4812000 2 WASHER, 10mm
23 0761015 2 HEX HD CAPSCREW, M10X35, GR8.8
24 1001092069 1 BRACKET
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 10-17



ELECTRICAL

Figure 10-6 Electrical Installation, Lights

17M RH DRIVING
LIGHT SHOWN

RH DRIVING LIGHT

8M, 9M, 12M & 13M

PZ1370

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204

10-18



ELECTRICAL

Figure 10-6 Electrical Installation, Lights

Item Part Number | Qty. Description Rev.
1 2920207 1 LH DRIVING LIGHT, (includes mounting hardware) C
7029969 1 REPLACEMENT BULB, 12V
7029970 1 REPLACEMENT BULB, 12V-55W
7029971 1 REPLACEMENT BULB, 12V-21W
2 2920208 1 RH DRIVING LIGHT, (includes mounting hardware)
7029969 1 REPLACEMENT BULB, 12V
7029970 1 REPLACEMENT BULB, 12V-55W
7029971 1 REPLACEMENT BULB, 12V-21W
3 8001991 1 LH TAIL LIGHT
0313279 2 REPLACEMENT BULB, 12V-10W
0388450 4 REPLACEMENT BULB, 12V-21W
4 8001989 1 RH TAIL LIGHT
0313279 2 REPLACEMENT BULB, 12V-10W
0388450 4 REPLACEMENT BULB, 12V-21W
5 2920209 1 DOME LIGHT
70020795 1 REPLACEMENT BULB, 12V-10W
0275581 Ref | FRONT WORKLIGHT INSTALLATION, (if equipped), (not available to order, C
see items 101 thru 108 for service)
101 Ref SWITCH BODY, FRONT WORK LIGHTS, (not shown),
(see Figure 10-3 for details)
102 Ref SWITCH KEY, FRONT WORK LIGHTS, (not shown),
(see Figure 10-3 for details)
103 2920206 2 WORKLIGHT
70020796 1 REPLACEMENT BULB, 12V-50W
104 5220600 2 RIPP NUT, 6mm
105 5200814 2 RIPP BOLT, M8X30
106 3290801 2 HEX NUT, M8X1.25
107 3577226 2 PLATE, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS,
4013PS & 4017PS)
3577226B 2 PLATE, (40.8 & 40.9)
108 5211902 2 RIPP WASHER, 8mm
0275579 Ref | REAR WORKLIGHT INSTALLATION, (if equipped), (not available to order, see B
items 201 thru 205 for service)
201 2920206 2 WORKLIGHT
70020796 1 REPLACEMENT BULB, 12V-50W
202 Ref SWITCH BODY, REAR WORK LIGHTS, (not shown),
(see Figure 10-3 for details)
203 Ref SWITCH KEY, REAR WORK LIGHTS, (not shown),
(see Figure 10-3 for details)
204 4569509 2 MOUNTING TUBE, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS,
4012PS, 4013PS & 4017PS)
4569509B 2 MOUNTING TUBE, (40.8 & 40.9)
205 0760619 2 HEX HD CAPSCREW, 6-1X55mm
0275814 Ref | BOOM WORKLIGHT INSTALLATION, (if equipped), (not available to order, see A
items 301 thru 306 for service)
301 2920206 2 WORKLIGHT
70020796 1 REPLACEMENT BULB, 12V-50W
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 10-19



ELECTRICAL

Figure 10-6 Electrical Installation, Lights (Continued)

Item Part Number | Qty. Description Rev.
302 4240017 13 TIE STRAP
303 Ref SWITCH BODY, BOOM WORKLIGHT, (not shown),
(see Figure 10-3 for details)

304 Ref SWITCH KEY, BOOM WORKLIGHT, (not shown), (see Figure 10-3 for details)
305 Ref HARNESS, BOOM LIGHTS, (see Figure 10-9 for details)
306 5220600 2 RIPP NUT, 6mm
401 8007986 5 |CLIP
402 2920204 1 LICENSE PLATE LIGHT

70021341 1 REPLACEMENT BULB, 12V-5W
403 5220500 2 | RIPP NUT, 5mm
404 845749 4 |RIVET
405 Ref | REAR CHASSIS HARNESS, (see Figure 10-14 for details)
407 4240017 3 TIE STRAP

10-20 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 10-6 Electrical Installation, Lights (Continued)

ELECTRICAL

Item

Part Number

Qty.

Description

Rev.

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

10-21




ELECTRICAL

Figure 10-7 Main Cab Harness

8M, 9M, 12M & 13M

S/N 1160005993 & AFTER
INCLUDING 1160005949 &
1160005950

17M S/N 1160005937 & AFTER
EXCLUDING 1160005952,
1160005960, 1160005963,
1160005966 & 1160005978

8M, 9M, 12M & 13M

BEFORE S/N 1160005993

85 29 EXCLUDING 1160005949 &
86 30 1160005950
87 31 17M BEFORE S/N 1160005937
X20 X20 INCLUDING 1160005952,
1160005960, 1160005963,
1160005966 & 1160005978

B\\? 15
S$15_L1  S15.L2 .

PZ4490

10-22

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ELECTRICAL

Figure 10-7 Main Cab Harness (Continued)

77 8M, 9M, 12M & 13M
S/N 1160005993 & AFTER
INCLUDING 1160005949 & 1160005950

17M S/N 1160005937 & AFTER
EXCLUDING 1160005952, 1160005960,
11600005963, 1160005966 & 1160005978

PAP3290

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

10-23



ELECTRICAL

Figure 10-7 Main Cab Harness

Item Part Number | Qty. Description Rev.

4923432 1 MAIN CAB HARNESS, (8M, 9M, 12M & 13M Before S/N 1160005993 S

excluding 1160005949 & 1160005950), (17M Before S/N 1160005937
including 1160005952, 1160005960, 1160005963, 1160005966 &
1160005978), (includes items 1 thru 84)

1001121517 1 MAIN CAB HARNESS, (8M, 9M, 12M & 13M S/N 1160005993 & After C
including 1160005949 & 1160005950), (17M S/N 1160005937 & After
excluding 1160005952, 1160005960, 1160005963, 1160005966 &
1160005978), (40.8 & 40.9), (includes all items)

1 4460873 1 CONNECTOR

2 7026408 1 CONNECTOR

3 4461262 1 CONNECTOR

4 1001107854 6 CONTACT

5 1001116692 11 TERMINAL

6 1001118379 6 FEMALE CONNECTOR

7 1001116995 4 FEMALE CONNECTOR

8 1001104519 27 FEMALE CONNECTOR

9 1001116986 1 4-WAY CONNECTOR

10 1001116991 1 2-WAY CONNECTOR

11 4460994 1 2-WAY CONNECTOR, 90 DEGREES

12 1001118383 10 FEMALE CONNECTOR

13 1001118378 76 MALE CONNECTOR

14 1001118382 33 TERMINAL, SOCKET

15 4461164 2 CONNECTOR

16 1001091751 1 BUZZER

17 4460268 75 FEMALE TERMINAL

18 7029771 1 COVER

19 1001116753 4 TERMINAL

20 4461172 1 5-WAY CONNECTOR

21 1001103012 1 4-WAY CONNECTOR

22 70020801 1 BOOT

23 4460224 1 CONNECTOR

24 4460434 7 CONNECTOR

25 1001116993 2 CONNECTOR

26 1001118685 1 CONNECTOR

27 1001116992 1 CONNECTOR

28 4460265 1 CONNECTOR

29 1001116994 1 CONNECTOR

30 4460871 110 TERMINAL, SOCKET, (8M, 9M, 12M & 13M Before S/N 1160005993
excluding 1160005949 & 1160005950), (17M Before S/N 1160005937
including 1160005952, 1160005960, 1160005963, 1160005966 &
1160005978)

4460871 112 TERMINAL, SOCKET, (8M, 9M, 12M & 13M S/N 1160005993 & After
including 1160005949 & 1160005950), (17M S/N 1160005937 & After
excluding 1160005952, 1160005960, 1160005963, 1160005966 &
1160005978)

31 4460905 67 PLUG, (8M, 9M, 12M & 13M Before S/N 1160005993 excluding 1160005949
& 1160005950), (17M Before S/N 1160005937 including 1160005952,
1160005960, 1160005963, 1160005966 & 1160005978)
4460905 50 PLUG, (8M, 9M, 12M & 13M S/N 1160005993 & After including 1160005949

& 1160005950), (17M S/N 1160005937 & After excluding 1160005952,
1160005960, 1160005963, 1160005966 & 1160005978)

10-24

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204




ELECTRICAL

Figure 10-7 Main Cab Harness (Continued)

Item Part Number | Qty. Description Rev.

32 1001117121 1 CONNECTOR

33 1001118684 1 CONNECTOR

34 1001116754 2 TERMINAL

35 4460343 3 CONNECTOR

36 1001117012 1 CONNECTOR

37 70020816 12 TERMINAL

38 1001116998 2 CONNECTOR

39 1001116715 4 TERMINAL

40 1001117013 1 CONNECTOR

41 4460708 1 CONNECTOR

42 4461217 1 CONNECTOR

43 1001116695 5 TERMINAL

44 70020823 1 WEDGE LOCK

45 4460874 1 CONNECTOR

46 4460875 1 CONNECTOR

47 4460872 1 CONNECTOR

48 4460878 1 CONNECTOR

49 1001113961 1 CONNECTOR

50 4460876 1 CONNECTOR

51 70020831 1 CONNECTOR

52 70020834 4 SOCKET TERMINAL

53 70021826 1 WEDGE LOCK

54 1001096188 1 CONNECTOR

55 1001116811 1 TERMINAL ASSY, (includes item 68)

56 1001116976 1 CONNECTOR

57 1001118380 63 PIN TERMINAL

58 1001118391 26 PLUG

59 1001116978 1 CONNECTOR

60 1001118381 50 SOCKET TERMINAL, (8M, 9M, 12M & 13M Before S/N 1160005993
excluding 1160005949 & 1160005950), (17M Before S/N 1160005937
including 1160005952, 1160005960, 1160005963, 1160005966 &
1160005978)

1001118381 53 SOCKET TERMINAL, (8M, 9M, 12M & 13M S/N 1160005993 & After
including1160005949 & 1160005950), (17M S/N 1160005937 & After
excluding 1160005952, 1160005960, 1160005963, 1160005966 &
1160005978)

61 1001117134 1 CONNECTOR
62 1001116990 1 CONNECTOR
63 1001116987 1 CONNECTOR
64 70020843 1 DUST CAP
65 1001116988 1 CONNECTOR
66 70020845 1 DUST CAP
67 1001104499 1 CAVITY PLUG
68 1001116811 1 WEDGE LOCK
69 4460466 6 PLUG
70 4460419 2 TERMINAL
71 80604018 1 LOCK CONNECTOR
72 1001117023 1 CONNECTOR ASSY, (includes 10 amp fuse)
1001117019 1 CONNECTOR
73 4460894 2 CONNECTOR
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 10-25



ELECTRICAL

Figure 10-7 Main Cab Harness (Continued)

Item Part Number | Qty. Description Rev.
75 4460267 1 PIN TERMINAL
76 4460225 1 CONNECTOR
77 1001116763 2 SEAL
78 91504107 2 LOCK CONNECTOR
79 1001096089 1 GROMMET
80 4461043 1 HOUSING
81 1001116693 14 TERMINAL
82 4460466 1 PLUG
83 1001106736 1 CAP
84 4460367 1 HOUSING
85 4460930 1 CONNECTOR, (8M, 9M, 12M & 13M S/N 1160005993 & After including

1160005949 & 1160005950), (17M S/N 1160005937 & After excluding
1160005952, 1160005960, 1160005963, 1160005966 & 1160005978)

86 8220525 1 WEDGE LOCK, (8M, 9M, 12M & 13M S/N 1160005993 & After including
1160005949 & 1160005950), (17M S/N 1160005937 & After excluding
1160005952, 1160005960, 1160005963, 1160005966 & 1160005978)

87 1001116692 1 TERMINAL, (8M, 9M, 12M & 13M S/N 1160005993 & After including
1160005949 & 1160005950), (17M S/N 1160005937 & After excluding
1160005952, 1160005960, 1160005963, 1160005966 & 1160005978)

10-26 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 10-7 Main Cab Harness (Continued)

ELECTRICAL

Item

Part Number

Qty.

Description

Rev.

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

10-27



ELECTRICAL

Figure 10-8 Boom Harness Auxiliary Electrical Adapter

TO BOOM AUX HARNESS ASSY

o]
CONN WIRE COLOR/ A
POS | DESIGNATION GAUGE N WIRE COLOR/
1 GND BRN/1.5mms< DESIGNATION GAUGE
PWR RED/1.5mms
GND BRN/1.5mm<
DEUTSCH A
DT04-2P
B
CONN WIRE COLOR/
POS ON GAUGE
1 ‘ PWR ‘ RED/1.5mms
PAP3230

10-28 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 10-8 Boom Harness Auxiliary Electrical Adapter

ELECTRICAL

Item Part Number | Qty. Description Rev.
4923633 1 BOOM HARNESS AUX. ELECTRICAL ADAPTER, (includes all items) B
1 4460897 1 CONNECTOR
2 4460941 2 TERMINAL
3 80604017 1 LOCK
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 10-29



ELECTRICAL

Figure 10-9 Boom Lights Harness

ONO O

X88
5 1
6 2
7 3
8 4
,
1
X89 X87
X89 X88 X87
CONN WIRE COLOR/ CONN WIRE COLOR / CONN WIRE COLOR /
POS DESIGNATION GAUGE POS DESIGNATION GAUGE POS DESIGNATION GAUGE
A BM LTS W/ 1.0mm? A BMLTS W/ 1.0mm? 1 BMLTS W/ 1.5mm?
B GND B/1.0mm? B GND B/1.0mm? 2 GND B/1.5mm?

PZ1670

10-30 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 10-9 Boom Lights Harness

ELECTRICAL

Item Part Number Qty. Description Rev.
4923491 1 BOOM LIGHTS HARNESS, (includes all items) B

1 4461227 1 CONNECTOR

2 1001104497 1 TERMINAL

3 1001104498 1 SEAL

4 70020885 1 BOOT

5 91554026 2 CONNECTOR

6 4460746 2 TERMINAL

7 91143187 2 SEAL

8 91554028 2 BOOT

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 10-31




ELECTRICAL

Figure 10-10 Boom Retract Harness

~No G

HWN =

X83 %::/\/ X84
X83 X84
PZ1660

10-32 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 10-10 Boom Retract Harness

ELECTRICAL

Item Part Number | Qty. Description Rev.
4923493 1 BOOM RETRACT HARNESS, (includes all items) A

1 80374114 1 CONNECTOR

2 1001104497 1 TERMINAL

3 1001104498 1 SEAL

4 70020892 1 BOOT

5 4460459 1 CONNECTOR

6 4460743 1 TERMINAL

7 7029679 1 SEAL

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 10-33




ELECTRICAL

Figure 10-11 Quick Connect Harness

2

-

X123

TO AUX

TO CABLE HARNESS X123

X113 com pesiguaron
(REFERENGE O
12 AUX Wit5mm 2

P CTRL GND. B/1.5mm 2

COLOR/
GAUGE

e
conl oeqtiinon
o

PLUG
PLUG
PLUG

P CTRL GND. B2.5mm 2 2
PLUG
PLUG
it : X124
PLUG
12 AUX wit.omm 2
112 AUX 2

PLUG - TO QUICK CONNECT
QUICK CONN Wit.0mm 2
‘QUICK CONN Wi.omm 2 X124

COLOR/
GAUGE

PLUG

WIRE
PLUG - o] DESIGNATION P

7 (REFERENCE ONLY)

e S QUICK CONN 2
CAN2L. Wit.0mm 2 WiL.5mm
PLUG - P CTRL GND B/t.5mm
PLUG
PLUG

=|=|<|e|4||=||=

PAP3220

10-34 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 10-11 Quick Connect Harness

ELECTRICAL

Item Part Number | Qty. Description Rev.
1001092137 1 QUICK CONNECT HARNESS, (includes all items) F
1 1001116927 1 CONNECTOR
91474467 1 STRAIN RELIEF
1001116693 6 TERMINAL
70020887 1 TERMINAL
4460466 14 PLUG
2 7026408 2 CONNECTOR
70020888 2 TERMINAL, (gty per connector)
80604018 1 LOCK, (qty per connector)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 10-35



ELECTRICAL

Figure 10-12 Cable Harness

——
T
—~N <
—_——

—_
—_——

8M, 9M, 12M, 17M 13M 13M 8M, 9M, 12M, 17M

WIRE WIRE
coNN GAUGE CONN GAUGE WIRE WIRE
DESIGNATION COLOR DESIGNATION COLOR CONN GAUGE CONN GAUGE
POS | (REFERENCE ONLY) (AWG) POS | (REFERENCE ONLY) (AWG) POS 'RE'?:EE?{'EG,:‘:J ngLV) COLOR | (awa) POS (REEEES'E(:"::AET'C?#W] COLOR | (AwG)
A |pLuG - - A_|PLuG - - A |PLUG - . A_|PLUG - -
B | PCTRLPWR RED 12 B | PCTRLPWR RED 12 R = - 5 TP CTRLPWR " i
E :LcUTGnLeND sk | g I:LCUT‘;L GND sk | w2 C_|PLuG . . ¢ pbe ~ .
D | PCTRLGND BLACK 12 D | PCTRLGND BLACK | 12
E_| PLAT MODE BLKWHT | 12 E | PLAT MODE BLKWHT | 12 E | PLAT MODE BLKWHT | 12
E | PLAT MODE BLKWHT | 12
F_| PLATON YELLOW | 18 F_|PLATON YELLOW | 18 & TeiaroN verow 1
F_|PLATON YELLOW | 18
G | KEY PLAT ORANGE | 12 G | KEYPLAT ORANGE | 12 G | KEYPLAT ORANGE | 12
H_| FUNCENSW BROWN | 18 H | FUNCENSW BROWN | 18 G [KEYPLAT ORANGE | 12 H | FUNC EN SW BROWN | 18
J_| GND MODE REDBLK | 18 3| GNoobe REDBLK | 18 H_|FUNCENSW BROWN | 18 7| GND MODE REDBLK | 18
K[ 12A0x BLUE | 18 K [12A0K BLUE 1 J_ | GND MoDE REDBLK | 18 i S
L[ 12AuxA BLUBLK | 18 L [12A0XA BLUBLK | 18 K| 12 AUX BLUE 18 RN CEr
M_| PLUG - - M |PLUG - - L | 12AUXA BLU/BLK 18 PRI
N_| QUICK CONN ORANGE | 18 N_| QuIcK CONN ORANGE | 18 M | PLUG - - T QucK conm OR};NGE 1-s
P_| QUICK CONNA ORG/BLK | 18 P | QUICK CONN A ORG/BLK | 18 N_| QUICK CONN ORANGE 18 > TQUICK CONNA oRGBLK | T
R_|PLUG - - R_|PLUG . P [ auick connA ORGBLK | 18
s _[PLUG - - s [PLUG - - - R_| PLUG - -
R_|PLUG
T | CAN2H RED 18 T | cANZH RED Ty s Tpiua - - S |PLUG - -
U [cANZ BLACK | 18 U | cAnaL BLACK | 18 T Tcanzn RED 7 T_| CANZH RED 18
8
V_| CAN2SHEILD SHIELD | 18 V| CAN2 SHEILD SHELD | 18 U TomaL siack | e U |cANA BLACK | 18
W | PLUG . - W [PLUG - ; V_| CAN2SHEILD SHELD | 18
V| CAN2SHEILD SHELD | 18 w TpLuc .
X_|PLuG - - X_| PLATREC YELBLK | 18 TRENT
- - X_|PLUG
TO PLATFORM CABLE HANRNESS X_| PLAT REC YELBLK | 18
TO CABIN HARNESS
PAP3210

10-36 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 10-12 Cable Harness

ELECTRICAL

Item Part Number | Qty. Description Rev.
1001092013 1 CABLE HARNESS, (8M), (includes all items) C
1001092014 1 CABLE HARNESS, (9M), (includes all items) B
1001092015 1 CABLE HARNESS, (12M), (includes all items) B
4923646 1 CABLE HARNESS, (13M), (includes all items) D
4923529 1 CABLE HARNESS, (17M), (includes all items) E
1 4461243 1 HOUSING

91504109 1 STRAIN RELIEF

1001116692 7 TERMINAL, (8M, 9M, 12M, 17M)

1001116692 8 TERMINAL, (13M)
70020890 4 TERMINAL SOCKET
70020891 3 TERMINAL
4460466 7 PLUG, (8M, 9M, 12M, 17M)
4460466 6 PLUG, (13M)
83481286 1 NUT, (8M, 9M, 12M, 13M)
83481285 1 LOCKWASHER, (8M, 9M, 12M, 13M)

2 4461242 1 HOUSING

91504109 1 STRAIN RELIEF

1001116692 7 TERMINAL, (8M, 9M, 12M, 17M)

1001116692 8 TERMINAL, (13M)
70020890 4 TERMINAL SOCKET
70022736 3 TERMINAL
4460466 7 PLUG, (8M, 9M, 12M, 17M)
4460466 6 PLUG, (13M)
83481286 1 NUT, (8M, 9M, 12M, 13M)
83481285 1 LOCKWASHER, (8M, 9M, 12M, 13M)

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 10-37



ELECTRICAL

Figure 10-13 Front Chassis Harness

* X98B
X98A

1 1 4
2 2 5
3 3 1
X103
2 6 3
X121 X100 3 X101 8
12
9 X99 13
10
11
| 12
X1
3
7 A
8
12
13 X102

PZ1690

10-38 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 10-13 Front Chassis Harness

ELECTRICAL

Item Part Number | Qty. Description Rev.
4923444 1 FRONT CHASSIS HARNESS, (includes all items) G

1 7026408 10 CONNECTOR

2 80604018 10 LOCK

3 1001116692 12 TERMINAL

4 1001116995 1 CONNECTOR

5 1001118379 1 TERMINAL

6 70020897 1 CONNECTOR

7 70020801 2 BOOT

8 4460466 2 PLUG

9 1001116978 1 CONNECTOR

10 1001118381 1 TERMINAL

11 1001118391 1 PLUG

12 91504088 2 CONNECTOR

13 91504107 2 LOCK

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 10-39



ELECTRICAL

Figure 10-14 Rear Chassis Harness

X83
Conn ] _wiRe Corons
708 GAVGE
[ evzs | witomm
> | rononos | B/1omm
5 | swreRacT | w/romm
X83

X85

ConN | _wine Goron
703 | DEsiGNATION | GAUGE X82
12 23 1| FRT REAR AUX | W/ 1omm CoNN | WiRE CoToR7
ronaos [ oram | [17 X8 ocsicimon || _Gii:
13 18 | oeolron | S5 s wiom] %70
23 X85 o1 T | ruei | witome e | Witomm 10 X76
2 RCH GND5 B/1.0mm? CONN WIRE COLOR/
X87 o 1 1 POS DESIGNATION GAUGE
T cxotnon | ey o | | RIRWRKLT | W/Lomn?
Conn | wire Coton7
1 BMLTS W/ 1.5mm? POS GAUGEZ POS GAUGE 24 2 RCH GND2 B/1.0mm?
2 | rononos | /tsmme ! e oo 1 [ ancono [ e/tomm
2 + 0.75mm? 2 KEY 2B W /1.0mm?
T e 25
X81 |17 10| X78 [ oo 26 13/ 12
1 5 5 CANZL G/ 75mm 20 X77
18 s o | vizsom | 27 13 X77
¢ (23
1 9 X90 1 4 CONN WIRE COLOR/
x86 X82 POS DESIGNATION GAUGE
Con Wi Goron
16 o0 705 GavGE 1 REV OUT W/1.0mm:
v RN | Wi smm
2 RCH GND2 B/1.0mm?
! oW e SoroR . o 11
1 Kevas | wiiomm s | nonanor | sliemm
X80 T e T o s 12 4
1 T s | ks Wi
o« | msmros | witomm s | enxis | witsn | X90 5
2 7 | tmwRk | witemm 6
X2 4 X75 9
X2 6 X75
CONN WIRE COLOR/
CONN WIRE COLOR/ POS DESIGNATION GAUGE
POS | DESIGNATION GAUGE 7
1 RCH GND2 B/1.5mm?
2
! FUEL LVL W/ 1.0mnv 8 X74 2 RTRMRK LT W/1.0mm?
2 RCH GND5 B/1.0mm? 9 3 REV OUT W/ 1.0mm?
3 BM ANG W /1.0mm? 4 RT TURN W /1.0mm?
X74
4 R STR POS W/1.0mm? o E SOLORT 5 BRK LTS W/1.0mm?
5 CAN2H Y/ 75mm? POS | DESIGNATION GAUGE s PLUGGED
1 RCH GND2 B/1.5mm? 7 PLUGGED
6 REV OUT W/ 1.5mm?
2 LTR MRK LT W/1.0mm2
7 RTR MRK LT W /1.5mm? 3 REV OUT W1 .omme
8 LTR MRK LT W /1.5mm? 4 LT TURN W/1.0mm?
9 LT TURN W/ 1.5mm? 5 BRKLTS W/1.0mm?
10 RT TURN W/ 1.5mm: ° PLUGGED
7 PLUGGED
1 BRK LTS W /1.5mm?
12 LMI S+ 0.75mm?
13 LMI S- 0.75mm?
14 ANG GND W /1.0mm?
15 BM LTS W /1.5mm?
16 | FRTREARAUX | W/1.5mm?
17 LMI SHIELD 0.75mm?
18 CAN2L G /.75mm?
19 BM RETRACT | W/1.0mm?
20 KEY 2B W /1.0mm2
21 CAN2 SHIELD 0.75mm?
2
22 RCH GND2 B/1.5mm PAP4220
23 RCH GND3 B/1.5mm?
24 RCH GND4 B/1.5mm?

10-40

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204




ELECTRICAL

Figure 10-14 Rear Chassis Harness

Item Part Number | Qty. Description Rev.
4923441 1 REAR CHASSIS HARNESS, (includes all items) F
1 4461131 1 CONNECTOR
2 1001118380 1 TERMINAL PIN
3 1001118391 1 PLUG
4 4461134 2 CONNECTOR
5 1001118392 2 TERMINAL
6 1001118393 2 TERMINAL
7 1001137578 2 SEAL
8 7028639 2 BOOT
9 4461008 2 PLUG
10 1001117133 2 CONNECTOR
11 1001118379 2 TERMINAL
12 4461118 2 CONNECTOR
13 1001107854 4 TERMINAL
14 1001116763 1 SEAL
15 1001104519 1 TERMINAL
16 70020897 1 CONNECTOR
17 7026408 2 CONNECTOR, (8M, 9M, 12M & 13M Before S/N 1160005993 excluding
1160005949 & 1160005950), (17M Before S/N 1160005937 including
1160005952, 1160005960, 1160005963, 1160005966 & 1160005978)
7026408 1 CONNECTOR, (8M, 9M, 12M & 13M S/N 1160005993 & After including
1160005949 & 1160005950), (17M S/N 1160005937 & After excluding
1160005952, 1160005960, 1160005963, 1160005966 & 1160005978)
18 80604018 2 LOCK, (8M, 9M, 12M & 13M Before S/N 1160005993 excluding 1160005949
& 1160005950), (17M Before S/N 1160005937 including 1160005952,
1160005960, 1160005963, 1160005966 & 1160005978)
80604018 1 LOCK, (8M, 9M, 12M & 13M S/N 1160005993 & After including 1160005949
& 1160005950), (17M S/N 1160005937 & After excluding 1160005952,
1160005960, 1160005963, 1160005966 & 1160005978)
19 1001116692 1 TERMINAL, (8M, 9M, 12M & 13M Before S/N 1160005993 excluding
1160005949 & 1160005950), (17M Before S/N 1160005937 including
1160005952, 1160005960, 1160005963, 1160005966 & 1160005978)
20 4461262 2 CONNECTOR
21 70020888 1 TERMINAL
22 1001116995 1 CONNECTOR
23 1001104498 3 SEAL
24 91504088 1 CONNECTOR
25 1001116692 1 TERMINAL
26 91504107 2 LOCK
27 4460466 1 PLUG
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 10-41




ELECTRICAL

Figure 10-15 Cab Roof Harness

X23
CONN] WIRE COLOR/ X29 X27 X26 X33
POS | DESIGNATION CAUGE CONN WIRE COLOR/ CONN WIRE COLOR/ CONN WIRE COLOR/ CONN WIRE COLOR/
1 EMPTY POS |  DESIGNATION GAUGE POS |  DESIGNATION GAUGE POS |  DESIGNATION GAUGE POS |  DESIGNATION GAUGE
2 EMPTY 1 FTWKLTS W/ 1.0mm? [ [ Rweesw W/ 1.0mm? ] s+ W/ 1.0mm? 1 BONLT W/ 1.0mm?
3 EMPTY 2 RF GND3 8/1.0mm* 2 RF GND2 B/1.0mm? 2 sx- 8/1.0mm 2 RF GND5 B/1.0mm’
4 KEY BATA W/ 1.0mm? 3 RWIPE W/ 1.0mm?
5 EMPTY X29A 4 RWIPE PK W/ 1.0mm?
6 EMPTY CONN WIRE COLOR/
7 200 o POS | DESIGNATION GAUGE
8 RF GND1 B/1.0mm? ! FTIKTS WIm?
2 RF GND3 B/1.0mm’
X24 X298
e oesctanon | “Gite TouT oesttanon | e
! EMPTY 1 FTWKLTS W/ 1.0mm?
2 EMPTY 2 RF GND3 B/1.0mm*
3 SX- B/1.0mm*
4 Sxr W/ 1.0mm
5 DX- B/1.0mm?
6 DX+ W/ 1.0mm
7
D 8
9
X271
1
2
X31 X25 X32
0 CONN WIRE COLOR/ CONN‘ WIRE ‘ COLOR/ CONN| WIRE COLOR/
POS |  DESIGNATION GAUGE POS |  DESIGNATION GAUGE POS |  DESIGNATION GAUGE
1 RRWKLTS W/ 1.0mm? [ DX+ [ Wi t.omm 1 RRWKLTS W/ 1.0mm
2 RF GND4 8/1.0mm HEAT SHRINK OVER 2 RF GND4 B/1.0mm’
X0 TERM‘\NALAMPSEOGHZ [
2 - i
CONN WIRE COLOR/ X31A X32A
X28 X30 POS | DESIGNATION GAUGE CONN WIRE COLOR/ CONN WIRE COLOR/
ConN WRE COLOR/ CONN WIRE COLOR/ [1 ] Reont B/1.0mm? POS| DESIGNATION CGAUGE POS | DESIGNATION GAUGE
POS | DESIGNATION GAUGE POS | DESIGNATION GAlGE 7 EVBATA W o 1 RRWKLTS W/ 1.0mm? 1 RRWKLTS W/ 1.0mm?
1 KEY2 W/ 1.0mm? 1 FTWKLTS Wit ﬂmm: 3 R0 Wi om 2 RF GND4 B/1.0mm 2 RF GND4 B/1.0mm
2 RF GND1 B/1.0mm 2 RF GND3 B/1.0mm n P o
X30A 5 RWIPE W 1.0mm? X318 X328
: IRE COLOR/
CONN| WIRE COLOR/ u REONe2 BL1omm CP%%N DES‘évNATION GAUGE % DES\(VSVbll?\%ON Cgkﬁgé
| POS | DESIGNATION GAUGE 7 RWIPE SW WA Ommt 1 RRWKLTS W/ 1.0mme 1 RRWKLTS W/ 1.0mnt
1 FTWKLTS W/ 1.0mm? 8 KEY2 WI1.0mm 2 RF GND4 8/1.0mm? 2 RF GND4 B/1.0mm?
2 RF GND3 B/1.0mm 9 FTWKLTS W/ 1.5mm
10 RF GND3 B/1.5mm’
X30B 1 RRWKLTS W/ 1.5mm?
CONN WIRE COLOR/ 12 RF OND4 8/ 1.6mm?
POS | DESIGNATION GAUGE 13 BONLT W 1.0mm?
1 FTWKLTS W/ 1.0mm? ° RF GND5 B/1.0mm
2 RF GND3 B/1.0mm? P EMPTY
Pz1710

10-42 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ELECTRICAL

Figure 10-15 Cab Roof Harness (Continued)

f RTFRT LTFRT LTREAR !

RTREAR
WKLIGHT WKLIGHT WKLIGHT WKLIGHT
(OPT) (OPT) (OPT) (OPT)

IS
2
=
]
g
=
2
o]

= 5 g5 43 43
EMPTY
! a 58 28 =3
2 EMPTY o & 0 o & o
3 EMPTY
4 KEY BATA
5 EMPTY
6 EMPTY
7 RADIO
8 RE GND1
RADIO 44
X24 23
(0PT) 1 [>—EMPTY =
2 EMPTY
3 SX-
4 SX+ X29A X30A X31A X32A
5 Bx- 12 12 12 12
+
6 EMPTY X298 X308 X318 X328
7
8 EMPTY
DX — %= 33 g
+ = =
SPEAKERS D]—‘—% - DX-
(o1) = |- [>T
+ SX+
X =

2

1 >} RWIPESW

2 RF GND2

3 RWIPE
318 ' RWIPE PK

REAR WIPER BEACON
MOTOR AUX POWER LIGHT
. SOCKET (OPT)
BCNLT
RE GNDS D =ay
8 KEY 2 AP 280220 RF GNDS
s B REGND1 __swauas \T
P PEPEENEFEPRP
EEFEEIEEEERH
123456789101 1213115
X0
CAB HARNESS
PZ1720
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 10-43



ELECTRICAL

Figure 10-15 Cab Roof Harness

Item Part Number | Qty. Description Rev.
4923479 1 CAB ROOF HARNESS, (includes all items) D

1 4460434 1 CONNECTOR
2 4460268 1 TERMINAL

3 1001116985 1 CONNECTOR
4 1001118386 2 TERMINAL

5 1001116984 1 CONNECTOR
6 1001116998 2 CONNECTOR
7 1001118387 2 TERMINAL

8 1001116986 1 CONNECTOR
9 1001118384 1 TERMINAL
10 1001116995 5 CONNECTOR
11 70020905 1 TERMINAL

12 91554026 4 CONNECTOR
13 4460746 4 TERMINAL
14 91143187 4 SEAL

15 1001103564 4 LOCK

16 4460994 1 CONNECTOR
17 1001104519 1 TERMINAL
18 1001117004 4 CONNECTOR
19 1001116700 4 TERMINAL
20 7026423 4 TERMINAL

10-44

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204




Figure 10-15 Cab Roof Harness (Continued)

ELECTRICAL

Item

Part Number

Qty.

Description

Rev.

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

10-45



ELECTRICAL

Figure 10-16 Powershift Engine Harness

12
13

X58

PZ1732

10-46 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ELECTRICAL

Figure 10-16 Powershift Engine Harness (Continued)

21
22

X50
X51

X73

17
28
29

21
22

X34
PZ1552

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 10-47



ELECTRICAL

Figure 10-16 Powershift Engine Harness

Item Part Number | Qty. Description Rev.
1001092786 1 POWERSHIFT ENGINE HARNESS, (includes all items) F

1 1001116976 1 CONNECTOR
2 1001118380 1 TERMINAL
3 1001118391 1 PLUG
4 1001116977 1 CONNECTOR
5 1001118381 1 TERMINAL
6 1001118391 1 PLUG
7 1001096188 1 CONNECTOR
8 1001116811 2 TERMINAL ASSY, (includes item 11)
9 70021826 1 LOCK
10 70020830 1 CONNECTOR
11 NSS 1 LOCK
12 1001116995 7 CONNECTOR
13 1001118379 7 TERMINAL
14 1001116983 7 CONNECTOR
15 1001116706 8 TERMINAL
16 4461006 8 SEAL
17 4461118 2 CONNECTOR
18 7026408 10 CONNECTOR
19 80604018 10 LOCK
20 1001116692 10 TERMINAL
21 4460994 3 CONNECTOR
22 1001104519 3 TERMINAL
23 70020910 1 PLUG
24 1001116707 1 CONNECTOR
25 91143340 1 TERMINAL
26 77363242 1 CONNECTOR
27 77363244 1 LOCK
28 1001107854 1 TERMINAL
29 1001116763 1 SEAL
30 1001116722 1 CONNECTOR

10-48

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204




Figure 10-16 Powershift Engine Harness (Continued)

ELECTRICAL

Item

Part Number

Qty.

Description

Rev.

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

10-49



ELECTRICAL

Figure 10-17 Electrical Installation, Platform

PZ2160

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204

10-50



ELECTRICAL

Figure 10-17 Electrical Installation, Platform

Item Part Number | Qty. Description Rev.
0275917 Ref | ELECTRICAL INSTALLATION, (if equipped for platform), (not available to D
order, see items 2 thru 21 for service)
2 Ref EMS DECAL, (see Figure 10-3 for details)
3 3740067 1 RELAY
5 Ref E-STOP SWITCH, (see Figure 10-3 for details)
6 Ref PLATFORM HARNESS, (see Figure 10-22 for details)
8 4923517 1 GROUND STARTER HARNESS
9 4923519 1 HARNESS
11 5200608 2 RIPP BOLT, M6X16mm
12 3290601 2 HEX NUT, M6X1
13 4031607 4 SOCKET HD CAPSCREW, M5X16
14 4031709 2 SOCKET HD CAPSCREW, M6X25
15 Ref SWITCH BODY, QUICK DISCONNECT, (if equipped),
(see Figure 10-3 for details)
16 4831600 4 LOCKWASHER, 5mm
17 4831700 2 LOCKWASHER, 6mm
18 Ref PLATFORM CAB HARNESS, (see Figure 10-23 for details)
19 1001098017 1 RELAY BOX BRACKET
20 Ref SWITCH KEY, APU ENABLE, (see Figure 10-3 for details)
21 4791400 2 WASHER, 1/4
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 10-51




ELECTRICAL

Figure 10-18 LMIS Installation

PZ3980

10-52 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ELECTRICAL

Figure 10-18 LMIS Installation (Continued)

3 T 5
2 T
1 L
0
308
301
301
X301 %302
3&304
301
X303 i - ———- < \ = i E— 306

S02

¥

PZ3990

17M

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 10-53



ELECTRICAL

Figure 10-18 LMIS Installation

Item Part Number | Qty. Description Rev.
1001106599 Ref |LMIS INSTALLATION, (3509PS, 3513PS, 4009PS, 4013PS, if equipped), B
(not available to order, see items 1 thru 18, 21 & 22 for service)
1001108359 Ref | LMIS INSTALLATION, (17M, if equipped), (not available to order, see items 1 1
thru 22 for service)
1 0760615 4 HEX HD CAPSCREW, M6X35, GR8.8
2 1062255 AR TIE STRAP
3 2966454 1 HOSE CLAMP
4 3290601 1 HEX NUT, M6X1
5 4811700 5 WASHER, 6mm
6 4831700 4 LOCKWASHER, 6mm
7 5200608 2 BOLT, M6X16
8 5220600 2 NUT, 6mm
9 1001095650 AR LOCTITE®243™
10 1001102633 1 SPECIAL SCREW, M6X60
11 1001103180 1 BRACKET
12 1001103807 2 SPACER
13 1001104341 1 LMIS CABLE REEL KIT
14 1001104344 1 PIVOT ARM SUPPORT
15 1001104415 1 LMIS DISPLAY GAUGE
16 1001106385 1 LMIS CABLE REEL ASSY, (includes items 101 & 102) A
17 1001106805 1 LMIS TRANSDUCER HARNESS, (includes items 301 thru 308) D
18 1001107622 1 LMIS EXTENSION HARNESS B
19 1001107749 1 LMIS LIFT EXTENSION HARNESS, (17M), (includes items 201 & 202) A
21 1001107982 2 SCREW, 4.8X25
22 1001113432 1 STANDOFF, M6
101 1001104342 1 LMIS BOOM CABLE REEL
102 1001106386 1 LMIS REEL PIGTAIL HARNESS
201 4461262 2 CONNECTOR
202 4461119 2 | CONNECTOR
1001104499 2 CAVITY PLUG
301 4461262 4 CONNECTOR
302 4460321 1 CONNECTOR
303 4460761 1 CONNECTOR
304 4460920 1 CONNECTOR
305 250216 1 CONNECTOR
306 4460343 1 CONNECTOR
307 1001117057 1 CONNECTOR
308 4460374 1 CONNECTOR
3740080 1 RELAY
401 Ref |LMIS HYDRAULICS, (not shown), (see Figure 8-4 & Figure 8-6 for details)
402 Ref |LMIS AUDIBLE TOWER BEACON, (not shown), (see Figure 10-19 for details)

10-54

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204




Figure 10-18 LMIS Installation (Continued)

ELECTRICAL

Item

Part Number

Qty.

Description

Rev.

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

10-55



ELECTRICAL

Figure 10-19 LMIS Audible Tower/Beacon Installation

PZ4000

BEACON ALARM WIRING CONFIGURATION

10-56 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



ELECTRICAL

Figure 10-19 LMIS Audible Tower/Beacon Installation

Item Part Number | Qty. Description Rev.
1001108700 Ref |LMIS AUDIBLE TOWER/BEACON INSTALLATION, (if equipped), B
(not available to order, see items 1 thru 12 for service)
1 0760812 1 HEX HD CAPSCREW, M8X25, GR8.8
2 3290405 2 HEX LOCKNUT, M4X0.7
3 3290807 1 HEX LOCKNUT, M8X1.25
4 4010416 2 PAN HD CAPSCREW, M4X40
5 4811400 2 WASHER, 4mm
6 4811900 1 WASHER, 8mm
7 4811902 1 WASHER, 8mm
8 1001091102 2 WASHER, 4mm
9 1001106464 1 BEACON BRACKET
10 Ref LMIS TRANSDUCER HARNESS, (see Figure 10-18 for details)
11 1001108661 1 LMIS WARNING BEACON ASSY, (includes items 101 thru 106) A
12 E000269 1 CABLE GLAND, M20X1.5
101 1001108683 1 GREEN LIGHT GLOBE SECTION, (includes o-ring)
102 1001108684 1 YELLOW LIGHT GLOBE SECTION, (includes o-ring)
103 1001108685 1 REG LIGHT GLOBE SECTION, (includes o-ring)
104 1001108686 1 BUZZER ALARM
105 1001108687 3 |LIGHT BULB, 5W-12V
106 1001108689 1 BUZZER ALARM BASE
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 10-57



ELECTRICAL

Figure 10-20 Outrigger Harness

17M

X7

oo ~NOo

PZ4150

10-58 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 10-20 Outrigger Harness

ELECTRICAL

Item Part Number | Qty. Description Rev.
1001098084 1 OUTRIGGER HARNESS, (17M if equipped), (includes all items) C
1 4460539 2 CONNECTOR
77363244 2 WEDGE LOCK
2 1001116692 2 TERMINAL
3 4461262 2 CONNECTOR
4 1001107854 2 TERMINAL
5 7029647 2 SEAL
6 1001116980 1 HOUSING
7 1001118381 1 TERMINAL
8 1001118391 1 PLUG
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 10-59



ELECTRICAL

Figure 10-20 Outrigger Harness

13M & 17M EQUIPPED FOR PLATFORM
X107

©o o b

X104

[<2¢))

X108

X7 £0) 1%

ey
o ~

©o b

X106

0 ~

10

X114
X109 S
8
10

X105

PZ4160
X110

10-60 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 10-20 Outrigger Harness

ELECTRICAL

Item Part Number | Qty. Description Rev.
4923443 1 OUTRIGGER HARENSS, (13M & 17M), (if equipped for platform), F
(includes all items)

1 1001116980 1 HOUSING

2 1001118381 1 TERMINAL

3 1001118391 1 PLUG

4 4461262 3 CONNECTOR

5 1001107854 3 TERMINAL

6 1001104498 1 SEAL

7 4460539 2 CONNECTOR
77363244 2 WEDGE LOCK

8 1001116692 4 TERMINAL

9 7029647 2 SEAL

10 4460891 2 CONNECTOR KIT
7026408 2 CONNECTOR
80604018 2 WEDGE LOCK

11 1 RING, 5mm

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 10-61




8M, 9M, 12M & 13M S/N 1160005993 & After including 1160005949 &
1160005950

- +

- ELECTRICAL 17M S/N 1160005937 & After excluding 1160005952, 1160005960,

1160005963, 1160005966 & 1160005978

Figure 10-21 LSI Harness

X564A PZ4480

10-62 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



8M, 9M, 12M & 13M S/N 1160005993 & After including 1160005949 &

1160005950

17M S/N 1160005937 & After excluding 1160005952, 1160005960, ELECTRICAL
1160005963, 1160005966 & 1160005978
Figure 10-21 LSI Harness
Item Part Number | Qty. Description Rev.
1001121398 1 LSI HARNESS, (includes all items)
1 4460539 1 CONNECTOR
77363244 1 WEDGE LOCK
2 1001116692 1 TERMINAL
3 4460899 1 CONNECTOR
91503104 1 WEDGE LOCK
4 1001116693 1 TERMINAL
5 4460466 1 PLUG
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 10-63




ELECTRICAL

Figure 10-22 Platform Harness

X112

1 VA
LS e m— p— N ————— pu— pu— p—
TO AUX ELECTRICS
TO CAB HARNESS X1z
CONN | WIRE (REF) COLOR /
X6 POS | DESIGNATION GAUGE
CONN | WIRE (REF) COLOR / A PLUGGED
POS | DESIGNATION GAUGE P CTRL PWR RED / 12 GA
[I] | P CTRL PWR RED / 12 GA c PLUGGED
2 PLAT ON YELLOW 7 18 GA [D] | P CTRL GND BLACK / 12 GA
3 FUNC EN SW BROWN / 18 GA PLAT MODE |BLACK/WHITE 12 GA
4 GND MODE RED/BLACK / 18 GA = SLAT ON YELLOW 7 18 oA
> 172 AUX BLUE 7/ 18 GA KEY PLAT ORANGE / 12 GA
6 /2 AUX A | BLUE/BLACK / 18 GA . FUNC EN S SROWN 7 18 OA
P_CTRL GND BLACK 7 12 GA J GND MODE |RED/BLACK / 18 GA
8 QUICK CONN | ORANGE / 18 GA p 72 AUX BLUE / 18 oA
9 |QUICK CONN A|ORANGE/BLACK / 18 GA i 72 AUx A | BLUE/BLACK 7 18 oA
PLAT MODE |BLACK/WHITE 12 GA y PLUGGED
! PLUGGED N QUICK CONN | ORANGE / 18 GA
12 CANZH RED / 18 GA P |QUICK CONN A|ORANGE/BLACK / 18 GA
13 CAN2L BLACK / 18 GA . LUGGED
14 | CAN2 SHIELD | SHIELD / 18 GA S oLUGGED
KEY PLAT ORANGE / 12 GA T CANZH RED / 18 GA
16 PLAT REC YEL/BLK / 18 GA U CANZL SLACK 7 18 On
V| CAN2 SHIELD | SHIELD / 18 GA
w PLUGGED
X PLAT REC YEL/BLK / 18 GA
PAP3120

10-64

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9

31200204



Figure 10-22 Platform Harness

ELECTRICAL

Item Part Number | Qty. Description Rev.
4923442 1 PLATFORM HARNESS, (includes all items) E
1 1001116979 1 CONNECTOR
1001118381 11 TERMINAL
1001116718 4 TERMINAL
1001118391 1 PLUG
2 4461003 1 CONNECTOR
1001116692 11 TERMINAL
70020890 4 TERMINAL
4460446 6 PLUG
1321647 1 CABLE CLAMP
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 10-65



ELECTRICAL

Figure 10-23 Platform Cab Harness

TO MAIN CAB HARNESS

X123A
CONN WIRE COLOR / To
POS | DESIGNATION GAUGE
1 STAB SPD OUT W/ 1. 0mm2 FBI (D2)
2 DUMP VLV OUT | w / |.omm? SPL#3
3 FUNC EN SW W/ 1. 0mm2 FBI (D3)
4 KEY IGN W/ 1.0mme SPL#I
5 EMPTY - -
6 EMPTY -
TO MAIN CAB HARNESS
X 1238
CONN WIRE COLOR / T0
POS | DESIGNATION GAUGE
] STAB SPD IN W/ 1.0mm2 FBI (BI)
2 DUMP VLV IN W/ I.0mme SPL#4
3 EMPTY - -
4 EMPTY -
5 EMPTY - -
6 RELAY GND 8 / 1.5mm? SPL#2
SPL#I
CONN WIRE COLOR / T0
POS | DESIGNATION GAUGE
KEY IGN W/ 1.0mme X123A (4)
KEY IGN W/ |.0mm? FBI (DI)
KEY IGN W/ 1. 0mm2 FBI (D5)
SPL#2
CONN WIRE COLOR / To
POS | DESIGNATION GAUGE
RELAY GND B / I.5mme X1238 (6)
RELAY GND B / I.0mme FBI (B2)
RELAY GND B / 1.0mme FBI (B4)
RELAY GND 8 / 1.0mm? FBI (B6)
SPL#3
CONN WIRE COLOR / T0
POS | DESIGNATION GAUGE
DUMP VLV OUT W/ |.o,","2 XI123A (2)
DUMP VLV OUT W/ I.0mm? FBI (D4)
DUMP VLV OUT W/ 1.0mm? FBI (D6)
SPL#4
CONN WIRE COLOR / T0
POS | DESIGNATION GAUGE
DUMP VLV IN W/ 1.0mm? X1238 (2)
DUMP VLV IN W/ I.0mm? FBI (B3)
DUMP VLV IN W/ |.0mm? FBI (B5)

X123A

X123B

FBI

TO MAIN CAB HARNESS

FBI
CONN WIRE COLOR / T0 [CONN WIRE COLOR / To
POS | DESIGNATION GAUGE POS | DESIGNATION GAUGE
Al PLUGGED - - D2 |STAB SPD OUT |w / 1. omm2| XI123A (1)
AAL PLUGGED - - B3 | DUMP VLV IN [w / | omm? SPL#4
A2 PLUGGED - c3 PLUGGED - -
AA2 PLUGGED - D3 | FUNC EN SW / 1.omm2 | X123A (3)
A3 PLUGGED - - B4 | RELAY GND B / . omm? SPL#2
AA3 PLUGGED - - [ PLUGGED - -
A4 PLUGGED - D4 [DUMP VLV OUT[w / 1. omm SPL#3
AA4 PLUGGED - - B5 [ DUMP VLV IN [w / | omm SPL#4
AS PLUGGED - cs PLUGGED -
AAS PLUGGED - - D5 KEY IGN 7 1. 0mme SPL#I
A6 PLUGGED - - B6 | RELAY GND g / | omm? SPL#2
ARG PLUGGED - [ PLUGGED -
AT PLUGGED - - D6 |DUMP VLV OUT [w / |.omm? SPL#3
AAT PLUGGED - - 87 PLUGGED - -
A8 PLUGGED - - c1 PLUGGED -
AAB PLUGGED - - 7 PLUGGED -
A9 PLUGGED - B8 PLUGGED -
AA9 PLUGGED - - c8 PLUGGED -
AlO PLUGGED - D8 PLUGGED -
AAIO|  PLUGGED - - 89 PLUGGED -
BI | STAB SPD IN |w ; . omm? | X1238 (1) []| CO PLUGGED -
cl PLUGGED - - D9 PLUGGED -
DI KEY IGN W/ 1.0mm? SPL#I BIO PLUGGED -
B2 | RELAY GND |B / |.omm? SPL#2 cio PLUGGED -
c2 PLUGGED - - DI0 PLUGGED -
™
T3
PAP3130

10-66

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9

31200204



Figure 10-23 Platform Cab Harness

ELECTRICAL

Item Part Number | Qty. Description Rev.
1001097702 1 PLATFORM CAB HARNESS, (includes all items) C
1 4460225 1 CONNECTOR
4460267 4 TERMINAL
2 4460224 1 CONNECTOR
4460268 3 TERMINAL
3 1001116726 12 TERMINAL
8220081 12 TERMINAL SEAL
1001116727 38 PLUG
10-67

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9



ELECTRICAL

Figure 10-24 Smartbasket Harness

TO 1/2 AUX
WIRE
CF%NSN DESIGNATION "G?‘LU%'L’
(REFERENCE ONLY)
1 [12AUX Wi1.5mm 2
2 | PCTRLGND B/1.5mm

X125

TO BOOM HEAD

TO QUICK CONNECT

WIRE
COMI| DESIGNATION o
(REFERENCE ONLY)
1| QuICK CONN Wi.5mm 2
2 | PCTRLGND B/1.5mm 2

X125
CONN WIRE COLOR/
POS DESIGNATION GAUGE
A |PLUG
B | PCTRLPWR Wi2.5mm 2
C |PLUG .
D |PCTRLGND B/2.5mm 2
E | PLAT MODE W/2.5mm 2
F | PLATON Wi.0mm 2
G | KEY PLAT W/2.5mm 2
H | FUNCENSW W/.0mm 2
J | GND MODE Wi.0mm 2
K |PLUG -
L |PLUG
M |PLUG
N |PLUG
P | PLUG
R |PLUG
S |PLUG
T | CAN2H RL75mm 2
U | CAN2L BLL75mm 2
V | CAN2 SHIELD 75mm 2
W | PLUG
X | PLUG

X124
X227
TO SENSOR HARNESS
X227
WIRE
| ooy | Ghiee

1 | PCTRLPWR WA.0mm 2

2 | PCTRLGND B/1.0mm 2

3 | PLATREC W.0mm 2

5] 4
X113
TO CABLE HARNESS
X113
CONN WIRE COLOR/
POS |  DESIGNATION GAUGE

A | PLUG
B | PCTRLPWR W/2.5mm 2
¢ |PLuG
D | PCTRLGND B/2.5mm 2
E | PLAT MODE Wi25mm 2
F | PLATON WA.0mm 2
G | KEYPLAT Wi2.5mm 2
H | FUNCENSW W/1.0mm 2
J | GND MODE WA.0mm 2
K |12 AUX WA.0mm 2
L [12AUX WH.0mm 2
M | PLUG
N | QUICK CONN Wi.0mm 2
P | QUICK CONN W/1.0mm 2
R | PLUG -
S | PLUG
T | CANzH RL75mm
U | canaL BLL.75mm 2
V| CAN2 SHIELD 75mm 2
TR PAP3240
X | PLATREC WA.0mm 2

10-68

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204




ELECTRICAL

Figure 10-24 - Smartbasket Harness

Item Part Number | Qty. Description Rev.
1001092136 Ref | SMARTBASKET HARNESS, (no longer available, see 1001114876 for service) F
1001114876 1 SMARTBASKET HARNESS, (includes all items) A

1 4461243 1 TERMINAL
91474463 1 STRAIN RELIEF
1001116692 3 TERMINAL
70020890 4 TERMINAL SOCKET
70020891 3 TERMINAL
4460466 11 PLUG
83481286 1 NUT
83481285 1 LOCKWASHER
91504110 1 PROTECTIVE COVER
2 7026408 2 CONNECTOR
70020888 2 TERMINAL SOCKET, (qty per connector)
80604018 1 CONNECTOR LOCK, (qgty per connector)
3 4461262 1 3 PIN CONNECTOR
1001107854 3 CONTACT
4 1001116927 1 HOUSING
91474467 1 STRAIN RELIEF
1001116693 8 MALE CONTACT
70020887 4 TERMINAL PIN
70022736 3 TERMINAL
4460466 6 PLUG
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 10-69



ELECTRICAL

This Page Intentionally Left Blank

10-70 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



SECTION 11
DECALS

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9



DECALS

Figure 11-1 Frame & Boom Decals

301
302/ °
303
304
305

AR RTEIRN
401| - '\
402 \
4o1l_x\:D EK
404 3 204
‘ ® N0
O
. O@%
— D’ 9
401 -
403 ) 5
L/ R
o) 2 g

206

11
INSIDE ENGINE COMPARTMENT

3508 WITHOUT COUNTERWEIGHT

N
\ //

PAP3150
4017 LOCATION

11-2

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



DECALS ||=—

Figure 11-1 Frame & Boom Decals (Continued)

8M & 9M
101 102 103
(SOO? o K J (’{ IE-T[%]IE

—

12M & 13M
101 102 103 104 105 106 107

'JJ'D"E/F/J;

£

17M
101 102 103 104 105 106 107

{4 4L

501
502
503
505

507 207 17

203

206 PZ0981

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 11-3



~——~|| DECALS

Figure 11-1 Frame & Boom Decals

Item Part Number Qty. Description Rev.
1001094660 Ref | COMMON DECAL INSTALLATION, (not available to order, see items 1 thru 26 E
for service)
1 8005670 1 INSTRUCTION & SAFETY DECAL
2 8005675 2 WARNING DECAL
3 8005616 4 LIFTING POINT DECAL
4 8005617 4 TIE DOWN DECAL
5 8005671 1 WARNING DECAL
6 1001094708 1 HYDRAULIC OIL DECAL
7 8006038 1 WARNING DECAL
8 3700015 2 REFLECTOR
9 3700016 6 REFLECTOR
10 8008657 4 WARNING DECAL
11 8005869 1 WARNING DECAL
17 Ref 106dB SOUND DECAL, (see Figure 11-2 for details)
18 Ref OIL DECAL, (see Figure 11-2 for details)
20 Ref EMERGENCY EXIT DECAL, (see Figure 11-2 for details)
22 Ref WARNING DECAL, (see Figure 11-2 for details)
23 Ref WARNING DECAL, (see Figure 11-2 for details)
24 Ref FUSE DECAL, (see Figure 11-2 for details)
25 8006612 1 WARNING DECAL
26 8009815 1 DIESEL FUEL DECAL
0275145 Ref |BOOM EXTEND DECAL, (8M & 9M), (not available to order, see items 101 thru A
103 for service)
0275144 Ref | BOOM EXTEND DECAL, (12M), (not available to order, see items 101 thru 106 A
for service)
0275143 Ref |BOOM EXTEND DECAL, (13M), (not available to order, see items 101 thru 107 A
for service)
0275403 Ref | BOOM EXTEND DECAL, (17M), (not available to order, see items 101 thru 107 A
for service)
101 1706753 1 DECAL “A”
102 1706754 1 DECAL “B”
103 1706755 1 DECAL “C”
104 1706756 1 DECAL “D”
105 1706757 1 DECAL “E”
106 1706758 1 DECAL “F”
107 1706759 1 DECAL “G”
1001107137 Ref |FRAME LEVEL DECAL INSTALLATION, (AUS - 3509PS), (not available to 1
order, see items 201 thru 205 for service)
1001107138 Ref | FRAME LEVEL DECAL INSTALLATION, (AUS - 4009PS), (not available to 1
order, see items 201 thru 205 for service)
1001107141 Ref |FRAME LEVEL DECAL INSTALLATION, (AUS - 3513PS), (not available to 1
order, see items 201 thru 207 for service)
1001107142 Ref |FRAME LEVEL DECAL INSTALLATION, (AUS - 4013PS), (not available to 1
order, see items 201 thru 207 for service)
1001107144 Ref |FRAME LEVEL DECAL INSTALLATION, (AUS - 4017PS), (not available to 1
order, see items 201 thru 207 for service)
1001107532 Ref | FRAME LEVEL DECAL INSTALLATION, (CE - 3508PS), (not available to order, 1
see items 201 thru 205 for service)

11-4 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



DECALS

Figure 11-1 Frame & Boom Decals (Continued)

Item Part Number | Qty. Description Rev.

1001107534 Ref | NON-FRAME LEVEL DECAL INSTALLATION, (CE - 3508PS), 1
(not available to order, see items 201 thru 205 for service)

1001107533 Ref |FRAME LEVEL DECAL INSTALLATION, (CE - 4008PS), 1
(not available to order, see items 201 thru 205 for service)

1001107535 Ref | NON-FRAME LEVEL DECAL INSTALLATION, (CE - 4008PS), 1
(not available to order, see items 201 thru 205 for service)

1001107536 Ref |FRAME LEVEL DECAL INSTALLATION, (CE - 3509PS), 1
(not available to order, see items 201 thru 205 for service)

1001107537 Ref | FRAME LEVEL DECAL INSTALLATION, (CE - 4009PS), 1
(not available to order, see items 201 thru 205 for service)

1001107538 Ref |FRAME LEVEL DECAL INSTALLATION, (CE - 3512PS), 1
(not available to order, see items 201 thru 207 for service)

1001107540 Ref | NON-FRAME LEVEL DECAL INSTALLATION, (CE - 3512PS), 1
(not available to order, see items 201 thru 207 for service)

1001107539 Ref |FRAME LEVEL DECAL INSTALLATION, (CE - 4012PS), 1
(not available to order, see items 201 thru 207 for service)

1001107541 Ref |NON-FRAME LEVEL DECAL INSTALLATION, (CE - 4012PS), 1
(not available to order, see items 201 thru 207 for service)

1001107542 Ref | FRAME LEVEL DECAL INSTALLATION, (CE - 3513PS), 1
(not available to order, see items 201 thru 207 for service)

1001107543 Ref |FRAME LEVEL DECAL INSTALLATION, (CE - 4013PS), 1
(not available to order, see items 201 thru 207 for service)

1001107544 Ref |FRAME LEVEL DECAL INSTALLATION, (CE - 4017PS), 1
(not available to order, see items 201 thru 208 for service)

1001107545 Ref |FRAME LEVEL DECAL INSTALLATION, (CE - 3513PS, if equipped with 1
Manitou Carriage), (not available to order, see items 201 thru 207 for service)

1001107546 Ref | FRAME LEVEL DECAL INSTALLATION, (CE - 4013PS, if equipped with 1
Manitou Carriage), (not available to order, see items 201 thru 207 for service)

1001107547 Ref | FRAME LEVEL DECAL INSTALLATION, (CE - 4017PS, if equipped with 1
Manitou Carriage), (not available to order, see items 201 thru 208 for service)

1001138452 Ref |FRAME LEVEL DECAL INSTALLATION, (CE - 4009PS, if equipped with A
Manitou Carriage), (not available to order, see items 201 thru 205 for service)

1001109872 Ref | FRAME LEVEL DECAL INSTALLATION, (CE - 3509PS, if equipped with 2
LMIS), (not available to order, see items 201 thru 205, 258 & 259 for service)

1001109867 Ref |FRAME LEVEL DECAL INSTALLATION, (AUS - 3509PS, if equipped with 1
LMIS), (not available to order, see items 201 thru 205 for service)

1001109873 Ref | FRAME LEVEL DECAL INSTALLATION, (CE - 4009PS, if equipped with 2
LMIS), (not available to order, see items 201 thru 207 for service)

1001109868 Ref |FRAME LEVEL DECAL INSTALLATION, (AUS - 4009PS, if equipped with 1
LMIS), (not available to order, see items 201 thru 205 for service)

1001109874 Ref |FRAME LEVEL DECAL INSTALLATION, (CE - 3513PS, if equipped with 2
LMIS), (not available to order, see items 201 thru 209 for service)

1001109869 Ref | FRAME LEVEL DECAL INSTALLATION, (AUS - 3513PS, if equipped with 1
LMIS), (not available to order, see items 201 thru 207 for service)

1001109870 Ref |FRAME LEVEL DECAL INSTALLATION, (AUS - 4013PS, if equipped with 1
LMIS), (not available to order, see items 201 thru 207 for service)

1001109871 Ref |FRAME LEVEL DECAL INSTALLATION, (AUS - 4017PS, if equipped with 1
LMIS), (not available to order, see items 201 thru 208 for service)

1001109875 Ref |FRAME LEVEL DECAL INSTALLATION, (CE - 4013PS, if equipped with 2
LMIS), (not available to order, see items 201 thru 207, 258 & 259 for service)

1001109876 Ref |FRAME LEVEL DECAL INSTALLATION, (CE - 4017PS, if equipped with 2
LMIS), (not available to order, see items 201 thru 208, 258 & 259 for service)

201 Ref CAPACITY CHART, (not shown), (see Figure 11-2 for details)
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 11-5



~——~|| DECALS

Figure 11-1 Frame & Boom Decals (Continued)

Item Part Number | Qty. Description Rev.
202 1707082 3 MODEL DECAL, (3508PS)

1707084 3 MODEL DECAL, (4008PS)

1707086 3 MODEL DECAL, (3509PS)

1707088 3 MODEL DECAL, (4009PS)

1707090 3 MODEL DECAL, (3512PS)

1707092 3 MODEL DECAL, (4012PS)

1707094 3 MODEL DECAL, (3513PS)

1707096 3 MODEL DECAL, (4013PS)

1707098 3 MODEL DECAL, (4017PS)
203 1702773 5 JLG DECAL
204 8008629 1 JLG DECAL
205 1001094858 1 LUBE CHART DECAL, (8M, 9M, 12M & 13M)

1001094925 1 LUBE CHART DECAL, (17M)
206 8008195 2 OUTRIGGER DECAL, (12M, 13M & 17M)
207 Ref OUTRIGGER JOYSTICK DECAL, (12M. 13M & 17M),
(see Figure 11-2 for details)
208 Ref PARK BRAKE DECAL, (not shown), (12M, 13M & 17M),
(see Figure 11-2 for details)
258 Ref CARRIAGE CAPACITY CHART DIAGRAM, (see Figure 11-2 for details)
259 Ref TRUSS BOOM CAPACITY CHART DIAGRAM, (see Figure 11-2 for details)
301 8009885 3 | SPEED DECAL, (12kph), (8M, 9M, 12M & 13M - if equipped)
302 2603207 3 | SPEED DECAL, (20kph), (8M, 9M, 12M & 13M - if equipped)
303 8009890 3 | SPEED DECAL, (22kph), (12M, 13M & 17M - if equipped)
304 8009377 3 | SPEED DECAL, (35kph), (12M, 13M & 17M - if equipped)
305 2999964 3 | SPEED DECAL, (40kph), (8M & 9M - if equipped)
401 NSS AR | AMTAK FASTENER
402 NSS Ref | NAME PLATE
403 NSS Ref |HOMOLOGATION PLATE, (CE), (If equipped), (req in FRANCE)
404 NSS Ref | HOMOLOGATION PLATE, (CE), (If equipped), (req in ITALY, ENGLAND &
GERMANY)

501 4811900 2 | WASHER, 8mm, (AUS)
502 1001094171 1 BOOM ANGLE INDICATOR DECAL, (AUS)
503 1001094172 1 BOOM ANGLE PENDULUM, (AUS)
505 0630585 1 SHOULDER BOLT, M8X16, (AUS)
507 0100011 AR | LOCTITE® 242™, (AUS)

11-6 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



DECALS

Figure 11-1 Frame & Boom Decals (Continued)

Item

Part Number | Qty. Description

Rev.

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9



DECALS

Figure 11-2 Decals - Cab

501
502
503
504
505
506
507
508
509
510
511
512
513
514
515
516
517
518
520
522
524
526
528
529
530
531
532

103

308
309
519
521
523
525
527

20

103~

203

—108

(I
C )

=

1102
[ F

PAP13880

11-8

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Figure 11-2 Decals - Cab

DECALS

Item Part Number | Qty. Description Rev.
1 8005670 1 INSTRUCTION & SAFETY DECAL
17 1705980 1 106dB SOUND DECAL
18 2447967 1 OIL DECAL
20 8005870 1 EMERGENCY EXIT DECAL
22 8008651 1 WARNING DECAL
23 1001094713 1 WARNING DECAL
24 1001094778 1 FUSE DECAL
102 Ref |MODEL DECAL, (see Figure 11-1 for details)
103 Ref |JLG DECAL, (see Figure 11-1 for details)
107 1001094902 1 OUTRIGGER JOYSTICK DECAL, (12M, 13M & 17M)
108 1001098547 1 PARK BRAKE DECAL, (17M)
151 1001094901 1 LOADER JOYSTICK DECAL, (if equipped)
152 1001094900 1 LIFT JOYSTICK DECAL, (if equipped)
203 1 CAB SAFETY DECAL, (AUS)
306 8466306 1 LEVEL INDICATOR GAUGE, (AUS)
308 1001095303 1 WALL MOUNT CONTAINER, (AUS)
309 1001104090 | 0.4 m | TAPE, (AUS)
310 1001110729 1 LANYARD ASSEMBLY, (AUS), (includes items 351 thru 353) A
351 1001104090 AR TAPE, (AUS)
352 1001104541 1 KEY RING, (AUS)
353 1001110722 1 WIRE LANYARD, (AUS)
1001099230 Ref |PLATFORM DECAL INSTALLATION, (CE - 13M, if equipped with platform), B
(not available to order, see items 401 thru 404 for service)
1001099232 Ref |PLATFORM DECAL INSTALLATION, (CE - 17M, if equipped with platform), B
(not available to order, see items 401 thru 404 for service)
1001099231 Ref |PLATFORM DECAL INSTALLATION, (AUS - 13M, if equipped with platform), B
(not available to order, see items 401 thru 404 for service)
401 1001099176 1 PLATFORM IGNITION SWITCH DECAL
402 1001099238 1 FIXED PLATFORM CAPACITY CHART,
(CE - 13\, if equipped with platform)
1001099240 1 FIXED PLATFORM CAPACITY CHART,
(CE - 17M, if equipped with platform)
1001099239 1 FIXED PLATFORM CAPACITY CHART,
(AUS - 13M, if equipped with platform)
403 1001099825 1 EXTEND PLATFORM CAPACITY CHART,
(CE - 13\, if equipped with platform)
1001099827 1 EXTEND PLATFORM CAPACITY CHART,
(CE - 17M, if equipped with platform)
1001099826 1 EXTEND PLATFORM CAPACITY CHART,
(AUS - 17M, if equipped with platform)
404 1001103421 1 MANUAL DESCENT DECAL
501 1001105145 1 CAPACITY CHART BOOKLET, (AUS - 3509PS) 4
1001105105 1 CARRIAGE CAPACITY CHART
1001105157 1 BUCKETS CAPACITY CHART
1001132976 1 FORKS
1001105154 1 CAPACITY CHART BOOKLET, (AUS-3509PS) 4
1001105156 1 4000KG JIB CAPACITY CHART
1001109966 1 CAPACITY CHART COVER
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 11-9



DECALS

Figure 11-2 Decals - Cab (Continued)

Item Part Number | Qty. Description Rev.
502 1001107421 1 CAPACITY CHART BOOKLET, (AUS - 4009PS) 2
1001107269 1 CARRIAGE CAPACITY CHART
1001107271 1 BUCKETS CAPACITY CHART
503 1001107159 1 CAPACITY CHART BOOKLET, (AUS - 3513PS) 2
1001106667 1 CARRIAGE CAPACITY CHART
1001106670 1 BUCKETS CAPACITY CHART
504 1001106947 1 CAPACITY CHART BOOKLET, (AUS - 4013PS) 2
1001106436 1 CARRIAGE CAPACITY CHART
1001106437 1 BUCKETS CAPACITY CHART
505 1001106706 1 CAPACITY CHART BOOKLET, (AUS - 4017PS) 2
1001106377 1 CARRIAGE CAPACITY CHART
1001106379 1 BUCKETS CAPACITY CHART
506 1001095180 1 CAPACITY CHART BOOKLET, (CE - 3508PS, if equipped with frame level) 3
1001095366 1 CARRIAGE CAPACITY CHART
1001096216 1 1.0m3 BUCKET CAPACITY CHART
1001096217 1 2.0m3 BUCKET CAPACITY CHART
1001105663 1 3.4m TRUSS BOOM CAPACITY CHART
1001105664 1 FORK MOUNTED HOOK CAPACITY CHART
1001096221 1 3.6m TRUSS BOOM CAPACITY CHART
1001096220 1 SIDE SHIFT CARRIAGE CAPACITY CHART
507 1001095179 1 CAPACITY CHART BOOKLET, (CE - 3508PS, not equipped with frame level) 3
1001095365 1 CARRIAGE CAPACITY CHART
1001096210 1 1.0m3 BUCKET CAPACITY CHART
1001096211 1 2.0m3 BUCKET CAPACITY CHART
1001105668 1 3.4m TRUSS BOOM CAPACITY CHART
1001105669 1 FORK MOUNTED HOOK CAPACITY CHART
1001096215 1 3.6m TRUSS BOOM CAPACITY CHART
1001096214 1 SIDE SHIFT CARRIAGE CAPACITY CHART
508 1001095182 1 CAPACITY CHART BOOKLET, (CE - 4008PS, if equipped with frame level) 3
1001095368 1 CARRIAGE CAPACITY CHART
1001096228 1 1.0m3 BUCKET CAPACITY CHART
1001096229 1 2.0m3 BUCKET CAPACITY CHART
1001105665 1 3.4m TRUSS BOOM CAPACITY CHART
1001105666 1 FORK MOUNTED HOOK CAPACITY CHART
1001096233 1 3.6m TRUSS BOOM CAPACITY CHART
1001096232 1 SIDE SHIFT CARRIAGE CAPACITY CHART
509 1001095181 1 CAPACITY CHART BOOKLET, (CE - 4008PS, not equipped with frame level) 3
1001095367 1 CARRIAGE CAPACITY CHART
1001096222 1 1.0m3 BUCKET CAPACITY CHART
1001096223 1 2,0m3 BUCKET CAPACITY CHART
1001105670 1 3.4m TRUSS BOOM CAPACITY CHART
1001105671 1 FORK MOUNTED HOOK CAPACITY CHART
1001096227 1 3.6m TRUSS BOOM CAPACITY CHART
1001096226 1 SIDE SHIFT CARRIAGE CAPACITY CHART
510 1001095183 1 CAPACITY CHART BOOKLET, (CE - 3509PS) 4
1001095369 1 CARRIAGE CAPACITY CHART
1001096234 1 1.0m3 BUCKET CAPACITY CHART
1001096235 1 2.0m3 BUCKET CAPACITY CHART
1001105415 1 3.4m TRUSS BOOM CAPACITY CHART

11-10

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204




DECALS

Figure 11-2 Decals - Cab (Continued)

Item Part Number | Qty. Description Rev.
1001105347 1 FORK MOUNTED HOOK CAPACITY CHART
1001096239 1 3.6m TRUSS BOOM CAPACITY CHART
1001096238 1 SIDE SHIFT CARRIAGE CAPACITY CHART

511 1001095184 1 CAPACITY CHART BOOKLET, (CE - 4009PS) 4
1001095197 1 CARRIAGE CAPACITY CHART
1001096241 1 1.0m3 BUCKET CAPACITY CHART
1001096242 1 2.0m3 BUCKET CAPACITY CHART
1001105414 1 3.4m TRUSS BOOM CAPACITY CHART
1001105346 1 FORK MOUNTED HOOK CAPACITY CHART
1001096246 1 3.6m TRUSS BOOM CAPACITY CHART
1001096245 1 SIDE SHIFT CARRIAGE CAPACITY CHART

512 1001095186 1 CAPACITY CHART BOOKLET, (CE - 3512PS, if equipped with frame level) 3
1001095371 1 CARRIAGE CAPACITY CHART
1001096254 1 1.0m3 BUCKET CAPACITY CHART
1001096255 1 2.0m3 BUCKET CAPACITY CHART
1001096256 1 0.8m3 BUCKET CAPACITY CHART
1001096257 1 FORK MOUNTED HOOK CAPACITY CHART
1001096258 1 3.4m TRUSS BOOM CAPACITY CHART
1001096260 1 3.6m TRUSS BOOM CAPACITY CHART
1001096259 1 SIDE SHIFT CARRIAGE CAPACITY CHART

513 1001095185 1 CAPACITY CHART BOOKLET, (CE - 3512PS, not equipped with frame level) 2
1001095370 1 CARRIAGE CAPACITY CHART
1001096247 1 1.0m3 BUCKET CAPACITY CHART
1001096248 1 2.0m3 BUCKET CAPACITY CHART
1001096249 1 0.8m3 BUCKET CAPACITY CHART
1001096250 1 FORK MOUNTED HOOK CAPACITY CHART
1001096251 1 3.4m TRUSS BOOM CAPACITY CHART
1001096253 1 3.6m TRUSS BOOM CAPACITY CHART
1001096252 1 SIDE SHIFT CARRIAGE CAPACITY CHART

514 1001095188 1 CAPACITY CHART BOOKLET, (CE - 4012PS, if equipped with frame level) 3
1001095373 1 CARRIAGE CAPACITY CHART
1001096268 1 1.0m3 BUCKET CAPACITY CHART
1001096269 1 2.0m3 BUCKET CAPACITY CHART
1001096270 1 0.8m3 BUCKET CAPACITY CHART
1001096271 1 FORK MOUNTED HOOK CAPACITY CHART
1001096272 1 3.4m TRUSS BOOM CAPACITY CHART
1001096274 1 3.6m TRUSS BOOM CAPACITY CHART
1001096273 1 SIDE SHIFT CARRIAGE CAPACITY CHART

515 1001095187 1 CAPACITY CHART BOOKLET, (CE - 4012PS, not equipped with frame level) 2
1001095372 1 CARRIAGE CAPACITY CHART
1001096261 1 1.0m3 BUCKET CAPACITY CHART
1001096262 1 2.0m® BUCKET CAPACITY CHART
1001096263 1 0.8m3 BUCKET CAPACITY CHART
1001096264 1 FORK MOUNTED HOOK CAPACITY CHART
1001096265 1 3.4m TRUSS BOOM CAPACITY CHART
1001096267 1 3.6m TRUSS BOOM CAPACITY CHART
1001096266 1 SIDE SHIFT CARRIAGE CAPACITY CHART

516 1001095189 1 CAPACITY CHART BOOKLET, (CE - 3513PS) 4
1001095374 1 CARRIAGE CAPACITY CHART

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 11-11




DECALS

Figure 11-2 Decals - Cab (Continued)

Item Part Number | Qty. Description Rev.
1001096275 1 1.0m3 BUCKET CAPACITY CHART
1001096276 1 2.0m® BUCKET CAPACITY CHART
1001096277 1 0.8m® BUCKET CAPACITY CHART
1001096278 1 FORK MOUNTED HOOK CAPACITY CHART
1001096279 1 3.4m TRUSS BOOM CAPACITY CHART
1001096280 1 SIDE SHIFT CARRIAGE CAPACITY CHART
1001096281 1 3.6m TRUSS BOOM CAPACITY CHART
1001096283 1 CRANE HOOK CAPACITY CHART
1001099109 1 FORK POSITIONING CARRIAGE CAPACITY CHART
517 1001095190 1 CAPACITY CHART BOOKLET, (CE - 4013PS) 4
1001095199 1 CARRIAGE CAPACITY CHART
1001096285 1 1.0m3 BUCKET CAPACITY CHART
1001096286 1 2.0m3 BUCKET CAPACITY CHART
1001096287 1 0.8m2 BUCKET CAPACITY CHART
1001096288 1 FORK MOUNTED HOOK CAPACITY CHART
1001096289 1 3.4m TRUSS BOOM CAPACITY CHART
1001096290 1 SIDE SHIFT CARRIAGE CAPACITY CHART
1001096291 1 3.6m TRUSS BOOM CAPACITY CHART
1001096293 1 CRANE HOOK CAPACITY CHART
1001099108 1 FORK POSITIONING CARRIAGE CAPACITY CHART
518 1001095191 1 CAPACITY CHART BOOKLET, (CE - 4017PS) 5
1001095200 1 CARRIAGE CAPACITY CHART
1001096296 1 0.8m3 BUCKET CAPACITY CHART
1001096295 1 2.0m3 BUCKET CAPACITY CHART
1001096297 1 FORK MOUNTED HOOK CAPACITY CHART
1001096299 1 SIDE SHIFT CARRIAGE CAPACITY CHART
1001096298 1 3.4m TRUSS BOOM CAPACITY CHART
1001096300 1 3.6m TRUSS BOOM CAPACITY CHART
1001096302 1 CRANE HOOK CAPACITY CHART
1001099107 1 FORK POSITIONING CARRIAGE CAPACITY CHART
519 1001109877 1 CAPACITY CHART BOOKLET, (AUS - 3509PS, if equipped with LMIS) 4
1001109966 1 CAPACITY CHART COVER
1001105105 1 CARRIAGE CAPACITY CHART
1001105157 1 BUCKETS CAPACITY CHART
1001105156 1 2m TRUSS BOOM CAPACITY CHART
520 1001109516 1 CAPACITY CHART BOOKLET, (CE - 3509PS, if equipped with LMIS) 3
1001109967 1 CAPACITY CHART COVER
1001095369 1 CARRIAGE CAPACITY CHART
1001096234 1 1.0m3 BUCKET CAPACITY CHART
1001096235 1 2.0m3 BUCKET CAPACITY CHART
1001107741 1 3.4m TRUSS BOOM CAPACITY CHART
1001107740 1 FORK MOUNTED HOOK CAPACITY CHART
1001096238 1 SIDE SHIFT CARRIAGE CAPACITY CHART
521 1001109878 1 CAPACITY CHART BOOKLET, (AUS - 4009PS, if equipped with LMIS) 4
1001109966 1 CAPACITY CHART COVER
1001107269 1 CARRIAGE CAPACITY CHART
1001107271 1 BUCKETS CAPACITY CHART
1001107270 1 2m TRUSS BOOM CAPACITY CHART
522 1001109515 1 CAPACITY CHART BOOKLET, (CE - 4009, if equipped with LMIS) 3
11-12 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



DECALS

Figure 11-2 Decals - Cab (Continued)

Item Part Number | Qty. Description Rev.
1001109967 1 CAPACITY CHART COVER
1001095197 1 CARRIAGE CAPACITY CHART
1001096241 1 1.0m3 BUCKET CAPACITY CHART
1001096242 1 2.0m3 BUCKET CAPACITY CHART
1001107738 1 3.4m TRUSS BOOM CAPACITY CHART
1001107737 1 FORK MOUNTED HOOK CAPACITY CHART
1001096245 1 SIDE SHIFT CARRIAGE CAPACITY CHART

523 1001109879 1 CAPACITY CHART BOOKLET, (AUS - 3513PS, if equipped with LMIS) 4
1001109966 1 CAPACITY CHART COVER
1001106667 1 CARRIAGE CAPACITY CHART
1001106670 1 BUCKETS CAPACITY CHART
1001106671 1 2.0m TRUSS BOOM CAPACITY CHART

524 1001109514 1 CAPACITY CHART BOOKLET, (CE - 3513PS, if equipped with LMIS) 3
1001109967 1 CAPACITY CHART COVER
1001095374 1 CARRIAGE CAPACITY CHART
1001096275 1 1.0m3 BUCKET CAPACITY CHART
1001096276 1 2.0m3 BUCKET CAPACITY CHART
1001096277 1 0.8m3 BUCKET CAPACITY CHART
1001107734 1 FORK MOUNTED HOOK CAPACITY CHART
1001107735 1 3.4m TRUSS BOOM CAPACITY CHART
1001096280 1 SIDE SHIFT CARRIAGE CAPACITY CHART
1001099109 1 FORK POSITIONING CARRIAGE CAPACITY CHART

525 1001109880 1 CAPACITY CHART BOOKLET, (AUS - 4013PS, if equipped with LMIS) 4
1001109966 1 CAPACITY CHART COVER
1001106436 1 CARRIAGE CAPACITY CHART
1001106437 1 BUCKETS CAPACITY CHART
1001106438 1 2.0m TRUSS BOOM CAPACITY CHART

526 1001107882 1 CAPACITY CHART BOOKLET, (CE - 4013PS, if equipped with LMIS) 4
1001109967 1 CAPACITY CHART COVER
1001095199 1 CARRIAGE CAPACITY CHART
1001096285 1 1.0m3 BUCKET CAPACITY CHART
1001096286 1 2.0m3 BUCKET CAPACITY CHART
1001096287 1 0.8m3 BUCKET CAPACITY CHART
1001107731 1 FORK MOUNTED HOOK CAPACITY CHART
1001107732 1 3.4m TRUSS BOOM CAPACITY CHART
1001096290 1 SIDE SHIFT CARRIAGE CAPACITY CHART
1001099108 1 FORK POSITIONING CARRIAGE CAPACITY CHART

527 1001109881 1 CAPACITY CHART BOOKLET, (AUS - 4017PS, if equipped with LMIS) 4
1001109966 1 CAPACITY CHART COVER
1001106377 1 CARRIAGE CAPACITY CHART
1001106379 1 BUCKETS CAPACITY CHART
1001106378 1 2.0m TRUSS BOOM CAPACITY CHART

528 1001107881 1 CAPACITY CHART BOOKLET, (CE - 4017PS, if equipped with LMIS) 4
1001109967 1 CAPACITY CHART COVER
1001095200 1 CARRIAGE CAPACITY CHART
1001096296 1 0.8m3 BUCKET CAPACITY CHART
1001096295 1 2.0m3 BUCKET CAPACITY CHART
1001107728 1 FORK MOUNTED HOOK CAPACITY CHART
1001096299 1 SIDE SHIFT CARRIAGE CAPACITY CHART

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 11-13



DECALS

Figure 11-2 Decals - Cab (Continued)

Item Part Number | Qty. Description Rev.
1001107729 1 3.4m TRUSS BOOM CAPACITY CHART
1001099107 1 FORK POSITIONING CARRIAGE CAPACITY CHART
529 1001103317 1 CAPACITY CHART BOOKLET, 2
(CE - 3513PS, if equipped with Manitou Carriage)
1001102671 1 CARRIAGE CAPACITY CHART
530 1001103319 1 CAPACITY CHART BOOKLET, 2
(CE - 4013PS, if equipped with Manitou Carriage)
1001102672 1 CARRIAGE CAPACITY CHART
531 1001103322 1 CAPACITY CHART BOOKLET, 2
(CE - 4017PS, if equipped with Manitou Carriage)
1001102673 1 CARRIAGE CAPACITY CHART
532 1001138455 1 CAPACITY CHART BOOKLET, A
(CE - 4009PS, if equipped with Manitou Carriage)
1001138457 1 CARRIAGE CAPACITY CHART
601 1001111456 1 CARRIAGE CAPACITY CHART DIAGRAM,
(CE - 3509PS, if equipped with LMIS)
1001111454 1 CARRIAGE CAPACITY CHART DIAGRAM,
(CE - 4009PS, if equipped with LMIS)
1001111452 1 CARRIAGE CAPACITY CHART DIAGRAM,
(CE - 3513PS, if equipped with LMIS)
1001111448 1 CARRIAGE CAPACITY CHART DIAGRAM,
(CE - 4013PS, if equipped with LMIS)
1001111450 1 CARRIAGE CAPACITY CHART DIAGRAM,
(CE - 4017PS, if equipped with LMIS)
602 1001111457 1 TRUSS BOOM CAPACITY CHART DIAGRAM,
(CE - 3509PS, if equipped with LMIS)
1001111455 1 TRUSS BOOM CAPACITY CHART DIAGRAM,
(CE - 4009PS, if equipped with LMIS)
1001111453 1 TRUSS BOOM CAPACITY CHART DIAGRAM,
(CE - 3513PS, if equipped with LMIS)
1001111449 1 TRUSS BOOM CAPACITY CHART DIAGRAM,
(CE - 4013PS, if equipped with LMIS)
1001111451 1 TRUSS BOOM CAPACITY CHART DIAGRAM,

(CE - 4017PS, if equipped with LMIS)

11-14

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204




DECALS ||=—

Figure 11-2 Decals - Cab (Continued)

Item Part Number | Qty. Description Rev.

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 11-15



~——~|| DECALS

Figure 11-3 Cab & Frame Decals, (40.8 & 40.9)

" ALT LOCATION IF EQUIPPED
WITH TOOL BOX

~6

O .
i -

103

8 8 PAP13890

11-16 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



DECALS

Figure 11-3 Cab & Frame Decals, (40.8 & 40.9) (Continued)

i

PZ2560

31200204

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

11-17



DECALS

Figure 11-3 Cab & Frame Decals, (40.8 & 40.9)

Item Part Number | Qty. Description Rev.
1 8005670 2 | INSTRUCTION & SAFETY DECAL
3 8005616 4 | LIFTING POINT DECAL
4 8005617 4 | TIE DOWN DECAL
5 8005671 1 CYLINDER LOCK WARNING DECAL
6 1001094708 1 HYDRAULIC OIL DECAL
8 3700015 2 | REFLECTOR
9 3700016 4 | REFLECTOR
10 8008657 4 | BRAKE WARNING DECAL
11 8005869 1 ENGINE RUNNING WARNING DECAL, (mounted beside engine fan)
17 1705980 1 106dB SOUND DECAL
18 2447967 1 OIL DECAL
20 8005870 1 EMERGENCY EXIT DECAL
23 1001094713 1 WARNING DECALS
24 1001094778 1 FUSE DECAL
25 8006612 1 WARNING DECAL
26 8009815 1 DIESEL FUEL DECAL
1001106738 Ref |40.8 DECAL INSTALLATION, (Frame Sway Not Equipped), A
(not available to order, see items 101 thru 108 for service)
1001106737 Ref |40.8 DECAL INSTALLATION, (Frame Sway Equipped), A
(not available to order, see items 101 thru 107 & 208 for service)
1001106739 Ref |40.9 DECAL INSTALLATION, (Frame Sway Equipped), A
(not available to order, see items 101 thru 107 & 208 for service)
1001138451 Ref |40.9 DECAL INSTALLATION, (if equipped with Manitou Carriage), (not A
available to order, see items 101 thru 107 & 308 thru 310 for service)
101 1706441 1 AGROVECTOR DECAL
102 1706442 1 AGROVECTOR DECAL
103 1706608 3 BRAND DECAL
104 Ref BRAND DECAL, (see Figure 11-2 for details)
105 1001094858 1 LUBE CHART DECAL
106 1001106801 2 MODEL DECAL, (40.8)
1001106802 2 MODEL DECAL, (40.9)
107 1001106803 1 MODEL DECAL, (40.8)
1001106804 1 MODEL DECAL, (40.9)
108 1001108165 1 40.8 LOAD CHART, (Frame Sway Not Equipped) 2
1001108101 1 FORKS LOAD CHART
1001108102 1 1me BUCKET LOAD CHART
1001108103 1 2m3 BUCKET LOAD CHART
1001108104 1 3.4m TRUSS BOOM LOAD CHART
1001108105 1 4 TON HOOK LOAD CHART
1001108106 1 3.6m TRUSS BOOM LOAD CHART
1001108107 1 SIDE SHIFT CARRIAGE LOAD CHART
208 1001108164 1 40.8 LOAD CHARTS, (Frame Sway Equipped) 2
1001108094 1 FORKS LOAD CHART
1001108095 1 1me BUCKET LOAD CHART
1001108096 1 2m?3 BUCKET LOAD CHART
1001108097 1 3.4m TRUSS BOOM LOAD CHART
1001108098 1 4 TON HOOK LOAD CHART
1001108099 1 3.6m TRUSS BOOM LOAD CHART
1001108100 1 SIDE SHIFT CARRIAGE LOAD CHART

11-18

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204




DECALS

Figure 11-3 Cab & Frame Decals, (40.8 & 40.9) (Continued)

Item Part Number | Qty. Description Rev.
1001108166 1 40.9 LOAD CHARTS, (Frame Sway Equipped) 2
1001108108 1 FORKS LOAD CHART
1001108109 1 1m3 BUCKET LOAD CHART
1001108110 1 2me BUCKET LOAD CHART
1001108111 1 3.4m TRUSS BOOM LOAD CHART
1001108112 1 4 TON HOOK LOAD CHART
1001108113 1 3.6m TRUSS BOOM LOAD CHART
1001108114 1 SIDE SHIFT CARRIAGE LOAD CHART

308 1001138454 1 40.9 LOAD CHARTS, (if equipped with Manitou Carriage) A
1001138456 1 FORKS LOAD CHART

309 1001110779 1 DOOR CAB STRIPE DECAL, (if equipped with Manitou Carriage)

310 1001110781 1 REAR CAB STRIPE DECAL, (if equipped with Manitou Carriage)

401 8009885 3 12KPH SPEED DECAL, (if equipped)

2603207 3 | 20KPH SPEED DECAL, (if equipped)
2999964 3 | 40KPH SPEED DECAL, (if equipped)
501 1001094900 1 LIFT JOYSTICK DECAL, (if equipped)
1001094901 1 LOADER JOYSTICK DECAL, (if equipped)
601 Ref |BOOM DECALS, (see Figure 11-2 for details)
701 NSS 1 S/N PLATE
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 11-19



~——~|| DECALS

Figure 11-4 Boom Decals, (40.8 & 40.9)

1[01 192 193
/ / /
o A B C
204
e / /> 1O
O O
. e

204
/

PAP13950

11-20 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



DECALS

Figure 11-4 Boom Decals, (40.8 & 40.9)

Item Part Number | Qty. Description Rev.
2 8005675 2 | BOOM RAISED WARNING DECAL
7 8006038 1 NO RIDERS WARNING DECAL
9 3700016 2 |REFLECTOR
0275145 1 BOOM EXTEND DECAL, (includes items 101 thru 103) A
101 1706753 1 DECAL “A”
102 1706754 1 DECAL “B”
103 1706755 1 DECAL “C”
204 1706609 2 | BRAND DECAL
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 11-21




~——~|| DECALS

This Page Intentionally Left Blank

11-22 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



RECOMMENDED SPARE PARTS

The following list will service fleets of machines (built to current production per date on the front cover) with repair
parts which can be installed in the field. Parts from the list should be replaced when inventory is depleted to keep

service parts stock supplied. For further information, contact your JLG dealer or the JLG Industries Parts Department.

Part Number

Description

Qty./Machine

BOOM ASSEMBLY

1001111730 | Twinline Hose Assy, (8M), (see Figure 8-6) 1

1001111731 | Twinline Hose Assy, (9M), (see Figure 8-6) 1
2754700 Tilt Cylinder Hose, (12M), (see Figure 8-6) 1
2754342 Tilt Cylinder Hose, (13M), (see Figure 8-6) 1
2754157 Tilt Cylinder Hose, (17M), (see Figure 8-6) 1
2754158 Tilt Cylinder Hose, (17M), (see Figure 8-6) 1
8002201 Pad, (see Section 2) 4
8002200 Pad, (see Section 2) 24
8002199 Pad, (see Section 2) 12
8010148 Pad, (see Section 2) 2
4700021 Pad, (see Section 2) 8
4700030 Pad, (see Section 2) 1
4700031 Pad, (see Section 2) 1
4740532 Pad, (see Section 2) 4
4700047 Pad, (see Section 2) 2

1001093784 | Pad, (see Section 2) 4
8002907 Shim, (see Section 2) 8
8008070 Shim, (as required), (see Section 2) 22
8003242 Shim, (as required), (see Section 2) 6
8002637 Shim, (as required), (see Section 2) 10
8002914 Shim, (see Section 2) 6
8008640 Shim, (as required), (see Section 2) 3
8008641 Shim, (as required), (see Section 2) 3
8008642 Shim, (as required), (see Section 2) 3
8008069 Shim, (see Section 2) 12
8008634 Shim, (as required), (see Section 2) 3
8008644 Shim, (as required), (see Section 2) 3
8008645 Shim, (as required), (see Section 2) 3
8002972 Shim, (as required), (see Section 2) 4
8009987 Shim, (as required), (see Section 2) 6
8009988 Shim, (as required), (see Section 2) 2
8008633 Shim, (as required), (see Section 2) 1
8003243 Shim, (as required), (see Section 2) 1
8002904 Shim, (as required), (see Section 2) 28
4071085 Shim, (as required), (see Section 2) 10
4071093 Shim, (as required), (see Section 2) 6
4071098 Shim, (as required), (see Section 2) 4
4071099 Shim, (as required), (see Section 2) 2
4071104 Shim, (as required), (see Section 2) 10
4071107 Shim, (as required), (see Section 2) 2
4071108 Shim, (as required), (see Section 2) 2
4071109 Shim, (as required), (see Section 2) 2
4071110 Shim, (as required), (see Section 2) 38
4071106 Shim, (as required), (see Section 2) 4
4071105 Shim, (as required), (see Section 2) 4
4071087 Shim, (as required), (see Section 2) 18

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.7,40.8 1241




@E RECOMMENDED SPARE PARTS

The following list will service fleets of machines (built to current production per date on the front cover) with repair
parts which can be installed in the field. Parts from the list should be replaced when inventory is depleted to keep
service parts stock supplied. For further information, contact your JLG dealer or the JLG Industries Parts Department.

Part Number

Description

Qty./Machine

3964987

1001108812
8006013
7028655
80273010
80273042
7028681
70020492
2060040
8035095
7028672
70020403

1001097681
3890064
8008101
8004468
7029430
91514147
8007771
7028110
70020412
8005079

1001108802
7029437
7028545

70020633

70020633B
1001114162
7028352
7029632
7029232
70023095
7028575
70020633

70020633B

1001114162
7028585
7028599
7028901

Quick Release Pin, (see Figure 2-7)

ENGINE

Fuel/Engine Qil Filter Kit, (see Figure 4-2)
Oil Filter, (see Figure 4-2)

Fuel Filter, (see Figure 4-2)

Main Filter Element, (outer), (see Figure 4-5)
Secondary Filter Element, (inner), (see Figure 4-5)
Oil Cap, (see Figure 4-2)

Fuel Tank Cap, (see Figure 4-3)

Fan, (see Figure 4-1)

Fan Belt, (see Figure 4-2)

Dipstick, (see Figure 4-2)

Transmission Dipstick, (see Figure 4-10)

DRIVE TRAIN

FNR Shifter, (see Figure 7-1)

Pull Cable, (see Figure 7-3)
Transmission Filter, (see Figure 4-14)
Bushing, (see Section 5)

Oil Seal, (see Section 5)

Oil Seal, (see Section 5)

Gasket, (see Section 5)

Gasket & Seal Kit, (see Figure 4-8)
Drop Box Seal Kit, (see Figure 4-22)
Driveshaft Attachment Kit, (see Figure 5-11)

HYDRAULIC SYSTEM

Hydraulic/Air Filter Kit, (see Figure 4-5)

Lift Cylinder Seal Kit, (8M), (see Figure 9-1)

Lift Cylinder Seal Kit, (9, 12, 13 & 17M), (see Figure 9-1)

Load Control Valve, (3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS &
4013PS), (see Figure 9-1)

Load Control Valve, (40.8 & 40.9), (see Figure 9-1)

Load Control Valve, (17M), (see Figure 9-1)

Extend/Retract Cylinder Seal Kit, (8 & 9M), (see Figure 9-2)

Extend/Retract Cylinder Seal Kit, (12 & 13M), (see Figure 9-2)

Extend/Retract Cylinder Seal Kit, (17M, 1001092364 cylinder), (see Figure 9-2)
Extend/Retract Cylinder Seal Kit, (17M, 1001107509 cylinder), (see Figure 9-2)
Tilt Cylinder Seal Kit, (see Figure 9-3)

Load Control Valve, (1001092404 cylinder), (3508PS, 3509PS, 3512PS, 3513PS, 4008PS,
4009PS, 4012PS, 4013PS & 4017PS), (see Figure 9-3)

Load Control Valve, (1001092404 cylinder), (40.8 & 40.9), (see Figure 9-3)
Load Control Valve, (1001107510 cylinder), (see Figure 9-3)
Compensation Cylinder Seal Kit, (see Figure 9-4)

Frame Level Cylinder Seal Kit, (see Figure 9-5)

Outrigger Cylinder Seal Kit, (12 & 13M), (see Figure 9-6)

1

- a a4 A A A A a N =

T i U G Gy —_ 0O = = DN AN AN = a4

—_

12-2

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204




RECOMMENDED SPARE PARTS

The following list will service fleets of machines (built to current production per date on the front cover) with repair
parts which can be installed in the field. Parts from the list should be replaced when inventory is depleted to keep
service parts stock supplied. For further information, contact your JLG dealer or the JLG Industries Parts Department.

Part Number

Description

Qty./Machine

7028607 Outrigger Cylinder Seal Kit, (17M), (see Figure 9-6) 1
70021494 Load Control Valve, (17M), (see Figure 9-6) 1
7029225 Fork Locking Cylinder Seal Kit, (see Figure 9-7) 1
70020708 Regulator Seal Kit, (see Figure 9-8) 1
70020709 Pressure Relief Valve Seal Kit, (see Figure 9-8) 4
70020710 Solenoid & Valve Section Seal Kit, (see Figure 9-8) 4
70020711 Flow Regulator Seal Kit, (see Figure 9-8) 1
70020712 Pressure Relief Valve Seal Kit, (see Figure 9-8) 1
70020713 Pressure Reducing Valve Seal Kit, (see Figure 9-8) 1
1001099798 | Hydraulic Filter Element, (see Figure 8-1) 1
2420226 Level Indicator Gauge, (see Figure 9-9) 1
70020868 Directional Valve Coil, (see Figure 9-16) 1
ELECTRICAL
1001097750 | Boom Joystick, (see Figure 7-6) 1
70020573 Oil Pressure Switch, (see Figure 4-2) 1
2420224 Fuel Gauge Sender, (see Figure 4-3) 1
0140047 Backup Alarm, (Before S/N 1160004670), (see Figure 10-4) 1
1001099810 | Backup Alarm with Grill, (S/N 1160004670 & After), (see Figure 10-4) 1
4360657 Ignition switch, (see Figure 10-2) 1
1001090078 | Alternator, 85A, (see Figure 4-2) 1
70021786 Starter Motor, (see Figure 4-2) 1
0140046 Signal Horn, 13V, (see Figure 10-4) 1
8006318 Temperature Switch, (see Figure 4-8) 1
91514287 Solenoid Assembly, (See Figure 4-20) 5
4360631 Switch, (see Figure 7-1) 1
4360651 Switch, (see Figure 10-3) 1
4360649 Switch, (see Figure 10-3) 1
4360643 Switch, (see Figure 10-3) 1
8007875 Speed Sensor Assembly, (see Figure 4-10) 1
MISC.
1001108819 | Combined Filter Kit, (includes fuel, engine oil, return, transmission, air & secondary air 1
filters)
70021220 Key, (see Figure 10-2) 1
31200205 Operation & Safety Manual 1
31200206 Service Manual 1
31200204 Parts Manual 1
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.7,40.8 12-3




@E RECOMMENDED SPARE PARTS

The following list will service fleets of machines (built to current production per date on the front cover) with repair
parts which can be installed in the field. Parts from the list should be replaced when inventory is depleted to keep
service parts stock supplied. For further information, contact your JLG dealer or the JLG Industries Parts Department.

Part Number Description Qty./Machine

12-4 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Part Number
0100009 ..

Page

0100011 1-13,2-7,2-9, 2-13,

0100019..
0100035 ..
0100048 ..
0100081 ..
0120008 ..
0140011 ..
0140046 ..
0140047 ..
0200837 ..
0240063 ..
0240110 ...
0240143 ..
0240147 ..

0240147B

0240148 ..

0240148B

0240158 ..
0273115..
0273119..
0273120 ..
0273866 ..
0274498 ..
0274823 ..
0274852 ..
0274853 ..
0274857 ..
0274858 ..
0274983 ..
0275000 ..
0275045 ..
0275061 ..
0275115..
0275143 ..
0275144 ..
0275145 ..
0275192 ..
0275193 ..
0275234 ..
0275243 ..
0275260 ..
0275403 ..
0275545 ..
0275575 ..
0275579 ..
0275581 ..
0275594 ..
0275605 ..
0275620 ..
0275621 ..

31200204

2-15,2-19,2-22,
2-25,2-28,2-32,
2-36, 3-25, 3-30,
3-33, 4-3, 4-31,
5-3, 5-5, 8-4,
8-5, 8-11, 8-45,
8-48, 9-33, 9-49,
11-6

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

Part Number Page
0275674......coovveeeiieene 4-31
0275736......ccovveeeirinnnns 1-19
0275814......ccovvveeeene. 10-19
0275824 ........coveieieeene 2-7
0275838.......ccceeeeeeen. 10-11
0275852.......coeeeeieen 8-11
0275917 e 10-51
0275921 ....oovviiiieiiieen, 8-7
0275942......ccoviieiiinnn, 1-5
0280173.....cvieeeeereeeeee 5-5
0313279....cceieee. 10-19
0388450.......ccceeeeeeen. 10-19
0440296................ 2-22,2-28
0440298.........cceevvrirns 2-22
0440309......cccccveeiirinnns 1-19
0480138......ceveeeeeree. 4-25
0498748.......c.ooeeiee 6-8
0630568.........cceeeeeennn. 3-36
0630571 ....eveviiieeeieeee 1-13
0630574.......covveeiiinns 1-13
0630576.........c0ereneeee. 1-6, 1-7
0630582........c.ceeveerenn. 4-23
0630585................ 3-33, 11-6
0630589.......ccccceeee 5-3, 5-5
0641404.......cocveeeieenes 3-35
0641414......coiviiiis 3-35
0641606..........c0eevvurernnee 3-25
0681812.....ccveeeeeeieeeee 8-4
070057 ... 1-5
0700610................ 3-25, 3-30
0700612....2-41,2-43,10-15,
10-17
0700615...... 2-43,2-45, 3-25,
3-30, 10-17
0700616......... 1-7, 8-19, 8-21
0700617 ......eeeeeeee 8-5, 8-27
0700618.....cceeiveeereeenen. 8-5
0700619......... 3-25, 3-30, 6-9
0700620.........cceeervreennns 3-33
0700626...... 8-23, 8-25, 8-27,
8-29, 8-33, 8-35,
8-37,8-39, 8-41,
8-51
0700814................ 3-25, 3-30
0700815......cciiiieiiiies 6-27
07008168-29, 8-33, 8-35, 8-41
0700817 ...... 2-15, 8-15,8-17,
8-29, 8-33, 8-35,
8-37,8-39, 8-45,
8-48
0700818......ccevvieiiinnns 1-13
0700819................ 3-25, 3-30
0700820................ 8-29, 8-33
0700822.........ocevieaennn. 8-53
0700827 ...... 3-15, 3-39, 8-17,
8-29, 8-33,8-37,
8-39, 8-51
0700829................ 4-13, 4-15
0701015 1-11

PART NUMBER INDEX

Part Number Page
0701021 ....oeeveenne 8-19, 8-21
0701024 .......ccccecveens 1-4,1-5
0701029 .....ovvvirieieees 3-17
0701030 ..evvvveeerieeeees 4-25
0701216 ...oveeeeiieeeee 3-15
0701219 ..o 1-6, 3-33
0701619 ..oeeeieeee 1-27, 1-29
0701620 .....occvvrvvieiine 1-33
0701622 ......ccvvvvveeiin, 1-27
(01407210 1C ¥ AN 1-10
0711214 ............... 3-25, 3-30
0711220 ..o 3-31
0711619 e 1-25
0711624 ................ 3-25, 3-30
07120201-23, 1-25, 1-31, 8-25
0712028 ......cooeiveeeeeee 6-4
0721006 .....ooveiiirieens 3-35
0760405 ................ 2-41, 2-43
0760407 ....cocvvvereeeeireene 1-5
0760408 ................ 4-13, 4-15
0760505 .......cooevvvieinnnnne 4-25
0760508 ......coeeverveeeeenns 3-33
0760605 ......ooeeveireeens 1-17
0760606 ........ceocveereennen 1-19
0760608 .. 1-4, 3-25, 4-3, 6-8,
6-21, 6-24
0760610 ......cvvvnneee. 1-5,7-10
0760612 .....oeviereeeeenen 1-5
0760615 .....ccoeieeeene 10-54
0760618 .......coiiieeeene 10-5
0760619 ....cocvvverereen. 10-19
0760805 ........cevvvrenneen. 10-12
0760806 .......c.oeovvvennnnn 1-35
0760807 . 2-3, 2-5, 3-26, 3-31
0760808 .............. 6-13, 10-11
07608101-10, 1-17, 2-7, 2-36,
2-37,2-45,4-13,

4-15, 4-25, 8-25
0760812 .. 1-4, 3-33, 6-8, 6-9,
6-21, 6-23,

10-57
07608141-6, 3-30, 3-33, 6-19,

10-3
0760815 .....cccvvrieieeiee 6-13
0760816 .............. 2-41,10-15
0760819 .....cccvvviviein, 8-35
0760827 ......cceovvuvevinnnne 8-41
0761008 .................. 1-11, 6-8

0761010 1-4,1-5,1-11,1-17,
2-7,2-11,2-13,
2-19,2-22,2-25,
2-28,2-32,2-37,
2-41,2-43,3-33,
8-23,8-25,8-37,
8-39, 8-41

0761011

0761012 .. 1-4,1-5, 1-6, 2-11,
2-13,2-19,2-22,
2-25,2-28,2-32,

T

Part Number Page
2-41, 3-25, 3-30,
7-3, 10-15,
10-17
0761014 ....... 2-15,2-22, 2-36,
2-37, 3-33
0761015...... 2-15,2-22,2-28,
2-43, 3-25, 3-30,
9-55, 10-15,
10-17
07610161-5, 2-28, 2-43, 10-17
0761018........... 2-3, 2-5, 2-25
0761210...... 2-11,2-13,2-17,
2-19,2-22, 2-25,
2-28, 2-32, 9-45
0761212...... 2-11,2-13,2-17,
2-19,2-22, 2-25,
2-28,2-32,2-41,
10-15
0761214 ...... 2-15,2-22,2-28,
2-41, 3-19, 3-30,
3-33,4-17, 8-25,
8-29, 8-35,
10-15
0761215....... 2-11,2-13, 2-28
0761216 ....vvveeeeeeeeeeeeen. 3-15
0761218 ...evvieiveeeeiieieeeee, 2-7
0761612 ...cuvviiveeeeeieneen, 3-19
0762216................ 1-31, 1-33
0771014 ..., 4-3
0771619 .., 1-21
0791609 ......ovvvveeeeeeeeeeen. 8-5
0801448 ......oovvveveeeenaennn. 2-28
0801449 ......oevvveveeienaennn. 2-28
0801452......ccceeeveeeeeee 2-15
0801453......ccceeveeeeeeeee 2-15
0801465........cceeveeeeeeeee 2-25
0801566 .......evvveeeeeeeannn. 2-43
0801567 ....vvvvvvvereeiiieaaaannn, 2-7
0801568 ......vvvvveveeienaannn. 2-32
0801569........ccceeevveeee 2-32
0801578 ...cceeeeveeeeeeeeeeee 2-22
0801579 ...ccevveveeeeeeeeeeee 2-22
0801596 .......evvveeeeeeeannn. 2-41
0840066 .......cevveeeeeeeennnn. 4-21
0879192 ..., 6-8
0902751 ...cceevieeeeeeeee, 3-35
0902894 ................ 3-25, 3-30
0902919....ccoevvvvieeeeeeee 3-25
0902920 ......vvvvveeeeeeeaannnn. 3-25
0902954 ......ovvvveveeiiiaiaann, 4-3
0902966 ......oevvveveeeeiaennn. 4-25
0902987 ....cceeeveeeeeeeeeeee 1-31
0902991 ......coovvieeree, 10-3
0903094 ........ccceevveeeeeee 1-35
0903159 ....ovvvieeeeeeeeeee, 1-13
0903159B......cccvvvvveeennnn. 1-13
0903232.....cvvvvveeeeieiaennn, 1-14
0903295 .....ccceeevveeeee, 1-17
0903296..........ccceeeeeeeee 1-17
13-1



Ll

<=

Part Number

0903341 ....oiiiiiiiies 1-19 | 1001009133..........c.cu.
0903342......ccovvieiirnn 1-19 | 1001009219........cc0eeneee.
0903365 ........cevveeene 7-10 | 1001009220....................
0903366 ..........cccvvveennne 3-15 | 1001010838..........ccceuvenne
0903368..........cccvveennn 1-19 | 1001090078..............
0903395 ......ccoevviiin 6-13 | 1001091033.......ccceenvenne
0903396 ........cceviirins 6-13 | 1001091049..........ccee..
0903397 ... 6-13 | 1001091050.........ceueeee
0903398......cceevveienn 6-14 | 1001091051 ......ceeevrneeeee
0903405 .......coeecveieine 8-43 | 1001091102..................
0903411 ....2-41,2-43,10-15, | 1001091139.........ccuvennee

10-17 1001091140..................
0903412......oooviiiiiiis 3-30 | 1001091189..........
0903422 .......ccoevvveeinne 1-4 | 1001091313.....ccceviviene
0903424 .......ccoovviiene 1-4 | 1001091331........
0903426 .........ooocvveeiiinnne 1-4 | 1001091335.......ccccuvrene
0903493.......cooiiiiiiiee 8-4 | 1001091337..........
0903501 .....ocviiiiiiiiiiiee 1-6 | 1001091338..........
0903501B.......cccovviriine 1-6 | 1001091365....................
0903502 .......cceevrvieeiiienne 1-6 | 1001091366...........0eeveeee
0903502B.........cocverirnennne 1-6 | 1001091391 ......ceeviirnns
0903508........ccccveviinne 6-23 | 1001091392...........cueeee
0903508B...........cccerunnne 6-23 | 1001091573.........cccveee
0903563.........cccvvinee 10-11 | 1001091581.........
0903584 .........cevvviine 1-4 10-15, 10-17
0903584B..........ccovevinnennne 1-4 | 1001091615.......ccccvveennee
0903586 .......cceerveeeiinenne 1-4 | 1001091692.........ccvvennee
0903601 .....cvviiiiiiiiienn 8-29 | 1001091751 ..................
0903602........ocecveveinnnn 8-25 | 1001091758..........ccueeee
0903610.....cceeviiiinnen 10-11 | 1001091759..........cceee.
0903627 ........ocevvieienns 6-24 | 1001091795.........ccccueee
0903627B.........cccvveirnnn 6-24 | 1001091870..........
0903653......ccceevveeiinn 6-13 | 1001091871..........
0903666 .........coovveeeiiiennne 8-4 | 1001091902..................
0903674 ......cceevevieeeiienne 6-8 | 1001091903....................
0903686 ..........cccuvveinnnn 7-10 | 1001091904.........
0903686B.............ccuuee 7-10 10-15, 10-17
0903693.......ccvverieeeiiienne 8-4 | 1001091939.......cccvvvueee.
0920123.....ccviiiieieiene 7-10 | 1001091968...........c.ueee..
0920126 ........coevverennn, 7-13 | 1001091978..........cceee.
0920133.....ccviiiiiein, 9-57 | 1001091979.........cccveee
0920136 ......cceveveieiine 7-10 | 1001091980...........c.ucc...
0930008........cceviveeienee 3-5 | 1001091981.......c.cceee.
0930004 .......cceoevveeeiiienne 3-3 | 1001092000....................
0930015 ... 3-7 | 1001092001........cvveneee.
0930016 ......cvviervieeiiiene 3-7 | 1001092002....................
0962257 ......ccovvieriienn 3-33 | 1001092008....................
0962450................ 3-25, 3-30 | 1001092013..................
1000331 .....cceeevene 6-8, 7-7 | 1001092014..................
1001003797 .....cccuvvvneee. 9-59 | 1001092015............e.....
1001005240................... 1-31 | 1001092069........
1001005960 ............cueee. 6-9 | 1001092121..........ccnee.
1001005981 ........cceeneeee 1-5 | 1001092121B
1001006141 ................... 3-15 | 1001092126............ccuvee.e
1001006487 ..........ccu.. 9-61 | 1001092126G
1001008436.............. 1-4,1-6 | 1001092133........
1001008475........ccevuveee 1-4 | 1001092136..................
1001009062 ..............cc..... 1-4 | 1001092137.......cccueeeee
1001009092................. 10-12 | 1001092141..........cceeeee
13-2

PART NUMBER INDEX

Page Part Number

Part Number Page
1001092214 ........ceeeveeene 4-17
1001092224 .......... 1-17,1-19
1001092268 ................... 4-18
1001092270 .......coeeueeeee. 2-36
1001092284 ................... 4-18
1001092364 ................... 9-25
1001092386 ........ccccvernnnee 2-5
1001092394 ........ccccvvrneee 2-5
1001092395 ........coevenene 9-23
1001092404 ................... 9-29
1001092404B................. 9-29
1001092483 8-25, 8-29, 8-30,
8-33, 8-35,8-37,
8-39, 8-41, 8-45
1001092487 ........ccccvenene 9-65
1001092504 ...........c........ 9-13
1001092507 .......ccc.....ee. 8-11
1001092511 8-15, 8-17, 8-19,
8-21, 8-23, 8-25,
8-27, 8-48
1001092584 .......... 8-11, 8-48
1001092763 .........cevuereee. 9-7
1001092763B.......cccccvvvnnee 9-7
1001092772 ..o 2-5
1001092774 .......ovveerernne 2-5
1001092779 .....cvevevenne 9-11
1001092780 ........ceevenene 4-17
1001092783 ...........c........ 9-21
1001092786 ................. 10-48
1001092810 .......ccceuueeee. 2-3
1001092812 .......cecevvvernee 2-3
1001092813 ........ceeveene 9-19
1001092817 ....ccevvvvrine 2-3
1001092818 .......cccevuereeee. 2-3
1001092819 ................... 9-17
1001092822 ..................... 9-3
1001092822B................... 9-3
1001092844 ................... 8-48
1001092861 ........coeeee. 10-9
1001092862 ............ 6-9, 10-9
1001092863 ................... 10-9
10010928609 ................... 8-48
1001092934 ........ccccvevee 1-10
1001093026 ..........c.veuee 8-45
1001093047 ......ceevvenne 8-48
1001093049 ........cccnneeee. 9-69
1001093058 ................... 8-48
1001093124 ... 4-3
1001093238 ........ccccvevene 8-43
1001093267 .......ccevveene 3-33
1001093278 .......cceveveene 3-33
1001093328 .........ccueeeee. 3-33
1001093329 .......coeeneeee. 3-33
1001093344 ... 6-9
1001093363 .......c0cvemnve. 4-25
1001093371 ..o 4-25
1001093372 ......ceeevverne 1-6
1001093373 .....oevveereen. 1-6
1001093383 .......coeevnvrenee. 1-6

Part Number Page
1001093394.........c.ccevvvveee 8-5
1001093395......cccuvvvvne 8-48
1001093396................... 8-48
1001093397.......... 8-19, 8-21
1001093774.........ccc.... 3-33
1001093784.......... 2-28, 2-32
1001093819........cceueeeee 3-33
1001093820..........cuvvveeee 3-33
1001093826 1-31, 1-33, 2-36,
2-37,3-23, 3-26,
3-31,8-37, 8-39,
8-41, 8-51
1001093827 1-31, 1-33, 2-36,
2-37, 3-23, 3-26,
3-31, 8-37, 8-39,
8-41, 8-51
1001093875................. 10-12
1001093948................... 3-33
1001094171 ... 11-6
1001094172.......c.eevvvvnn 11-6
1001094188................. 10-17
1001094189................. 10-15
1001094190................. 10-15
1001094191................. 10-15
1001094198................... 3-31
1001094268................... 1-17
1001094450............uuuuee 3-33
1001094451 .................. 3-33

1001094555 1-31, 1-33, 2-36,
2-37, 3-3, 3-5,
3-13, 3-23, 3-26,
3-31, 8-37, 8-39,
8-41, 8-51

1001094556 1-31, 1-33, 2-36,
2-37, 3-3, 3-5,

3-13, 3-23, 3-26,

3-31, 8-37, 8-39,

8-41, 8-51
1001094577 ........ccuveeneee. 3-31
1001094581 ................... 8-45
1001094611........ccueeeee 3-7
1001094612..................... 3-7
1001094615.........ccoeenene 3-7
1001094616..........cceve 3-7
1001094640..........cccuee 4-9
1001094660.................... 11-4
1001094692..................... 1-6
1001094692B .................. 1-6
1001094708........ 11-4,11-18
1001094713........ 11-9, 11-18
1001094778........ 11-9, 11-18
1001094853................... 3-33
1001094854................... 3-33
1001094858........ 11-6, 11-18
1001094867 ................... 3-33
1001094900........ 11-9, 11-19
1001094901 ........ 11-9, 11-19
1001094902................... 11-9
1001094918................... 6-21

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Part Number

1001096217
1001096220

Part Number

1001094922
1001094923
1001094924
1001094925
1001095136
1001095179
1001095180

1001096222
1001096223
1001096226
1001096227
1001096228
1001096229
1001096232
1001096233
1001096234
1001096235
1001096238
1001096239

1001095182
1001095183
1001095184
1001095185
1001095186
1001095187
1001095188
1001095189
1001095190

11-11, 11-13
1001096242...... 11-11, 11-13
1001096245
1001096246
1001096247
1001096248
1001096249

1001096250

1001095197
1001095199
1001095200
1001095303
1001095365
1001095366
1001095367
1001095368
1001095369
1001095370

1001096252
1001096253
1001096254
1001096255
1001096256
1001096257
1001096258
1001096259
1001096260

1001095372
1001095373
1001095374
1001095650 1-27, 1-29, 1-33,
2-13,2-45, 8-43,
9-7, 9-9, 9-13,

11-11,11-13

1001096262
1001096263
1001096264
1001096265
1001096266
1001096267
1001096268
1001096269
1001096270

1001095750
1001095787
1001095788
1001095789
1001095804
1001096009
10010960098
1001096052
1001096059
1001096088
1001096089
1001096169
1001096170
1001096188
1001096207
1001096209
1001096210

1001096272
1001096273
1001096274
1001096275
1001096276
1001096277
1001096278
1001096279
1001096280

1001096283
1001096285
1001096286
1001096287
1001096288

11-12,11-13
11-12, 11-13
11-12, 11-13

1001096214
1001096215
1001096216

PART NUMBER INDEX

Part Number Page
1001096289 ................. 11-12
1001096290 ...... 11-12, 11-13
1001096291 ................. 11-12
1001096293 ................. 11-12

1001096295 ...... 11-12, 11-13
1001096296 ...... 11-12, 11-13

1001096297 ................. 11-12
1001096298 ................. 11-12
1001096299 ...... 11-12,11-13
1001096300 ................. 11-12
1001096302 ................. 11-12
1001096357 ........cocneee. 3-36
1001096358 ................... 3-35
1001096359 ................... 3-35
1001096360 ................... 3-35
1001096361 ........coeueee. 3-35
1001096363 ................... 4-17
1001096363B................. 4-17
1001096365 ................... 6-13
1001096533 ................... 1-35
1001096588 ..................... 1-5
1001096629 ................... 3-35
1001096640 ................... 2-25
1001096648 ................... 2-25
1001096669 ..................... 6-9
1001096680 ................... 10-9
1001096694 ................... 2-17
1001096694B................. 2-17
1001096695 ................... 2-17
1001096732 ................... 2-17
1001096732B................. 2-17
1001096733 ................... 2-17
1001096790 ................... 6-13
1001096877 ......cccuvvvennneen. 7-3
1001097076 ................... 3-35
10010971665 ................... 10-3
1001097263 .........cceuvenee 6-9
1001097274 ................. 10-11
1001097287 .............. 3-3, 3-5
1001097296 ................... 1-11
1001097298 ............cc.ee. 1-4
1001097335 .......ccveneeee 10-3
1001097353 ... 3-25
1001097355 .........cconeee. 3-30
1001097481 .......... 3-26, 3-31
1001097510 .....coecuverennenn. 7-3
1001097511 ... 7-3
1001097618 .......ccuvvenneen. 1-6
1001097681 .........cceueeee 7-3
1001097702 ................. 10-67
1001097734 ................... 3-25
1001097750 ..........cc..... 7-15
1001098017 ... 10-51
1001098041 ................. 10-11
1001098059 ................. 10-12
1001098084 ................. 10-59
1001098141 .................. 8-51
1001098142 ................... 8-51
1001098143 ................... 8-51

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

Part Number Page
1001098144 ................... 8-51

1001098146 .........ovvvvveeeees 2-7
1001098147 ....oevveeeeees 2-7
1001098150.....cccceeeennnes 6-11

10010981583.......cccceeeeees 7-10
1001098161 ..o 9-43
1001098184 ...........cuee.e. 7-10
1001098189........evvvvveeees 8-51

1001098190 .......evvvvvvenens 8-51

1001098270 .......uceeeeeenns 4-3
1001098271 ....evvveeeeeees 4-3
1001098272 .......cccceee.. 7-10
1001098380 ........cvvvvveeees 4-15
1001098381 .......ovvvvvvenens 4-15
1001098547 ........vvvvvveene 11-9
1001098600................. 10-12
1001098604 ................... 1-33
1001098607 .....cccceveeeennn 1-31

1001098629 ..........cvvveeee 1-27
1001098630 ........uvvvvvenees 1-27
1001098631 ........vvvvvvenees 1-29
1001098636.................... 1-29
1001098705.......... 1-31, 1-33
1001098705B........ 1-31, 1-33
1001098817 .......evvvvvvnnees 8-12
1001098818 .........evvvveeeen 8-12
1001098827 .......... 3-26, 3-31

1001098828.................... 3-26
1001098837 .....cceveeeeeennn 3-26
1001098838........ccceeeeneeee 3-31

1001098928 ..........evvvveeeees 8-4
1001098946 ...........ouveeeee 1-11

1001098953 ........ovvvvveeenes 2-9
1001099018................. 10-11

1001099056 ........ccceeeeeennnn 8-5

1001099107 ...... 11-12, 11-14
1001099108...... 11-12,11-13
1001099109...... 11-12,11-13

1001099116........cocoueee 8-5
1001099117 ..o 8-5
1001099124 ..................... 8-7
1001099125 ... 1-6
1001099176................... 11-9
1001099190........cccueee 8-37
1001099192................... 8-37
1001099225 .................... 1-5
1001099225B................... 1-5
1001099230................... 11-9
1001099231 ........coceuene 11-9
1001099232................... 11-9
1001099233................... 8-41
1001099238.................... 11-9
1001099239................... 11-9
1001099240................... 11-9
1001099294 ..................... 1-5
10010992948B.................... 1-5
1001099300........ccecueenee. 1-5
1001099300B................... 1-5
1001099379.......ccevvinee 1-4



Ll

Part Number Page
1001099530......ccvvrneeee. 6-19
1001099540.................... 3-33
1001099551 .......ccvveeeene 6-19
1001099562 ................... 3-26
1001099563 ................... 3-31
1001099577 .......cevveeee 3-33
1001099630................... 10-3
1001099641 ................... 3-33
1001099646 ................... 1-19
1001099685 ................... 3-33
1001099717 .........cc..... 10-11
1001099723 ................. 10-11
1001099751 .......... 3-26, 3-31
1001099798 ........ceevneeeee 8-4
1001099800.......... 3-26, 3-31
1001099810................. 10-12
1001099825 ................... 11-9
1001099826 ................... 11-9
1001099827 ..........con..e. 11-9
1001099866 ................... 3-26
1001099873........cceevviree 8-4
1001099874 .......ccoevveeee 8-4
1001099875 .......ccceevee 8-4
1001099876 .......... 3-26, 3-31
1001100075.......ccvvveneeee. 8-43
1001100262 ................... 3-15
1001100671 ..o 10-15
1001100711 oo 3-35
1001100722 ................... 6-11
1001100873 ........cceeeee 6-9
1001100911 ...ocvvreeee. 3-19
1001100970.......ccvvrneee. 4-17
1001101018....coeveeee 1-4
1001101018B.......cceeee. 1-4
1001101121 ... 3-33
1001101442................... 3-21
1001101621 ......c.eveeeee. 4-15
1001101737 ...oeeereneee 4-15
1001101830....9-7,9-9, 9-13,
9-15
1001101855.................... 8-17
1001101954 8-17, 8-21, 8-30,
8-33, 8-35
1001102080....9-7,9-9, 9-13,
9-15
1001102418............cc...... 4-15
1001102419 ................... 4-15
1001102552 ................... 2-39
1001102553..........ceeveneee. 3-39
1001102633................. 10-54
1001102671 ......ccuveveee 11-14
1001102672 ................. 11-14
1001102673.................. 11-14
1001102724 ................... 2-37
1001102866 ................... 10-5
1001103012.....cccvveees 10-24
1001103014 ......ccevvneee. 1-33
1001103108........cceev... 8-55
1001103129 ... 8-55

<gzy| PART NUMBER INDEX

Part Number Page
1001103130.....ccccveenneee. 8-55
1001103180.................. 10-54
1001103181 ... 8-55
1001103217 ..cceoreeenne 3-33
1001103224.................... 8-53
1001103253........cceeeeee 8-53
1001103254.........ccceeneee. 8-53
1001103255........cceeeneeee. 8-53
1001103256..........ccuueeee. 8-53
1001103317 ... 11-14
1001103319..........c...... 11-14
1001103322.................. 11-14
1001103421......ccceveeeee. 11-9
1001103517....coevveneen. 2-37
1001103530........c0veneee. 3-23
1001103533......cccveeeenne 3-23
1001103550........ccceeeennee 2-37
1001103564.................. 10-44
1001103597.......... 1-27, 1-29
1001103638.............c....... 10-3
1001103680.................... 1-27
1001103728.................. 10-11
1001103807.................. 10-54
1001103951 .......cceeeee 1-27
1001103963..........ccneee. 1-29
1001103964.................... 1-29
1001104018.......... 8-19, 8-21
1001104019...cccccvveeenne 8-53
1001104027 ........ccoveeeeene 8-53
1001104083.................... 8-53
1001104090........cceerueen. 11-9
1001104280...........cc.....e. 9-59
1001104302..........ccneeee. 1-27
1001104341.......cvveee. 10-54
1001104342.................. 10-54
1001104344.................. 10-54
1001104349......ccccvveneee. 2-39
1001104350........ccvvvneee. 2-39
1001104415.................. 10-54
1001104440.........ccee...... 1-27
1001104477 .........oeeeee.. 9-63
1001104497 ...... 10-31, 10-33
1001104498....... 4-31,10-31,
10-33, 10-41,
10-61
1001104499....... 2-45,10-25,
10-54
1001104519..... 10-24,10-41,
10-44, 10-48
1001104541........ccoveneee. 11-9
1001105098..........ccueee. 2-45
1001105105........ 11-9, 11-12
1001105145.......ccoveeeeee 11-9
1001105154.........cccc..... 11-9
1001105156........ 11-9, 11-12
1001105157........ 11-9, 11-12
1001105346.................. 11-11
1001105347.......c.coveeve... 11-11
1001105414.................. 11-11

Part Number

1001105415
1001105663
1001105664
1001105665
1001105666
1001105668
1001105669
1001105670

1001105717
1001105735
1001105804
1001105987
1001106377
1001106378
1001106379
1001106385
1001106386
1001106436
1001106437
1001106438
1001106464
1001106529
1001106530
1001106538
1001106590
1001106599

1001106619
1001106667
1001106668
1001106670

1001106672
1001106706
1001106736
1001106737
1001106738
1001106739
1001106760 ..........ccuevnee.
1001106802
1001106803
1001106804
1001106805
1001106947
1001106978
1001107137
1001107138

1001107142
1001107144
1001107159
1001107269
1001107270

1001107285
1001107333
1001107336

Part Number Page
1001107338.......cccuvveee 3-15
1001107421 ................. 11-10
1001107507 .....ccceeeeee. 9-15
1001107508................... 9-35
1001107509......cccceeeee 9-27
1001107510..ccccceeeeeenns 9-31
1001107511 ... 9-39
1001107511B ................ 9-39
1001107512 9-45
1001107518...cccceeeeee 9-49
1001107514 .....ccceeeeeeee 9-9
1001107520....cccceveeeeeeens 9-5
1001107532......cccvvvene 11-4
1001107533......ccccvvvve 11-5
1001107534..........cccuvee 11-5
1001107535.....ccccceeeee 11-5
1001107536.......ccceeeeeee 11-5
1001107537 ..ceeeeeeeeees 11-5
1001107538........c.ceveeeee 11-5
1001107539.....cccccvvvnee 11-5
1001107540........cccvvveeee 11-5
1001107541 ... 11-5
1001107542................... 11-5
1001107548.......ccceeeee 11-5
1001107544 .................... 11-5
1001107545........cccevvenee 11-5
1001107546...........cuueee 11-5
1001107547 ................... 11-5
1001107552.....cccceveeveeees 1-5
1001107558....ccceieeeeeeees 1-5
1001107581 ........c.cuvueee 3-15
1001107586............uvveee 3-19
1001107597 ... 8-11
1001107616................... 8-11
1001107622................. 10-54
1001107630.....cccceveeeeeees 8-11
1001107728................. 11-13
1001107729................. 11-14
1001107731 ... 11-13
1001107732................. 11-13
1001107734................. 11-13
1001107735................. 11-13
1001107737 ... 11-13
1001107738................. 11-13
1001107740................. 11-12
1001107741................. 11-12
1001107749................. 10-54
1001107854....... 4-31,10-24,

10-41, 10-48,
10-59, 10-61,

10-69
1001107881 ................. 11-13
1001107882................. 11-13
1001107965..................... 1-5
1001107982................. 10-54
1001108094................. 11-18
1001108095................. 11-18
1001108096................. 11-18
1001108097 ................. 11-18

13-4 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Part Number Page Part Number Page Part Number Page Part Number Page
1001108098 ................. 11-18 | 1001109878................. 11-12 | 1001114876 ........ 2-43,10-69 | 1001118308................... 6-23
1001108099 ................. 11-18 | 1001109879................. 11-13 | 1001115098 ................... 6-13 | 1001118378................. 10-24
1001108100 ................. 11-18 | 1001109880................. 11-13 | 1001115093B................. 6-13 | 1001118379..... 10-24,10-39,
1001108101 ......coeeeene 11-18 | 1001109881 ................. 11-13 | 1001115140 ......ccoeeeeene 3-35 10-41, 10-48
1001108102 ................. 11-18 | 1001109933........ccceneee. 9-9 | 1001116294 ................... 2-15 | 1001118380..... 10-25,10-41,
1001108103 ................. 11-18 | 1001109935................... 9-15 | 1001116692 10-24,10-26, 10-48
1001108104 ................. 11-18 | 1001109966....... 11-9,11-12, 10-37, 10-39, 1001118381 ..... 10-25,10-39,
1001108105 ................. 11-18 11-13 10-41, 10-48, 10-48, 10-59,
1001108106 ................. 11-18 | 1001109967 ...... 11-12, 11-13 10-59, 10-61, 10-61, 10-65
1001108107 ......c.oeeve.e 11-18 | 1001110722................... 11-9 10-63, 10-65, 1001118382................. 10-24
1001108108 ................. 11-19 | 1001110729................... 11-9 10-69 1001118383.................. 10-24
1001108109 ................. 11-19 | 1001110779................. 11-19 | 1001116693 10-26,10-35, | 1001118384 ................. 10-44
1001108110 ....cevvrnneee. 11-19 | 1001110781 ................. 11-19 10-63, 10-69 1001118386................. 10-44
1001108111 ..o, 11-19 | 1001110798................... 6-13 | 1001116695 ................. 10-25 | 1001118387 ................. 10-44
1001108112 ........c....e. 11-19 | 1001110874.................. 6-13 | 1001116700 ................. 10-44 | 1001118391 ..... 10-25,10-39,
1001108113 .....coeeeene 11-19 | 1001110875................... 6-13 | 1001116706 ................. 10-48 10-41, 10-48,
1001108114 ................. 11-19 | 1001110934 ................... 6-13 | 1001116707 ................. 10-48 10-59, 10-61,
1001108164 ................. 11-18 | 1001111448................. 11-14 | 1001116715 ................. 10-25 10-65
1001108165 ................. 11-18 | 1001111449................ 11-14 | 1001116718 .......cvee.ee 10-65 | 1001118392................. 10-41
1001108166 ................. 11-19 | 1001111450................. 11-14 | 1001116722 ................. 10-48 | 1001118393................. 10-41
1001108176 ................. 10-11 | 1001111451................ 11-14 | 1001116726 ................. 10-67 | 1001118417 ..o 3-35
1001108190 ................. 10-11 | 1001111452................. 11-14 | 1001116727 ................. 10-67 | 1001118439.......... 6-21, 6-23
1001108193 ................. 10-11 | 1001111453................. 11-14 | 1001116753 ................. 10-24 | 1001118684 ................. 10-25
1001108275 ................. 10-11 | 1001111454 ................. 11-14 | 1001116754 ................. 10-25 | 1001118685................. 10-24
1001108359 ................. 10-54 | 1001111455................. 11-14 | 1001116763 ...... 10-26, 10-48 | 1001119461 ................... 6-19
1001108578 ......ccevvvvenne 8-5 | 1001111456................. 11-14 | 1001116811 ...... 10-25, 10-48 | 1001119462................... 6-19
1001108632 ................... 1-29 | 1001111457 ................. 11-14 | 1001116927 ...... 10-35, 10-69 | 1001119467 ................... 6-19
1001108661 ................. 10-57 | 1001111730.....cccevuureee. 8-29 | 1001116976 ...... 10-25, 10-48 | 1001119468 ................... 6-19
1001108683 ................. 10-57 | 1001111731 ... 8-29 | 1001116977 ................. 10-48 | 1001120182.................... 3-15
1001108684 ................. 10-57 | 1001111825................... 8-53 | 1001116978 ...... 10-25, 10-39 | 1001120191 ................... 8-43
1001108685 ................. 10-57 | 1001112107 ...cccvvevenee. 3-25 | 1001116979 ......cccvennee 10-65 | 1001120254 ................... 8-43
1001108686 ................. 10-57 | 1001112108................... 3-30 | 1001116980 ...... 10-59, 10-61 | 1001120416................... 8-43
1001108687 ................. 10-57 | 1001112160.......ccecvvennee 7-3 | 1001116983 ................. 10-48 | 1001121398................. 10-63
1001108689 ................. 10-57 | 1001112197 ....ceveeee. 8-53 | 1001116984 ................. 10-44 | 1001121516......cceeennee 10-5
1001108700 ................. 10-57 | 1001112385.................... 8-53 | 1001116985 ................. 10-44 | 1001121517 ................. 10-24
1001108802 ...4-21, 4-41, 8-5 | 1001112559................... 3-19 | 1001116986 ...... 10-24, 10-44 | 1001122236 ..................... 6-3
1001108812............. 4-6,4-10 | 1001112560................... 3-19 | 1001116987 ................. 10-25 | 1001122237 ......ccvvvennnne 6-3
1001108830 .........cc..uee. 6-13 | 1001112579......ccccuvennee 6-14 | 1001116988 ................. 10-25 | 1001122238 ..........cccueeee 6-3
1001109069 .........cc....... 1-11 | 1001112646................... 3-35 | 1001116990 ................. 10-25 | 1001122239 ..........cceveee. 6-3
1001109070 ......ooeeenneneee. 1-11 | 1001112689........ccceevee. 2-3 | 1001116991 ................. 10-24 | 1001122240........eevvvennnee 6-3
1001109240 .......... 1-31,1-33 | 1001112723...........c.eeee. 1-7 | 1001116992 ................. 10-24 | 1001122241 ...l 6-3
1001109283 ................... 8-45 | 1001112952................... 1-33 | 1001116993 ................. 10-24 | 1001125465................. 10-12
1001109319 ....cccvveeee. 1-33 | 1001113167 ....ccvvveeeee 10-6 | 1001116994 ................. 10-24 | 1001127308.............e..... 10-5
1001109319B................. 1-33 | 1001113432................. 10-54 | 1001116995 .....10-24,10-39, | 1001127546................... 10-6
1001109474 .......covvvnenne 1-6 | 1001113624................... 1-27 10-41, 10-44, 1001128136.....cccveveee 6-8
1001109514 ................. 11-13 | 1001113749........ceeeeee. 2-43 10-48 1001128139......ccvveeeene 6-11
1001109515 ................. 11-12 | 1001113961 ................. 10-25 | 1001116998 ...... 10-25, 10-44 | 1001128149.................... 10-5
1001109516 ................. 11-12 | 1001114162 9-13,9-25,9-27, | 1001117004 ................. 10-44 | 1001128537 ......cccccenee 10-6
1001109867 ........ceeneeee. 11-5 9-31 1001117012 .....oeeee 10-25 | 1001129370................. 10-12
1001109868 ................... 11-5 | 1001114167 ..o 2-45 | 1001117013 ......cceeeee 10-25 | 1001129371 ................. 10-12
1001109869 ................... 11-5 | 1001114181 ..o 2-45 | 1001117019 ....ceeeeeeee 10-25 | 1001129425.................. 10-12
1001109870 .......oceennneee. 11-5 | 1001114436.......ccccnne 2-45 | 1001117023 ................. 10-25 | 1001130822................... 3-15
1001109871 .....ooeveee. 11-5 | 1001114460................... 3-25 | 1001117057 ................. 10-54 | 1001132564 ................... 6-11
1001109872 ................... 11-5 | 1001114462................... 3-30 | 1001117121 ................ 10-25 | 1001132976................... 11-9
1001109873 .......ceceeneee. 11-5 | 1001114577 ....cvvveen. 2-45 | 1001117133 ....coceeeee 10-41 | 1001134159.......cccueeee. 6-13
1001109874 .........cccn.e... 11-5 | 1001114608..........ccveee... 7-3 | 1001117134 ................. 10-25 | 1001134580.........ccueeee. 10-5
1001109875 ........cceeneee. 11-5 | 1001114647................... 2-45 | 1001117206 ................... 6-13 | 1001135162.................. 10-12
1001109876 ................... 11-5 | 1001114768................... 9-51 | 1001117889 ........cccnue.. 3-35 | 1001138451 ................. 11-18
1001109877 ......ooeeen. 11-12 | 1001114769................... 9-51 | 1001118096 ................... 1-33 | 1001138454 .................. 11-19
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 13-5

PART NUMBER INDEX

T




Ll

Part Number Page
1001138455................. 11-14
1001138456.................. 11-19
1001138457 ................. 11-14
1001139510 .....cccuvveenenee 10-5
1001139511 ... 6-8
10037214-13, 4-15, 8-45, 8-48
1009352 ....... 8-29, 8-33, 8-35
101113749 ... 10-17
1024044 ................ 8-23, 8-25
1040055 ......cocoiiiieieeeene 6-8
1040060 ......c.cooiiiereeens 6-8
1040061 .....coooiiieiieee 6-3
1040062 .......ccoeeveveeeirennne 6-3
1040065 ........coevveeiiiene 6-3
1040066 ........cocovevveeeinennne 6-3
1062255 ...... 2-41,2-43,4-13,

4-17, 8-4, 8-27,
8-35, 8-41,
10-15, 10-17,

10-54
10723509 ......cccceevvreee, 4-53
10733183.....ciieiee, 4-21
10837072.......ccovenvee 4-33
10837074 .........cccuveee 4-31
10868235..........ccccveeis 4-33
10868243.........ccccvveee 4-39
10868248...........ccvveneee. 4-39
10868254 ..........ccveneee. 4-41
10868284 .............. 4-47, 4-49
11062255 .........cccvveeee 4-15
1120597 ..o 9-55
1120598 ......cccviviiee, 9-55
1170002 .......ccvevreree, 3-17
1170028 ... 3-15
1170058 ......cccvvviiie, 3-11
1220096 ........cccevnvereee. 3-36
1260391 ... 2-29
1260392 .......ccvvvvvee, 2-29
1260393 ..., 2-32
1260394 ..o 2-32
1260409 .......ccoeveveneen. 8-43
1302325 ...... 2-36,2-37, 8-23,
8-25, 8-29, 8-33,
8-37, 8-39
1309345 ..., 8-29
1309435 ...... 8-15,8-17, 8-29,
8-33, 8-35, 8-37,
8-39, 8-41, 8-51
1320224 ................ 3-25, 3-30
1320301 ....ccevinee 3-26, 3-31
1320626 ................ 8-35, 8-41
1321073 ... 8-35, 8-41
13211412-36, 2-37, 3-26, 3-30
1321264 ................ 8-19, 8-21
1321285 ....... 8-23, 8-25, 8-27
1321301 ..o 4-13, 4-15
1321316 ..o, 4-17
1321323...... 8-29, 8-33, 8-35,
8-37,8-39, 8-41,

<gzy| PART NUMBER INDEX

Part Number Page
8-51

1321324...... 8-17,8-27, 8-29,
8-33, 8-35, 8-37,

8-39, 8-41, 8-51
13213298-15, 8-17, 8-23, 8-25

1321370, 1-14
1321570, 2-15
1321590.....cccciiiiiiinen, 2-15
1321647 ... 10-65
1321669.............. 2-43,10-17
1321675...... 2-43, 3-26, 3-30,
10-17
1321681........c. 2-5,2-25
1321704................ 8-19, 8-21
1356294........cceviiiiiiiiiie 1-6
1356341.....ccciiiiii, 4-25
1360276....... 2-15, 2-22, 2-32
1360277 ...ocoveviiiiii, 2-28
1360278.........ccviee 2-28
1360279....cccccvviiiiiinn, 2-15
1360282................ 2-22, 2-32
1366865........ccoevveee 6-17
1377299...... 8-23, 8-25, 8-27,
8-29, 8-33, 8-35,
8-37,8-39, 8-41,
8-51
1380161 ..., 4-21
1391297 ... 6-27
1398374 6-13
1398443.................... 7-5,7-7
1460013......cooiiiiii, 7-3
1560038.......ccevivveernn, 6-11
1600387 ................ 3-25, 3-30
1600447 ......cccvviivinn. 10-5
1600449.........coooeveren. 10-5
1616551.................. 8-4, 8-11
1629567 .....ccccvvvereeenen. 4-17
1670829.......ccviivein, 3-36
1671176, 3-35
1671270, 6-19
1671271 6-19
1671272 6-11
1671273, 6-11
1671275, 6-11
1671276, 6-11
1671277 .. 6-11
1671278 6-11
1671279 6-11
1671280.........ccieinne 6-11
1671282.....ccviiiee, 6-11
1671300.......cccivvviirnnn. 6-11
1671326.....ccccvviiiien, 6-11
1671327 ..., 6-11
1671331 i, 5-35
1671331B .o, 5-35
1671344, 6-11
1684383........cceviieee, 9-33
1684383B .......ccceceeeene 9-33
1684404.........coovveeen. 9-47

Part Number

Part Number Page
2120212....ccccieeiiins 4-21
2140803........cccceiivvrinins 8-11
2140806....8-4, 8-5, 8-7, 8-53
2140809.......ccceeveeeeeaeees 4-17
2140825......ceveceieeeeeeeeees 8-5
2140827 .o 8-4, 8-5
2141102................ 1-17,1-19
2141104................ 8-45, 8-48
2141105.......cooviiiiiiins 8-48
2141303 8-11
2141505................ 2-37, 8-43
2141908.......eeeeeeeeeeees 8-11
2142011 ..o 8-53
2142103......ccooviiiiinins 8-11
2142203................ 8-11, 8-53
2142204...7-3, 8-4, 8-5, 8-30,

8-33, 8-35, 8-48,

8-53, 8-55
2142205........ccccecciinnns 8-53
2142206........ccccevniririnnns 8-5
2142505................ 1-31, 1-33
2142709, 8-12
2142712 e, 8-55
2142715 i 8-51
2142741 ..o, 8-4
2143007 ......ccoviiiirinenns 8-48
2143402.......cccoceiriiinnas 7-3
2143403......ceeeeeeeeeeeees 8-45
2143404 8-5, 8-30, 8-33, 8-35
2143405......... 2-36, 8-5, 8-45
2143406................ 8-15, 8-17
2143409.......cccceiviiiiinies 8-4
2143417 oo 8-4
2143511 ................ 3-25, 3-31
2143516 2-36
2143602................ 1-17,1-19
2143604 ................ 8-53, 8-55
2143605................ 2-36, 2-37
2143827 ..o 8-4
2144104.................. 8-4, 8-48
P2 710 s R 7-3
2144802.................. 8-4, 8-45

2144803...8-4, 8-5, 8-7, 8-11,
8-45, 8-48, 8-53
2144804.7-3, 8-7, 8-45, 8-48,

8-53
2144805................ 2-36, 2-37
2144806......... 8-5, 8-45, 8-53
2144807 ................ 2-36, 8-45
2144809................ 2-36, 8-48
2144810.....ccccvveeee. 8-4, 8-5
2144815.....cccciiiiin, 8-4
2144819....cccviiiiiie 8-5
2144820.......cceovvvieenen. 8-5
2144826......... 8-4, 8-23, 8-25
2160016...... 1-19,2-15,2-22,

2-28, 2-32
2160018................ 2-22, 2-28

2180864 7-3, 8-30, 8-33, 8-35

13-6 3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



PART NUMBER INDEX #’:@

Part Number Part Number Part Number

8-29, 8-33, 8-35,

3245901-17,2-11,2-13, 2-17,
2-25, 2-36, 2-37

Part Number Page

3290505......... 1-6, 3-33, 8-43

32906012-41,2-43, 7-10, 8-5,
10-15, 10-17,
10-51, 10-54

3290605 .1-6, 1-7, 3-25, 3-30,
4-3, 6-8, 7-7,

10-5
3290606 ...........coeeeuernnee. 3-33
3290607 ..1-4, 6-9, 8-5, 10-11
3290801 ...... 2-36, 3-33, 6-13,
9-59, 10-19
3290805...... 3-15, 3-25, 3-30,
3-33, 3-39, 4-17,
6-9
3290806 ..........ccoveeeuennee 6-14

3290807 .1-4, 1-6, 6-27, 8-29,
8-33, 10-57

3291001 ...... 1-19, 2-36, 2-37,
4-25,7-10, 10-3
3291005...... 3-17, 3-25, 3-26,
3-30, 4-17, 4-25,
9-55
3291007 ........c....... 1-11,7-10
3291201 ....... 3-33, 8-25, 8-29
3291205................ 3-15, 3-30
3291207 ...cocvveiiiiis 1-6, 2-7
3291601 ....... 1-27, 1-29, 1-33

32916071-31, 1-33, 3-25, 3-30
3292001 .1-4, 1-6, 2-22, 2-28,

2-32, 6-4
3292007 ......occvvvieeninen 1-10
3292401 .....ooocviiieen 2-15
3300353.......ccievienine 3-35
3300408..........ccveeeiinne 3-35
3300478......ccoeveeeiiienn 1-13
3300479.....ccceeviins 5-3, 5-5
3300480........cocvuevninnne 10-3
3300481 ......oocviiiieiee 10-3
3300486 ...........coveeeuenne 4-23
3300504 .......cocoveeiiinne 6-13
33116071 ..., 3-36
3331211 ... 3-25, 3-30
3331607 ......oocvveieeien 1-25
3332017 ....... 1-23, 1-25, 1-31
3371705.....ooieieeies 10-11
3380506 ........ccccvvreiiiiinne 1-7
3380506B...........ccccueennene 1-7
3380509.....ccccciviiiiiiiiins 1-7
3380509B..........cceeveennne 1-7
3380559.......cccevviieiin 1-10
3380559B.........ccceeeuenee 1-10
3380567 ......ccoevueieiiinne 1-11
3380608..........ccceeviinnne 1-17
3380640.......ccccveeinnennne 6-13
3380640B...........cccuevnee. 6-13
3380737 ... 6-21, 6-24
3380737B........ccvvnene 6-21
3380744 ..o 1-6
3380769......cccceveeiinne 6-24

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 13-7



Ll

<=

Part Number

3423123
3423125
3423127
3423129
3423139
3423140
3423141
3423258
3423262
3460346
3460374
3460380
3470003
3510827
3510832
3520030
3520054
3520072
3520198
3575424
3575579
3576193
3576194
3576270
3576314
3576512
3576512B
3576596
3576596B
3576678
3576678B
3576791 ....2-41,2-43,10-15,

3577226
3577226B
3580330
3580332
3580336
3600422
3620076
3625158
3700015
3700016...11-4, 11-18, 11-21
3740067
3740080
3740112
3746392
3746405
3759535

13-8

PART NUMBER INDEX

Part Number Page
3760463............. 2-3, 2-5, 2-7
37604882-15, 2-22, 2-28, 2-32
37604892-15, 2-23, 2-29, 2-32

3760490................ 2-15, 2-28
3760493.................. 1-13, 2-7
3760508................ 3-15, 3-39
3760652..........ccceeiirnen. 1-17
3767864.........cccveeenn 5-37
3790012.....ooiiiiiiiie 3-35
3820020.........cccueviiirnee 3-26
3820032................ 3-26, 3-31
3841634................ 1-31, 1-33
3841763.......cccevivieis 10-12
3890060................ 6-21, 6-23
3890061 .......ccccveeiiiine 6-23
3890064..........ccceviiie 7-7
3890067.........ccveviiine 1-31
3900357...... 2-43,6-21,6-23,
7-10, 10-17
3900362.........cccvveeiirnne 8-43
3900363.........cccveeeiirnne 7-10
3900380.......cccveriiiinne 8-43
3911018, 3-35
3924730.....cccccecviiiiiine 8-15
3929780.......cccvviiiiinen. 4-21
3933468.........ccceeiie 6-11
3934378......cccceuee. 6-9, 6-11
3938394........oociis 10-6
3938407 ..o 10-6
3944574................ 1-21,1-23
3945575.....o i 6-9
3946123......cccccciiei 6-13
3949091 .....ciiiiii 6-9
3953973................ 6-21, 6-23
3960585................ 2-22, 2-28
3960586..........ccevenirnne 4-23
3960601.........cceeveiien, 3-36
3960608..........ccceeevirnne 6-13
3960609.........ccceveiirnne 6-13
3960927 ................ 1-11, 4-17
39629308-23, 8-25, 8-27, 8-51
3964987................ 2-36, 3-15
3968141 ... 5-9, 5-27
3976436..........ccvene 7-5, 7-7
3980043........cccveeeine 6-19
3980046..........ccevenirnee 6-19
3983720................ 5-11, 5-29
3983731.....cccuee. 5-11, 5-29
3984301 ................ 5-11, 5-29
3984425................ 5-19, 5-33
3984436................ 5-19, 5-33
3984447 ................ 5-19, 5-33
3984458................ 5-19, 5-33
3984469................ 5-19, 5-33
3986405..........ccceviienen. 5-19
398929......ccciiiiiie 4-3
4000011 ..ooeiiiiiiee, 10-12
4000015......cceiiiiren, 10-11
4000017 .......c.c...ee. 1-17,1-19

Part Number Page
4000022 .......ccocveeeireennns 4-25
4010308 ......coovveeeirirs 10-3
4010403 ... 10-6
4010408 ................ 6-9, 10-11
4010416 ............ 10-11, 10-57
4010608 .............. 6-13, 10-11
4010612 ... 1-17
40106148-29, 8-33, 8-37, 8-39
4010615 .......ccneee. 8-23, 8-25
4010617 ccoeeeeeeeeeeen 3-33
4031607 ... 10-51
4031608 ..o 8-43
4031612 .. 1-35
4031708 ......oeovvieeiies 6-14
4031709 ....ccovvvvieine 10-51
4031710 .ccceeneee. 8-35, 8-41
4031713 ....2-41,2-43, 10-15,
10-17
4031716 ......oeeneee. 2-36, 2-37
4031908 .......oovcveeeries 2-15
4031909 ....... 2-13, 2-15, 8-11
4031910 oo 8-7
4031911 o 2-11
40319192-36, 8-51, 9-9, 9-13,
9-15
4032109 ....cevirrieiees 3-15
4032110 ...ccveeneen. 2-15, 2-22
4032111 oo 2-15, 2-22
4032112 e 2-15
4040283 ................ 3-15, 3-39
4061054 ......ooovcieeerees 3-25
4071085 ....... 2-22,2-28, 2-32
4071087 ................ 2-28, 2-32
4071093 ..o 2-22
4071098 ... 2-22
4071099 ... 2-22
4071103 .. 2-9
4071104 ....... 2-22,2-28, 2-32
4071105 ................ 2-28, 2-32
4071106 ................ 2-28, 2-32
4071107 oo 2-22
4071108 ... 2-22
4071109 ... 2-22
40711102-15, 2-22, 2-28, 2-32
4160212 ..., 7-5
4160221 ...oooieee e 7-7
4191406 ................ 6-23, 6-24
4191706 ... 6-23
4210009 ......ccoovcvveerees 1-19
4210010 .. 1-19
4210014 ... 1-19
4210038 ... 1-17
4210040 ..o 1-17
4220215 ................ 2-22,2-28
4220216 ....coveevreeereie e 2-7
42202571 ..o 1-14
4220272 .....ovvivieeiiine 2-5
4220292 ... 6-19

4240017 ....1-19,10-3, 10-11,

Part Number Page
10-12, 10-20
4240033....... 3-26, 3-31, 3-35
4240168......eeeeieeeeeeaeees 1-11
429063......cevviieeeeeeaaeees 4-17
4341078 8-55
4341152, 8-43
4341192 6-19
4341193......ccoiiiiiiies 6-19
4341221 ..o 5-3, 5-5
4341221B ... 5-3
4341222 ... 4-3
4341228 ... 1-4
4341229......ccceeeinas 4-3
4341252 6-4
4341253.....cccoiiiiiiies 6-4
4341254 ..., 6-4
4341332 5-35
4341332B ......cccccvnnnn 5-35
4341384................ 8-19, 8-21
4341417 oo 4-21
4341434.......cccooee 1-5
4341435, 1-5
4360328.......cciieieeeeaaees 3-35
4360330....cccuuciieiieieaannns 3-35
4360387 ......cceeeeerinens 3-35
4360475.....cccuunnee 3-35, 10-9
4360580........cccceiuuvrrinnns 7-10
4360585......ccuvuiiiiiieieaaenns 7-3
4360606........cccceveeeeaaenns 1-17
4360631 ....ccevveiiieeeieeaeees 7-3
4360640.........ccccccuvrnnnne 10-9
4360642........ccccecviiinine 10-9
4360643.........cccociininins 10-9
4360644 .........cceveeeeeaaes 10-9
4360645........cceieieeeeaaens 10-9
4360646........ccceveeeeeaaens 10-9
4360647 .......cceeeeeinins 10-9
4360648.........cccccvinine 10-9
4360649........cccceciiiinins 10-9
4360650.......ccceeeieeeeaaenns 10-9
4360651 .....eeuciieiieeeaeeees 10-9
4360652.......ccciieieeeeaannns 10-9
4360653........ccccccvnninins 10-9
4360654 .........cccecnininins 10-9
4360657 .......ceeeinininins 10-5
4360658........cccevieeeeaaes 10-5
4360660........ccccceeeeeeaannns 10-5
4360661 .......euceieeeeeeaannns 1-19
4360664 .................. 6-9, 10-9
4360665.........cccccnnininnnne 10-9
4360666...........cccuvvnnninne 10-9
4360669........cccceveeeeaaes 10-9
4360688................ 10-5, 10-9
4360704 .......ceieeeeeeaaens 6-23
4360708.........ccceevnrnnnns 6-21
4400472......cccoeeeiins 8-11
4400474.......ccooiennine 8-55
4400483.......eeeieieeeeaaees 4-17
4400488........ceeeeeeeeaaes 4-13

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Part Number Page
4400489 ......ccoevveeenenne 4-13
4400493 ......ccoiiiieieee 1-5
4400495 ......cooiieeeee 9-55
4400495B.......ccccveveinennne 9-55
4420051 ................ 3-26, 3-31
443630 .......cceeneee. 1-11,1-14
4460224 ............ 10-24, 10-67
4460225 ............ 10-26, 10-67
4460227 ......coevviieeinnnnn 3-35
4460234 .......ccceeeen 3-35
4460265 ........cccceeeeeeen 10-24
4460267 ............ 10-26, 10-67
4460268 .10-24, 10-44, 10-67
4460321 ... 10-54
4460343 ............ 10-25, 10-54
4460367 ......coccvveeeeees 10-26
4460374 ... 10-54
4460419 ..o 10-25
4460428 ........coooveeenennn 3-35
4460434 ............ 10-24, 10-44
4460446 ..........ccceeene. 10-65
4460459 .......occveeeees 10-33

4460466 10-25, 10-26, 10-35,
10-37, 10-39,
10-41, 10-63,

10-69
4460470 .....ccvvviireiiiene 3-35
4460471 oo, 3-35
4460496 .........occveeiinennn 3-35
4460497 .....ccooviiiiin 3-35
4460539 .10-59, 10-61, 10-63
4460708 ........coevveee 10-25
4460743 ......coooevee 10-33
4460746 ............ 10-31, 10-44
4460761 .............. 3-35, 10-54
4460871 ....ccvieiiee 10-24
4460872 ......coceviiiins 10-25
4460873 ......cccoevvee 10-24
4460874 ......coovvvee 10-25
4460875 ......ccoeevee 10-25
4460876 ........cccveee 10-25
4460878 ........ocevee 10-25
446089 .......oceviiis 10-29
4460891 .....cvvviree 10-61
4460894 .........coccvvvee 10-25
4460899 ..........cccveeee. 10-63
4460905 .........cocveeeen. 10-24
4460920 ........cocvernnee. 10-54
4460930 .......ccoeieienens 10-26
4460941 ... 10-29
4460994 .10-24, 10-44, 10-48
4461008 .........cceveee 10-65
4461006 .........oocveenee. 10-48
4461008 ........ccoevveree. 10-41
4461043 ..o 10-26
4461118 ...4-31, 10-41, 10-48
4461119 ... 2-45,10-54
4461131 e, 10-41
4461134 ... 10-41

31200204

Part Number Page
4461164.......coueeeeeeenn 10-24
4461170, 1-35
4461172 e, 10-24
4461174 ..o 10-5
4461217 e, 10-25
4461227 e, 10-31
4461242.......coueeeeennn. 10-37
4461243............ 10-37, 10-69

4461262 10-24, 10-54, 10-59,
10-61, 10-69

4520334......ccoviieiiiins 5-37
4520335......ccciiieiiiins 5-37
4520336.......cccccvieiine 5-37
4520337 .....oeviiiieiiiee 5-37
4520386.........cc0eeiiirienns 5-37
4520387 .....oooiviviiiiiiins 5-37
4520388........cccueeiiiienns 5-37
4520389......ccccviiiiiiienns 5-37
4520390.....ccccivviiiinne 5-37
4520391 ....ooviiiiiiiie 5-37
4520392......cccccvieiiiinne 5-37
4520393.......cociieiiis 5-37
4540015.....cccoiiieiiis 4-27
4540016......ccccveeiiiinnnns 4-27
4568998...........ceeee 8-35
4568999.......cccciiiiiiie 8-35
4569000.........ccceeiivirinne 8-41
4569001 ......coovviiiiiinns 8-41
4569357 .....oooiiiiiiiiens 4-21
4569509.........ccceeeinieene 10-19
4569509B .................... 10-19
462780......cccceviiieeiiienen, 8-7
463929......ccciiiiiiiie 2-36
464022........coccviiiiien, 2-3
4641404........ccveeiis 9-73
4641514 9-51
4641516.....cccceiiine 9-69
4641518.....oeviiieie 9-67
4641519 9-71
4641521 ..o, 7-3
4641524 ... 8-5
466104.........covveeee 10-12
466364............ccieee 1-17
4700021 ....... 2-15, 2-22, 2-28
47000830......cccccvreirrirnnns 2-22
4700031 .....ooviiiieiiiies 2-22
4700032................ 2-28, 2-32
4700044.........cceeviiis 8-43
4700047 .....ccvviiiinne 2-22
4711500.....ccciiiiiins 3-36
471678......coeeee. 1-31, 1-33
47405321-13, 2-7,2-11, 2-13,
2-15,2-17,2-19,
2-22,2-25,2-28,
2-32, 8-4, 8-25,
8-29
4740535................ 2-22,2-28
4740563.........cceeiiiis 10-5
4751000........cccceiiirirnnns 3-35

PART NUMBER INDEX

Part Number Page
4751400 ...ooovviieeeeie 3-35
4791400 ....cccveveieen. 10-51
4800482 ......ooeirieieie 1-17
4800493 .....oooiiiiieieeee 1-17
4800562 ........ccocceeeeenn 1-17
4800788 ......oceiiiieiees 2-36
4800879 ....coecvvreeeeien 1-17
4800948 .......cccoeveeinn 2-36
4800959 ......ccovvvviiiinn, 2-36
4801176 ..oveeeeeeeeee e 4-3
4801654 ......cooceeeee 2-9
4802008 ......cooeicieiees 1-13
4802100 ...ocovvevirieeeireene 3-7
4802122 .....cccvviiieeeie, 1-13
4803076 ......ccvvvvrvieiirinne 2-9
4803372 ...oeeeeeeeeeeeeen 5-3
4803383 .....oooiiiieeees 5-23
4803929 ......ccoeiieeeee 2-9
4803941 ...ooiiiiiiieeeeee 2-9
4804306 .......cceeevrvieiirinne 8-4
4804533 ......ccoviiiiiein, 1-21
4804533B.......cccccveeeieenn 1-21
4804566 ........cccceeeeeen 2-9
4804760 .....ooeeiiieiees 8-25
4804806 .......ccoevvveeennnnn. 8-25
4805590 ......ccvviiiiiiiiiinne 2-3
4805670 .....ocvvviriieiiieene 3-7
4805921 ...oovviiiiieieeee 1-21
4805932 .....ooiiiieiee 1-21
4806386 ......ccoecueeeeeenn 4-3
4806397 ....cocvvvirieeeieene 4-3
4806433 ......ccoeviiriieiiee 1-4
4806580 .......cevvvuviriinnn. 4-23
4806626 .........cccvvereeiineen 6-4
4807616 ....ooeeeeeeeeee 6-9
4807661 .....oooeiiieien 6-17
4807694 .......coovvvveeeen 6-17
4807707 ..ooovviiiiieiie, 6-17
4807718 ..oooiviiiiiee 6-17
4807729 ...ooveeeieeeeeee 6-17
4807730 ..o 6-17
48077471 ..o 6-17
4807752 ...coovvvieeeenen 6-17
4807763 ... 6-17

48114001-5, 4-13, 4-15, 6-19,
10-12, 10-57

4811600 1-5, 1-35, 3-33, 8-43

4811700 6-9,6-13,6-14, 8-5,
8-23, 8-25, 8-27,
8-30, 8-33, 8-35,
8-37,8-39, 8-41,
8-43, 8-51,10-5,
10-54

4811702 ...... 3-25, 3-30, 3-33

4811900 1-4,1-6,1-13, 2-36,
2-45, 3-25, 3-30,
3-33,4-17,6-13,
6-27, 10-3,
10-11, 10-57,

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

T

Page

Part Number
11-6
4811902...... 2-36, 2-37,4-18,
10-57
4812000.1-4,1-5,1-11, 2-11,
2-13,2-15,2-17,
2-19,2-22,2-25,
2-28,2-32,2-43,
3-26, 3-30, 3-33,
4-3, 4-25, 6-9,
7-10, 10-3,
10-17
4812002....... 3-25, 3-30, 4-17
48121003-30, 3-33, 4-17, 6-9,
6-13, 8-35
4812300...... 1-21,1-27,1-29,
1-31, 1-33, 3-26,
3-31, 4-3
4812500.1-4, 1-6, 1-10, 1-23,
1-25, 1-31, 8-25

4831600 .............. 4-25, 10-51
4831700...... 2-41,2-43,6-21,
6-23, 6-24,7-10,

10-15, 10-17,
10-51, 10-54

4831900 .......cevrceeerrennn. 8-11
4832000 ..........cc.eee. 1-17,7-3
4832100 ......cccvvriveiirirenne 4-17
4846452 ... 3-26
4891600 .......ccccccvviinnenne 3-33
4891800....... 3-25, 3-30, 3-33
4892000 ................ 3-25, 3-30
4892600................ 3-25, 3-30
4923432 ... 10-24
4923441 ... 10-41
4923442 .........ooecviie 10-65
4923443 ..o 10-61
4923444 ..o 10-39
4923479 ... 10-44
4923491 ... 10-31
4923493.......ccoeiii 10-33
4923515 10-3
4923516.....ccviiiieiine 10-3
4923517 .............. 10-3, 10-51
4923519 ..o, 10-51
4923529 ......cceeiiei 10-37
4923573.......cone 3-25, 3-30
4923633.......cceeiee 10-29
4923646 ........coccveie 10-37
5200605................ 2-36, 10-3

52006081-4, 1-10, 1-11,6-17,
10-11, 10-12,
10-51, 10-54
5200614 ................ 8-45, 8-48
52008084-21, 4-23, 5-35, 7-10
52008104-17, 5-35, 6-17, 8-7,
8-11, 8-45, 8-48,
8-55, 10-3
52008121-5, 4-21, 8-23, 8-25,
8-27, 8-51, 8-55

13-9



Ll

PART NUMBER INDEX

&l
Part Number Page
5200814 .............. 1-11, 10-19
5201010 1-14, 4-17, 4-25, 8-4
5201012....ceeeieen. 1-5, 4-25
5201014 ........... 4-3, 8-4, 10-3
5201016 ...oeeeeiiiees 4-15
5201017 e 8-4
52012101-14,1-17,1-19, 2-9,
2-36
5201214 ..., 4-15
5201215, 4-3, 8-4
5201612 ... 2-9
52117021-5, 1-6, 1-7, 6-9, 7-7
5211900................ 1-10, 1-17
5211902................ 1-6, 10-19
5212000........... 1-6, 4-3, 9-55
5220500.....1-31, 1-33, 10-20

5220600..1-10, 10-19, 10-20,

10-54

52208001-5, 1-10, 1-13, 4-13,

5221000
5221200
527180
5271809
5272010
5272011
70002222
70020173
70020186
70020201
70020202
70020203
70020204
70020205
70020206
70020209
70020392
70020402
70020403
70020405
70020406
70020407
70020410
70020411
70020412
70020417
70020421
70020422
70020423
70020424
70020488
70020489
70020490
70020491
70020492
70020571
70020572

13-10

4-15,4-17,4-21,
5-35, 6-9, 6-13,
6-17, 8-4, 8-55

..... 4-3, 4-15, 8-4

Part Number Page
70020573......cccccveenne 4-5, 4-9
70020574........ccvenne 4-5,4-9
700206339-3, 9-7,9-11,9-17,

9-19, 9-21,9-23,

9-29
70020633B ...... 9-3, 9-7, 9-29
70020654.........cceevreennne 9-43
70020655.........ccceivivienne 9-43
70020657 .......ccceviiriennns 9-43
70020687 .......cceevveenrnennn. 6-19
70020688.........cccevueeee. 9-51
70020689.........coceevneeen. 9-51
70020690.........cceeevreernnne 9-51
70020691.......cccveviiiienns 9-51
70020692.........ccceevuvienne 9-51
70020693.........ceeeerrnennn. 9-51
70020694.........ooeeieene 9-51
70020695.........ccoooieee. 9-51
70020697 .......cccvveeireennns 9-51
70020698.........ccceevviennn 9-51
70020699.........ccevvivienne 9-51
70020700.......cccceeerurnennn. 9-51
70020701 ... 9-51
70020702........ooeeeeiennn. 9-51
70020708.......ccccveeireennne 9-51
70020704........ccoevivriennn 9-51
70020705........ccoeviiiiienns 9-51
70020706.......cccceeerurnennn. 9-52
70020707 ... 9-52
70020708........c.ceeeeeenen. 9-52
70020709.......cccceviiriennnns 9-52
70020710.....cccviveeiirienns 9-52
70020711 . 9-52
70020712 9-52
70020713.....ccieeiien 9-52
70020714 ... 9-51
70020721 ....ooviieeeiees 4-25
70020723.......ccceviiienns 3-13
70020724.......cccvveiinn 3-13
70020725.......cceeeeeenn. 3-13
70020726.......cccoeeeeee. 3-13
70020727 ... 3-13
70020728.......cccveeireennne 3-13
70020729.......ccceviiiienns 3-13
70020730.............. 3-13, 3-23
70020731.............. 3-13, 3-23
70020732......ceeeeeen 3-13
70020736......ccceeeeaennn. 9-57
70020737 ....ooviireeeiriees 9-57
70020739.....cccccviviiiienns 9-57
70020740........ccoceviriennnnn 9-57
70020741 ... 9-57
70020742........oeveeeenn. 9-57
70020743.......ccoeeeeee 9-57
70020744.......cccveereenne 9-57
70020745.......cccovveireen 9-57
70020746.........cceeevviennn 9-57
70020747 ... 9-57
70020749......ccoveeeee 9-57

Part Number Page
70020751 ..o, 9-57
70020752 ......cooevverneen, 9-57
70020754 .....ooveviieeene 9-57
70020755 .....ooveiiieeene 9-57
70020756 .....cooevveveeeennne 9-57
70020757 ...ooveeeiieeene 9-57
70020758 ......ccevvcverenen. 9-57
70020759 ......covvvierien, 9-57
70020762 ........cevcvvrenneen. 9-57
70020763 ......ooevvvveeenne 9-57
70020764 .............. 9-61, 9-63
70020765 .....cooeviieeennne 9-61
70020766 .......coeecvvrennnee. 9-61
70020783 ........coeeveiennn 7-3
70020784 ......cooevveienennn 7-3
70020785 ......ooveeeireeenne 7-3
70020786 ......ooeveeeeeeennne 7-3
70020787 ....oeeeeeeeeene 7-3
70020788 ........coevcveeerrennn 7-3
70020789 ......coeevveieinn 7-3
70020791 ..o 7-3
70020792 .....ooevvieiieeenne 7-3
70020793 .....oooeiiieeee 7-3
70020794 ......ooviieee 7-3
70020795 ............ 10-5, 10-19
70020796 ........ceevvernee 10-19
70020797 ...coocvvveiirnen, 9-65
70020801 .......... 10-24, 10-39
70020816 ......coeeeeneneee. 10-25
70020823 ........ccooueeee. 10-25
70020830 ......ceeeeivernnes 10-48
70020831 .....ccvveviiiines 10-25
70020834 .........cccevvrnee 10-25
70020843 .......ccoeevereeee. 10-25
70020845 ... 10-25
70020848 .........ccccveeennne 7-13
70020849 .......ccceecverenen. 7-13
70020850 .......cceevverennen. 7-13
70020851 ......cvvvvreren, 7-13
70020852 ........cocccvveeenne 7-13
70020853 ........cooccieeenne 7-13
70020854 .........ccccieennne 7-13
70020855 .......ccccecverenen 7-13
70020856 ........ccoecvvrenneen. 7-13
70020857 ......coevvverenen. 7-13
70020858 ........cooccvveeenne 7-13
70020866 ...........ccvveennnee 9-71
70020867 .....cooevieieeennne 9-71
70020868 .............. 9-69, 9-71
70020869 .........ccccvvreneen. 4-59
70020885 .........ccccvvenee 10-31
70020887 .......... 10-35, 10-69

7002088810-35, 10-41, 10-69
7002089010-37, 10-65, 10-69

70020891 .......... 10-37, 10-69
70020892 ...........ccueunee 10-33
70020897 .......... 10-39, 10-41
70020905 ........ccoecvernee 10-44
70020910 .....ccvveviiinnes 10-48

Part Number Page
70020922........cccccvvnnnane 7-10
70020923.......cccevirininies 7-3
70021116, 6-23
70021122, 6-21
70021124............... 6-21, 6-23
70021125.............. 6-21, 6-23
70021127 ... 6-21, 6-23
70021128......cccceviiinans 6-23
70021130......ccceeivrrinens 6-23
70021137 v 6-23
70021138 6-23
70021139 6-23
70021140......ccccccvvnrnnnns 5-27
70021190......cccvinirininnes 4-9
700211971 ..o 4-9
70021193, 4-9
70021194 ..., 4-9
700212071 oo 9-69
70021202......ccccecvvninnnns 9-67
70021203......cccccivirinine 9-67
70021204 ..o 9-67
70021205.............. 9-67, 9-69
70021207 coeeeeeieieeeeaeees 9-67
70021208.............. 9-67, 9-69
70021209.............. 9-67, 9-69
70021210.....ccceiiiiiiinenns 9-67
700212171 ..o 9-69
70021212, 9-69
70021213 9-69
70021214 ... 9-69
70021215....cccciiiiinins 9-69
70021217 oo 9-69
70021218.....ccceviiiiininns 9-69
70021219, 9-69
70021220 10-6
70021222 9-69
70021223......ccccecninns 9-52
70021241 .....cooviiiinins 3-23
70021251 ..o 6-19
70021252, 6-19
70021341 .oovveieeeeen 10-20
70021482......cccevveeeeeaes 4-25
70021483........cccccvvvins 4-25
70021487 ... 4-5, 4-9
70021488.............u... 4-5, 4-9
70021489.................. 4-5, 4-9
70021494 .............. 9-43, 9-45
401072 1510 1 IO 4-5
70021530......ccccccuvvninnnns 9-73
70021531 .............. 9-63, 9-73
70021558......cccccviiiiinins 3-17
70021559, 3-17
70021560......ccccvieeeeaaes 3-17
700215671 ..ooveieeieeeeeees 3-17
70021562.......cccccuvnrnnanns 3-17
70021563.......cccccnvvrinnns 3-17
70021581 ... 4-5, 4-9
70021727 e, 9-75
70021728, 9-75

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



Part Number Part Number

PART NUMBER INDEX

Part Number Page
70024030 .....cccevvireeeeireene 9-9
70024031 ...ccviiiiieiiee 9-9
70024032 ......ccccvveeeeeee 9-9
70024033 ..o 9-9
70024034 ..o 9-9
70024035 ... 9-9
70024036 .....ccceovveeeirennne 9-9
70029398 .........occvvviinnn 8-43
70029937 ....ccvviiieiiinn 9-35
70029938 .......coccvveeeee 9-35
70029940 ..... 9-9, 9-27, 9-35,
9-39, 9-45
70029941 .... 9-35, 9-39, 9-45
70029942 .........cccevinenn. 9-35
70029943 .........occeeviien 9-35
70029944 .........ccoviieien 9-35
70029948 .........ccoceieinn 9-39
70029949 .........ccoceieins 9-39
70029956 .......oovveeennnnnn 9-39
70029957 .....coovvvieiinnn 9-39
70029958 .........occveviinnn 9-39
70029959 ......covcciieieis 9-39
70029960 .........cceeieennn 9-39
70029961 ..o 9-39
70029962 .........cccvveenneen. 9-45
70029963 .........cccvvvinenen 9-45
70029965 .........cccvevinnenn. 9-45
700299669-9, 9-27, 9-31, 9-45
70029967 .......coccieeeenn 9-45
70029968 .........ccoeeeennn 9-45
700299609 ........ccoveeennnen. 9-45
70029970 .....coovveeiinnn 9-45
70029971 ...cccvviiiiiin 9-45
70029972 ....oooiiiiieee 9-35
7017168 ... 9-75
7017169 .. 9-75
7017178 oo 9-75
7024947 ... 9-65

7026408 10-24, 10-35, 10-39,
10-41, 10-48,
10-61, 10-69

7026423 .........cocveren. 10-44
7028038 .........coeevieine 5-19
70280839 ......ccoeviiieein, 5-19
7028043 .......coviiieiin, 5-27
7028048 .......c.cooeveein 5-29
7028052 .......coovvuviiiin 5-33
7028053 .......cooeiieiiinn 5-33
7028055 ..o 4-33
7028057 ....coccvvviiieiien 4-57
7028058 .......cccoeeveeiinn 4-31
7028060 ................ 4-35, 4-37
7028061 ......cceeviiieniienn, 4-37
7028063 .......c.oovveeinenn 4-41
7028069 .........coccviennne 4-59
7028070 ....covviiiiiine 4-59
7028071 ..ooovviiiiiiie, 4-59
7028083 ... 5-7, 5-25
7028084 .................. 5-7, 5-25

3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9

Part Number Page
7028085 ......evvvveeeeiaaaennn, 4-59
7028086 ......ccvvveveeiiaaannn. 4-59
7028092......ccceeeeeeenn 3-7
7028093 .......cceeeeeee, 3-7
7028094 .......ccooeveeennn 3-7
7028095 .......cceeveeeeeeeee 4-21
7028096 .......cevveveeieaannn. 4-21
7028097 ....vvvveeveeeeiaiaaannn, 4-21
7028110 ..ccuiiiiiiieeeienaenn, 4-27
7028115....... 5-12, 5-15, 5-30
7028118 ..., 4-21
7028124 ..., 3-3
7028125 ....ovvvieeeeeeieaeaeaen, 3-3
7028126 ....ovvvvvveeeeienaaaannn, 3-3
7028127 ..oevvvvivveeeiiiieaeaen, 3-3
7028128 .....ccceeeeeeee, 3-3
7028129.....ccoeeeeeeee, 3-3
7028130 ....cccceeeeeeeeeeeinn, 3-3
7028131 ..o, 3-3, 3-5
7028132...covvviveiiiiiiieieaenn, 3-3
7028133 ...covvivviiieiiiieieeen, 3-3
7028134 ..., 3-3
7028135....cccieeeeeeee, 3-3
7028136 ....ccceeeeeeeeeeeeeeee 3-17
7028137 ..o, 3-17
7028314 .9-3,9-7,9-11,9-13,
9-29, 9-33, 9-37,
9-41, 9-43
7028315 ...ccciieeeeeeeeeeeee, 9-25
7028352................ 9-17, 9-19
7028355......ccc...... 9-17,9-19
7028356................ 9-17,9-19
7028357 ....cevveeennnn. 9-17,9-19
7028545 ......... 9-7,9-11,9-13
7028547 ........... 9-3, 9-7, 9-11
7028549 ......... 9-7,9-11,9-13
7028559 .....cvvveeeeeeieeae 9-25
7028560 .....covvveieeeiaiaannnn. 9-25
7028569 ......ccevveeieieiaann, 9-25
7028572................ 9-29, 9-31
7028573 ...ccceieeeeeeeeeeeee, 9-29
7028574 ......cccoeeveeeeee. 9-29
7028575 ....uvveieeieeeiaaeann, 9-29
7028576 ....ovvvveveeeeianaannn, 9-29
7028584 .9-3,9-7,9-11,9-13,
9-17,9-19,9-21,
9-23, 9-25, 9-29,
9-43
7028585 .....cvveeeeeeeieaean, 9-33
7028586 ......cevvveveiieiaannnn. 9-33
7028589 .....ccvevvevieieieenn, 9-33
7028599 ........ceeeveevee, 9-37
7028600.........cccceveeeeene 9-37
7028601 .......cceeeeeeeeeeee 9-37
7028602.......cevveeeeeaaannn. 9-37
7028607 ....ovvvveveeeeeaaaann. 9-43
7028609 ......ccevveveeieiaann. 9-43
7028611 ....ccceeveeeeeeeeeeee 9-43
7028628 ..........ccceeeeeeeee 3-19
13-11



Ll

&l
Part Number Page
7028639 .......ceeeeeeee 10-41
7028654 .........cccuee. 4-5, 4-9
7028655 .........cccueeeee. 4-5, 4-9
7028659 ........ccecueeeen. 4-5, 4-9
7028660 .................... 4-5, 4-9
7028663 ... 4-5
7028664 ........c.coevcveeeeinennn. 4-5
7028665 ..........cceeeee 4-5, 4-9
7028666 .................... 4-5, 4-9
7028667 .....coeeveereeeeeanns 4-5
7028668 ..........cceeeeees 4-5
7028669 .................... 4-5, 4-9
7028672......cceveennn 4-5, 4-9
7028673......cceeeenene 4-5, 4-9
7028674 .......ceoeenee 4-5, 4-9
7028676 ..........cuuee.. 4-5, 4-9
7028677 ....oeeeeee 4-5, 4-9
7028678 .....ccooieeeees 4-9
7028679 .....cccvveennnne 4-5, 4-9
7028680.........cceuveeee 4-5,4-9
7028681 ......ceeveinenne 4-5, 4-9
7028682 .............o..... 4-5, 4-9
7028684 .................... 4-5, 4-9
7028687 ....ooeeiiieeeeis 4-5
7028688...........ccueee. 4-5, 4-9
7028689 .........cceueee 4-5, 4-9
7028690 .......ceeerieeiinnne 4-5
7028691 .....oeeereen. 4-5, 4-9
7028707 ...oeeeeneen. 5-7,5-25
7028708.................. 5-7, 5-25
7028710 .oeiiiieeiieeeeieeenne 5-9
7028711 e, 5-15
7028712 ..o, 5-15
7028713 ..o 5-15
7028714 ... 5-15
7028715 ... 5-15
7028716 ..o 5-15
7028717 oo, 5-15
7028718 ..., 5-15
7028720 ....ceeeircreeeeaens 5-15
70287271 ..o 5-15
7028722 ..o 5-15
7028723 ... 5-15
7028724 ........oovveienn 5-15
7028725......cvvvieien 5-15
7028726 ....ccoeeveveeeeees 5-15
7028727 ..o 5-15
7028728 ... 5-16
7028729 ... 5-16
7028730 ...ccccvvreireieinnn 5-16
7028731 ..o 5-16
7028732 ....oeeiirieieeens 5-16
7028733........ 5-12, 5-16, 5-30
7028734 ..o 5-21
7028735 5-21
7028736 ......cvvveeveeerennnn 5-21
7028784 ......cooveein 9-47
7028786 .....coeevreeeeees 9-47
7028787 ..o 9-47

13-12

PART NUMBER INDEX

Part Number Page
7028792.......cciiieieiiene 9-47
7028794.......cooiviieie 9-47
7028840................ 9-29, 9-43
7028841 ... 9-43
7028851 ... 9-13
7028856........cceeeeeeeene 9-29
7028857 ......vvvieeeenieae 9-33
7028858.........cccveeeieine 9-37
7028895........cccvieiie 9-41
7028896........c.cceeeeeerrennn 9-41
7028897 ... 9-41
7028898........c.oeeeeieeee 9-41
7028899.......ccccieeeee 9-41
7028900.........cccuvviiiinne 9-41
7028901 ......coviiiieiiiee 9-41
7028902........cceeeeeeereenen. 9-41
7028909.......ccoeeeiie. 9-73
7028910........cccuneeeee. 3-3, 3-5
7028911 ..o 3-5
7028912......eiiiiiiiie 3-5
7028913....iiiiiiie 3-5
7028914 ... 3-5
7028915, 3-5
7028916......ccceeeeeee 3-5
7028917 ..o 3-5
7028918......coeeiiiiie 3-5
7028919....cciiiiiiii 3-5
7028920.......cccveeeeeeneeennnn 3-5
7028923.......ccceieee 3-5
7028927 ... 4-31
7028929.......ccccieeeine 5-35
7028982........ccovciiiiiee 3-5
7028983........coevreieie 3-5
7028984.............c.c..... 3-3, 3-5
7028985.......ccceeeeeee 3-5
7028986.........cceeeeeeeeene 3-3
7028987 ......evveeeieieee 3-3
7028988.........cocciiiie 3-3
7028989.......cccciviiiiie 3-3
7028990.......cccovreeeeeeeennn 3-5
70289971 ... 3-5
7029129, 5-9
70291371 oo 5-9
7029225.......ccocieeiiiine 9-47
7029231..9-3, 9-7, 9-11, 9-13
7029232.......cceveeeieeen 9-25
7029286................ 5-11, 5-29
7029356........ccceeeeeeeeenn 3-3
7029426.................. 5-7, 5-25
7029427 .......ccconee. 5-9, 5-27
7029428................ 5-11, 5-29
7029429................ 5-11, 5-29
7029430................ 5-11, 5-29
7029431 ................ 5-12, 5-30
7029432................ 5-12, 5-30
7029433................ 5-19, 5-33
7029434........coovciiiiie 9-3
7029435......ccceeeeeee 9-3
7029437 ..o 9-3

Part Number Page
7029438 ... 9-3
7029439 .....cooiiiiiiien, 9-11
7029442 .................. 9-7, 9-11
7029443 ......... 9-7,9-11, 9-13
7029444 ... 9-11
7029445 ... 9-33
7029446 ........covveeerenen. 9-33
7029449 .......ccviiiieen, 9-25
7029454 .......ocviiiien, 9-13
7029455 ... 9-13
7029459 ... 4-55
7029610 .....ccoeieiieeene 9-23
7029611 ..oveeiieeee, 9-23
7029612 ..o, 9-23
7029613 ..o, 9-23
7029614 ................ 9-21, 9-23
7029615 ................ 9-21, 9-23
7029616 ................ 9-21, 9-23
7029617 ....ovvennne 9-21, 9-23
7029618 ................ 9-21, 9-23
7029619 ... 9-21, 9-23
7029620 ................ 9-21, 9-23
7029621 ................ 9-21, 9-23
7029622 ................ 9-21, 9-23
7029623 ................ 9-21, 9-23
7029624 ....... 9-17, 9-21, 9-23
7029626 ....... 9-19, 9-21, 9-23
7029628 ........coevviieeenne 9-21
7029629 .......coeiiceeee 9-21
7029630 .......cooeiiiieeennne 9-21
7029631 ...ooeviieeeeeee 9-21
7029632 ................ 9-21, 9-23
7029647 ............ 10-59, 10-61
7029679 .....ccvveeeeeree. 10-33
7029722 ... 4-18
7029725 ... 9-19
7029726 ..o 9-19
7029727 ..ovvviiiiiiieen, 9-19
7029728 ..., 9-19
7029729 .....oveieieeee 9-17
7029730 ... 9-17
7029749 ... 3-3
7029767 ...ooevvveeeeeieen 6-19
7029771 v 10-24
7029786 ......cocvveeieren, 5-33
7029787 ... 5-21
7029811 ................ 5-11, 5-29
7029822 ..o 4-31
7029845 ................ 9-37, 9-41
7029847 ..........o..... 9-37, 9-41
7029895 .......ccceiee 4-5,4-9
7029920 ......cceeeneee 5-7, 5-25
7029969 ......cceeveeree. 10-19
7029970 ... 10-19
7029971 ... 10-19
77104007 ...ccovvvererenen. 4-57
77104039 ......cvvvvviren, 4-33
77104041 ..o 4-33
77104044 ..o 4-57

Part Number Page
77104081 ... 4-53
77363242.........c.ce 10-48
77363244 ......... 10-48,10-59,
10-61, 10-63
8000340......cceeieeeeeeaaenns 6-17
1310100207 5 I 6-17
8000344.........cccccvvrin 6-14
8000347 ......ccoeviiiiiins 7-10
8000382.......ccceeiiririnies 1-4
£ 101007 2 1-4
8000565......cceuuciieeieeeaaenns 6-4
8000567 ...ccevvveiiieieeeaaanns 6-4
8000704 ........cccuvvnee 1-4,1-5
8000759......ccoiviiininens 6-14
8000778......ccuvvenee 8-29, 8-37
131010107510 I 1-4
8000803......ceveiieeeeeeaaenes 6-9
8000877 ....... 5-11, 5-15, 5-29
8001143........cceiiins 5-37
8001144........ccoeins 6-13
8001275....... 8-37, 8-39, 8-41
8001565......cuceiiiieeeaeees 1-11
8001626........eeueieeeeeeeaenns 1-5
8001635....ccvveeceiieeeeeeeeees 8-4
8001642........ccccerininnns 8-4
8001833.......cceeiiiiinins 6-13
8001888.........cccevvvriris 2-37
8001918, 2-36
8001989.....cevvvceieeeeen 10-19
8001991 ..o 10-19
8002005........ccccecuvrrennnns 2-36
8002027 ......oeeeeeviiinins 2-36
8002045................ 2-36, 2-37
8002072....ceeeeieieeeeaaees 2-36
8002096........cceeveeeeeaaens 8-11
13101072101 r A 8-11
8002110......cceeeiirninenns 2-37
8002145.......ccoeieiiinins 2-36
8002197 ..ccoeeiieeiiiiees 2-25
8002199...... 2-11,2-13,2-17,
2-19, 2-25
8002200...... 2-11,2-13,2-15,
2-17,2-19,2-22,
2-25, 2-28, 2-32
8002201 ...... 2-11,2-13, 2-15,
2-17,2-19, 2-28
8002320......ccuuuunnnn. 2-3,2-5
£310]0722C 723 K 8-11
8002323........ccceecrrinins 8-11
8002324........cccoeiiinns 8-11
8002331 .....cceeirninns 2-3,2-5
8002332.....ceeiiiiieeeaeees 1-10
8002570....cuuuciieieeeeaaenas 8-25
8002581 ...oevveiieiiieeaeees 8-25
8002627 .......ceeeeecnrinnns 8-25
8002637 ...... 2-11,2-17,2-19,
2-22,2-25,2-28,
2-32
8002639......ceeveiiieieeeeeens 2-5

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



PART NUMBER INDEX

Part Number Page Part Number Page Part Number Page Part Number Page
8002640 ............. 2-3, 2-5,2-7 | 8005827 ......cceeveveeerrennne 5-37 | 8007794 ......ccovvvveeenn. 5-19 | 8009108.......ccvvrvverenen. 2-11
8002641 ............. 2-3, 2-5,2-7 | 8005850.........cccuvvirunennne 8-25 | 8007798 .......cceevvvveen. 5-19 | 8009103G ........cceevueennnnnn 2-11
8002641B.......ceveeieeeeen. 2-3 | 8005869.............. 11-4,11-18 | 8007800 .....cceevrureereernnns 5-19 | 8009124 .......ccocvveveeeees 1-10
8002716 ... 8-15 | 8005870.............. 11-9,11-18 | 80078071 ....oeevviriiireens 5-19 | 8009125.....cccevcvveveeienes 1-10
8002718 ..o 8-15 | 8005901 ......ccceeiiieene 10-6 | 8007802 .......cccoeerireennnne 5-19 | 8009226 ..........ccccveeeeeennee 1-6
8002772 ... 5-37 | 8006011 ......ccceevieene 1-10 | 8007803 .................. 5-7,5-25 | 8009226B..........cccccvvrennen. 1-6
8002777 e 5-37 | 8006013......c.ccvvenueen. 4-5,4-9 | 8007804 .................. 5-7,5-25 | 8009353........cccceeeirirennes 8-25
8002778 ......ooevveeiriins 5-37 | 8006038.............. 11-4,11-21 | 8007808 .........ceeveurernnnee. 6-17 | 8009354 ........coevverennen. 8-33
8002789 ......coovveeiriis 1-25 | 8006105.......cceeueeee 1-6, 1-7 | 8007822 .........coeeeuvennnen 4-59 | 8009355........ccevvvireen. 8-33
8002791 ... 10-3 | 8006242.................... 1-6,1-7 | 8007824 ......ceevveveeennn. 4-59 | 8009356.......ccceevcuvveernnne 8-39
8002794 .......ccooeiieee 8-25 | 8006258.................... 2-3,2-5 | 8007875 .....ooeviiiieees 4-31 | 8009357 .....ooevveeiieeenne 8-39
8002798 .......cceeeeeeen 5-19 | 8006318......cccccevcieenne 4-27 | 8007986 ........oceeeiuueeenn. 10-20 | 8009358........ccccveeeeeens 8-29
80029042-15, 2-22, 2-28, 2-32 | 8006515........ceevvverennnen. 8-11 | 8007990 ......ccvvvvvvernnnnn. 8-25 | 8009359.......ccovvrvvirenen. 8-29
80029072-11,2-17,2-19,2-25 | 8006516.........ccecuverenneen. 8-11 | 8008009 ................ 2-17,2-19 | 8009360........c.cevvvrennnen. 8-37
8002914 ................ 2-13,2-19 | 8006580..........cccvvvrrurennne 1-13 | 80080462-17,2-25,2-32,2-36 | 8009361 ........ceevvverrnneen. 8-37
8002927 .....cccvveeeeerenn 4-21 | 8006603................ 5-11, 5-29 | 8008047 ...... 2-11,2-13,2-15 | 8009377 ..o 11-6
8002972 ................ 2-11,2-13 | 8006604................ 5-11, 5-29 | 8008051 .......ccvvrierinnnen. 1-17 | 8009464 ........cooeiieee 6-9
8002985 .................. 6-9,6-17 | 8006605................ 5-11, 5-29 | 8008054 ................ 2-17,2-19 | 8009517 ... 1-6
8003001 .....evverreeeirireas 8-25 | 8006612...... 3-26, 3-31,11-4, | 8008055 ...... 2-17,2-19,2-22 | 8009532........cccvvevrernnee 6-27
8003009 ......ccovvreiriren, 6-9 11-18 8008069 ..... 2-11,2-13,2-17, | 8009533........ccecvvverren. 6-27
8003164 ..o 6-23 | 8006680..........c0eeevurirnnen 10-3 2-19, 2-25 8009533B.........cccevrirennne 6-27
8003167 ... 4-25 | 8006699.......cc.cevcvveeennne 5-19 | 8008070 ..... 2-11,2-13,2-15, | 8009666 .............ccvveennn. 4-17
8003242 ...... 2-11,2-13,2-22, | 8007152........cccvieieias 2-19 2-17,2-19,2-22, | 8009759......cccciviieeenne 8-15
2-25,2-28,2-32 | 8007159.......cccciiiiiis 2-13 2-25, 2-28 8009815............... 11-4,11-18
8003243 ..o 2-25 | 8007160......ccccvveerrerennne 8-39 | 80081071 ....oeecvvverereien. 4-41 | 80098883........cceevcverenee. 1-10
8003320 ......ccevvierririinn, 4-3 | 8007167 ....ccevriiiriren, 8-39 | 8008168 .......c.oeecvvvrnnnnne 5-19 | 8009885.............. 11-6, 11-19
8004069 ........ccceeeirirnnes 5-35 | 8007162........cccveevvrirnnne 8-25 | 8008169 .......ceovvvvernnnnn. 5-19 | 8009890........cccevvverennnen. 11-6
8004070 .....cccvveeeeeeirenn. 5-35 | 8007163......ccceevvvveeenne 8-33 | 8008171 ..oeeviirieeeen, 5-19 | 8009939........cccvveennne 2-3,2-5
8004285 ................ 2-17,2-19 | 8007164 .......ccoeeeene 8-33 | 8008175 ... 5-7,5-25 | 8009974 ........ccciiiiins 8-11
8004398 .......cceeeeeenn 6-14 | 8007165......ccccceveeeene 8-25 | 8008195 .......ccvviiein. 11-6 | 8009987 ....... 2-11, 2-13, 2-15
8004444 .........ccovvevirnn 2-17 | 8007260.........ccceeevreeennee 2-11 | 8008218 ................ 6-21, 6-23 | 8009988................ 2-11,2-13
8004468 ................ 5-11,5-29 | 8007267 .....ccceveveeernennne 2-25 | 8008251 ......coccvvvviiinnen 7-10 | 8010123.....cccviiiieree, 2-13
8004888 .........ccoeeeiiirs 1-11 | 8007268..........cccvvveene 2-19 | 8008424 .........c.ooeveeenenn. 3-7 | 8010148....... 2-11,2-13, 2-15
8004981 ... 4-21 | 8007269......cccceevevveeennne 2-13 | 8008629 .........coccvvveeeennne 11-6 | 8010200......cccoeevvveeennne 1-23
8004982 ..o 4-3 | 8007283........ccceeeees 2-11 | 8008633 .......ccceeceeeeens 2-25 | 8010200B.........ccccvrernee. 1-23
8005079 .....ccoieeeeeeen 5-35 | 8007283G .......ccceerueennee. 2-11 | 8008634 ..... 2-11,2-13,2-17, | 8010204 ................ 1-23, 1-25
8005252 ................ 8-25, 8-29 | 8007350......ccccevveeerrennne 8-37 2-19, 2-25 8010228................ 1-23, 1-25
8005315 .....ooviiiieiiiis 1-10 | 8007351 ... 8-37 | 8008640 ..... 2-11,2-13,2-17, | 8010228B...........ccverneee. 1-23
8005315B......ccceeviiiiens 1-10 | 8007352.......ccovvvveene 8-29 2-19, 2-25 8010234 ......c.coevvveeerne 1-25
8005316 ... 1-10 | 80073583.....ccoeiiieeeeeeene 8-23 | 8008641 ..... 2-11,2-13,2-17, | 8010519 ....ccevveiiieeene 1-13
8005316B.......ccveeeireennnes 1-10 | 8007354 ..o 8-23 2-19, 2-25 8010524 .......ccoeveee 1-13
8005317 ... 1-10 | 8007355.....cccccieeees 8-29 | 8008642 ..... 2-11,2-13,2-17, | 8010524B........ccccvvveneeee. 1-13
8005317B....ccccveveiriennnns 1-10 | 8007734 ...ccccvieeeeennne 4-23 2-19, 2-25 8010525......ccevvveeeeienne 1-13
8005318 ......ooivviiiiiirs 1-10 | 8007744........coovveene 5-7 | 8008644 ..... 2-11,2-13,2-17, | 8010525B..........cccvvrneee. 1-13
8005318B.......cceeeivienn 1-10 | 8007749......cccvviviieiine 5-9 2-19, 2-25 8010526 .........ccveeeernnn 1-13
8005376 ......ccvveeeeeerenn 4-17 | 80077571 .o 5-9 | 8008645 ..... 2-11,2-13,2-17, | 8010526B........c.cccvveneee. 1-13
8005447 ... 6-17 | 8007755......ccceviiieeenee 5-9 2-19, 2-25 80204002............... 5-11, 5-29
8005616 .............. 11-4,11-18 | 8007758.......ccceevaeenne 5-11 | 8008651 .......cccuvvreernnnnen. 11-9 | 80204005 ...... 5-7,5-11,5-15,
8005617 .............. 11-4,11-18 | 8007770................ 5-11, 5-29 | 8008657 .............. 11-4,11-18 5-25, 5-29
8005639 .......coocvveiiriinns 8-29 | 8007771 ................ 5-11,5-29 | 8008675 .........coeevvuvvrnnene 5-37 | 80204060............ceereneeee. 5-21
8005640 ........cocvvvririrnnnns 8-29 | 8007774................ 5-12,5-30 | 8008701 .......cccvvvvvernnen 1-11 | 80204065.....5-11, 5-15, 5-29
8005670 .....11-4, 11-9, 11-18 | 8007775................ 5-11,5-29 | 8008721 .....cevvvrreeeeeins 1-11 | 80204071 ..... 5-11, 5-15, 5-29
8005671 .............. 11-4,11-18 | 8007777 ................ 5-12,5-30 | 8008750 .....ceeevrurerrenennnns 10-3 | 80204108......cocevecvveernnne 5-21
8005675 .............. 11-4,11-21 | 8007779................ 5-11, 5-30 | 8008969 ........ccccceerunnnenn. 1-10 | 80204117 ...... 5-7,5-11,5-15,
8005741 .. 4-17 | 8007780................ 5-12, 5-30 | 8008971 .....ccovcvvvrerernnen 1-10 5-19,5-21, 5-25,
8005743 .....c.ooivreeeiieies 4-17 | 8007782................ 5-12, 5-30 | 8009078 ........ccovvrvverrnnen 1-10 5-29, 5-33
8005786 ........cccvvveirirnnns 4-25 | 8007785........cccvveeireene 5-19 | 8009087 ........ccovvrurernnen. 1-17 | 80204281 .....5-19, 5-21, 5-33
8005792 ........ccen.... 2-7,8-23 | 8007786.......ccccevcvveeennne 5-19 | 8009097 ......oevvrvcrerreennnns 2-19 | 80273010 .....ceveeiieeernne 4-21
8005801 ......ceeeen. 5-11,5-29 | 8007788........ccoevcuvvreenne 5-19 | 8009099 ......coceviivrreennnns 2-13 | 80273042......cccevcvveeennne 4-21
31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 13-13



Ll

&l
Part Number Page
8030353......ceeeveeernnn 4-10
8032509 ......ccceevveiiienn 4-31
8032526 ................ 4-29, 4-31
8032528 ........coccvveeeees 4-31
8034940 ... 4-31
8034961 ..o 4-31
8034962 ........ceeceeenn 4-31
8034963 .........oeeceienn 4-31
8034968..........cccveienn 4-33
80350371 ..oeveeeirrieeeees 4-45
8035035 ..o 4-45
8035095 ........coecieeee. 4-5, 4-9
80363166............ 2-45,10-11
80363195.............. 1-31, 1-33
80374114 ..o 10-33
80383311 ..o 1-11
80604017 ... 10-29
80604018......... 10-25,10-35,

10-39, 10-41,
10-48, 10-61,

10-69
806253........ceeiien, 1-11
806264 ........cooevieinn 1-11
80963059........cccvvinnenn 2-45
80963060...........cecnee. 10-11
80963069.........cceeeneee. 10-11
8100058........cevcvvverene 10-6
8100059......cccoevveviine 10-6
816186.................. 4-17,10-3
8220081 .....ccvveviiiinen 10-67
8220525........ccceeveen 10-26
8305919 ..., 6-11
8307024 ........oeecveienn 7-10
8310612...cccviiiiiiiine 10-6
83481285.......... 10-37, 10-69
83481286.......... 10-37, 10-69
845749 ..o 6-8, 10-20
8466306 .................. 6-9, 11-9
848120 .....ccciiiiiiieeie 6-9

8749608-29, 8-33, 8-35, 8-37,
8-39, 8-45, 8-48
874993 8-29, 8-33, 8-37, 8-39

8769123 ................ 3-26, 3-31
8769140................ 3-26, 3-31
877203 8-29, 8-33, 8-37, 8-39
885236................. 6-21, 6-23
885849 ... 6-9
8990147 ................ 3-26, 3-31
899276 .......coccvis 7-5, 7-7
90204781 .....oeevvveeinenn 4-33
90204823........ccceeiirnne 4-31
909304 ...1-6,1-7, 1-11, 4-13,
4-15, 4-17
9114318710-11, 10-31, 10-44
91143340 ......coccveenne 10-48
91474128 ... 5-27
91474186 .......cocveeee. 4-29
91474188.............. 4-29, 4-31
91474189............... 4-29, 4-31
13-14

PART NUMBER INDEX

Part Number Page
91474191 e 4-29
91474192.............. 4-29, 4-31
91474193.....cceeeeee. 4-29
91474194 ... 4-29
91474195 4-29
91474198.......cceeee 4-31
91474199.....cooieeiieen 4-31
91474200.............. 4-31, 4-59
91474201 ... 4-31
91474205......ccoeeeeee. 4-31
91474206.......ccceeeee. 4-31
91474208.......ccoeeeeee 4-31
914742009.............. 4-31, 4-59
91474210.....ccoviiiieens 4-31
91474211 .. 4-31
91474213 4-31
91474214 ... 4-31
91474216......ceeeeee 4-33
91474217 .. 4-33
91474218.....coovieiiis 4-33
91474219.....covieiiies 4-33
91474220.......ccoevveenen. 4-33
91474221 ... 4-33
91474224 ..o 4-33
91474226.......cccvveereenne 4-33
91474228.........ccoeevven 4-33
91474230.............. 4-35, 4-37
91474231.............. 4-35, 4-37
91474232.............. 4-35, 4-37
91474236.............. 4-35, 4-37
91474239.............. 4-35, 4-37
91474241 ... 4-39
91474242...........ccoeuve 4-39
91474243........oeeeeee 4-39
91474245........coeeee 4-39
91474247 ... 4-39
91474248...........oeevveene 4-39
91474251 ... 4-41
91474252........vvviies 4-41
91474253.......cooeeeeee 4-41
91474254 ... 4-41
91474255.......ee 4-41
91474256.......cccvveereenn 4-41
91474257 ..o 4-41
91474258........ccovviies 4-41
91474259........ovveeee 4-41
91474262........ooeeeee 4-41
91474263........ooeeeee 4-41
91474264.........oeeereene 4-41
91474265.... 4-29, 4-31, 4-41,
4-59
91474266.......ccceeevee. 4-41
91474268.......c.covveee. 4-41
91474273......oeeee 4-41
91474274......cceeeeee 4-41
91474275.....cooeeeeeee 4-43
91474276.......cccvveeren 4-43
91474277 ... 4-43
91474278.......ovveeeeen. 4-43

Part Number Page
91474279 ... 4-43
91474280 ......cooevverneen. 4-43
91474281 ....ooeveeeeee 4-43
91474282 ........ccoccvveee 4-43
91474283 ... 4-45
91474284 ........ccccvee. 4-45
91474286 ....4-45,4-47, 4-49,
4-51
91474287 .....c.vvveveen. 4-45
91474288 ....4-45,4-47, 4-49,
4-51
91474289 ....4-45,4-47, 4-49,
4-51
91474290 ....4-45,4-47,4-49,
4-51
91474292 ....4-45,4-47, 4-49,
4-51
91474294 ....4-45,4-47,4-49,
4-51
91474295 ....4-45,4-47,4-49,
4-51
91474296 ....4-45,4-47, 4-49,
4-51
91474297 ....4-45,4-47,4-49,
4-51
91474298 .............. 4-45, 4-51
91474299 .............. 4-45, 4-51
91474300 ......coevvveeeenne 4-45
91474301 ..o 4-47
91474302 .............. 4-47, 4-49
91474308 .....4-47, 4-49, 4-51
91474304 .............. 4-47, 4-49
91474306 .....4-47, 4-49, 4-51
91474307 .............. 4-47, 4-49
914743009 ....4-45,4-47, 4-49,
4-51
91474310 ....4-45,4-47, 4-49,
4-51
91474311 .............. 4-47, 4-49
91474312 .............. 4-47, 4-49
91474313 .....4-47, 4-49, 4-53
91474314 ... 4-51
91474315 ..o, 4-51
91474316 ..., 4-51
91474317 e, 4-51
91474318 ... 4-51
91474319 ..o 4-51
91474320 .....cooevee 4-53
91474321 .............. 4-53, 4-59
91474322 ........oovvvee. 4-53
91474328 .......coevevere, 4-53
91474324 ... 4-53
91474338 ......ooevveeenne 4-55
91474339 .....cooeiee 4-55
91474340 ......cvvveereee. 4-55
91474341 ..o 4-55
91474342 ..o, 4-55
91474343 ..o 4-55
91474344 ... 4-55

Part Number Page
91474345........ovvveeeeeen. 4-55
91474346.........vvvvveeeennn. 4-55
91474347 ... 4-55
91474348..........ovvueenn.... 4-55
91474349........ccevvennn. 4-55
91474350......ccuvvveennnnnn. 4-55
91474351 ..., 4-55
91474352.......vvvveveeeaennn. 4-55
91474356........uvvvveeeenennn. 4-57
91474362.......ccevvveeennnnn. 4-59
91474364 ... 4-59
91474365......ccevvveeennnnnn. 4-59
91474366.........cvvveeeennnn. 4-59
91474367 .....vvvvvveeeeenennn. 4-59
91474369........vvvveeeeeeennn. 4-59
91474370 4-59
91474371 e 4-59
91474372 4-59
91474373 ..., 4-59
91474374 ..., 4-59
91474375 .....vvvvvveeeeenannn. 4-59
91474376......ccvveeennnn. 4-59
91474377 e 4-59
91474381 ... 4-59
91474382........uvvveveeeennn. 4-59
91474383.......ovvvveeeeeeennn. 4-59
91474387 .....ovvvvvveeeeenannn. 4-37
91474388........covvvnennnnnn. 4-37
91474389.............. 4-35, 4-37
91474390.............. 4-35, 4-37
91474393.............. 4-35, 4-37
914743%............... 4-35, 4-37
91474395.............. 4-35, 4-37
9147439%.............. 4-35, 4-37
91474399......ccovvvvnnnn. 4-49
91474463..................... 10-69
91474467 .......... 10-35, 10-69
91474507 ....... 5-7, 5-16, 5-25
91474509................ 5-7, 5-25
91474512................ 5-7,5-25
91474513...... 5-7,5-11,5-15,
5-25, 5-29
91474515.........uuue 5-7, 5-25
91474516........uvvveeee 5-7, 5-25
91474522................ 5-7, 5-25
91474524 .....5-11, 5-15, 5-29
91474528................ 5-9, 5-27
91474529................ 5-9, 5-27
91474532................ 5-9, 5-27
91474533.........uvveee 5-9, 5-27
91474535.........uvueee 5-9, 5-27
91474536................ 5-9, 5-27
91474537 ................ 5-9, 5-27
91474538................ 5-9, 5-27
91474539................ 5-9, 5-27
91474540.......vvveveeeennn. 5-27
91474541 ............... 5-9, 5-27
91474542 ................ 5-9, 5-27
91474543................. 5-9, 5-27

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204



PART NUMBER INDEX #’:@

Part Number Page Part Number Page Part Number Page Part Number Page
91474547 ................ 5-9,5-27 | 91514154 .......ccccvvvenenn. 5-21
91474548 ................ 5-9,5-27 | 91514155.......ccccvevinee 5-21
91474549 ......oveiiie 5-9 | 91514159 ....ciiviie. 5-21
91474550 ......covvvveiieene 5-9 | 91514160.....ccccceevvureeenn. 5-21
91474551 ................ 5-9,5-27 | 91514165.....5-19, 5-21, 5-33
91474553 ... 5-9 | 91514167 .....cccoeeere 5-21
91474559 ... 5-21 | 91514175 ..o 5-15
91474560 .......ccveevvveenn 5-21 | 91514176......cccvveeies 5-15
91474561 ......ccveeiis 5-21 | 91514181 ..o 5-15
91474562 .......oovveee. 5-21 | 91514188...... 5-7,5-11,5-15,
91474563 ......ccoeeee 5-21 5-25, 5-29
91474564 .......cceeeeee 5-21 | 91514189.....5-11, 5-15, 5-29
91474565 .......ccvvveeen 5-21 | 91514275................ 5-7,5-25
91474568 .....5-19, 5-21, 5-33 | 91514287 ......c.cecuvvrnneen. 4-55
91474569 .....5-19, 5-21, 5-33 | 91514288..........ccveenee. 4-55
91474570 ... 5-21 | 91514289......ccccvcvveeennne 4-55
91474571 . 5-21 | 91514290.........cccceeeeeee 4-55
91474572 ... 5-21 | 91514291 ... 4-55
91474573 ... 5-21 | 91514292.........cceevieenns 4-55
91474576 ... 5-15 | 91554026.......... 10-31, 10-44
91474579 .............. 5-11,5-29 | 91554028..................... 10-31
91474580 .............. 5-11,5-29 | 933940.....ccccevrivireeeenne 2-36
91474582 .......coeeee 5-15 | 935113.................. 1-31, 1-33
91474583 .....5-11, 5-15, 5-29 | E000269 ..........cccvveneeee. 10-57
91474584 .....5-11, 5-15, 5-29

91474585 .............. 5-11, 5-29

91474586 .............. 5-11, 5-29

91474587 .............. 5-11, 5-29

91474591 ............... 5-9, 5-27

91474596 .......coeeeeee 5-27

91474600 .......ccveeevreennen 4-59

91474601 ... 4-59

91474617 ..o 4-31

91474618 ......oeeeeee 4-31

91503104 ..o 10-63

91504088 .......... 10-39, 10-41

9150410710-26, 10-39, 10-41

91504109 .....ooovevinnnne 10-37

91504110 ...ooviviiinnne 10-69

91514081 ....cvveeeeee. 5-15

91514082 .....5-11, 5-15, 5-29

91514083 ......cceeeeee 5-16

91514084 ......ccvvverees 5-15

91514095 ......ccviviiies 5-15

91514098 ................ 5-7, 5-25

91514099 ....... 5-7, 5-25, 5-29

91514111 . 5-15

91514112 ... 5-15

91514113 . 5-15

91514114 ..o 5-15

91514115 ..o 5-15

91514117 .....5-11, 5-15, 5-29

91514123 ........cc... 5-9, 5-15

91514134 ............... 5-9, 5-27

91514146 .....5-11, 5-15, 5-29

91514147 .....5-11, 5-15, 5-29

91514148 .....5-11, 5-15, 5-29

91514149 .....5-11, 5-15, 5-29

91514153 ... 5-21

31200204 3508PS,3509PS,3512PS,3513PS,4008PS,4009PS,4012PS,4013PS,4017PS,40.8,40.9 13-15



Ll

<=

Part Number

13-16

PART NUMBER INDEX

Page Part Number Page Part Number Page Part Number Page

3508PS, 3509PS, 3512PS, 3513PS, 4008PS, 4009PS, 4012PS, 4013PS, 4017PS, 40.8, 40.9 31200204






31200204

®

An Oshkosh Corporation Company

JLG Industries, Inc.
1 JLG Drive
McConnellsburg PA. 17233-9533

Phone: +1-717-485-5161
Customer Support Toll Free: 1-877-554-5438
Fax: +1-717-485-6417

JLG Worldwide Locations

JLG Industries (Australia)
P.O. Box 5119

11 Bolwarra Road

Port Macquarie

N.S.W. 2444

Australia

Phone: +61 2 65811111
Fax: +61 2 65813058

JLG Deutschland GmbH
Max-Planck-Str. 21

D - 27721 Ritterhude-lhlpohl
Germany

Phone: +49 (0)421 69 350 20
Fax: +49 (0)421 69 350 45

JLG Polska

Ul. Krolewska

00-060 Warsawa

Poland

Phone: +48 (0)914 320 245
Fax: +48 (0)914 358 200

JLG Latino Americana Ltda.
Rua Antonia Martins Luiz, 580
Distrito Industrial Jodo Narezzi
13347-404 Indaiatuba - SP
Brazil

Phone: +55 19 3936 8870
Fax: +55 19 3935 2312

JLG Equipment Services Ltd.
Rm 1107 Landmark North
39 Lung Sum Avenue
Sheung Shui N.T.

Hong Kong

Phone: +852 2639 5783

Fax: +852 2639 5797

Plataformas Elevadoras

JLG Iberica, S.L.

Trapadella, 2

P.I. Castellbisbal Sur
08755Castellbisbal, Barcelona
Spain

Phone: +34 93 772 4 700

Fax: +34 93 771 1762

JLG Industries (UK) Ltd
Bentley House

Bentley Avenue

Middleton

Greater Manchester

M24 2GP

England

Phone: +44 (0)161 654 1000
Fax: +44 (0)161 654 1001

JLG Industries (ltalia) s.r.l.

Via Po. 22

20010 Pregnana Milanese - MI
Italy

Phone: +39 029 359 5210
Fax: +39 029 359 5845

JLG Sverige AB
Enkopingsvagen 150

Box 704

SE - 176 27 Jarfalla
Sweden

Phone: +46 (0)850 659 500
Fax: +46 (0)850 659 534

JLG France SAS

Z.l. de Baulieu

47400 Fauillet

France

Phone: +33 (0)5 53 88 31 70
Fax: +33 (0)5 53 88 31 79

JLG Europe B.V.

Polaris Avenue 63

2132 JH Hoofddorp

The Netherlands

Phone: +31 (0)23 565 5665
Fax: +31 (0)23 557 2493

www.jlg.com



	31200204_I_8 9 12 13 17M PS, 40.8 40.9_JLG_Parts 
	Effectivity Page

	TOC

	Section 1 Frame & Attaching Parts

	Figure 1-1 Frame Shrouding & Attaching Parts, Right Side
	Figure 1-2 Frame Shrouding & Attaching Parts, Left Side
	Figure 1-3 Axle & Fender Installation
	Figure 1-4 Outrigger Installation
	Figure 1-5 Draw Bar Coupling Installation
	Figure 1-6 Site Hitch Installation
	Figure 1-7 Trailer Hitch Installation
	Figure 1-8 Auto HItch, Pin Hitch & Piton Frame-Auto Hitch
	Figure 1-9 Pin Hitch - Cuna C & Cuna D2
	Figure 1-10 Hydraulic Hitch Installation
	Figure 1-11 Trailer Plug

	Section 2 Boom
	Figure 2-1 Boom Installation
	Figure 2-2 Boom Pin Installation
	Figure 2-3 First Boom Section Assembly
	Figure 2-4 Second Boom Section Assembly
	Figure 2-5 Third Boom Section Assembly
	Figure 2-6 Fourth Boom Section Assembly
	Figure 2-7 Quick Attach Assembly, Mechanical & Hydraulic Quick Attach
	Figure 2-8 Manitou Quick Attach
	Figure 2-9 Boom Assembly, If Equipped For Platform
	Figure 2-10 Platform Sensor Installation

	Section 3 Attachments

	Figure 3-1 Manure Bucket
	Figure 3-2 Multi-Purpose Bucket
	Figure 3-3 Buckets
	Figure 3-4 Fork Mounted Hook
	Figure 3-5 Crane Hook
	Figure 3-6 Concrete Bucket
	Figure 3-7 Carriage Assembly
	Figure 3-8 Side Shift Carriage Assembly
	Figure 3-9 Fork Tines
	Figure 3-10 Truss Boom
	Figure 3-11 Fork Positioning Carriage w/Forks
	Figure 3-12 Fixed Platform Installation
	Figure 3-13 Extendable Platform Installation
	Figure 3-14 Extendable Platform Assembly
	Figure 3-15 Console Box Assembly
	Figure 3-16 Manitou Carriage

	Section 4 Engine & Attachinig Parts

	Figure 4-1 Engine Installation
	Figure 4-2 Engine Assembly
	Figure 4-3 Fuel Tank & Lines
	Figure 4-4 Cooling System Installation
	Figure 4-5 Air Filter Installation
	Figure 4-6 Muffler Installation
	Figure 4-7 AC Pump Installation
	Figure 4-8 Transmission Assembly
	Figure 4-9 Transmission Assembly - Converter Housing
	Figure 4-10 Transmission Assembly - Case & Plate
	Figure 4-11 Transmission Assembly - Torque Converter
	Figure 4-12 Transmission Assembly - Gear Group
	Figure 4-13 Transmission Assembly - Pump Drive Group
	Figure 4-14 Transmission Assembly - Charge Pump
	Figure 4-15 Transmission Assembly - Reverse Idler
	Figure 4-16 Transmission Assembly - Forward & Reverse Shaft
	Figure 4-17 Transmission Assembly - 3rd Shaft
	Figure 4-18 Transmission Assembly - 1st & 2nd Shaft
	Figure 4-19 Transmission Assembly - Output Shaft
	Figure 4-20 Transmission Assembly - Control & Modulation Valve Assembly
	Figure 4-21 Transmission Assembly - Drive Plate
	Figure 4-22 Transmission Assembly - Drop Box

	Section 5 Drive Train

	Figure 5-1 Front Axle Assembly
	Figure 5-2 Front Axle Assembly - Central Housing & Steering
	Figure 5-3 Front Axle Assembly - Differential
	Figure 5-4 Front Axle Assembly - Hub Reduction
	Figure 5-5 Front Axle Assembly - Brake Components
	Figure 5-6 Rear Axle Assembly
	Figure 5-7 Rear Axle Assembly - Central Housing & Steering
	Figure 5-8 Rear Axle Assembly - Differential
	Figure 5-9 Rear Axle Assembly - External Axle Components
	Figure 5-10 Rear Axle Assembly - Brake Components
	Figure 5-11 Drive Train Installation
	Figure 5-12 Tire & Wheel Assembly

	Section 6 Cab
	Figure 6-1 Cab Installation
	Figure 6-2 Cab Assembly
	Figure 6-3 Interior Installation
	Figure 6-4 Cab Door & Window Installation
	Figure 6-5 Wiper System Installation
	Figure 6-6 Seat Installation
	Figure 6-7 Heater Installation & Circulation
	Figure 6-8 Air Conditioning Unit Installation
	Figure 6-9 Front Cab Glass Shield

	Section 7 Controls

	Figure 7-1 Steering Control Installation
	Figure 7-2 Brake Installation
	Figure 7-3 Throttle Installation
	Figure 7-4 Parking Brake Installation
	Figure 7-5 Mechanical Hand Brake Assembly
	Figure 7-6 Joystick Controller

	Section 8 Hydraulic Circuits

	Figure 8-1 Supply Circuit
	Figure 8-2 Steering Supply
	Figure 8-3 Service/Park Brake
	Figure 8-4 Lift Cylinder
	Figure 8-5 Extend/Retract Cylinder
	Figure 8-6 Tilt & Tilt Compensation
	Figure 8-7 Auxiliary Function
	Figure 8-8 Hose & Cable Carrier Installation
	Figure 8-9 Frame Level & Non-Frame Level Hydraulics
	Figure 8-10 Frame Level & Outrigger
	Figure 8-11 Boom Rear Auxiliary
	Figure 8-12 Trailer Brake Installation
	Figure 8-13 Brake Accumulator Installation

	Section 9 
Hydraulic Components
	Figure 9-1 Lift Cylinder
	Figure 9-2 Extend/Retract Cylinder
	Figure 9-3 Tilt Cylinder
	Figure 9-4 Compensation Cylinder
	Figure 9-5 Frame Level Cylinder
	Figure 9-6 Outrigger Cylinder Assembly
	Figure 9-7 Fork Locking Cylinder Assembly
	Figure 9-8 Main Control Valve Assembly
	Figure 9-9 Hydraulic Tank Installation
	Figure 9-10 Brake Cylinder
	Figure 9-11 Diverter Valve
	Figure 9-12 Piston Pump
	Figure 9-13 Frame Level Valve
	Figure 9-14 Outrigger & Frame Level Valve
	Figure 9-15 Steering Select Valve
	Figure 9-16 Auxiliary Diverter Valve
	Figure 9-17 Actuator Assembly

	Section 10 Electrical

	Figure 10-1 Engine Electrical Installation
	Figure 10-2 Cab Electrical Installation
	Figure 10-3 Electrical Installation, Cab Switches
	Figure 10-4 Boom & Frame Electrical Installations
	Figure 10-5 Electrical Installation, Boom Auxiliary Electric
	Figure 10-6 Electrical Installation, Lights
	Figure 10-7 Main Cab Harness
	Figure 10-8 Boom Harness Auxiliary Electrical Adapter
	Figure 10-9 Boom Lights Harness
	Figure 10-10 Boom Retract Harness
	Figure 10-11 Quick Connect Harness
	Figure 10-12 Cable Harness
	Figure 10-13 Front Chassis Harness
	Figure 10-14 Rear Chassis Harness
	Figure 10-15 Cab Roof Harness
	Figure 10-16 Powershift Engine Harness
	Figure 10-17 Electrical Installation, Platform
	Figure 10-18 LMIS Installation
	Figure 10-19 LMIS Audible Tower/Beacon Installation
	Figure 10-20 Outrigger Harness
	Figure 10-21 LSI Harness
	Figure 10-22 Platform Harness
	Figure 10-23 Platform Cab Harness
	Figure 10-24 Smartbasket Harness

	Section 11 Decals

	Figure 11-1 Frame & Boom Decals
	Figure 11-2 Decals - Cab
	Figure 11-3 Cab & Frame Decals, (40.8 & 40.9)
	Figure 11-4 Boom Decals, (40.8 & 40.9)

	Recommended Spare Parts

	Part Number Index 


